OAO “BEJIA3” — ynpaBnsitowas KOMnNaHus XonguHra
“BENA3-XONnAauHr’

0JSC “ BELAZ" — Management Company of Holding
"BELAZ-HOLDING”

KAPbEPHbIW CAMOCBAI BEJA3-7540A
W Er0O MOOANDUKALINK

DUMP TRUCKS BELAZ-7540A
AND THEIR MODIFIED VERSIONS

KATANOI QETANEW
PARTS CATALOGUE

7540A-3902090 KAC

Pecny6nuka Benapycb
Republic of Belarus



3aBoA-M3roToBUTENb NOCTOSAHHO pabGoTaeT HaJ COBEPLUEHCTBOBAHWEM KOHCTPYKLMWU KapbePHbIX CaMOCBasioB 1 OCTaBnsieT 3a cobon
npaBo Ha U3MEHEHUs], yyyLlaloLLmMe Ka4ecTBO U YBENMUMBAIOLLME CPOK X CIyXGbl.

Hanbonee nonHyto MHdopmauuio 060 Bcex M3MeHeHMsAX MoXHO HanTu Ha cante OAO “BEJIA3” — ynpaBnisioLLen KoMNaHum XonauHra
“BENA3I-XONANHI™ www.belaz.by .

Bce 3ameyaHus, a Takke MoXenaHWs W NPEAnoXeHWs MO COAEPXaHWI0 HaCTOALLEero kartanora NpocMM HampasnsaTb MO agpecy:
Pecnybnuka Benapyck, 222160, r. XXoamHo, MuHckoln obnactw, yn. 40 net Okts6ps, 4, OAO “BEJIA3” — ynpasnstowas KOMNaHus XonavHra
“BENA3-XONAWVHI™, ynpaBneHue rnaBHOro KOHCTpyKTopa

Manufacturer is constantly busy on modernization of design of trucks and reserves the right for changes improving quality and increas-
ing service life.

The most comprehensive information on all the modifications can be found at the site of OJSC "BELAZ” — Management Company of
Holding "BELAZ-HOLDING" www.belaz.by .

We ask to send all opinions to design and operation qualities of trucks as well as to contents of this Manual to the address: OJSC
"BELAZ" — Management Company of Holding "BELAZ-HOLDING", General Design Engineer's Office, 40 Let Oktyabrya Str., 4; Zhodino,
Minsk Region, 222160, Republic of Belarus.

OAO “BEJIA3” — ynpaenstowas komnanusi xonaudra “BENA3-XONAVHI ", 04.2015
0JSC “ BELAZ" — Management Company of Holding "BELAZ-HOLDING ", 04.2015


http://www.belaz.minsk.by/
http://www.belaz.by/

EEMmE3 CodepxaHue BELRAXN

Contents
7540A-3902090 K4C
COAOEPXAHUE
N = 7 7= 1= T - PR 11
1.1 HasHaueHue n cocTaB kaTanora getanen n cbopoynbix eguHuy, (KOC),
nopsigok ucnone3osanns KOC, npuHUMN 1 npaBuia pacnonoXeHns
CBOPOYUHbIX EAVHULL U AeTaneit N0 PasaenaM KOC ..........eeeeeeeeeeeeeeeeeee e 1-2
2 Wnnoctpauum v nepeyeHb COOPOUHBIX €ANHULL Y BETANEM ..uvuevernrnreiernrararnnrarasannens 2.0-1
2.1 YcTaHOBKA ABUTATESIS, CUCTEMA CMABKM. ...\ veenetneneneteteaee e eeaeeneteteteeaeaaaeteneteeaeaenenenns 2.1-1
2.2 CUCTEMA MUTAHUS ABUTATEIIS .. evote et ettt et et e et et e e e e e e e e e e e e e e e ee e e enennens 2.2-1
2.3 CuctemMa BbIMYyCKA OTPABOTABLUMX TA30B ....vuernurranevenvenanseannesaneeennnesaeansenaneeenaeneneaennnes 2.3-1
2.4 CUCTEMA OXMANKOAECHUS OBUTATEIIN ..ovneet ittt ettt et et e e et et et e e e e e e et et e et e e e ateanens 2.4-1
2.5 [TNOPOMEXAHUYECKAS MEPEAAUA ...uue ettt eeee et e et e ettt et e et e et et e aeae e te e ae e e aneneanens 2.5-1
2.6 KapOaHHAA MEPEOAUA ....ueniiit ettt ettt et e e e ettt ettt e e e et e e e e eeet e ea e e et e s teeeaene s 2.6-1
A G = 1= Y1 | 1T 1 I Y T T S PP 2.7-1
2.8 PaAMA 2.8-1
b2 R N (o a1 =TT o - TN 2.9-1
200 TIEPELHSN OCD ..uutieiti ittt et ettt e et e et e e et e e et et et et et et e e et e et e e e e e e e raneaaeas 2.10-1
2 R (o 1= T oz B I T PP 2111
2.12 PYNEBOE YIIPABIIEHUIE ...ttt ettt et e e et e e et et e e e et e ettt et ettt e e e et et e a e e e e e e eaaenenn 2.12-1
00 G T 1o o1 1Y o T =T o3 Tos =Y Y 2.13-1
A W RC T3 (=T g o ToTo oTe] o)/ (o] = F= T2 1 L PP 2.14-1
2.15 WHCTPYMEHT 1 NpUHaaNexXHoCTU. CUCTEMA MOKAPOTYLUEHMS ....uveneeineaenee e eaiee e veninene 2.15-1
2.16 KabuvHa, ONepeHME M MITATEOPMA -....unnne ettt e ettt et e e et e e e e e e e aeae e eaeneaees 2.16-1
2.17  ONPOKNUOBIBAIOLLMIA MEXAHMBM. .. ...ttt ettt et ete e et et et e e e e e et et e e e teaeeneeteaeeaeaneananens 2.17-1
G I [e Y 1T 1 | R 3-1
4 HOMEPHOM YKABATEITD .eurucuiuiaseusnsusurasasasasassssssssssnnsssssssssssssassssmssssssssassssssssnsssssanes 4-1



EEMmE3 CodepxaHue BELAXN

Contents
7540A-3902090 KjC
CONTENTS
I [ 414 oo 1¥ T o1 £ o] o R PPN
1.1 Destination and structure of parts and assembly units catalogue,
order of the catalogue use, principal and rules of parts and assembly
units arrangement through the sections of the catalogue ..o,
2 Figures and list of parts and assembly UNItS .......cooiiii i e
2.1 Mounting of the engine, lubrication SYSIEM ......... .o e e
22 = o | 1= 11 T=T I8 1= =T 11 o
2.3 EXNAUST SY S OIM ettt ittt e e e e e e e e e
2 o o 1 T3 o0 Yo | 1 T 3253 =]
2.5 HydromeChaniCal gBar .......coiiuiit ittt e e e e e e e e
2.6 GIMDAL AFIVE ... e e e et e
2.7 DIVING BXIE ...t e e e e e e e e e e e e
2.8 FTaIMI. et e e e e e e e e e e
P2 B U] o 1= 11 o] o PP
2,00  FrONE AXIE. . ittt e
P2 R VIV 4 T=T T - 1o o I 1 (= PP
0 S (==Y oV
2.13  BraKe SY S BIMS oottt ittt it et e e e e e e e e e
2.14  Electrical @QUIPMENT ... .. it et e et e et e e et e et e e e e e e
2.15 Tools and accessories. SPrNKIEK ... ... e e e e
2.16 Cabin, fendering and DoAY ...........o i
2.17 Dumping MECHANISIM . ... . e e e e e e e e et e e e e e
I T = 7= T o o PP
O 1010 T o 1= g [ o = G PPV

11

1-2
2.0-1
2.1-1
2.2-1
2.3-1
2.4-1
2.5-1
2.6-1
2.7-1
2.8-1
2.9-1
2.10-1
2.11-1
2.12-1
2.13-1
2.14-1
2.15-1
2.16-1
2.17-1
3-1
4-1



EEMNE3 BeedeHue BELNMXNX
Introduction

7540A-3902090 K4C

1 BBEOEHUE
1 INTRODUCTION

1-1



EEMmE3 BeedeHue BELRAX
Introduction

7540A-3902090 KC

1.1 HasHayeHue n cocTaB Katanora getanen m c6opoyHbix eguHuy (KAC), nopsaaok ncnonb3o-
BaHua KOC, npMHUMN 1 npaBuia pacnosioxxeHusi CbopoYHbIX eauHUL U aetanen no pasgenam KAC

KaTtanor cogepXxXvuT HOMEHKNaTypy AeTanen M cOOpOYHbIX €AMHML, LIAcCU KapbepHOro camocBarna
BenA3-7540A n ero moandmkauun. Katanor aBnseTcs TEXHUYECKMM MOCOOMEM, HEOOXOOANUMbIM MpU CO-
CTaBfEHNN 3a8iBOK Ha 3anacHble YacTu.

KaTanor coctouT ns yeTbipex pa3aeros.

B nepBom pasgene npvBedeHbl NpaBuia Nofib30BaHUSA KaTarloroM, Ha3Ha4yeHUe KapbepHOro camo-
cBara u KpaTkas TeEXHUYeckas XxapakTepucTuka.

Bo BTOpOoM pasgene npuBeneHbl COOpoYHble eanHMLbI U AeTany cucTem ABuraTens, rmapoMexaHu-
YECKOW TPaHCMWUCCUM, XOAOBOW 4acTW, MEXaAHW3MOB YrMpaBleHUs, 3NeKTpoobopyaoBaHusl, kabuHbl, nnar-
¢opMbl 1 ONPOKMALIBAIOWErO MexaHu3ma. OTOT pasfen MIIoCTPUPOBaH PUCYHKaAMK, YTO gaeT BO3MOX-
HOCTb O3HAKOMWUTLCSI C KOHCTPYKUMEN OTAENbHbIX COOPOYHbLIX €AVHUL U AeTarneni U MOXeT CIyXUTb Noco-
6vem npu pasbopke n cOopke arperaTos.

B TpeTbeM pasgene npuBeaeHbl 0603HAYEHNE U KONTMYECTBO NPUMEHSIEMbIX HA KApbePHOM CamMOCBa-
ne NOALUUMHUKOB, NX reOMeTpnYeckme pasmepbi.

B yeTBepTOM pasagene npuBedeH HOMEPHOW ykasaTenb aetanen u cbopoyHbix eamHul. B HomepHoM
yKkasaTene Bce AeTanu, pacnosioXeHbl B MOPSAKe BO3pacTaHMsl HOMEPOB C YkadaHMeM 0603Ha4YeHUs1 pUCYH-
Ka, Ha KOTOpPOM 3Ta AeTtarnb M3obpaxkeHa.

OCHOBHble AeTann HyMepylTcsl Mo CeMU3HaYHoM cucteme. [Ans o6o3HayeHnss MogepHM3aLmm K oc-
HOBHOMY CEMW3HA4YHOMY HOMepy OobaBnseTcsa Yepes Tupe ABY3HauYHbIA HoMmep. Homepa ¢ 01 go 09 o3Ha-
YalT B3anMMO3aMEHSEMOCTb JaHHOW AeTanu ¢ geTanbto, BbiMycKaBLlencsa paHee. [By3HauHble HoMmepa 10,
20, 30 n T.4. 0O3Ha4YalT OTCYTCTBME B3aMMO3aMEHAEMOCTU SaHHOW AeTann ¢ paHee BbiNyCcKaBLlenca geTta-
nbto.

1.1 Purpose and contents of parts and assembling units catalogue, usage of the catalogue,
principles and regulations of parts and assembling units arrangement within the catalogue sections

Catalogue comprises the list of parts and assembling units of chassis of dump truck BELAZ-7540A.
The catalogue is a technical manual for compilation of the enquiries for spare parts.

The catalogue consists of four sections.

The first section provides rules of the catalogue usage as well as dump truck destination and brief
dump truck specifications.

The second section comprises assembling units and parts of the engine systems, hydromechanical
gear, running gear, control mechanisms, electrical equipment, cabin, body and dumping mechanism. This
section is accompanied with the drawings enabling to study design of specific parts and assembling units
and can be used as a practical manual for the systems assembling and disassembling.

The third section provides descriptions, quantity and geometrical dimensions of the bearings used on
the dump truck.

The fourth section comprises number index of parts and assembling units. All the parts, specified in
the number index, are arranged in the ascending order of numbers with the indication of the figure notation,
where this part is shown

Basic parts are provided with seven-digit numbers. To display modernization of each part a two-digit
index is added through dash to a basic seven-digit number. Indices from 01 to 09 mean interchangeability of
this part with the one manufactured before. Two-digit indices 10, 20, 30, etc. mean non-interchangeability
with the parts, which have been manufactured before.



= E A Unnrocmpayuu u nepevyeHb c60poYHbIX eQuHUY U demanell BELNMAX
Figures and list of assembly units and parts

7540A-3902090 K4C

2.0 UMNNIOCTPALUUN N NEPEYEHD
CBOPOYHbIX EOUHUL, U BETAJEW

2 FIGURES AND LIST OF ASSEMBLY
UNITS AND PARTS

2.0-1



Figures and list of assembly units and parts

7540A-3902090 KC

Unnocmpayuu u nepeyeHb c60pOYHbLIX eOUHUY U Aemanel

BELRASN

O6o03Ha4veHre nnncTpaunii U nepeveHb CO0POUHBLIX eAMHUL, U AeTanen npueseaeHsl B Tabnuue 2.0.1

Figures notation and list of assembly units and parts are shown in Table 2.0.1

Ta6bnuua 2.0.1

Table 2.0.1
Ne
pucyHka HaumeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.1 YctaHOBKa ABUraTens, cuctema cMasku
2.1 Mounting of the engine
211 YcTaHoBKa ABuraTtens Ha camo- Mounting of the engine on the + - - - -
cBane benA3-7540A dump truck BELAZ-7540A
212 YcTaHoOBKa ABUraTenst Ha camo- Mounting of the engine on the - + - - -
cane benA3-7540B dump truck BELAZ-7540B
2.1.3 YcTaHoBKa nogorpeBaTenst Mounting of the heater + + +
214 MacnonpoBoabl CUCTeMbl CMa3ku Pipelines of the engine lubrica- - - -
asuratens tion system
2.15 YcTaHoBKa ABUraTenst Ha camo- Mounting of the engine on - - + - -
cBane benA3-7540C dump truck BELAZ-7540C
2.1.6 YcTaHoBka nogorpesarens Mounting of heater - - + - -
217 YcTaHoOBKa ABUraTenst Ha camo- Mounting of the engine on dump - - - + -
cane benA3-7540D truck BELAZ-7540D
2.1.8 YcTaHoBKa ABuratens Ha camo- Mounting of the engine on dump - - - - +
cBane 7540K truck BELAZ-7540K
2.1.9 [Buratens ¢ KpOHLWTENHaAMM Engine with brackets - - - -
2.1.10 YcTaHoBKa nogorpeBaTenst Mounting of preheater - - - - +
2.2 CucTtema nUTaHuA aBuraTens
2.2 Engine feeding system
2.2.1 YcTaHoBka Bo3ayLHbIX punbTpoB | Mounting of air filter + + - - -
2.2.2 TonnueHble Tpybonposoabl Fuel pipelines + + - - -
2.2.3 Bak TonnuBHbLIN 1 MacnsHbIN Fuel and oil tanks + + - - -
224 MpuBoA ynpaBneHus nogaven To- Drive of fuel supply control + + - - -
nnuea
2.25 Mepanb npuBoga nogaum tonnmea | Pedal of fuel feeding drive and + + - - -
n ee ycTaHOBKa its mounting
2.2.6 YcTaHoBka Bo3ayLIHOro hunbTpa Mounting of air filter on the - - + - -
npuratens Ha camocBane benA3- | dump truck BELAZ-7540C
7540C
2.2.7 dunbTp BO3AYLLUHBIA HA CaMOCBa- Air filter on the dump truck BE- - - + - -
ne benA3-7540C LAZ-7540C
2.2.8 TonnueHble Tpybonposoabl Fuel pipelines - - - -
2.2.9 Bak TonnuBHbIN 1 MacnsHbIA Ha Fuel and oil tanks on the dump - - - -
camocBane benA3-7540C truck BelAZ-7540C
2.2.10 MpuBoA ynpaBneHus nogaven To- Control drive of fuel supply of - - + - -
nnuea Ha camocBarne benA3- dump truck BELAZ-7540C
7540C
2211 Mepnanb c kpoHwWwTeHoOM Ha camo- | Pedal drive of fuel supply - - + - -
cane benA3-7540C
2.2.12 YcTaHoBka Bo3ayLHbIX punbTpoB | Mounting of air filters of dump - - - + -
Ha camocBane benA3-7540D truck BELAZ-7540D
2.2.13 YcTaHoBka TonnmeHoro 6aka u to- | Mounting of fuel tank and fuel - - - + -
NN“BOMPOBOAOB Ha camocBane supply pipes on the dump truck
BenA3-7540D BELAZ-7540D
2.2.14 Bak TonnueHbIA Ha camocBane Fuel tank on the dump truck BE- - - - + -
BenA3-7540D LAZ-7540D

2.0-2




= E A Unnrocmpayuu u nepevyeHb c60poYHbIX eQuHUY U demanell BELNMAX
Figures and list of assembly units and parts

7540A-3902090 K4C

lpodomkeHue mabnuybi 2.0.1
Continuation of Table 2.0.1

Ne
pucyHka HanmeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.2.15 MpvBoA ynpaBneHus nogayen To- Drive of fuel supply control - - - + -
nnvea Ha camocaarne benA3-
7540D
2.2.16 Mepankb c kpoHWTENHOM Ha camo- | Pedal drive of fuel supply - - - + -
csane benA3-7540D
2.2.17 YcTaHoBKa BO3ayLLUHOro hunsTpa Mounting of air filters on the - - _ _ +
Ha camocBane benA3-7540K dump truck BELAZ-7540K
2.2.18 DunbTP BO3QYLUHbIN Air filter - - _ _ +
2.2.19 TonnveHble TpybonpoBoAb! Fuel pipelines - - - - +
2.2.20 Bak TonnMBHbIA N MacNsAHbIA Fuel and oil tanks - - - - +
2.2.21 Mepane npuBoaa ynpaenexus no- | Pedal of fuel feeding drive and - - _ _ +
Aadyen Tonnuea n ee yctaHoBKa its mounting
2.2.22 YcTaHOBKa CUCTEMbI OXNaxaeHus Mounting of fuel cooling system - - _ _ +
Tonnmea
2.2.23 Pacnpegenutens Tonnvea Fuel distributor - - _ _ +

2.3 Cucrtema Bbinycka oTpaboTaBLUMX ra3oB
2.3 Exhaust system

231 YcTaHoBKa CMCTEMbI Bbinycka OT- Mounting of exhaust system on + - - - -
paboTaBLumMx ra3oB Ha camocBane | the dump truck BELAZ-7540A
BenA3-7540A

2.3.2 YcTaHOBKa CUCTEMbI BbiMycka OT- Mounting of exhaust system on - + - - -
paboTaBLuMX ra3oB Ha camocBane | the dump truck BELAZ-7540B
BenA3-7540B

2.3.3 YcTaHoBKa CMCTEMbI Bbinycka OT- Mounting of the exhaust system - - + - -
paboTaBLUMX ra3oB camocBana on dump truck BELAZ-7540C
BenA3-7540C

234 YcTaHOBKa CUCTEMbI BbiMycka OT- Mounting of the exhaust system - - - + -

paboTaBLuMX ra3oB Ha camocBane | on dump truck BELAZ-7540D
BenA3-7540D

2.35 YcTaHoBKa CMCTEeMbI Bbinycka OT- Mounting of the exhaust system - - - - +
paboTaBLumMx ra3oB Ha camocBane | on dump truck BelAZ-7540K
BenA3-7540K

2.4 Cnctema oxnaxaeHusi gBuraTtens
2.4 Engine cooling system

241 YcTaHOBKa CUCTEMbI OXNaXaeHus Mounting of the engine cooling + + - - -
asuratens system
2.4.2 BeHTunsATopb! 1 MX NpuBoA Fans and their drive + + - - -
2.4.3 Bnok pagnatopos Radiators set + + - - -
244 Pagnatop BogsHon (wmpuHa 800 Water radiator (width 800mm) + + - - -
MM)
2.45 PapuaTop (wupuHa 200Mm) Radiator (width 200mm) + - - -
2.4.6 PagnaTop oxnaxaeHuns macna Oil cooler (width 600 mm) + + - - -
(wwmprHa 600 Mm)
2.4.7 MpuBog BeHTUNATOPA Fan drive + + - - -
2438 Ponvk HaTsxHOM Belt idler + + - - -
2.4.9 YcTaHoBKa Xan3n pagnaTtopos Mounting of shutters + + + - +
2.4.10 >Kantoan pagunatopa Shutters of radiator + + + - +
2411 MHeBmonepekniovartens Pneumatic switch + + + - +
2.4.12 YcTaHOBKa CUCTEMbI OXNaxaeHus Mounting of the engine cooling - - + - -
nBuratenst Ha camocBarne benA3- | system
7540C

2.0-3




EEMNMNE3 Unnrocmpauuu u nepedyeHs c60poyHbIX eAuHUY u demaneli BELRAZX
Figures and list of assembly units and parts
7540A-3902090 KC
lpodomkeHue mabnuywi 2.0.1
Continuation of Table 2.0.1
Ne
pucyHKa HaumeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.4.13 YcraHoBka 6rnoka paguaTopos 1 Mounting of set of radiators and - - + - -
KOXyxa Ha camocsarne benA3- housing onto dump truck
7540C BELAZ-7540C
2.4.14 Bnok pagnatopos Radiators set - - - -
2.4.15 Pagnatop Radiator - - - -
2.4.16 Cuctema oxnaxageHus Air-cooling system - - - -
HaaOyBOYHOMO BO3AyXa
2.4.17 Bnok pagnatopoB Ha camocBane Set of radiators of dump truck - - - + -
BenA3-7540D BELAZ-7540D
2.4.18 Papunatop BogsHon (wnpuHa 800 Water radiator (width 800 mm) - - - + -
MM)
2.4.19 TpybonpoBoabl CUCTEMbI OXIaX- Pipelines of cooling system on - - - + -
[leHns ABUraTens Ha camocBane dump truck BELAZ-7540D
BenA3-7540D
2.4.20 BeHTUnATOpbl 1 X NpUBOA Ha ca- Fans and their drive truck BE- - - - + -
mocBane benA3-7540D LAZ-7540D
2.4.21 MpuBog BeHTUNATOPa Fan drive - - - -
2.4.22 Ponuk HaTspkHOM Belt idler - - - -
2.4.23 >Kanto3u pagmatopos n nx npueog | Mounting of radiators shutters - - - -
Ha camocsane benA3-7540D and their drive truck BELAZ-
7540D
2.4.24 Kanto3n pagnaTtopoB Ha camo- Shutters of radiators of dump - - - + -
cane benA3-7540D truck BELAZ-7540D
2.4.25 lMHeBMoONepeknovaTens Pneumatic switch - - - + -
2.4.26 YcTaHoBKa CUCTEMbI OXNaXaeHuUs Mounting of the engine cooling - - - - +
nsuratens Ha benA3-7540K system
2.4.27 YcTaHoBka 6rnoka pagnaTtopos 1 Mounting of radiators set and - - - - +
KOXyXxa shroud
2.4.28 Bnok pagnatopos Radiators set - - - -
2.4.29 Pagnatop Radiator - - - -
2.4.30 Cuctema oxnaxageHus Cooling system of boosted air - - - -
HaaayBOYHOMO BO3AyXa
.5 M'mapomexaHnyeckas nepepaya
2.5 Hydromechanical gear
251 YcTaHoBKa rmapoMexaHuyecKon Mounting of hydromechanical + - + + +
nepepaun (5+2) camocsana be- gear (5+2) on dump truck BE-
nAS3-7540A LAZ-7540A
2.5.2 'mopomexaHuyeckas nepegava. Hydromechanical gear. Match- + - + + +
Cornacyiollas nepegaya n rmgpo- | ing gear and torque-converter
TpaHccopmaTop ¢ kopobkon ne- with gearbox
penay
2.5.3 'mopomexaHuyeckas nepegava. Hydromechanical gear. Fine fil- + - + + +
dUnbLTp TOHKON OYUCTKU 1 TPyBO- ter and pipelines of the brake-
npoBoAbl TOPMO3a-3ameanuTens retarder
254 Hacoc macnsHbii nepegHun Front oil pump -
255 'mpopoTpaHcdhopmaTop ¢ kopobkon | Torque-converter with gearbox -
nepenad
2.5.6 KapTep rugpoTtpaHcdopmaTopa ¢ Casing of torque-converter with + - + + +
NPMBOAOM HacoCOB pumps drive
257 KapTep rugpoTtpaHcdopmaTopa Torque-converter casing -
2.5.8 Koneco Hacoca Pump impeller -
2.5.9 Koneco Typ6uHbI Turbine impeller -

2.0-4




Figures and list of assembly units and parts

lpodomkeHue mabnuybi 2.0.1
Continuation of Table 2.0.1

Unmocmpayuu u nepeyeHb c60poYHbLIX eOuHUY U demaneli

BELMAXR

7540A-3902090 K4C

Ne
pucyHka HanmeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.

2.5.10 Koneco nepsoro (BToporo) First (second) reactor wheel + - + + +
peakTopa

2,511 Kopobka nepenay. Kaptepbl Gearbox. Casings -

2.5.12 Kopobka nepenay. YcraHoBka Gearbox. Mounting of main drive + -
NnepBUYHOro Bana shaft

2.5.13 Kopobka nepefad. YcraHoBka pe- Gearbox. Mounting of reverse + - + + +
BEPCMBHOIO U AnanasoHHOro Ba- and range shafts
nos

25.14 Kopobka nepepady. YctaHoska Bbl- | Gearbox. Mounting of output + - + + +
XoQHoro Bana shaft

25.15 Kopobka nepepay. YcTaHoBka Gearbox. Mounting of oil-intake + - + + +
Macrno3abopHuKa 1 MOSIHONOTOY- and full-flow filter
HOro chunbTpa

2.5.16 Kopobka nepepay. YcraHoBka Gearbox. Mounting of reverse + - + + +
KpbILLEK Anana3oHHOro, pesep- and wide-range shafts covers
CVIBHOIO BanoB U GpbI3roBUKOB and pinions splash guards
LuecTepeH

2.5.17 KapTep kopobku nepenav Gearbox casing. + -

2.5.18 KapTep ruapomexaHu4eckomn Casing of hydromechanical gear -
nepegaiu

2.5.19 Kopobka nepenay. YcraHoBka 30- Gearbox. Mounting of spool + - + + +
JIOTHUKOBOWM KOPOOKM N MEXaHWN3- valve box and hydromechanical
Ma ynpaBneHus rmapomMexaHuye- gear control mechanism
cKoW nepepaven

2.5.20 Kopobka nepegay. MexaHusm Gearbox. Mechanism of hydrau- + - + + +
ynpaBreHus rmgpaBnnyeckum lic brake control and sustain
TOPMO30M W NOAMOPHbIV KnanaH valve

25.21 Ban nepBu4HbIf Main shaft + - + + +

2.5.22 PeBepcuBHbIN (OnanasoHHbIv) Ban | Reverse (range) shaft + - + + +

2.5.23 Kpblwka gnanasoHHoro Bana Cover of wide-range shaft + - + + +

25.24 Kpblilwka peBepcuBHOro Bana Cover of reverse shaft + - + + +

2.5.25 Crynuua rugpoTpaHcdopmaTopa Hub torque-converter + - + + +

2.5.26 DPUKLIMOH NOBbLILLIAIOLLErO Friction clutch of raising (lower- + - + + +
(noHwnxatoLLero) AnanasoHa ing) range

2.5.27 BapabaH hpukumoHa nosbILLato- Drum of raising (lowering) range + - + + +
Liero (MoHWXatoLLero) AnanasoHa friction clutch

2.5.28 PpUKLUMOH NepBON (TpeTbeN) Friction clutch of first (third) step + - + + +
nepegaiu

2.5.29 LLlecTepHs nepBoli (TpeTben) Pinion of first (third) step + - + + +
nepegaiv

2.5.30 DpUKLMOH BTOPOW Nepeaaumn Friction clutch of second step - + +

2.5.31 MopLweHb hpukumnoHa Piston of friction clutch + -

2.5.32 BapabaH cpukLmMoOHa BTOpoi Drum of second step friction - + +
nepegauu clutch

2.5.33 MexaHun3m ynpasneHus Hydromechanical gear control + - + + +
rmgpomMexaHm4eckon nepegaden mechanism

2.5.34 3AnekTpoMarHuT Solenoid + -

2.5.35 MexaHun3m npvBoaa ynpasneHusi Mechanism of drive of hydraulic - + +
rmapaBnMyYeckum TOpMO30M brake control

2.5.36 MexaHu3m ynpasneHus Mechanism of brake-retarder + - + + +

rmapasnin4eCckmm TOpMO30OM

control

2.0-5




EEMNMNE3 Unnrocmpauuu u nepedyeHs c60poyHbIX eAuHUY u demaneli BELRAZX
Figures and list of assembly units and parts
7540A-3902090 KC
lpodomkeHue mabnuywi 2.0.1
Continuation of Table 2.0.1
Ne
pucyHKa HaumeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.5.37 KnanaH koppektupytowui Correction valve -
2.5.38 3nemeHT unbTpyoLWKN Oil-intake filtering element - +
macnosabopHuka
2.5.39 3nemeHT unbTpyoLWLKN Full-flow filter filtering element + - + + +
NOSTHOMNOTOYHOTO MNbTPa
2.5.40 30noTHMKOBas KOpobka Spool valve box -
2.5.41 KapTep, BeayLLuin 1 npomMexyTou- Casing, driving and intermediate - +
HbIV Banbl cornacyoLlen nepega- shafts of matching gear
4m
2.5.42 Ban BTOpUYHbIN Driven shaft of matching gear -
2.5.43 'mapasnuyecknii TOpMo3 Hidraulic brake - +
2.5.44 YcTaHoBka Tpy6onpoBoaoB v Mounting of pipelines and hoses -
LLUaHroB
2.5.45 YcTaHOBKa rmapoMexaHnyeckom Mounting of hydromechanical - + - - -
nepegaun (3+1) camocsana be- gear (3+1) on dump truck BE-
nA3-7540B LAZ-7540B
2.5.46 KapTepbl Casings - - - -
2.5.47 Kopobka nepegaud. MNepBuyHbI Gearbox. Driving shaft - - - -
Ban
2.5.48 Kopo6bka nepenay. BTopuyHbii Gearbox. Driven shaft - + - - -
Ban
2.5.49 DPUKLMOH NepBON (TPETbeN) Friction clutch of first (third) step - + - - -
nepegaun
2.5.50 LLlecTepHs nepBoWi (BTOpoOW) Pinion of first (second) step - + - - -
nepegjain
2.5.51 PDpUKLMOH BTOPOK nepenayun Friction clutch of second step - - - -
2.5.52 MopLeHb pukLmoHa Piston of friction clutch - - - -
2.5.53 BapabaH dpukumoHa BTOpom Drum of second step friction - - - -
nepegayv clutch
2.5.54 'mapoTpaHccopmaTop Torque-converter - - - -
2.5.55 YcTaHOBKa MacrnonpuemMHuka, Ha- Mounting of oilintake, hydraulic - + - - -
coca rmapoTpaHCMUccum, 305oT- transmission pump, spool-valve
HMKOBOW KOpPOOKM, kopryca numno- box, body of pilots and oil pan
TOB M NogAoHa
2.5.56 MacnonpuemHuk Oilintake - + - - -
2.5.57 Hacoc rugpoTpaHcmuccum Hydraulic transmission pump - + - - -
2.5.58 30noTHMKOBas KOpobka Spool valve box - + - - -
2.5.59 Kopnyc nunotoB Casing of pilots - + - - -
2.5.60 Cornacytowas nepegaya. Peayk- Matching gear. Reducer, driving - + - - -
TOP, BEOYLUMIA 1 NPOMEXYTOUHbI and intermediate shafts
Basnbl
2.5.61 Cornacyiouas nepegada. Ban Matching gear. Driven shaft and - + - - -
BTOPWYHEIN 1 Banbl NpUBoAa Ha- shafts of pumps drive
cocoB
2.5.62 CoeavHuTenbHbIN Ban v Ban ayb- | Connective shaft and shaft of - + - - -
nupyloLLLEero npMBoga Hacoca reserve pump drive
2.5.63 Topmo3s-3ameanuTesnb Brake-retarder - + - - -
2.5.64 MexaHn3m ynpasneHus Mechanism of brake-retarder -

TOPMO3OM-3aMeanuTenem

control

2.0-6




Figures and list of assembly units and parts

lpodomkeHue mabnuybi 2.0.1
Continuation of Table 2.0.1

Unmocmpayuu u nepeyeHb c60poYHbLIX eOuHUY U demaneli

BELMAXR

7540A-3902090 K4C

Ne
pucyHka HanmeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.5.65 YcraHoBka Tpy6onpoBogos 1 Mounting of pipelines and hoses - + - - -
LUNaHroB rugpomexaHuyeckon ne- | of hydromechanical gear
pegauu
2.5.66 MacnsHbin ounbTp Oil filter of hydraulic transmis- - + - - -
rMApOTPaHCMUCCUn sion
2.5.67 YcTaHoBka TpybonpoBoaoB u Mounting of pipelines and hoses - - + - -
LUNaHroB rugpomexaHundeckon ne- | of hydromechanical gear BelAZ-
pegaun benA3-7540C 7540C
2.5.68 YcTaHoBKa TennoobmMeHHuka Mounting of the heat exchanger - - - -
2.5.69 TennoobMeHHuK Heat exchanger - - - -
2.5.70 TennoobmeHHWK BogomacnsHbin 1 | Oil-water heat exchanger and its - - - + -
ero ycraHoBka Ha camocsarne be- mounting truck BELAZ-7540D
nA3-7540D
2571 YcTaHoBka TpybonpoBoaoB u Mounting of pipelines and hoses - - - + -
LUMaHroB rugpomexanHundeckon ne- | of hydromechanical gear truck
pedayn Ha camocBane benA3- BELAZ-7540D
7540D
2.5.72 YcTaHoBka TpybonpoBoaoB u Mounting of pipelines and hoses - - _ _ +
LUMaHroB rugpomexaHundeckon ne- | of hydromechanical gear
penaun bena37540K
2.5.73 YcTaHoBKa TennoobmMeHHuka Mounting of heat exchanger - - - -
2.5.74 TennoobMeHHuK Heat exchanger - - - -
2.6 KappaHHas nepeagaya
2.6 Gimbal drive
2.6.1 YcTaHoBKa KapAaHHbIX BanoB Ha Mounting of cardan shafts on the + - + _ _
camocBane benA3-7540A dump truck BELAZ-7540A
2.6.2 YcTaHoBKa kapAaHHbIX BanoB Ha Mounting of cardan shafts on the - + _ _ _
camocBarne benA3-7540B dump truck BELAZ-7540B
2.6.3 LLlapHup ¢ pe3nHOBbIMU BTyNKamu Hinge with rubber bushings + + + +
2.6.4 YcTaHoBKa KapAaHHbIX BanoB Ha Mounting of cardan shafts truck - - - + -
camocBane benA3-7540D BELAZ-7540D
2.6.5 YcTaHoBKa kapAaHHbIX BanoB Ha Mounting of cardan shafts truck - - _ _ +
camocBan benA3-7540K BELAZ-7540K
2.7 Bepywum mocT
2.7 Driving axle
271 Benywwimn moct ¢ Topmo3amu 1 Driving axle with brakes and + + + + +
cTynuuamm hubs
2.7.2 maBHas nepegava Main gear + +
2.7.3 Bepnyluas wectepHs rnaBHow Driving pinion of main gear + +
nepegauu
2.7.4 IunddepeHuman Beayuiero mocta | Differential of driving axle + + +
2.75 Boagwuno ¢ catennMtamu U KOPOH- Carrier with satellites and crown + + + + +
Has WecTepHs pinion
2.7.6 Crtynuua 3agHero koneca Rear wheel hub + + + + +
277 [eTtanu konecHoro Topmo3sa Parts of wheel brake + + + + +
2.7.8 LinnmHap Topmo3Homn Brake cylinder + + + + +
2.7.9 CTOSIHOYHbI TOPMO3HOM Parking brake mechanism + + + + +

MexaHu3m

2.0-7




EEMNMNE3 Unnrocmpauuu u nepedyeHs c60poyHbIX eAuHUY u demaneli BELRAZX
Figures and list of assembly units and parts
7540A-3902090 K4C
lpodomkeHue mabnuywi 2.0.1
Continuation of Table 2.0.1
Ne
No.
2.8 Pama
2.8 Frame
2.8.1 Pama Frame ‘ + + + + +
2.9 NMopBecka
2.9 Suspension
2.9.1 YcTaHoBKa nepegHew U 3agHen Mounting of front and rear sus- + + + - +
noaBecKu pension
2.9.2 LUnnuHap noasecku Suspension cylinder + + +
2.9.3 LLTaHra nepegHen nogseckn Rod of front suspension + + +
294 Bwunka v wraHra 3agHen nogeecku | Fork and rod of rear suspension + + +
295 YcTaHoBKa nepeaHew noaseckn Ha | Mounting of front suspensions - - - + -
camocBane benA3-7540D on the dump truck BELAZ-
7540D
2.10 NepenHsasn ocb
2.10 Front axle
2.10.1 MepenHsas ocb Front axle + + + + +
2.10.2 LeTtanu nepeaHen ocu Parts of front axle + + + + +
2.10.3 Tara pyneson Tpaneumm Link of steering trapezoid + + + + +
2.10.4 CTtynuua nepegHero koneca Hub of front wheel + + + + +
2.10.5 Linnmngp nosopoTta Turn cylinder + + + + +
2.10.6 [eTtanu konecHoro Topmosa Parts of wheel brake + + + + +
2.10.7 LnnmHgp TopmosHom Brake cylinder + + + + +
2.11 Koneca v WKHbI
2.11 Wheels and tires
2111 Koneca v getanu nx kpenneHus Wheels and parts of their fasten- ‘ + + + + +
ing
2.12 PyneBoe ynpaBneHue
2.12 Steering
2121 YcTaHoBKa pyneBoro yrnpasneHus Mounting of steering + + + + -
2.12.2 KonoHka pynesoro ynpasneHus Steering column + + + + +
2.12.3 KonoHka pyneBas ¢ kpoHwTenHoMm | Steering column with bracket + + + + +
2.12.4 Ban kapaaHHbIn pynesoro Cardan shaft of steering + + + + +
yrnpaBneHus
2.12.5 YcTaHoBka Tpy6onpoBoaos Mounting of steering pipelines + + + + +
pyneBoro ynpasneHus
2.12.6 MexaHn3m pynesoi Steering gear + + + + +
2.12.7 KnanaH npeaoxpaHuTenbHbIi Safety valve + + + + +
2.12.8 OnekTpoaguraternb ¢ HACOCOM Electromotor with pump + + + + +
2.12.9 PunbTp Filter + + + + +
2.12.10 YcTaHOBKa pyneBoro ynpasneHus Mounting of steering - - - - +
2.13 TopMmo3Hble cUCTEMbI
2.13 Brake systems
2.13.1 MoHTax NHeBMaTn4eckoro Assembly of pneumatic brake + + - - -
npvBoga TOPMO30B drive
2.13.2 YcTaHOBKa MEXaHN3MoB Mounting of brake control me- + + + + +

ynpaBneHust TopMo3amu

chanisms

2.0-8




Figures and list of assembly units and parts

lpodomkeHue mabnuybi 2.0.1
Continuation of Table 2.0.1

Unmocmpayuu u nepeyeHb c60poYHbLIX eOuHUY U demaneli

BELMAXR

7540A-3902090 K4C

Ne
pucyHka HanmeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.13.3 YcTaHoBKa neganv u kpaHa Mounting of pedal and valve of + + + + +
ynpaBrieH1s TopMo3amu brake control
2.13.4 YcTaHoBKa komnpeccopa Mounting of pneumatic brake + + + + +
NHEBMATUYECKNX TOPMO30B compressor
2.13.5 YcTaHoBKa BKIoYaTenst TopMosa Mounting of brake switch + +
2.13.6 Bkntoyatens TopMo3a Switch of hydraulic brake + +
2.13.7 YcTaHoBKa kpaHa Mounting of pneumatic valve + +
NHEBMATUYECKOIO
2.13.8 MoHTax nHeBmaTuyeckoro npmeo- | Assembly of pneumatic brake - - + - -
[a TopmMo30B Ha camocBarne be- drive on the dump truck BELAZ-
nA3-7540C 7540C
2.13.9 MoHTax nHeBmaTuyeckoro npuso- | Assembly of pneumatic brake - - - + -
[a TopMo30B Ha camocBarne be- drive on the dump truck BELAZ-
nA3-7540D 7540D
2.13.10 MoHTax nHeBmaTuyeckoro npmeo- | Assembly of pneumatic brake - - - - +
[a TopmMo30B Ha camocBarne be- drive on the dump truck BELAZ-
nA3-7540K 7540K
2.14 AnekTpoobopynoBaHue
2.14 Electrical equipment
2.14.1 MoHTax npoBoAOB Ha Laccu Mounting of cables on the chas- + + + + +
sis
2.14.2 MoHTax anekTpoobopyaoBaHusi Mounting of electrical equipment + + + + +
Ha KabvHe on cab
2.14.3 YcTaHoBka dap, NogdapHNKOB U Mounting of headlights, side- + + + + +
3BYKOBbIX CUrHanNoB lights and horns
2.14.4 YcTaHoBKa akKyMynsATOPHbIX Mounting of storage batteries + + + + +
6aTtapen
2.14.5 MaHenb npubopos ¢ Nnpubopamm Instrumentation panel with con- + - + - +
trols
2.14.6 MaHenb npubopos ¢ npubopamm Instrumentation panel with con- - + - - -
trols
2.14.7 MoHTax npoBoaoB cuctembl cMa3- | Wiring arrangement of Lincoln + + + + +
Ku «Lincoln» no waccu lubrication system over chassis
2.14.8 MoHTax npoBogoB cuctembl cMas- | Wiring arrangement of Lincoln + + + + +
Kn «Lincoln» no kabvHe lubrication system in the cab
2.14.9 MoHTax anekTpoobopyaoBaHusi Mounting of electric equipment + + + + +
CcUCTEMbI NOXapoTyLleHust B kabu- | of fire extinguishing system in
He the cabin
2.14.10 MoHTax anekTpoobopyaoBaHusi Mounting of electric equipment + + + + +
CHCTEMbI NOXAaPOTYLLEHUS MO of fire extinguishing system over
Laccu the chassis
2.14.11 YcTaHoBKa LWMTKa ynpaBreHus Mounting of panel for the engine + + + + +
nogorpesartens aAsuratens preheating control
2.14.12 MaHenb NnpubopoB Ha camocBarne Instrumentation panel with con- - - - + -
BenA3-7540D trols truck BELAZ-7540D
2.15 UHCTpYMEHT 1 npuHagnexHocTn. Cuctema noxapoTyLueHuUs
2.15 Tools and accessories. Sprinkler
2.15.1 KoMnnekT nHcTpymeHTa un Tools and accessories kit + + + + +
NpUHaANeXxXHoCTen
2.15.2 KomnneKT uHCTpymeHTa v npu- Kit of tools and accessories for 5 + + + + +
HaONeXHOCTEN OAMH Ha NATb ca- damp trucks
MocCBarnos
2.15.3 YcTaHoBKa Yexna kanota Mounting of hood shroud + + + + +

2.0-9




EEMNMNE3 Unnrocmpauuu u nepedyeHs c60poyHbIX eAuHUY u demaneli BELRAZX
Figures and list of assembly units and parts
7540A-3902090 KC
lpodomkeHue mabnuywi 2.0.1
Continuation of Table 2.0.1
Ne
pucyHKa HaumeHoBaHue pucyHka 7540B
Figure Figure notation 7540A 7540E 7540C | 7540D | 7540K
No.
2.154 YcTaHOBKa CUCTEMbI NOXapoTy- Mounting of sprinkler and fire ex- + + + + +
LUEeHNS 1 OrHeTyLImMTensa camocsBa- | tinguisher on dump trucks
nos
2.16 KabuHa, onepeHue 1 nnatcgopma
2.16 Cabin, fendering and body
2.16.1 YcTaHoBKa kabuHbI Mounting of the cabin + + + + +
2.16.2 KabuHa Cabin + + + + +
2.16.3 KabuHa (npopomnkeHuve) Cabin (continuation) + + + + +
2.16.4 OBepb Door + + + + +
2.16.5 YcTaHoBKa CTEKNOOYMCTUTENS Mounting of windshield wiper + + + + +
2.16.6 YcTaHoBKa cuaeHuin Mounting of seats + + + + +
2.16.7 YcTaHoBka oTonuTens KabuHbl Mounting of cabin heater + + + + +
2.16.8 OTtonutens kKabuHbl Cabin heater + + + + +
2.16.9 Tpy6onpoBoabl oTonuTenst Pipelines of the cabin heater + + + + +
KabuWHbI
2.16.10 YcTaHOBKa NPOTMBOCOSNTHEYHON Mounting of sun visor + + + + +
LUITOPKK
2.16.11 YcTaHOBKa KPOHLUTENHOB 3epkan Mounting of mirrors brackets + + + + +
2.16.12 YcTaHOBKa kanoToB Mounting of hoods + + + + +
2.16.13 Kpbinbs 1 NOAHOXKM Fenders and sideboards + + + + +
2.16.14 KpbInbst 1 NOQHOXKM Fenders and sideboards (con- + + + + +
(NpogomxeHwne) tinuation)
2.16.15 YcTaHoBka nnaTgopmbl Mounting of body + + + + +
2.17 OnpoknAabIBalOWMA MEXaHU3M
2.17 Dumping mechanism
2.17.1 LinnuHuap onpokuasiBatoLero me- Dumping mechanism cylinder + + + + +
XaHu3ma
2.17.2 TpybonpoBoabl ynpasneHus on- Pipelines of dumping mechan- + + + + +
POKNAbIBAIOLLMM MEXAHU3MOM ism control
2.17.3 Bnok ynpaBnenus Unit of control +
2174 KnanaH Valve +
2.17.5 Tpy6onposoab! onpokmabiBatowle- | Pipelines of dumping + + + + +
ro MexaHvwama mechanism
2.17.6 MaHenb ynpaBneHus Control board + + + + +
2.17.7 KpaH ynpaBneHus Control cock + + + + +
2.17.8 KnanaH npegoxpaHuTenbHbI Safety valve + + + + +
2.17.9 KnanaH BcnomoratenbHbIv Auxiliary valve + + + + +
2.17.10 YcTaHoBKa HacocoB Mounting of pumps + + + + +

2.0-10




E=EMnAacx YcmaHoeka dguz2amensi, cucmema cMa3Kku BELRAXN
Mounting of the engine, lubrication system

7540A-3902090 KJC

2.1 YcTaHOBKa ABUrarternsi, cucrtema cMa3ku
2.1 Mounting of the engine, lubrication system

2.1-1



7540A-3902090 K[jC

YcmaHoeka dsu2amensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELRASN

PucyHok 2.1.1 — YcTaHoBKa aBuraTtens Ha camocBane benA3-7540A (754006-1000003-10)
Figure 2.1.1 — Mounting of the engine on dump truck BELAZ-7540A

Ta6nuuya 2.1.1 -- NepeyeHb COOPOYUYHbIX €AUHMUL U AeTanen
Table 2.1.1-Listof assembly units and parts

Kon-Bo Ha
nﬂg::ﬁw 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201538 45 9346 1596 Bont M12x25 Bolt M12x25 6 -
2 252137 45 9816 6068 Wai6a 12 Washer 12 6 -
3 540A-1005129 45 3616 0011 Kpbllwka kapTepa maxoBuka Cover of flywheel casing 1 -
4 250559 45 9553 1062 lavika M14-6H Nut M14-6H 8 -
5 252138 45 9816 6069 LWawnba 14 Washer 14 8 -
6 540A-1001042 45 3616 0007 KpoHLTenH 3agHei onopbl Right bracket of rear sup- 1 -
npasbl port
7 540A-1001043 45 3616 0008 KpOHu:lTeﬁH 3afHen onopsl Left bracket of rear support 1 -
neBbIi
8 7548-1001428 45 3613 5439 Mpoknaaka perynmpoBoyHas Adjusting gasket 12 -
9 7548-1001432 45 3613 5440 Kosxyx 3aluTHbIN Protective shroud 4 -
10 7548-1001410 45 3613 5434 AmMOpTUN3aTOp BEPXHUN Upper shock absorber 4 -
11 343623 45 9957 8065 LWTungT 18x28 Dowel 18x28 4 -
12 7548-1001420 45 3613 5436 AMOPTU3ATOP HKHWI Lower shock absorber 4 -
13 340778 459957 1178 Bont M14x128 Bolt M14x128 4 -
14 252046 459811 1259 LWawnba 14 Washer 14 12 -
15 374625 45 9958 4104 [anka M14-6H Nut M14-6H 8 -
16 258040 459871 1051 WnnuHT 3,2x25 Split-pin 3,2x25 8 -
17 258039 45 9871 1050 WnnauHT 3,2x20 Split-pin 3,2x20 1 -
18 549A-1305022 45 3619 1126 Py4yka cnmBHOro kpaHa Handle of drain cock 1 -
19 AM3-240M1M2 45 6142 6151 Oeuratens Engine 1 -

2.1-2




lpodomkeHue mabnuuybr 2.1.1

Continuation of Table 2.1.1

Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
20 340407 45 9957 1274 Bont M14x120 Bolt M14x120 4 -
21 343532 45 9957 8005 LWtndt 18x40 Dowel 18x40 4 -
22 548A-1308211-13 45 3614 3989 LWkvB Begywwimn Driving pulley 1 -
23 340178 45 9957 1034 Bont M10x30 Bolt M10x30 6 -
24 252136 45 9816 6067 LWawnba 10 Washer 10 6 -
25 7522-1001010 45 3637 0770 Banka nepegHeii onopbl Beam of front support 1 -
26 258252 45 9871 1337 LWnnuHT-npoBonoka 1,2x150 Split-pin 1,2x150 2 -
27 252134 45 9816 6045 LWanba 6T Washer 6T 12 -
28 201420 4593461506 BonTt M6x20 Bolt M6x20 12 -

2.1-3




EE N3 YcmaHoeka deuzamensi, cucmema cmasKku BELRARZX
Mounting of the engine, lubrication system
7540A-3902090 KAC

26 27 28

ke

PucyHok 2.1.2 — YcTtaHOBKa aBuraTtens Ha camocBane benA3-7540B (754056-1000003)
Figure 2.1.2 — Mounting of the engine on dump truck BELAZ-7540B

Ta6nuuya 2.1.2 -- NMepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.1.2—List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0603HavyeHne Kon OKN HaumeHoBaHMe C60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 240M2-1000.175 45 6142 6121 Oeuratens AM3-240M2 Engine AM3-240M2 - 1
2 540A-1203021 45 3616 0109 Mpoknaaka Gasket - 2
3 540A-1005129 45 3616 0011 KpblLwka kapTepa maxoBuka Cover of flywheel casing - 1
4 201538 45 9346 1596 Bont M12x25 Bolt M12x25 - 6
5 252137 45 9816 6068 LWawnba 12 OT Washer 12 OT - 6
6 549A-1305022 45 3619 1126 Py4yka crmBHOro kpaHwuka Handle of drain cock - 1
7 258039 459871 1050 WnnuuT 3,2x20 Split-pin 3,2x20 - 1
8 201420 45 9346 1506 Bont M6x20 Bolt M6x20 12

2.1-4




lpodomkeHue mabnuuybi 2.1.2

Continuation of Table 2.1.2

Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

9 252134 45 9816 6045 Waitba 6T Washer 6T - 12
10 258252 45 9871 1337 LUnnuHT-nposonoka 1,2x150 Split-pin 1,2x150 - 2
11 540A-1001043 45 3616 0008 KpoHwwTeiH 3anH?ﬁ onopbl Left bracket of rear support - 1

ABuratens nesbilit
11 540A-1001042 45 3616 0007 KpoHLTeH 3agHer onopbl Right bracket of rear sup- - 1

fAsuraTtens npasbli port
12 7548-1001428 45 3613 5439 Mpoknaaka perynvpoBoYHas Adjusting gasket - 12
13 7548-1001432 45 3613 5440 Koxyx 3alunTHbIN Protective shroud - 4
14 7548-1001410 45 3613 5434 AmMOpTUM3aTOp BEPXHUN Upper shock absorber - 4
15 343623 45 9957 8065 WrundT 18x28 Dowel 18x28 - 4
16 7548-1001420 45 3613 5436 AMOPTU3ATOP HKHUI Lower shock absorber - 4
17 250559 45 9553 1062 laiika M14 Nut M14 - 8
18 252138 45 9816 6069 Wait6a 14 OT Washer 14 OT - 8
19 340778 45 9957 1178 Bont M14x128 Bolt M14x128 - 4
20 252046 459811 1259 LWanba 14 Washer 14 - 12
21 374625 45 9958 4104 [anka M14-6H Nut M14-6H - 8
22 258040 459871 1051 WnnuHT 3,2x25 Split-pin 3,2x25 - 8
23 340407 45 9957 1274 Bont M14x120 Bolt M14x120 - 4
24 343532 45 9957 8005 Wrundt 18x40 Dowel 18x40 - 4
25 7522-1001010 45 3637 0770 Banka nepegHei onopbl Beam of front support - 1

Asuratens
26 340178 45 9957 1034 Bont M10x30 Bolt M10x30 - 6
27 548A-1308211-13 45 3614 3989 LLknB BepyLwumn Driving pulley -
28 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT - 12

2.1-5




7540A-3902090 K[jC

YcmaHoeka dsu2amensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

PucyHok 2.1.3 — YcTtaHoBKa nogorpeBaTtens (75406-1000008)
Figure 2.1.3 — Mounting of heater

Ta6nuuya 2.1.3 -- NepeyeHb cOOPOYHbIX €AUHUL U AeTaneun
Table 2.1.3-Listof assembly units and parts

BELRASN

Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHbIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7540C-1015833 4536177811 Mpoknaaka Gasket 2 2
2 540A-1015828 45 3616 0024 MaTpy6ok npaBbiv Right branch-pipe 1 1
3 540A-1015829 45 3616 0025 MaTtpy6ok neBbIn Branch-pipe 1 1
4 540A-1015818 45 3616 0016 Tpyba npomexyToyHas Right intermediate pipe 1 1
npaeast
5 540A-1015010 45 3616 0012 LLnaHr coeaquHUTENbHBIN Connection hose 4 4
6 75406-1015814 45 3616 5285 Tpy6a oT nogorpeBaTens K P‘ipe from heater to the en- 1 1
asuratento gine
7 540A-1015819 45 3616 0017 Tpyb6a npomexxyToyHas nesasi Left intermediate pipe 1 1
8 250510 45 9553 1055 [anka M8-6H Nut M8-6H 1 1
9 252135 45 9816 6046 LWawn6a 8T Washer 8T 2 2
10 341025 45 9957 3028 Wnunbka M6x81 Pin M6x81 1 1
11 344622 453611 0722 Knamvep Cleat 1 1
12 252037 459811 1255 Wai6a 6 Washer 6 7 7
13 252134 45 9816 6045 Wait6a 6T Washer 6T 7 7
14 250508 45 9553 1054 [anka M6-6H Nut M6-6H 7 7
15 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 1 1
16 252038 45 9811 1256 Lan6a 8 Washer 8 1 1
17 344621 45 3611 0721 Knsmmep Cleat 1 1
18 75406-1015813 45 3616 5284 Tpyba Pipe 1 1
19 530-1015818 45 3611 0003 LLnaHr coeauHUTENbHbIN Connection hose 4 4

2.1-6




lpodomkeHue mabnuuybi 2.1.3

Continuation of Table 2.1.3

Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
20 NnC7-0 45 9930 0006 KpaH Cock 1 1
21 75406-1015860 45 3616 5290 MaTtpy6ok Branch-pipe 1 1
22 75211-1303370 45 3627 1296 Xomyt Clamp 6 6
23 75131-1015833 45 3644 7691 Mpoknaaka Gasket 1 1
24 75131-1015898 45 3644 7856 Mpoknaaka Gasket 1 1
25 75406-1015825 45 3616 5287 KpoHwTenH nogorpesartens Bracket of heater 1 1
26 75406-1015700 45 3616 7857 KpoHwwTeiH Bracket 1 1
27 201540 45 9346 1598 Bont M12x30 Bolt M12x30 8 8
28 252007 459811 1208 LWanba 12 Washer 12 4 4
29 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 8 8
30 250514 45 9553 1059 [anka M12-6H Nut M12-6H 4 4
31 201422 45 9346 1508 BonTt M6x25 Bolt M6x25 6 6
32 75303 — 1015926 45 3624 7112 Tpyb6a xxapoBasi Heat pipe 1 1
33 MKAO-600 45 9115 2449 MoporpesaTtenb Heater 1 1
34 TORRO S25 — 45 3921 6943 Xomyt Clamp 8 8
40/971

2.1-7




7540A-3902090 K[jC

YcmaHoeka dsu2amensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELRASN

PucyHok 2.1.4 — MacnonpoBoAbl cuctemMbl cma3ku asuratens (540A-1000423-10)
Figure 2.1.4 — Pipelines of the engine lubrication system

Ta6nuuya 2.1.4 -- NMepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.1.4—List of assembly units and parts

Kon-Bo Ha
n'::rfﬁw 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 344512 45 9981 6431 YronbHuk Knee-piece 1 1
2 379270 459981 8411 MydbTa Coupling 2 2
3 344800 459922 1413 [anka HakngHas M27-6H Captive nat M27-6H 2 2
4 7522-1018170 45 3637 0581 Macnonposopa Oil pipeline 1 1
5 379169 45 3414 3607 Knsmmep Cleat 1 1
6 250508 45 9553 1054 laika M6-6H Nut M6-6H 1 1
7 252134 45 9816 6045 LWawnba 6T Washer 6T 1 1
8 252004 459811 1205 LWainba 6 Washer 6 1 1
9 344588 45 9981 6606 TpowHuK Tee 1 1
10 540-2917144 45 3613 1418 Mpoknaaka ynnoTHUTENbHas Sealing gasket 1 1
11 344361 459981 6002 Mpo6ka M12x1,25 Plug M12 x1,25 1 1
12 540A-1018176-10 45 3616 0044 MacnonpoBopa ot paguatopa k | Oil pipeline from radiator to 1 1
LnaHry the hose
13 540-1104212 45 3613 0182 LWnawHr Hose 4 4
14 TORRO S25- 45 3921 7117 XomyT Clamp
40/1271
15 540A-1018181-10 45 3616 0891 MacnonpoBog oT gBuratens Oil pipeline from the engine 1 1
K LUnaHry to the hose

16 540A-1018174-01 45 3616 4531 MacnonpoBopa Oil pipeline 1 1
17 201457 45 9346 1523 Bont M8x22 Bolt M8x22 4 4
18 252135 45 9816 6046 LWawn6a 8T Washer 8T 4 4
19 540A-1018191-01 45 3616 1248 Mpoknapaka Gasket 2 2
20 548A-1018187 45 3614 0014 MatpyGok Branch-pipe 1 1
21 548A-1018286 45 3614 0019 MatpyGok Branch-pipe 1 1

2.1-8




Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELMAXR

7540A-3902090 KAJC

PucyHok 2.1.5 — YcTaHoBKa aABUratens Ha camocBane benA3-7540C (7540C-1000003-01)
Figure 2.1.5 — Mounting of the engine on dump truck BELAZ-7540C

Ta6nuuya 2.1.5 - lNepeyeHb COOPOUHBLIX €AUHUL U fAeTanen
Table 2.1.5-List of assembly units and parts

nﬂ;:":lfu 0O603Ha4YeHue Kog OKIN HanmeHoBaHue c60pOYHbLIX eanHuL, aeTanemn Konv(l;?;'rao
Pos. No Designation OKP code Assembly units, parts 7540C
1 [0-280-04 45 6142 7188 Ousenb Engine 1
2 540A-1005129 45 3616 0011 Kpblwka kapTepa Cover of casing 1
3 201538 45 9346 1596 Bont M12x25 Bolt M12x25 8
4 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 6
5 540A-1001042 45 3616 0007 KpOHLLI:I'eVIH 3aHen onopbl ABuraTens Right bracket of rear support 1
npasbiv
6 540A-1001043 45 3616 0008 KpOHu:lTeﬁH 3ajHen onopbl ABuraTens Left bracket of rear support 1
neBbIN
252138 45 9816 6069 LWai6a 14 OT Washer 14 OT 8
250559 45 9553 1062 [avika M14 Nut M14 8
7548-1001428 45 3613 5439 Mpoknaaka perynmpoBoyHas Adjusting gasket 8
10 7548-1001432 45 3613 5440 Kosxyx 3aluTHbIN Protective shroud 4
11 7548-1001410 45 3613 5434 AmMOpTUM3aTOp BEPXHUN Upper shock absorber 4
12 343532 45 9957 8005 LWTndpt 18x40 Dowel 18x40 4
13 7548-1001420 45 3613 5436 AMOPTU3ATOP HWKHWI Lower shock absorber 4
14 340778 459957 1178 Bont M14x128 Bolt M14x128 4
15 252016 459811 1209 LWain6a 14 Washer 14 16
16 252046 459811 1259 LWain6a 14 Washer 14 8
17 374625 45 9958 4104 [aiika M14 Nut M14 8
18 258040 459871 1051 WnnuHT 3.2x25 Split-pin 3,2x25 8
19 9590-8530684 45 9836 0041 KonbLo ctonopHoe Ring 1
20 7540C-1001070 45 3616 9644 KpoHLwTenH nepeaHeit onopbl Bracket of front support 1
aBuratens
21 7548-1001010 45 3613 5410 Banka nepeaHen onopbl ABuratens Beam of front support 1
22 250560 45 9553 1063 [aiika M16 Nut M16 3

2.1-9




EE N3 YcmaHoeka deuzamensi, cucmema cmasKku BELRARZX
Mounting of the engine, lubrication system
7540A-3902090 KjC
lpodomkeHue mabnuywbl 2.1.5
Continuation of Table 2.1.5
Homep . KonuyectBo
no3uuMn 0603-Ha‘-le-HVIe Kog OKI HaumeHoBaHue CGOpO‘lH-bIX eouHul, oeTaneun O-ty
Pos. No Designation OKP code Assembly units, parts 7540C
23 252139 45 9816 6070 Wai6a 16 OT Washer 16 OT 3
24 202119 45 9346 1688 Bont M16x40 Bolt M16x40 3
25 7548-1001429 45 3613 6575 Mpoknaaka perynmpoBoyHas Adjusting gasket 4
26 343623 45 9957 8065 WtndTt 18x28 Dowel 18x28 4
27 340407 45 9957 1274 Bont M14x120 Bolt M14x120 4

PucyHok 2.1.6 — YcTtaHoBKa nogorpeBaTtens (7540C-1000008-10)
Figure 2.1.6 — Mounting of heater

2.1-10




Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

Ta6nuuya 2.1.6 — NepeyeHb COOPOUHBLIX €AUHUL U AeTanen
Table 2.1.6 — List of assembly units and parts

BELMAXR

7540A-3902090 KAjC

n':g:::u O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Konv(l;?;TBo
Pos. No Designation OKP code Assembly units, parts 7540C
1 7540C-1015833 45 3617 7811 Mpoknapaka Gasket 1

7540C-1015820- 45 3617 7795 Tpyba Pipe 1
10
3 342515 45 9957 6002 Lanba 8 Washer 8 2
4 252135 45 9816 6046 LWanba 8T Washer 8T 2
5 201458 45 9346 1524 Bont M8x25 Bolt M8x25 2
6 530-1015818 45 3611 0003 LLnaHr coeguHUTENbHbIN Connection hose 2
7 201502 45 9346 1564 Bont M10x38 Bolt M10x38 1
8 252136 45 9816 6067 LWawn6a 10 OT Washe 10 OT 1
9 7521-8609135 45 3627 0119 Ckoba Buckle 1
10 7540C-1015824- 45 3617 7796 Tpy6a Pipe 1
10
11 75211-1015798 45 3627 2421 KpaH ¢ natpy6kamu Cock 1
12 75191-1015860 45 3633 2623 MaTpy6ok Branch-pipe 2
13 027-032-30-2-3 25 3111 4106 KonbuLo Ring 2
14 75211-1015800 45 3627 5304 KpaH MydTOBBbIN Cock 1
15 540A-1303156 45 3616 4495 LnaHr Hose 2
16 262543 45 9932 1303 Mpobka K3/8” Plug K3/8” 1
17 75482-1303281-10 | 45 3614 4399 MaTtpy6ok Branch-pipe 1
18 MK 600- 45 9115 2449 Moporpesatens MXA-600 Heater MXO-600 1
1015008-A
19 250508 45 9553 1054 [aiika M6 Nut M6 6
20 252134 45 9816 6045 LWanba 6T Washer 6T 6
21 252037 459811 1255 Lanba 6 Washer 6 6
22 201422 45 9346 1508 Bont M6x25 Bolt M6x25 6
23 75303-1015926 45 3624 7112 Tpyb6a xxapoBasi Heat pipe 1
24 7545-1015825 45 3637 5217 KpoHwwTeiH Bracket 1
25 250514 45 9553 1059 [anka M12 Nut M12 4
26 252137 45 9816 6068 LWain6a 12 OT Washer 12 OT 4
27 252045 459811 1258 LWanba 12 Washer 12 4
28 201540 45 9346 1598 Bont M12x30 Bolt M12x30 4
29 252138 45 9816 6069 LWanba 14 OT Washer 14 OT 4
30 201587 45 9346 1641 Bont M14x35 Bolt M14x35 4
31 ncr 45 9930 0005 Kpan MC7 Cock MC7 1
32 75211-1303370 45 3627 1296 Xomyt Clamp 8
33 250510 45 9553 1055 [anka M8 Nut M8 8
34 252005 459811 1206 Lanba 8 Washer 8 8
35 75211-1303374 45 3627 1297 IeHTa Band 8
36 75211-1303376 45 3627 1298 Haknagka Lining 8
37 340064 45 9957 1017 Bont M8x60 Bolt M8x60 8

2.1-11




YcmaHoeka dsu2amensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

7540A-3902090 K[jC

—_

g wN

/

©

[eXe)

o

O 00,

BELRASN

PucyHok 2.1.7 — YcTtaHoBKa ABuraTtens Ha camocBane benA3-7540D (7540D-1000003)

Figure 2.1.7 — Mounting of the engine on dump truck BELAZ-7540D

Ta6nuuya 2.1.7 -- NMepeyeHb cOOPOYHbIX €AUHUL U AeTaneun
Table 2.1.7-List of assembly units and parts

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
-- 7540D-1000004 45 3616 7582 [Osuratenb Engine 1
1 BFO8M1015 C 45 3911 2697 [euratensb Engine 1
2 7540D-1001290 45 3616 7618 KpoHLwTenH npasbii Right bracket 1
3 7540D-1001291 45 3616 7619 KpoHLWTEWH neBbi Left bracket 1
4 7548D-1308210 45 3614 7633 LLknB BegyLmn Driving pulley 1
5 - - BonTt M16x1,5-100-10.9 Bolt m16x1,5-100-10.9 10
6 340407 45 9957 1274 Bont 2M 14x120 Bolt 2M 14x120 4
7 252016 459811 1209 LWawnba 14 Washer 14 16
8 252046 459811 1259 LWawnba 14 Washer 14 8
9 258040 459871 1051 WnnuHT 3,2x25 Split-pin 3,2x25
10 374625 45 9958 4104 laiika M14x1,5-6H Nut M14x1,5-6H
11 7548-1001428 45 3613 5439 Mpoknaaka perynmpoBoyHas Adjusting gasket 10
12 7548-1001432 45 3613 5440 Koxyx 3aluTHbIN Protective shroud
13 7548-1001410 45 3613 5434 AmMopTun3aTop BEPXHUN Upper shock absorber
14 343623 45 9957 8065 WtndTt 18x28 Dowel18x28
15 7548-1001420 45 3613 5436 AMOPTU3ATOP HKHWI Lower shock absorber
16 201542 45 9346 1600 Bont M12x35 Bolt M12x35 24
17 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 24
18 7540D-1001540 45 3616 7625 KpoHLwTenH Bracket
19 340778 459957 1178 Bont 2M14x128 Bolt 2M14x128

2.1-12




Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

15

14

BELMAXR

7540A-3902090 KJC

PucyHok 2.1.8 — YcTtaHoBKa ABuratens Ha camocBane 7540K (7540K-1000003)
Figure 2.1.8 — Mounting of the engine on dump truck BELAZ-7540K

Ta6nuuya 2.1.8 -- NepeyeHb COOPOUHBLIX €AUHMUL U fAeTanen
Table 2.1.8-List of assembly units and parts

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts ZoA0K

1 7548-1001429 45 3613 6575 Mpoknaaka perynvpoBoYHas Adjusting gasket 8
2 250560 45 9553 1063 [anka M16-6H Nut M16-6H 3
3 252139 45 9816 6070 LWanba 16 OT Washer 16 OT 3
4 202119 45 9346 1688 Bont M16x40 Bolt M16x40 3
5 258040 459871 1051 WnnuHT 3,2x25 Split-pin 3,2x25 4
6 252046 459811 1259 LWanba 14 Washer 14 4
7 252016 459811 1209 LWanba Al4 Washer A14 24
8 374625 45 9958 4104 [anka M14-6H Nut M14-6H 8
9 343623 45 9957 8065 LWtndTt 18x28 Dowel 18x28 4
11 7548-1001410 45 3613 5434 AmMopTun3aTop BEpPXHUN Upper shock absorber 2
10 7548-1001420 45 3613 5436 AMOPTU3ATOP HKHUI Lower shock absorber 2
12 7548-1001432 45 3613 5440 Kosxyx 3aluTHbIN Protective shroud 2
13 7548-1001428 45 3613 5439 Mpoknaaka perynmpoBoyHas Adjusting gasket 8
14 340407 459957 1274 Bont M14x1,5 Bolt M14x1,5 4
15 7540K-1000004-10 | 45 3616 9949 [Buratenb C KPOHWTENHAMMN Engine with brackets 1

2.1-13




EE N3 YcmaHoeka deuzamensi, cucmema cmasKku BELRARZX
Mounting of the engine, lubrication system
7540A-3902090 KA4C
rx
1 3
o 0
a
20 21
19 18 22
\)
Gl
G Q
17 ]
16 —
PucyHok 2.1.9 — [IBuratens ¢ kpoHwTenHamu (7540K-1000004-10)
Figure 2.1.9 — Engine with brackets
Ta6nuuya 2.1.9 -- NMepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.1.9-List of assembly units and parts
Homep . Kon-Bo
noauumM O6o03HauyeHue Kog OKNM HanmeHoBaHue c60pOYHbIX eanHuL, aeTanen oty
Pos. No Designation OKP code Assembly units, parts 750K
1 QSM11-C400 45 6142 7220 Neuratens QSM11-C400 T3 Engine QSM11-C400 T3 (PN411) 1
(PN411) (PN411)
2 341045 45 9957 3027 Wnuneka M10x75 Pin m10x75 1
3 252136 45 9816 6067 LWan6a 10 OT Washer 10 OT 1
4 250512 45 9553 1057 anka M10 Nut M10 1
5 V2025,3Y 45 3922 1891 MydTa npuBoaa BeHTMNATOpA Fan drive clutch 1
6 217500-34 45 3921 6360 KpbinbyaTtka BeHTUNATOpa Fan impeller 1
7 258040 459871 1051 LWnnuHT 3,2x25 Split-pin 3,2x25 4
8 374625 45 9958 4104 [avika M14-6H Nut M14-6H 8
9 252016 459811 1209 LWan6a A14 Washer A14 16
10 7548-1001432 45 3613 5440 Koxyx 3alunTHbIN Protective shroud 2
11 7548-1001410 45 3613 5434 AmMOpTU3aTOp BEPXHUN Upper shock absorber 2
12 7548-1001420 45 3613 5436 AMOPTU3ATOP HKHUI Lower shock absorber 2
13 343623 45 9957 8065 LWTndpTt 18x28 Dowel 18x28 4
14 252046 459811 1259 LWainba 14 Washer 14 8
15 340407 45 9957 1274 Bont M14x1,5 Bolt M14x1,5 4

2.1-14




lpodomkeHue mabnuuybi 2.1.9
Continuation of Table 2.1.9

Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

BELMAXR

7540A-3902090 KAJC

n':g:::u O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Konv(l;?;TBo
Pos. No Designation OKP code Assembly units, parts 7540K
16 7548-1001006 45 3613 5409 Banka gsuratens Engine beam 1
17 7540K-1001006 45 3616 8991 Banka nepeaHeii onopbl Beam of the engine front support 1

aBuratens
18 252140 45 9816 6071 LWan6a 180T Washer 180T 8
19 202172 459951 1448 Bont M8x55 Bolt M8x55 8
20 7540K-1001540 45 3616 9112 KpoHLWTEeWMH 3aaHuii npaBbIi Right rear bracket 1
21 7540K-1001541 45 3616 9113 KpoHLWTEWNH 3aaHuUii neBbIn Left rear bracket 1
22 7540K-1001068 45 3616 9781 Brtynka Bushing 8
23 7540K-1308152 45 3616 9588 MpocTaBka Spacer 5

2.1-15




EE MM BELRAN

YcmaHoeka dsu2amensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

7540A-3902090 K[jC

33 34 35 36 37
7

3—+®

-

PucyHok 2.1.10 — YcTaHoBka nogorpeBaTtens (7540K-1000008)
Figure 2.1.10 — Mounting of preheater

Ta6nwuuya 2.1.10 -- MepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.1.10—List of assembly units and parts

Homep . Kon-Bo
nouuMn O6Go3HayeHue Kog OKI HanmeHoBaHue c60pOYHbIX eanHuL, geTanen Oty
Pos. No Designation OKP code Assembly units, parts ZEA0K

1 201502 45 9346 1564 Bont M10x38 Bolt M10x38 4
2 7521-8609135 45 3627 0119 Ckoba Buckle 4
3 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 4
4 7540K-1015470 45 3616 9589 MaTpy6ok Branch-pipe 1
5 530-1015818 45 3611 0003 LLnaHr coeaquHUTENBHBIN Connection hose 9
6 7540K-1015052 45 3616 9582 Tpyba Pipe 1
7 75211-1303370 45 3627 1296 XomyT Clamp 18
8 7540K-1015860 45 3616 9574 MaTtpy6ok Branch-pipe 1
9 7540K-1015830-10 | 45 3616 9800 MaTtpy6ok Branch-pipe 1
10 7540K-1015074 45 3616 9587 Tpy6a Pipe 1
11 7540K-1015078-10 | 45 3616 9801 Tpyba Pipe 1

2.1-16




Ycmanoeka dsuzamensi, cucmema cMa3sKu
Mounting of the engine, lubrication system

lpodomxkeHue mabnuybi 2.1.10

Continuation of Table 2.1.10

BELMAXR

7540A-3902090 KAJC

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts ZoA0K

12 75211-1015798 45 3627 2421 KpaH ¢ natpybkamun B cbope Cock with branch-pipes 2
13 75191-1015860 45 3633 2623 MaTpy6ok Branch-pipe 2
14 027-032-30-2-3 253111 4106 KonbLo Ring 2
15 75211-1015800 45 3627 5304 KpaH mydTOBbBIN Coupling cock 1
16 7540K-1015058 45 3616 9583 Tpyba Pipe 1
17 262541 459932 1301 Mpo6ka K1/8" Plug K1/8" 1
18 ncr 45 9930 0005 Kpan Cock 1
19 7555-1015806 45 3637 1833 Tpy6a Pipe 1
20 MKAO-600- 45 9115 2449 MoporpesaTtenb Heater 1
1015008-A
21 75303-1015926 45 3624 7112 Tpyb6a xxapoBasi Heat pipe 1
22 250508 45 9553 1054 [aiika M6-6H Nut M6-6H 6
23 252134 45 9816 6045 Wait6a 6T Washer 6T 6
24 252037 45 9811 1255 Wai6a 6 Washer 6 6
25 201422 45 9346 1508 Bont M6x25 Bolt M6x25 6
26 250514 45 9553 1059 laiika M12-6H Nut M12-6H 4
27 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 4
28 252045 459811 1258 LWanba 12 Washer 12 4
29 201540 45 9346 1598 Bont M12x30 Bolt M12x30 4
30 7545-1015825 45 3637 5217 KpoHwTenH Bracket 1
31 201587 45 9346 1641 Bont M14x35 Bolt M14x35 4
32 252138 45 9816 6069 Wait6a 14 OT Washer 14 OT 4
33 75211-1303374 45 3627 1297 IeHTa Band 1
34 75211-1303376 45 3627 1298 Haknagka Lining 1
35 45 9553 1623 [aiika M8-6H Nut M8-6H 1
36 252005 459811 1206 Lanba 8 Washer 8 1
37 340064 459957 1017 Bont M8x60 Bolt M8x60 1

2.1-17




EE N3 YcmaHoeka deuzamensi, cucmema cmasKku BELRARZX
Mounting of the engine, lubrication system

7540A-3902090 K[jC

2.1-18



EEMNn3 Cucmema numaHusi deuzamens BELNMAX
Fuel supply system
/]|

7540A-3902090 KJC

2.2 CncrtemMa nutaHusa gBurartens
2.2 Fuel supply system

2.2-1



7540A-3902090 K4C

Cucmema numaHusi dsuzamerns

Fuel supply system

BELMAXR

13 14 16

PucyHok 2.2.1 — YcTtaHOBKa Bo3AyLHbIX ¢punbTpoB (75406-1100005-10, 7540B-11000005)

Ta6nuuya 2.2.1-- NMepeyeHb COOPOYHbIX €AMHUL U AeTaneun
Table 2.2.1 —List of assembly units and parts

Figure 2.2.1 — Mounting of air filters

Kon-Bo Ha
n';:r:lf" OGo3HaueHne Kop OKM HanmeHoBaHUe c60pOYHBIX eAMHNL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 548A-1109590-01 45 3614 4086 XomyT Clamp 4 4
2 7548-1109319 45 3613 5508 LLnaHr Hose 7 4
3 250512 45 9553 1057 larika M10-6H Nut M10-6H 36 36
4 75406-1109226 45 3616 5314 Tpy6onposogn Pipeline 1 1
5 7540-1109399 45 3616 1807 MNpoknagka Gasket 3 3
6 201587 45 9346 1641 Bont M14x35 Bolt M14x35 2 2
7 252138 45 9816 6069 Wai6a 14 OT Washer 14 OT 2 2
8 75406-1109320 45 3616 5325 KpoHwTenH Bracket 1 1
9 252046 45 9811 1259 LLan6a 14 Washer 14 2 2
10 75406-1109330 45 3616 5328 Tpy6onposogn Pipeline 1 1
11 75406-1109379 45 3616 5332 Bospgyxo3abopHuk Air intake 1 1
12 75406-1109400 45 3616 5337 Bospgyxo3abopHuk Air intake 1 1
13 250510 45 9553 1055 [avika M8-6H Nut M8-6H 4 4
14 252135 45 9816 6046 Wait6a 8T Washer 8T 4 4
15 252005 45 9811 1206 Waii6a 8 Washer 8 3 3
16 201454 45 9346 1520 Bont M8x16 Bolt M8x16 4 4
17 201540 45 9346 1598 Bont M12x30 Bolt M12x30 1 1
18 252007 45 9811 1208 Lanba 12 Washer 12 1 1
19 252137 45 9816 6068 Lanba 12 OT Washer 12 OT 1 1
20 250514 45 9553 1059 larika M12-6H Nut M12-6H 1 1

2.2-2




EEMNn3 Cucmema numaHusi deuzamens BELNMAX
Fuel supply system

7540A-3902090 KAJC

lpodomkeHue mabnuuybi 2.2.1
Continuation of Table 2.2.1

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
21 201497 45 9346 1559 Bont M10x25 Bolt M10x25 16 16
22 252136 45 9816 6067 Wait6a10 OT Washer10 OT 24 24
23 75406-1109370 45 3616 5331 MatpyGok Branch-pipe 1 1
24 238H-1109010-22 45 3923 1306 DunbTp BO3AYLUHBIV Air filter 2 2
25 75406-1109232 45 3616 5318 MatpyGok Branch-pipe 1 1
26 7548-1109580 45 3613 5516 Xomyt Clamp 22 14
27 75406-1109224-10 | 45 3616 6519 Tpy6onposop npasbi Right pipeline 1 -
27 7540B-1109224 45 3616 6481 TpybonpoBsoa npasblii Right pipeline - 1
28 75406-1109225-10 | 45 3616 6516 Tpybonposoa neBblii Left pipeline 1 -
28 7540B-1109225 45 3616 6482 TpybonpoBoa neBblii Left pipeline - 1
29 7548-1109120 45 3613 5485 KpoHLwuTeiH Bracket 4 4
30 201499 45 9346 1561 Bont M10x30 Bolt M10x30 8 8
31 252006 459811 1207 LWawn6a 10 Washer 10 12 12
32 540-1115054 45 3613 0321 LWnawHr Hose - 2
33 549A-1303350-01 45 3619 0049 Xomyt Clamp - 6
34 7540B-1109319 45 3616 6483 LWnanr Hose - 1

2.2-3



7540A-3902090 K4C

Fuel supply system

Cucmema numaHusi dsuzamerns

PucyHok 2.2.2 — TonnuBHble Tpy6onpoBoabl (75406-1100006-10)
Figure 2.2.2 — Fuel pipelines

Ta6nuuya 2.2.2 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.2.2-List of assembly units and parts

BELMAXR

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe C60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 75405-1104516 45 3616 4851 Tpybka oTBOAA TOMNVMBA OT Pipe of fuel outlet from fuel 1 1
TONMMBHOIO Hacoca pump
2 548A-1104500-20 45 3614 2342 Tpyba cnuea Tonnuea us Pipe of fuel drain from injec- 1 1
opCyHOK tors
3 250510 45 9553 1055 [anka M8-6H Nut M8-6H 1 1
4 252135 45 9816 6046 LWawn6a 8T Washer 8T 1 1
5 252005 459811 1206 LWanba A8 Washer A8 2 2
6 315412+ 45 3625 1966 Knammep Cleat 2 2
7 548A-1104928 45 3614 2495 Pblyar kopoTkui Short lever 1 1
8 201456 45 9346 1522 Bont M8x20 Bolt M8x20 1 1
9 344614 45 3611 0718 Knsmmep Cleat 2 2
10 548A-1104694-01* 45 3614 2267 Mpoknaaka Gasket 1 1
11 548A-1104696-01* 45 3614 2269 Mpoknaaka Gasket 2 2
12 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 4 4
13 250512 45 9553 1057 [anka M10-6H Nut M10-6H 1 1
14 540-3509276 45 3613 1846 LLnaHr coeauHUTENbHbIN Connective hose 1 1
15 NORMA TORRO 45 3921 7116 XomyT Clamp 2 2
S16-27/1271
16 7540-1104550-20 45 3616 4163 TonnuBonpoBoA OT Hacoca K Fuel pipeline from pump to 1 1
LnaHry hose
17 75405-1104520 45 3616 5170 Tpybka cnuea Tonnvea u3 Pipe of fuel drain from injec- 1 1
dopcyHok B 6ak tors to fuel tank

2.2-4




EEMNn3 Cucmema numaHusi deuzamens BELNMAX
Fuel supply system

7540A-3902090 KAjC

lpodomkeHue mabnuuybi 2.2.2

Continuation of Table 2.2.2

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eAnHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
18 540-1303067 45 3613 0521 LLnaHr coeauHUTENbHbIN Connective hose 2 2
19 NORMA TORRO 45 3912 0120 XomyT Clamp 4 4
S12-22/971

20 7540-1104525-20 45 3616 4162 Tpybka oTBOAA TOMNVMBA OT Pipe of fuel outlet from fuel 1 1

TONNMBHOrO Hacoca B Hak pump to tank
21 344757 459981 6763 Hunnenb Nipple 1 1
22 344750 45 9981 6746 Hunnenb Nipple 1 1
23 344770 45 9981 6795 Hunnenb Nipple 1 1
24 75406-1104562 45 3616 6809 TonnveonpoBsof Fuel pipeline 1 1
25 7540-1104560 45 3616 4156 Tpybka oTBOAA TOMNVMBA Pipe for fuel output 1 1
26 7540-1104520-20 45 3616 5169 Tpybka cnuea Tonnvea u3 Pipe of fuel drain from injec- 1 1

dopcyHok B 6ak tors to fuel tank
27 379198 45 3625 1979 Knsammep Cleat 8 8
28 252004* 459811 1205 LWai6a 6 Washer 6 8 8
29 252134 45 9816 6045 LWai6a 6T Washer 6T 9 9
30 201420* 45 9346 1506 Bont M6x20 Bolt M6x20 8 8
31 540A-1104519-01 45 3616 0970 Mpoknapka Gasket 9 9
32 7540N-1101010 45 3616 8917 Bak TonnuBHbIN Fuel tank 1 1
33 75404-1104420 45 3616 6564 TonnuBonpoBog oT 6aka k Fuel pipeline from tank to 1 1

Hacocy pump
34 344525 459981 8294 YronbHuK Knee-piece 1 1
35 344503 45 9981 6408 YronbHuK Knee-piece 1 1
36 344767 45 9981 6788 Hunnenb Nipple 1 1
37 7523-1113052 45 3637 0036 KpoHLwTenH kpenneHus Bracket of fuel delivery 1 1

TONMNMBONPOKaYMBaloLLEro pump attachment

Hacoca
38 201493 45 9346 1555 Bont M10x16 Bolt M10x16 3 3
39 540-2917139 45 3613 1417 Bont M20x42 Bolt M20x42 2 2
40 025-030-30-2-3 253111 4105 Konbuo Ring 4 4
41 75481-1133010 45 3614 7094 Hacoc py4Hon Manual pump 1 1
42 376128 45 9958 6223 LWai6a 18 Washer 18 24 24
43 202172 45 9951 1448 Bont M18x55 Bolt M18x55 10 10
44 252018 459811 1211 LWawnba 18 Washer 18 20 20
45 252140 45 9816 6071 Wait6a 18 OT Washer 18 OT 10 10
46 250562 45 9951 4069 laiika M18-6H Nut M18-6H 10 10
47 200275 45 9326 1032 Bont M8x80 Bolt M8x80 1 1
48 344429 459871 1519 XomyT 70 Clamp 70 1 1
49 540A-3506988 45 3616 1455 Bknagpiiu Insert 1 1
50 262541 459932 1301 Mpo6ka k1/8” Plug k1/8” 1 1
51 379473 45 9981 8504 Hunnenb Nipple 1 1
52 75406-1104120* 45 3616 5295 Tpy6a nogsoaa Tonnvea Pipe of fuel supply 1 1
53 344427 459871 1517 Xomyt 55 Clamp 55 2 2
54 549A-3724394* 45 3619 2677 Mpoknaaka Gasket 2 2
55 540A-1018132* 45 3616 0040 Bont 3axumHom Fastening bolt 1 1
56 540-2917144* 45 3613 1418 Mpoknaaka ynnoTHUTENbHas Sealing gasket 2 2
57 379652 45 9981 8687 YronbHuK Knee-piece 1 1
58 75485-1104557 45 3613 7529 Tonnveonposof Intermediate fuel pipeline 1 1

NPOMEXYTOUHBIV
59 201420 45 9346 1506 Bont M6x20 Bolt M6x20 4 4
60 252004 459811 1205 LWaitba A6 Washer A6

* -- BapuaHT c K[
* -- Variant with preheater

2.2-5




7540A-3902090 K4C

Cucmema numaHusi dsuzamerns

Fuel supply system

BELMAXR

9
©16
Hp=wELE !
PucyHok 2.2.3 — Bak TonnuBHbLIN U MacnsHbIN (7540-1101010)
Figure 2.2.3 — Fuel and oil tanks
Tab6nuuya 2.2.3 -- NepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.2.3-Listof assembly units and parts
Kon-Bo Ha
nﬂg::v?w 0O603Ha4YeHne Kog OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 220077 45 9432 1079 BunT B.M5x10 Screw B.M5x10 5 5
2 252133 45 9816 6044 LWanba 5T Washer 5T 5 5
3 56/3827 45 7311 1284 [aTyuk ypoBHS Tonnvea Fuel level gauge 1 1
4 200-3806026 45 3414 1511 MNpoknagka Gasket 1 1
5 201457 45 9346 1523 BonTt M8x22 Bolt M8x22 12 12
6 252135 45 9816 6046 LWawn6a 8T Washer 8T 12 12
7 75483-1104470 45 3613 8751 Tpy6a BcacbiBaoLwas Suction pipe 1 1
8 540A-3519202-10 45 3616 5225 Kpblwka canyHa Cover of breather 1 1
9 [165-1002294 47 5341 5717 3nemeHT hunbTpyoLWuiA Filtering element 1 1
10 540A-3519192 45 3616 3421 Kopnyc canyHa Body of breather 1 1
11 540A-3519190-01 45 3616 5223 CanyH Breather 1 1
12 ¥Y-125x120-3 00 3449 7500 Konbuo Ring 2 2
13 200-210-58-2-3 25 3111 4389 Konbuo Ring 1 1
14 7512-1101147 45 3641 0492 Kpbiwka Cover 1 1
15 201495 45 9346 1557 Bont M10x20 Bolt M10x20 8 8
16 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 8 8
17 549A-1101264 45 3619 0005 Mpo6bka cnuBHOro kpaHa Drain cock plug 1 1

2.2-6




lpodomkeHue mabnuuybi 2.2.3

Continuation of Table 2.2.3

Cucmema numaHusi dsuzamens

Fuel supply system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
18 75404-1101012 45 3616 6571 Kopnyc TonnueHoro 6aka ¢ Body of fuel tank with oil 1 1
MacnsiHbIM 6akom tank
19 540-1304118 45 3613 0549 Mpo6bka Plug 1 1
20 540-1304090-01 45 3613 0548 Mpoknaaka Gasket 1 1
21 527-8608157 45 3611 0327 Kapkac cdounbTpa ¢ ceTkon Filter framework with grid 1 1
22 7540-8608214 45 3616 5226 Yka3aTenb ypoBHst Macna Oil level indicator 1 1
23 344790 45 9957 4121 [anka coegmHuTenbHas Connection nut M27x1,5 1 1
M27x1,5
24 7540-8608125-30 45 3616 8671 Kpblwka ounbtpa Cover of filter 1 1
25 201538 45 9346 1596 Bont M12x25 Bolt M12x25 4 4
26 252137 45 9816 6068 Wait6a 12 OT Washer 12 OT 4 4
27 120-120-58-2-3 253111 6620 Konbuo Ring 1 1
28 540-8608252 45 3613 3365 MpyXuHa Spring 1 1
29 75473-8608440 45 3611 6555 Knanan Valve 1 1
30 7543-8608444 45 3611 6556 Kopnyc knanaHa Body of valve 1 1
31 26,988-60+150 46 9196 1661 LWapwk Ball 1 1
32 7548-1704172 45 3613 4935 MpyxuHa knanaHa Valve spring 1 1
33 75473-8608452 45 3611 6554 Ynop Thrust 1 1
34 056-062-36-2-3 253111 4169 Konbuo Ring 1 1
35 Perotmac 631BM- 45 3921 7194 OnemMeHT hunbTpytoLLmniA Filtering element 1 1
1-CM
36 549-8608647 45 3619 6840 YnnotHuTens Sealant 1 1
37 344361 45 9981 6002 Mpo6ka M12x1,25 Plug M12x1,25 1 1
38 540-2917144 45 3613 1418 Mpoknaaka ynnoTHUTENbHas Sealing gasket 1 1
39 040-045-30-2-3 253111 4115 Konbuo Ring 1 1
40 NCM 1 1/4"-2 47 6213 4073 Mpobka cnuBHasi MmarHUTHas Magnet drain plug 1 1
41 75131-8608910 45 3644 3354 Kopnyc marHutHomn npo6ku Body of magnet drain plug 1 1
42 7540-8608014-10 45 3616 4593 Kopnyc macnsiHoro 6aka Body of oil tank 1 1
43 75306-8608408 45 3626 5144 Knanan Valve 1 1
44 201456 45 9346 1522 Bont M8x20 Bolt M8x20 12 12
45 385-400-85-2-3 25 3111 4482 Konbuo Ring 1 1
46 7530-1101018 45 3624 1303 Kpbiwka Cover 1 1
47 75131-8608900 45 3644 3353 Mpobka marHuTHas M42x2 Magnet plug M42x2 1 1

2.2-7




E=E ML
Fuel supply system

7540A-3902090 K4C

1
4\;‘%3 5
P 2<8 ¢ N
22 9\\@<,
~7
S
b 11 @

3~

46
47—

i

|
57
<=
[ &7

Cucmema numaHusi dsuzamerns

BELMAXR

63 62 61
92
65
17 15
16 18
A’@/gfw
X@r20
2021
22 24

PucyHok 2.2.4 — MpuBoa ynpaBneHnsa nogayen tonnmea (75406-1100015-10)
Figure 2.2.4 — Drive of fuel supply control

Ta6nuuya 2.2.4 -- NepeyeHb COOPOYUYHbIX €AUHMUL U AeTanen
Table 2.2.4—List of assembly units and parts

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 260035 45 9862 1036 Maney 8x28 Finger 8x28 1 1
2 252005 459811 1206 LWain6a A8 Washer A8 11 11
3 258039 459871 1050 LWnnuHT 3.2x20 Split-pin 3.2x20 4 4
4 252007 459811 1208 LWan6a A12 Washer A12 5 5
5 525-1108029-10 45 3611 0013 Bunka Fork 1 1
6 7545-1108071 45 3637 4445 Pblyar Lever 1 1
7 258053 459871 1067 LnnuHT 4x25 Split-pin 4x25 2 2
8 7545-1108044 45 3637 4443 Ocb Axle 1 1
9 75481-1108650 45 3614 7048 KpoHLTenH Bracket 1 1
10 250510 45 9553 1055 [avika M8 Nut M8 11 11
11 260033 45 9862 1034 MNaney 8x22 Finger 8x22 1 1
12 250511 45 9553 1056 [avika M8 Nut M8 1 1

2.2-8




lpodomkeHue mabnuubl 2.2.4

Continuation of Table 2.2.4

Cucmema numaHusi dsuzamens

Fuel supply system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
13 7519-1108130-10 45 3633 2627 Tara Link 1 1
14 500-1108138 45 3416 0251 HakoHeYHuK Tarm End-tip 1 1
15 7521-6601132 45 3627 1185 Maney Finger 3 3
16 252004 459811 1205 LWanba 6 Washer 6 7 7
17 258012 459871 1016 WnnuHT 2x12 Split-pin 2x12 3 3
18 250508 45 9553 1054 [anka M6 Nut M6 3 3
19 252134 45 9816 6045 LWawnba 6T Washer 6T 7 7
20 252037 459811 1255 LWaiba 6 Washer 6 6 6
21 75481-1108276 45 3614 5864 MnactuHa Plate 2 2
22 74211-1108298 45 3632 3934 DNepxatens Holder 3 3
23 220077 459432 1079 BuHT M5x10 Screw M5x10 3 3
24 7548A-1108220 45 3614 8154 Tsara octaHoBa Link of the engine shutdown 1 1
25 75481-1108113 45 3614 7043 Btynka Bushing 1 1
26 252020 459811 1213 Lanba A22 Washer A22 1 1
27 201540 45 9346 1598 Bont M12x30 Bolt M12x30 1 1
28 252137 45 9816 6068 LWai6a 12 Washer 12 4 4
29 201457 45 9346 1523 Bont M8x22 Bolt M8x22 11 11
30 252135 45 9816 6046 Wai6a 8T Washer 8T 13 13
31 7548A-1108150 45 3614 7535 KpoHwTenH Bracket 1 1
32 7548A-1108170 45 3614 7534 KpoHwwTeiH Bracket 1 1
33 100-3570210 45 9135 0636 LnnuHap nHeBMaTuyeckui Pneumatic cylinder 1 1
34 010-014-25-2-3 25 3111 4057 Konbuo Ring 1 1
35 342255 45 9957 4010 laiika M12x1.5 Nut M12x1.5 1 1
36 74211-1108216 45 3632 3928 Kpblluka Cover 1 1
37 250514 45 9553 1059 laika M12 Nut M12 2 2
38 344441 459981 6471 YronbHuK Knee-piece 1 1
39 379277 45 9981 8425 MydTa koHycHas Taper coupling 6 6
40 401120 45 9984 8200 [anka HaknaHas M12x1.25 Captive nut M12x1.25 6 6
41 201460 45 9346 1526 BonTt M8x30 Bolt M8x30 2 2
42 548A-1104696-01 45 3614 2269 Mpoknaaka Gasket 8 8
43 315406 45 3414 3493 Knsammep Cleat 4 4
44 201418 45 9346 1504 Bont M6x16 Bolt M6x16 5 5
45 7548A-1108326 45 3614 7538 Crsixka Strap 1 1
46 252006 459811 1207 LWai6a A10 Washer A10 1 1
47 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 4 4
48 75483-1108277 45 3613 8594 MnactuHa Plate 1 1
49 540-1115043 45 3613 0319 MpyxrHa oTTsHkHasA Tpoca Spring of emergency shut- 1 1
aBapuHOro OCTaHOBa down rope
50 344773 45 9981 6803 LTyuep BBEpTHOW Connection pipe 2 2
51 75481-1108480 45 3614 7071 Tpybonposoa Pipeline 1 1
52 344750 45 9981 6746 Hunnenb Nipple 1 1
53 74211-1108210 45 3614 4788 Tpoc ocTaHoBa ABuratens Cable of the engine shut- 1 1
down
54 74211-1108391 45 3632 4182 LLnaHr coeguHUTENbHbIN Connective hose 2 2
55 201549 45 9346 1605 Bont M12x55 Bolt M12x55 1 1
56 252045 459811 1258 LWawnba 12 Washer 12 1 1
57 75404-1108272 45 3616 6282 Pbivar Lever 1 1
58 75404-1108260 45 3616 6281 Pbivar Lever 1 1
59 100-3570110 45 9135 6383 LinnuHap nHeBMaTuyeckui Pneumatic cylinder 1 1
60 75481-1108044 45 3614 4961 Ocb Axle 1 1
61 014-018-25-2-3 25 3111 4062 Konbuo Ring 1 1
62 375960 459958 6179 Wai6a Washer 1 1
63 250561 45 9553 1064 laika M16-6H Nut M16-6H 1 1

2.2-9




EE NS Cucmema numaHusi deuzamensi BELNMXNX
Fuel supply system

7540A-3902090 K4C

lpodomxeHue mabnuuybl 2.2.4

Continuation of Table 2.2.4

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

64 344146 459981 1473 YTronbHUK Knee-piece 1 1
65 75406-1108480 45 3617 8012 Tpy6onposoa Knee-piece 1 1
66 75406-1108510 45 3617 8018 Tpy6onposoa Pipeline 1 1
67 344770 459981 6795 Hunnenb Nipple 1 1
68 75404-1108504 45 3616 7503 Tpy6onposoa Pipeline 1 1
69 402717 45 9984 8445 YronbHuK Knee-piece 1 1
70 250513 45 9951 4002 [anka M10 Nut M10 1 1
71 549-1108498 45 3619 7552 LLlan6a cneunansHas Special washer 2 2
72 008-012-25-2-3 25 3111 4055 Konbuo Ring 1 1
73 74211-1108390 45 3632 4026 LLnaHr coeauHUTENbHbLIN Connective hose 1 1
74 344503 45 9981 6408 YronbHUK Knee-piece 1 1
75 K3M-18 45 7518 0026 KnanaH anekTpomMarHuTHbIV Electromagnetic valve 1 1
76 344529 459981 6474 YronbHuK Knee-piece 1 1
77 75406-1108500 45 3616 7962 Tpy6onposoa Pipeline 1 1
78 201469 45 9346 1533 BonTt M8x55 Bolt M8x55 2 2
79 344611 45 3611 0716 Knammep Cleat 2 2
80 201495 45 9346 1557 Bont M10x20 Bolt M10x20 2 2
81 250512 45 9553 1057 [aiika M10 Nut M10 1 1
82 75406-1108200 45 3616 5301 KpoHwTeiH Bracket 1 1
83 7420-1108548 45 3629 0847 Ocb Axle 1 1
84 75406-1108220 45 1156 3725 Tsara octaHoBa Link of the engine shutdown 1 1
85 75406-1108082 45 3616 6769 KpoHwwTeiH Bracket 1 1
86 344771 459981 6798 Hunnenb Nipple 1 1
87 7519-2130308 45 3633 0953 HakoHe4HuK End-tip 1 1
88 75406-1108504 45 3616 7963 Tpybonposoa Pipeline 1 1
89 252019 459812 1212 Lan6a A20 Washer A20 2 2
90 250640 45 9553 1268 [aiika M20x1.5-6H Nut M20x1.5-6H 2 2
91 008-011-19-2-3 25 3111 6646 Konbuo Ring 10 10
92 344544 459981 6513 TpoWHuK Tee 2 2
93 315412 45 3625 1966 Knsmmep Cleat 4 4
94 315407 45 3414 3495 Knsmmep Cleat 2 2
95 75406-1108160 45 3616 6770 KpoHwTeiH Bracket 1 1
96 344612 45 3611 0717 Knammep Cleat 1 1

2.2-10




Cucmema numaHusi dsuzamens

Fuel supply system

BELMAXR

7540A-3902090 KAJC

PucyHok 2.2.5 — NMepanb npuBoga nogaym TonsiMBa u ee yctaHoBka (75406-1100015-10)

Figure 2.1.5 — Pedal of fuel supply drive and its mounting

Ta6nuuya 2.2.5-- NepeyeHb COOPOUHBLIX €AUHML U fAeTanen
Table 2.2.5-List of assembly units and parts

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 201457 45 9346 1522 Bont M8x22 Bolt M8x22 10 10
2 252135 45 9816 6046 Wait6a 8T Washer 8T 12 12
3 250510 45 9553 1055 laiika M8-6H Nut M8-6H 12 12
4 549b5-1108280 45 3619 0786 PykosiTka py4HOI nogauu Handle of manual fuel 1 1
Tonnuea B cbope supply
5 540-1108286 45 3613 0261 KpoHwTenH Bracket 1 1
6 540-1108279 25 7922 4362 Waiiba Washer 2 2
7 540-1108284 45 3613 0260 Waiiba Washer 2 2
8 501-3507084 45 3414 1200 MpyxuHa Spring 1 1
9 374542 45 9958 4075 [anka M12-6H Nut M12-6H 2 2
10 549b5-1108290 45 3619 0787 PykosiTka Handle 1 1
11 540-8101050 11 0000 0385 LWapwk Ball 1 1
12 75125-1108258 45 3641 1548 Craxka Strap 1 1
13 500-1108138 45 3416 0251 HakoHe4Huk B cbope End-tip 2 2
14 500-1108140 45 3921 0027 HakoHe4HuK End-tip 2 2
15 500-1108148-A 45 3921 0032 Maney waposou Finger 2 2
16 500-1108146 45 3921 0031 MpyXvHa HaKoHeYHUKa End-tip spring 2 2
17 500-1108142 45 3921 0028 Cyxapb Block 2 2

2.2-11




EE NS Cucmema numaHusi deuzamensi BELNMXNX
Fuel supply system

7540A-3902090 KZC

lpodomkeHue mabnuuybl 2.2.5

Continuation of Table 2.2.5

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
18 500-1108144 45 3921 0030 MpoGka Plug 2 2
19 258003 45 9871 0004 LUnAuHT pa3soaHom Split-pin 2 2
20 75481-1108450 45 3614 4794 MexaHu3m TonkawoLwmin B Pushing gear 1 1
cbope
21 75481-1108452 45 3614 4795 Tpyba Tonkatens Pipe of pusher 1 1
22 75481-1108472 45 3614 4798 Tsara Tonkatens Link of pusher 1 1
23 7548A-1108010 45 3614 8537 Mepnanb ¢ Haknagkow B cbope Pedal with lining 1 1
24 7548A-1108011 45 3614 8538 Mepanb Pedal 1 1
25 549-1108016 45 3619 0118 Haknapnka neganu Pedal lining 1 1
26 201460 45 9346 1526 BonTt M8x30 Bolt M8x30 1 1
27 7547-1108160-10 45 3611 7164 KpoHwwTeiH Bracket 1 1
28 7545-1108900 45 3637 7217 KnanaH nHeBmaTuyeckuii B Pneumatic valve 1 1
cbope

29 540-1308103 45 3613 0623 LWanba Washer 1 1
30 7548A-1108308 45 3614 8543 Btynka Bushing 1 1
31 260050 45 9862 1051 MNaney 8x80 Finger 8x80 1 1
32 7512-3514478 45 3641 6054 MpyxuHa Spring 1 1
33 252005 459811 1206 LWai6a 8 Washer 8 12 12
34 258039 45 9871 1050 WnnauHT 3.2x20 Split-pin 3.2x20 5 5
35 260039 45 9862 1040 MNanew 8x38 Finger 8x38 1
36 7548A-1108057 45 3614 8554 Btynka Bushing 1 1

2.2-12




Cucmema numaHusi dsuzamens
Fuel supply system

BELMAXR

7540A-3902090 KJC

PucyHok 2.2.6 — YcTtaHoBKa Bo3faywiHoro comnbTpa ABuratens Ha camocBane benA3-7540C (7540C-1100005)

Figure 2.2.6 — Mounting of air filter on the dump truck BELAZ-7540C

Ta6nuuya 2.2.6 — NepeyeHb COOPOUHBLIX €AUHUL U AeTanen
Table 2.2.6 — List of assembly units and parts

ngg::lfu 0O603Ha4YeHue Kog OKIN HanmeHoBaHue c60pOYHbLIX eanHuL, aeTanemn Konv(l;?;'rao
Pos. No Designation OKP code Assembly units, parts 7540C
1 540A-1018118 45 3616 3678 Mpoknapaka Gasket 6
2 7548D-1109590 45 3614 7815 XomyT Clamp 2
3 252156 45 9816 6007 Wai6a 101 Washer 101 4
4 250512 45 9553 1057 laika M10 Nut M10 4
5 7547-1109010-10 45 3611 4064 PuUnbTP BO3AYLLHBIN Air filter 1
6 7548D-1109131 45 3614 7799 Mpoknapaka Gasket 2
7 7548D-1109120 45 3614 7816 KpoHwwTeiH Bracket 2
8 250510 45 9553 1055 [anka M8 Nut M8 4
9 252135 45 9816 6046 LWawnba 8T Washer 8T 4
10 342515 45 9957 6002 LWaiba 8 Washer 8 8
11 201460 45 9346 1526 Bont M8x30 Bolt M8x30 4
12 549A-1303350-01 45 3619 0049 XomyT Clamp 2

2.2-13




EE NS Cucmema numaHusi deuzamensi BELNMXNX
Fuel supply system

7540A-3902090 K4C

lpodomkeHue mabnuuybl 2.2.6

Continuation of Table 2.2.6

n';g:::M O6Go3HayeHue Kog OKI HaummeHoBaHue c60poYHbIX eAnHUL, AeTaneun Konv(l;f;:mo
Pos. No Designation OKP code Assembly units, parts 7540C
13 540-1115054 45 3613 0321 LnaHr Hose 1
14 7549-1109580 45 3638 1931 XomyT Clamp 2
15 75125-1109248 45 3641 2244 LnaHr Hose 1
16 7540C-1109224 45 3616 9629 Tpy6onposog Pipeline 1
17 OC®-65 45 7310 0014 [aTuunk curHanusaumm 3acopeHHOCTn Sensor of air filters clogging 1
BO34YLLUHbIX (hUIbTPOB

18 75406-1109320 45 3616 5325 KpoHwTeiH Bracket 1
19 75474-1109120 45 3611 2754 KpoHwTeiH Bracket 1
20 201540 45 9346 1598 Bont M12x30 Bolt M12x30 3
21 252007 459811 1208 LWawnba 12 Washer 12 5
22 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 3
23 250514 45 9553 1059 [anka M12 Nut M12 3
24 252046 459811 1259 LWanba 14 Washer 14 4
25 252138 45 9816 6069 LWanba 14 OT Washer 14 OT 4
26 201587 45 9346 1641 Bont M14x35 Bolt M14x35 4
27 75474-1109178 45 3611 2750 MnacTuHa Plate 1

2.2-14




Cucmema numaHusi dsuzamens

Fuel supply system

BELMAXR

7540A-3902090 KAJC

PucyHok 2.2.7 — ®unbTp BO3AYLWHbIM Ha camocBane benA3-7540C (7547-1109010-10)
Figure 2.2.7 — Air filter on the dump truck BELAZ-7540C

Tao6nuuya 2.2.7 - NepeyeHb COOPOUHbLIX €AUHUL U fAeTanen
Table 2.2.7 - List of assembly units and parts

nﬂ;:’l::l)lﬂ O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTanen Konv(l;?;TBo
Pos. No Designation OKP code Assembly units, parts 7540C
1 7547-1109050 45 3611 2408 Kopnyc Bo3ayLiHoro dunbtpa Body 1
2 75125-1109297 45 3641 3641 Mpoknaaka Gasket 1
3 7548D-1109420 45 3614 7807 [epxaTenb unbTpyoLLEro anemMeHTa Filtering element holder 1
4 3PB-CP-01-03- OnemeHT hunbTpytoLLmniA Filtering element 1
01*
4 AF 880* 3nemMeHT hunbTpytoLLmniA Filtering element 1
5 342515 45 9957 6002 Wai6a 8 Washer 8 12
6 250510 45 9553 1055 laiika M8 Nut M8 12
7 224682 45 9462 1137 BuHT M8x16 Screw M8x16 12
8 75125-1109916 45 3641 3637 Mpoknapaka Gasket 2
9 252017 459811 1210 LWawnba 16 Washer 16 1
10 250560 45 9553 1063 [anka M16 Nut M16 1
11 7519-3841049 45 9836 0816 Konbuo B 20 Ring B 20 1
12 3PB-CP-01-03* OnemMeHT hunbTpytoLmniA Filtering element 1
12 AF 899M* OnemMeHT hunbTpytoLLmniA Filtering element 1
13 342582 45 9957 6131 LWait6a 20 Washer 20 1
14 7516-1109670 45 3644 3705 [OepxaTtenb Holder 1

* .- B3aumMo3ameHsiemble getanum (interchangeable parts)

2.2-15




7540A-3902090 K4C

Cucmema numaHusi dsuzamerns

Fuel supply system

18 19 20

PucyHok 2.2.8 — TonnuBHble Tpy6onpoBoabi (7540C-1100006-10)
Figure 2.2.8 — Fuel pipelines

Ta6nuuya 2.2.8 — lNepevyeHb COOPOYHLIX €AUHUL, U AeTanen
Table 2.2.8—List of assembly units and parts

BELMAXR

n';:::lfu O6o03HauyeHne Kog OKN HaumeHoBaHue c60pOYHbIX eAuHUL, AeTaneun Kongﬁf;'rso
Pos. No Designation OKP code Assembly units, parts 7540C
1 201420 45 9346 1506 BonTt M6x20 Bolt M6x20 8
2 252134 45 9816 6045 LWawnba 6T Washer 6T 8
3 252004 459811 1205 LWan6a 6 Washer 6 8
4 379169 45 3414 3607 Knsmmep Cleat 8
5 7540C-1104500 45 3616 9691 Tpybka cnuea Drain pipe 1
6 7540C-1104516 45 3616 9939 Tpybka Pipe 1
7 7540C-1104550 45 3616 9696 Tonnveonposof Fuel pipeline 1
8 540-1303067 45 3613 0521 LLnaHr coeauHUTENbHbLIN Connective hose 2
9 NORMA TORRO 45 3912 0120 Xomyt Clamp 4
S12-22/971
10 540B-1018346 45 3613 0110 LLnaHr coeauHUTENbHbIN Connective hose
11 NORMA TORRO 453912 0120 XomyT Clamp
S16-27/1271

12 7540C-1104630 45 3616 9940 Tonnveonposof Fuel pipeline 1
13 7540C-1104642 45 3616 9941 Tpybka Pipe 1
14 7540C-1104420 45 3616 9937 Tonnveonposof Fuel pipeline 1
15 540A-1104519-01 45 3616 0970 Mpoknaaka Gasket 8
16 7548-1104580-01 45 3613 6576 TonnuBonposog Fuel pipeline 2
17 840.1105010 45 6632 0497 PUNbTP-OTCTOMHMK TOMNNBA Fuel gravitation filter 2
18 250514 45 9553 1059 [anka M12 Nut M12 6
19 252137 45 9816 6068 LWawnba 12 OT Washer 12 OT 6
20 201543 459346 1601 Bont M12x38 Bolt M12x38 4
21 7548-1113052-11 45 3613 7224 KpoHLwuTeiH Bracket 1

2.2-16




EEMmE3
Fuel supply system

lpodomkeHue mabnuuybi 2.2.8
Continuation of Table 2.2.8

Cucmema numaHusi dsuzamens

BELMAXR

7540A-3902090 KAJC

n';:::lfu O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Kong{f;mo
Pos. No Designation OKP code Assembly units, parts 75400
22 540-2917139 45 3613 1417 Bont 3axumHom Fastening bolt 2
23 025-030-30-2-2 253111 3105 KonbuLo Ring 4
24 75481-1133010 45 3614 7094 Hacoc py4Hon Manual pump 1
25 7548-1104550 45 3613 5473 TonnuBonposog Fuel pipeline 1
26 75404-1104420 45 3616 6564 TonnuBonpoBog oT 6aka k Hacocy Fuel pipeline from tank to pump 1
27 344525 45 9981 6464 YronbHuk Knee-piece 1
28 344503 45 9981 6408 YronbHuK Knee-piece 1
29 344767 45 9981 6788 Hunnenb Nipple 1
30 201493 45 9346 1555 Bont M10x16 Bolt M10x16 3
31 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 3
32 7540N-1101010 45 3616 8917 Bak TonnvBHbI Fuel tank 1
33 376128 45 9958 6223 LWawnba 19 Washer 19 24
34 202172 45 9951 1448 Bont M18x55 Bolt M18x55 10
35 252018 459811 1211 LWawnba 18 Washer 18 20
36 252140 45 9816 6071 Wai6a 18 OT Washer 18 OT 10
37 250562 45 9951 4069 laiika M18 Nut M18 10
38 344529 459981 6474 YronbHuK Knee-piece 1
39 7540C-1104121 45 3616 9690 Tpybka nogsoaa Tonnuea Pipe of fuel supply 1
40 75131-3408235 45 3644 5167 Xomyt Clamp 5
41 344770 45 9981 6795 Hunnenb Nipple 1
42 754831-1104120 45 3611 4274 Tpy6ka nogsoga Tonnuea Pipe of fuel supply 1
43 540-2917144 45 3613 1418 Mpoknaaka Gasket 2
44 540A-1018132 45 3616 0040 Bont M12x25 Bolt M12x25 1
45 252007 459811 1208 Waitba 12 Washer 12 4
46 7540C-1104690 45 3616 9844 KpoHwTenH Bracket 1
47 201540 45 9346 1598 Bont M12x30 Bolt M12x30 2

2.2-17




7540A-3902090 K4C

47

Ta6nuuya 2.2.9 - NepevyeHb COOPOYHLIX €AUHUL, U AeTanen

Cucmema numaHusi dsuzamens
Fuel supply system

~ 36

BELMAXR

Figure 2.2.9 — Fuel and oil tanks on the dump truck BelAZ-7540C

Table 2.2.9 - List of assembly units and parts

PucyHok 2.2.9 — Bak TonnuBHbLIA U MacnsAHbIN Ha camocBane benA3-7540C (7540-1101010)

nlg:(:rf:w O6o03HauyeHne Kog OKN HaumeHoBaHue c60pOYHbIX eAuHUL, AeTaneun Kongf;'rso
Pos. No Designation OKP code Assembly units, parts 7540C
1 201457 45 9346 1523 BonTt M8x22 Bolt 12
2 252135 45 9816 6046 LWawn6a 8T Washer 24
3 7421-1104486 45 3632 2505 dnaHeL TeXHOMOrMYeCKni Technological flange 1
4 344975 00 3449 7500 Konbuo Y-125x120-2 Ring 2
5 220077 459432 1079 BuHT M5x10 Screw 5
6 252133 45 9816 6044 Waitba 5T Washer 5
7 56.3827010 45 7311 1284 [aTuuk ykasaTensi ypoBHs Tonnvea Fuel level gauge 1
8 200-3806026 45 3414 1511 Mpoknagka gatynka Gasket 1
9 200-210-58-2-2 253111 3389 Konbuo Ring 1
10 7512-1101147 45 3641 0492 Kpbiwka Cover 1
11 201495 45 9346 1557 Bont M10x20 Bolt M10x20 8
12 252136 459816 6067 Wait6a 10 OT Washer 10 OT 8
13 75483-1104470 45 3613 8751 Tpyba BcacbiBatoLLas Suction pipe 1
14 540A-3519198 45 3616 3426 dukcartop Retainer 1
15 540A-3519202 45 3616 3427 Kpbiwwka Cover 1
16 [165-1002294 47 5341 5717 3nemeHT hunbTpyoLWuiA Filtering element 1
17 540A-3519208 45 3616 3428 LWawnba 8T Washer 8T 1

2.2-18




EEMmE3
Fuel supply system

lpodomkeHue mabnuuybi 2.2.9

Continuation of Table 2.2.9

Cucmema numaHusi dsuzamens

BELMAXR

7540A-3902090 KAjC

n':g:::u O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Konvgf;mo
Pos. No Designation OKP code Assembly units, parts 7540C
18 540A-3519192 45 3616 3421 Kopnyc Housing 1
19 540A-3519190-01 45 3616 5223 CanyH Breather 1
20 549A-1101264 45 3619 0005 Mpobka cnmBHOro KpaHa Drain cock plug 1
21 75404-1101012 45 3616 6571 Kopnyc TonnueHoro 6aka ¢ MacnsiHbimM Body of fuel tank with oil tank 1

6akom
22 040-045-30-2-2 253111 3115 Konbuo Ring 1
23 75131-8608900 45 3644 3353 Mpobka marHuTHas M42x2 Magnet plug 1
24 540-2917144 45 3613 1418 Mpoknaaka ynnoTHUTENbHas Sealing gasket 1
25 344361 45 9981 6002 Mpobka M12x1,25 Plug M12x1,25 1
26 7540-8608014-10 45 3616 4593 Kopnyc macnsiHoro 6aka Body of oil tank 1
27 385-400-85-2-2 253111 3482 Konbuo Ring 1
28 7530-1101018 45 3624 1303 Kpbiwwka Cover 1
29 201456 45 9346 1522 Bont M8x20 Bolt M8x20 12
30 030-035-30-2-2 253111 3108 Konbuo Ring 1
31 22,225-60+150 46 9196 0561 LWapuk Ball 1
32 7513-8608400 45 3641 4472 Hunnenb Nipple 1
33 7513-8608418 45 3641 4473 Mpoknaaka Gasket 1
34 7513-8608422 45 3641 4475 Kpbiwwka Cover 1
35 75213-8608750 45 3627 5953 Llenouka Chain 1
36 75213-8608259 45 3627 5952 MnactuHa Plate 1
37 540-1304118 45 3613 0549 Mpo6ka M76x3 Plug M76x3 1
38 540-1304090-01 45 3613 0548 Mpoknaaka Gasket 1
39 527-8608157 45 3611 0327 Kopnyc ¢unbTpa ¢ ceTkon Body of filter with grid 1
40 7540-8608214 45 3616 5226 Yka3aTenb ypoBHst Macna Oil level indicator 1
41 344790 45 9957 4121 [anka M27x1,5 Nut M27x1,5 1
42 7540-8608125-30 45 3616 8671 Kpblwka unbtpa Cover of filter 1
43 201538 45 9346 1596 BonTt M12x25 Bolt M12x25 4
44 252137 45 9816 6068 Wait6a 12 OT Washer 12 OT 4
45 120-130-58-2-2 253111 3372 Konbuo Ring 1
46 540-8608252 45 3613 3365 MpyxuHa Spring 1
47 75473-8608440 45 3611 6555 Knanan Valve 1
48 540A-8608442 45 3616 4585 Kopnyc Body 1
49 17,463-60+50 46 9116 9461 LWapwk Ball 1
50 540-8608252 45 3613 3365 MpyuHa Spring 1
51 540-8608276 45 3613 3370 Konbuo Ring 1
52 056-062-36-2-2 253111 3169 Konbuo Ring 1
53 631BM-1-CM* 45 3921 7194 OnemeHT hunbTpytowmii “Perommac” Filtering element 1
53 JPM-ED-23C* 45 3921 7195 OnemMeHT hunbTpytoLLmniA Filtering element 1
53 05.8500.12.200.10 | 453921 7192 PunbTPOINEMEHT Filtering element 1
.B.P.8*
53 HC8500FKS8H* 45 3921 7499 DUnbTPO3aNEMEHT Filtering element 1
54 549-8608647 45 3619 6840 YnnotHutens Sealant 1
55 75481-8608137 45 3614 9113 Kopnyc dunbTpa Body 1

* -- B3aMMo3ameHsiemble geTtanu (interchangeable parts)

2.2-19



7540A-3902090 K4C

Cucmema numaHusi dsuzamens
Fuel supply system

BELMAXR

PucyHok 2.2.10 — NMpuBoA ynpaBneHus noga4ven Tonnmea Ha camocBane benA3-7540C (7540C-1100015)

Figure 2.2.10 — Control drive of fuel supply of dump truck BELAZ-7540C

Ta6nuuya 2.2.10 — NepevyeHb COOPOYHLIX €AMHUL, U AeTanen
Table 2.2.10 — List of assembly units and parts

nﬂg::vil,w O6Go3HayeHue Kog OKI HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Konv(;g:mo
Pos. No Designation OKP code Assembly units, parts 7540C

1 250510 45 9553 1055 laiika M8 Nut M8 5

2 75481-1108650 45 3614 7048 KpoHLwTenH Bracket 1

3 540-1108370 453613 0271 Pbiyar Lever 1

4 252134 45 9816 6045 LWawnba 6T Washer 6T 6

5 201422 45 9346 1508 BonTt M6x25 Bolt M6x25 1

6 314003 459954 7118 LLinoHka 3x5 Key 3x5 1

7 252005 459811 1206 LWan6a 8 Washer 8 8

2.2-20




EEMmE3
Fuel supply system

lpodomxkeHue mabnuybi 2.2.10

Continuation of Table 2.2.10

Cucmema numaHusi dsuzamens

BELMAXR

7540A-3902090 KAjC

n':g:::u O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Konvgf;mo
Pos. No Designation OKP code Assembly units, parts 7540C
258039 45 9871 1050 WnnuHT 3.2x20 Split-pin 3.2x20 4
260035 45 9862 1036 Manev 8x28 Finger 8x28 1
10 250508 45 9553 1054 [aiika M6 Nut M6 1
11 252037 45 9811 1255 LWanba 6 Washer 6 1
12 7540C-1108276 45 3616 9950 MnactuHa Plate 1
13 74211-1108298 45 3632 3934 [OepxaTtenb Holder 1
14 220077 45 9432 1079 BuHT M5x10 Screw M5x10 1
15 315412 45 3625 1966 Knammep Cleat 2
16 548A-1104696-01 45 3614 2269 Mpoknaaka Gasket 5
17 74211-1108220 45 3632 3929 Tsara octaHoBa agsuratens Link of the engine shutdown 1
18 344612 45 3611 0717 Knammep Cleat 1
19 250561 45 9553 1064 [anka M16 Nut M16 1
20 375960 45 9958 6179 LWawnba 16 Washer 16 1
21 014-018-25-2-2 253111 3062 KonbuLo Ring 1
22 344146 459981 1473 YronbHuk Knee-piece 1
23 008-011-19-2-2 253111 3016 Konbuo Ring 2
24 7540C-1108504 45 3616 9951 Tpybonposoa Pipeline 1
25 540-1303067 45 3613 0521 LLnaHr coeauHUTENbHbIN Connective hose 1
26 NORMA TORRO 45 3912 0120 XomyT Clamp 2
S12-22/971
27 7540C-1108510 45 3616 9952 Tpybonposoa Pipeline 1
28 315406 45 3414 3493 Knammep Cleat 1
29 201418 45 9346 1504 Bont M6x16 Bolt M6x16 2
30 252135 45 9816 6046 LWanba 8T Washer 8T 7
31 201456 45 9346 1522 Bont M8x20 Bolt M8x20 7
32 314612 45 9981 3364 Hunnenb Nipple 1
33 344773 45 9981 6803 Wryuep Connection pipe 1
34 379277 45 9981 8425 MydTa koHycHast Taper coupling 4
35 401120 45 9984 8200 [anka HakngHas M12x1.25 Captive nut M12x1.25 4
36 75481-1108480 45 3614 7071 Tpy6onposoa Pipeline 1
37 344750 45 9981 6746 Hunnens Nipple 1
38 74211-1108391 45 3632 4182 LLnaHr coeguHUTENbHbIN Connective hose 1
39 344441 459981 6471 YronbHuk Knee-piece 1
40 342255 45 9957 4010 [anka M12 Nut M12 1
41 74211-1108216 45 3632 3928 Kpbiwwka Cover 1
42 010-014-25-2-2 25 3111 3057 Konbuo Ring 1
43 100-3570210 45 9135 0636 LinnuHap nHeBmMaTuyeckui Pneumatic cylinder 1
44 75481-1108113 45 3614 7043 Brtynka Bushing 1
45 252020 459811 1213 LWan6a 22 Washer 22 1
46 7540C-1108170 45 3616 9633 KpoHwTenH Bracket 1
47 201493 45 9346 1555 Bont M10x16 Bolt M10x16 1
48 252006 459811 1207 LWawnba 10 Washer 10 1
49 252136 45 9816 6067 LWain6a 10 OT Washer 10 OT 1
50 315407 45 3414 3495 Knsammep Cleat 1

2.2-21




EEMNnDE3 Cucmema numaHusi deuzamernsi BELNAX
Fuel supply system

7540A-3902090 K4C

PucyHok 2.2.11 — lNepanb ¢ KpoHWITeMHOM Ha camocBane BenA3-7540C (7540C-1100015)
Figure 2.2.11 — Pedal drive of fuel supply

Ta6nuuya 2.2.11 — NepevyeHb COOPOYHLIX €AMHUL, U AeTanen
Table 2.2.11 —List of assembly units and parts

nﬂg::v?w O6o03HauyeHne Kog OKNM HaumeHoBaHue c60pOYHbIX eAuHUL, AeTanen Konvgg:'rso
Pos. No Designation OKP code Assembly units, parts 7540C
1 201456 45 9346 1522 BonTt M8x20 Bolt M8x20 10
2 252005 459811 1206 Wai6a 8 Washer 8 12
3 252135 45 9816 6046 Wait6a 8T Washer 8T 12
4 250510 45 9553 1055 laiika M8 Nut M8 12
5 549b6-1108280 45 3619 0786 PykosiTka py4HOI nogayun Tonnuea B Handle of manual fuel supply 1
cbope
6 540-1108286 45 3613 0261 KpoHLwTenH Bracket 1
7 540-1108279 45 3613 0257 Waiiba Washer 2
8 540-1108284 45 3613 0260 Waiiba Washer 1
9 501-3507084 45 3414 1200 MpyxuHa Spring 1
10 374542 45 9958 4075 [anka Nut 2
11 549b5-1108290 45 3619 0787 PykosiTka Handle 1
12 540-8101050 11 0000 0385 LWapwk Ball 1
13 75125-1108258 45 3641 1548 Crskka Strap 1

2.2-22



Cucmema numaHusi dsuzamens

BELMAXR

Fuel supply system

lpodomxkeHue mabnuuybi 2.2.11

Continuation of Table 2.2.11

7540A-3902090 KAJC

n':g:::u O6o3HauyeHue Kog OKIN HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Konvgf;mo
Pos. No Designation OKP code Assembly units, parts 7540C
14 500-1108138 45 3416 0251 HakoHe4Huk B cbope End-tip 2
15 500-1108140 - HakoHe4Huk End-tip 2
16 500-1108148-01 -- Manewy Finger 2
17 500-1108146 - MpyxwuHa Spring 2
18 500-1108142 - Cyxapb Block 2
19 500-1108144 - Mpo6bka Plug 2
20 258003 45 9871 1067 WnAvHT Split-pin 2
21 75481-1108450 45 3614 4794 MexaHuam Tonkatowmii B cbope Pushing gear 1
22 75481-1108452 45 3614 4795 Tpyba Tonkatens Pipe of pusher 1
23 75481-1108472 45 3614 4798 Tsara Tonkatens Link of pusher 1
24 74212-1108010 45 3632 4992 Mepnanb ¢ Haknagkow B cbope Pedal with lining 1
25 74212-1108011 45 3632 4994 Mepanb Pedal 1
26 7547-1108016 45 3611 6201 Haknapgka neganu Pedal lining 1
27 201460 45 9346 1526 BonTt M8x30 Bolt M8x25 2
28 7547-1108160 45 3611 6642 KpoHwwTeiH Bracket 1
29 540-1308103 45 3613 0623 Waiiba Washer 1
30 7545-1108900 45 3637 7217 KnanaH nHeBmaTu4eckuin B cbope Pneumatic valve 1
31 7512-3514478 45 3641 6054 MpyxuHa Spring 1
32 260050 45 9862 1051 Manev 8x80 Finger 8x80 1
33 7548A-1108308 45 3614 8543 Btynka Bushing 1
34 258039 45 9871 1050 WnnuHT 3.2x20 Split-pin 3.2x20 1
35 260039 45 9862 1040 MNaney 8x38 Finger 8x38 1
36 7548A-1108057 45 3614 8554 Btynka Bushing 1

2.2-23




7540A-3902090 K4C

Cucmema numaHusi dsuzamerns

Fuel supply system

BELMAXR

PucyHok 2.2.12 — YcTaHOBKa BO34yLWHbIX PUNbTPOB Ha camocBane benA3-7540D (7540D-1100005)
Figure 2.2.12 — Mounting of air filters of dump truck BELAZ-7540D

Ta6nuuya 2.2.12 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.2.12 - List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOYHbIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 75406-1109330 45 3616 5328 Tpybonposoa Pipeline 1
2 75406-1109379 45 3616 5332 Bospgyxo3abopHuk B cbope Air intake 1
3 75406-1109380 45 3616 5333 Bosgyxo3abopHuk Air intake 1
4 250508 45 9553 1054 [anka M6-6H Nut M6-6H 4
5 252134 45 9816 6045 LWawnba 6T Washer 6T 4
6 252004 459811 1205 Lanba 6 Washer6 8
7 201420 45 9346 1506 Bont M6x20 Bolt M6x20 4
8 75406-3919020 45 3616 5588 KpbiLLka MHCTpYMEHTanbHoro Box nstrumental lid 1
ALmMKa
9 75406-1109400 45 2616 5337 Bosgyxo3abopHuk Air intake 1
10 201587 45 9346 1641 Bont M14x35 Bolt M14x35 2
11 252138 45 9816 6069 LWanba 14 OT Washer 14 OT 2
12 252046 459811 1259 LWanba 14 Washer 14 2

2.2-24




Cucmema numaHusi dsuzamens

BELMAXR

Fuel supply system

lpodomxkeHue mabnuuybi 2.2.12

Continuation of Table 2.2.12

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
13 75406-1109320 45 3616 5325 KpoHLwuTeiH Bracket 1
14 75406-1109370 45 3616 5331 MaTtpy6ok Branch-pipe 1
15 220077 459432 1079 BuHT M5x10 Screw M5x10 2
16 252133 45 9816 6044 LWawnba 5T Washer 5T 2
17 250464 45 9553 1053 [anka M5-6H Nut M5-6H 2
18 75481-3748350 45 3614 6614 3acTexka Fastener 1
19 340161 45 9957 1024 Bont M10x322 Bolt M10x322 1
20 252136 45 9816 6067 Wai6a 10 OT Washer10 OT 25
21 252039 45 9811 1257 LWait6a 10 Washer 10 2
22 250513 45 9951 4002 larika M10x1-6H Nut M10x1-6H 1
23 549b-1203492 45 3619 0968 Tara Link 1
24 201497 45 9346 1559 Bont M10x25 Bolt M10x25 16
25 252006 459811 1207 LWawn6a 10 Washer10 12
26 7540D-1109326 45 3616 7609 Crskka Strap 1
27 OC®-65 45 7310 0014 [aTynk 3aCOPEHHOCTH BO3AYLLHbIX Sensor of air filters clogging 1
unbTpoB

28 252005 459811 1205 Lanba 8 Washer8 3
29 250510 45 9553 1055 [anka M8-6H Nut M8-6H 4
30 252135 45 9816 6046 LWawnba 8T Washer 8T 4
31 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 4
32 201540 45 9346 1598 Bont M12x30 Bolt M12x30 2
33 252007 459811 1208 Waitba 12 Washer 12 2
34 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 1
35 250514 45 9553 1059 larika M12-6H Nut M12-6H 2
36 01151115* 45 3911 3305 Xomyt Clamp 2
37 01180576* 45 3911 3304 LWnawHr Hose 1
38 258039 459871 1050 LWnnuHT 3,2x20 Split-pin 3,2x20 1
39 548A-1109590-01 45 3614 4086 Xomyt Clamp 4
40 250512 45 9553 1057 larika M10-6H Nut M10-6H 36
41 7548-1109319 45 3613 5508 LWnaxr Hose 6
42 75406-1109226 45 3616 5314 Tpy6onposoa Pipeline

43 7540-1109399 45 3616 1807 Mpoknaaka Gasket 3
44 238H-1109010-22 45 3923 1306 DunbTp BO3AYLUHBIV Air filter 2
45 7548-1109580 45 3613 5516 Xomyt Clamp 18
46 7540D-1109560 45 3616 7603 TpyGonposop, Pipeline 1
47 7540D-1109290 45 3616 7605 TpyGonposop, Pipeline 1
48 75406-1109232 45 3616 5318 MaTtpy6ok Branch-pipe 1
49 7548-1109120 45 3613 5485 KpoHwTenH Bracket 4
50 201499 45 9346 1561 Bont M10x30 Bolt M10x30 8

2.2-25




7540A-3902090 K4C

Cucmema numaHusi dsuzamerns

Fuel supply system

BELMAXR

PucyHok 2.2.13 — YcTaHOBKa TONNMUBHOro 6aka u TOoNNMBONpPOBOAOB Ha camocBane benA3-7540D
(7540D-1100006-10)
Figure 2.2.13 — Mounting of fuel tank and fuel supply pipes on the dump truck BELAZ-7540D

Ta6nuuya 2.2.13 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTarnen
Table 2.2.13 - List of assembly units and parts

Kon-Bo Ha
nﬂg::ﬁw 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOUHbBIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 7540D-1104120 45 3616 7651 Tpybka Pipe 2
2 201424 459346 1510 Bont M6x30 Bolt M6x30 6
3 252134 45 9816 6045 Wait6a 6T Washe 6T 10
4 344662 45 3611 0726 Ckoba Buckle 6
5 540A-3506988 45 3616 1455 Bknagbiw Insert 12
6 7540D-1117180 45 3616 7848 KpoHwwTeiH Bracket 1
7 -* - Bont M12 Bolt M12 2
8 252137 45 9816 6068 Waitba 12 OT Washe 12 OT 6
9 7540D-1104371 45 3616 7660 Tonnveonposof Fuel pipeline 1
10 7540D-1104376 45 3616 7661 Tonnveonposof Fuel pipeline 1
11 340528 45 9957 1280 BonT NoBOpOTHOrO yronbHMKa Bolt of turn knee-piece 2
12 540-1712534 45 3613 1086 Mpoknaaka Gasket 8
13 344453 459981 1483 YTonbHUK MOBOPOTHbIN Knee-piece 2
14 0118-1245 45 3921 4764 DUNbTP TOHKON OYUCTKM TONnMBa Micronic filter of fuel 1
15 7540D-1117160 45 3616 7594 KpoHwwTeiH Bracket 1
16 201497 45 9346 1559 Bont M10x25 Bolt M10x25 2
17 252136 459816 6067 Wait6a 10 OT Washe 10 OT 7

2.2-26




lpodomxkeHue mabnuuybi 2.2.13

Continuation of Table 2.2.13

Cucmema numaHusi dsuzamens

Fuel supply system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
18 252006 459811 1207 LWanba 10 Washel0 7
19 201543 45 9346 1601 Bont M12x38 Bolt M12x38 4
20 252007 459811 1208 LWawnba 12 Washel2 8
21 250514 45 9553 1059 [anka M12-6H Nut M12-6H 4
22 540A-3506988 45 3616 1455 Bknagbiw Insert 4
23 344770 45 9981 6795 Hunnenb Nipple 6
24 7540D-1104390 45 3616 7846 Tpy6ka Pipe 4
25 376145 45 9958 6230 LWanba 22 Washe 22 2
26 TORRO S16-27/12 | 453921 3801 XomyT Clamp 5
27 540-1303067 45 3613 0521 LLnaHr coeauHUTENbHbIN Connective hose 2
28 75404-1101010 45 3616 6181 Bak TonnueHbI Fuel tank 1
29 374939 45 9958 4217 [anka Nut 2
30 0425-4437 (SE- 45 3921 4763 dunbTp NpeaBapuTenbHON Preliminary filter 1
PAR) OYUCTKM TOMnmBa
31 7540D-1104370 45 3616 7659 Tonnveonposof Fuel pipeline 1
32 7548D-1117150 45 3614 8512 KpoHwwTeiH Bracket 1
33 7548D-1104010 45 3614 7855 Tpy6onposoa Pipeline 1
34 025-030-30-2-2 253111 3105 Konbuo Ring 6
35 75404-1104420 45 3616 6564 TonnueBonposog Fuel pipeline 1
36 344503 459981 8294 YronbHuk Knee-piece 1
37 344767 459981 6788 Hunnenb Nipple 1
38 201493 45 9346 1555 Bont M10x16 Bolt M10x16 5
39 540-2917139 45 3613 1417 Bont 3axumHom Holding bolt 2
40 75481-1133010 45 3614 7094 Hacoc py4Hon Manual pump 1
41 7523-1113052 45 3637 0036 KpoHwwTeiH Bracket 1
42 7540D-1104121 45 3616 7658 Tpy6ka Pipe 1
43 250562 45 9951 4069 [anka M18-6H Nut M18-6H 10
44 252140 45 9816 6071 LWawn6a 18 OT Washe 18 OT 10
45 376128 45 9958 6223 LWanba 18 Washel8 24
46 252018 459811 1211 LWanba 18 Washe 18 20
47 202172 45 9951 1448 Bont M18x55 Bolt M18x55 10
48 201418 45 9346 1504 Bont M6x16 Bolt M6x16 4
49 252004 459811 1205 LWanba 6 Washe6 4
50 262541 459932 1301 Mpo6bka Plug 1
51 201457 45 9346 1523 BonTt M8x22 Bolt M8x22 2
52 549B6-1104212 45 3619 6377 LLnaHr coeaquHUTENbHBLIN Connective hose 1
53 297575 459952 7212 LUNAWHT CTsXHOW Split-pin 5
54 297594 45 9985 1292 IleHTa cTaxHasn Band 5
55 297580 459985 1415 Mpsixkka Buckle 5
56 402741 45 9984 8478 YronbHuK YronbHuUK 2

2.2-27




7540A-3902090 K4C

Cucmema numaHusi dsuzamens
Fuel supply system

PucyHok 2.2.14 — Bak TonnuBHbIN Ha camocBane benA3-7540D (7540-1101010)
Figure 2.2.14 — Fuel tank on the dump truck BELAZ-7540D

Ta6nuuya 2.2.14 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.2.14—List of assembly units and parts

BELMAXR

Kon-Bo Ha
nﬂg::v?w OGo3HaueHne Koa OKI HaumeHoBaHNe c60pOYHBLIX eANHUL, AeTanei uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 220077 459432 1079 BuHT Screw 5
2 252133 45 9816 6044 LWai6a Washe 5
3 56.3827010 45 7382 4409 [aTunk ypoBHS Tonnvea Fuel level gauge 1
4 200-3806026 45 3414 1511 MNpoknagka Gasket 1
5 201457 45 9346 1523 Bont Bolt 12
6 252135 45 9816 6046 LWlanba Washe 12
7 75401-1104470 45 3616 2127 Tpy6a BcacbiBaoLwas Suction pipe 1
8 540A-3519198 45 3616 3426 dukcatop Retainer 1
9 540A-3519202-10 45 3616 5225 Kpbiwka Cover 1
10 [065-1002294 47 5341 5717 OnemMeHT hunbTpytoLLmniA Filtering element 1
11 540A-3519208 45 3616 3428 Wai6a Washe 1
12 540A-3519192 45 3616 3421 Kopnyc Housing 1
13 540A-3519190-01 45 3616 5223 CanyH Breather 1
14 344975 459981 6411 Konbuo Ring 2
15 549A-1101264 45 3619 0005 Mpo6bka cnuBHOro kpaHa Drain cock plug 1
16 75404-1101012 45 3616 6571 Kopnyc 6aka Body of fuel tank with oil tank 1

2.2-28




Cucmema numaHusi dsuzamens
ly system

Fuel su

BELMAXR

7540A-3902090 KJC

PucyHok 2.2.15 — MNpuBoa ynpaBneHus nogayven tonnmea Ha camocsane benA3-7540D (7540D-1100015)
Figure 2.2.15 — Drive of fuel supply control

Tab6nuuya 2.2.15 -- NepevyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 2.2.15-List of assembly units and parts

Kon-Bo Ha
n':gMM:lfu 0O6o3HavyeHne Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 402717 45 9984 8445 YronbHuk Knee-piece 1
2 008-012-25-2-2 25 3111 3055 Konbuo Ring 1
3 549-1108498 45 3619 7552 LLan6a cneunanbHas Washe 1
4 250513 45 9553 4002 larika M10x1-6H Nut M10x1-6H 1
5 74211-1108390 45 3632 4026 LLinaHr coeanHUTENbHbIN Connective hose 1
6 KOM-18 45 7518 0026 KnanaH anekTpomarHuTHbIn Electromagnetic valve 1
ManorabapuTHbIN

344445 45 3444 4500 YronbHuk Knee-piece 1

344773 459981 6803 LTyuep BBEpTHOW Screw-in connecting pipe 1

7548D-1108500 45 3614 7699 Tpybonposoa Pipeline 1
10 7548D-1108276 45 3614 7697 MnactuHa Plate 1
11 540-1115043 45 3613 0319 MpyxuHa Spring 3
12 344750 45 9981 6746 Hunnenb Nipple 1
13 74211-1108391 45 3632 4182 LLnaHr coeaquHUTENbHBLIN Connective hose 1
14 250510 45 9553 1055 [anka M8-6H Nut M8-6H 8
15 252135 45 9816 6046 LWawn6a 8T Washe 8T 12
16 252005 459811 1206 LWaiba 8 Washe 8 15
17 315412 45 3625 1966 Knsmmep Cleat 2

2.2-29




EEMNnDE3 Cucmema numaHusi deuzamernsi BELNAX
Fuel supply system

7540A-3902090 K4C

lpodomkeHue mabnuuybi 2.2.15
Continuation of Table 2.2.15

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe C60pPOYHbIX eanHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
18 548A-1104696-01 45 3614 2269 Mpoknaaka Gasket 7
19 401120 45 9984 8200 laitka HakmgHas M12x1,25-6H Nut M12x1,25-6H 4
20 379277 45 9981 8425 MydTa koHycHast Taper coupling 4
21 344503 45 9981 6408 YronbHuk Knee-piece 2
22 7548D-1108166 45 3614 7695 KpoHwwTeiH Bracket 1
23 201469 45 9346 1533 BonTt M8x55 Bolt M8x55 2
24 7548D-1108136 45 3614 7721 HakoHe4Huk End-tip 2
25 7548D-1108051 45 3614 7696 Tara Link 1
26 75481-1108650 45 3614 7048 KpoHLwuTeiH Bracket 1
27 252007 459811 1208 Waitba 12 Washe 12 2
28 250508 45 9553 1054 laika M6-6H Nut M6-6H 1
29 252134 45 9816 6045 LWawnba 6T Washe 6T 8
30 252037 459811 1255 LWan6a 6 Washe 6 1
31 7548D-1108071 45 3614 7692 Pobivar Lever 1
32 260033 45 9862 1034 Maney 8x22 Finger 8x22 1
33 258039 459871 1050 WnnuHT 3,2x20 Split-pin 3,2x20 1
34 540M-3514476 45 3616 1555 Ocb Axle 2
35 201456 45 9346 1522 Bont M8x20 Bolt M8x20 10
36 7548D-1108170 45 3614 7706 KpoHLwuTeiH Bracket 1
37 252137 45 9816 6068 LWawnba 12 OT Washe 12 OT 2
38 250514 45 9553 1059 [anka M12-6H Nut M12-6H 2
39 74211-1108298 45 3632 3934 [OepxaTtenb Holder 1
40 220077 45 9432 1079 BuHT M5x10 Screw M5x10 1
41 201418 45 9346 1504 Bont M6x16 Bolt M6x16 5
42 252004 459811 1205 Waii6a 6 Washe 6 7
43 315406 45 3414 3493 Knamvep Cleat 5
44 5336-1115010 45 3522 4010 Tara Link 1
45 7547-1108008 45 3611 6196 Mepanb € KPOHLUTENHOM Pedal with bracket 1
46 75481-1108050 45 3614 4962 Tara Link 1
47 78211-1108170 45 3642 4036 Pobivar Lever 1
48 500-1108138 45 3416 0251 HakoHeuHuk B cbope End tip 1
49 258053 459871 1067 WnnnHT 4x25 Split-pin 4x25 2
50 7548D-1108277 45 3614 7707 MnactuHa Plate 1
51 Ig48D—1108082— 453614 9173 KpoHLwuTeiH Bracket 1
52 7548D-1108210- 45 3614 9165 Tpoc Rope 1
10
53 7548D-1108084 45 3614 7701 KpoHwwTeiH Bracket 1
54 7548D-1108200 45 3614 7705 KpoHwwTeiH Bracket 1
55 201502 45 9346 1564 Bont M10x38 Bolt M10x38 2
56 252136 45 9816 6067 LWawn6a 10 OT Washe 10 OT 2
57 252006 459811 1207 LWait6a 10 Washe 10 2
58 7420-1108549 45 3629 0848 LWai6a popoccenbHas Washe 1
59 258053 459871 1067 WnnnHT 4x25 Split-pin 4x25 2
60 78221-1108326 45 3645 0899 Craxka Strap 2
61 7548D-1108150 45 3614 8534 KpoHwwTeiH Bracket 1
62 75404-1108442 45 3616 6216 PykaB 3aL1THbIN Protective hose 1
63 NORMA TORRO 45 3912 0120 Xomyt Clamp 2
S-12-22/971
64 75481-1108170 45 3614 7046 KpoHLwuTeiH Bracket 1

2.2-30



Cucmema numaHusi dsuzamens
ly system

Fuel su

BELMAXR

L —25

7540A-3902090 KJC

PucyHok 2.2.16 — lNepanb ¢ KpoHWITeMHOM Ha camocBane BenA3-7540D (7547-1108008)
Figure 2.2.16 — Pedal drive of fuel supply

Ta6nuuya 2.2.16 -- NepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2.2.16 —List of assembly units and parts

Kon-Bo Ha
n';:::lfu 0O6o3HavyeHne Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 549b6-1108280 45 3619 0786 PykosiTka pyy‘-IHOI7I nogayv Tonnvea Handle of manual fuel supply 1
C KPOHLUTEVHOM
2 201456 45 9346 1522 Bont M8x20 Bolt M8x20 2
3 252005 459811 1206 LWai6a 8 Washe 8 7
4 252135 45 9816 6046 LWawnba 8T Washe 8T 7
5 250510 45 9553 1055 [anka M8-6H Nut M8-6H 6
6 540-1108286 45 3613 0261 KpoHwwTeiH Bracket 1
7 540-1108279 45 3613 0257 LWanba Washe 2
8 540-1108284 45 3613 0260 LWai6a Washe 1
9 501-3507084 45 3414 1200 MpyxuHa Spring 1
10 374542 45 9958 4075 lanka Nut 2
11 549b5-1108290 45 3619 0787 PykosiTka Handle 1
12 540-8101050 11 0000 0385 LWapwk Ball 1
13 75481-1108450 45 3614 4794 MexaHuam Tonkawowmmn Pushing gear 1
14 75481-1108452 45 3614 4795 Tpy6a TonkaTtens Pipe of pusher 1
15 75481-1108472 45 3614 4798 Tsara Tonkatens Link of pusher 1
16 500-1108138 45 3416 0251 HakoHe4Huk B cbope End-tip 2

2.2-31




EE NS Cucmema numaHusi deuzamensi BELNMXNX
Fuel supply system
7540A-3902090 K4C
lpodomkeHue mabnuubi 2.2.16
Continuation of Table 2.2.16
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe C60pPOYHbIX eanHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
17 500-1108140 45 3921 0027 HakoHe4Huk End-tip 2
18 500-1108148-01 45 3921 0032 Maney Finger 2
19 500-1108146 45 3921 0031 MpyxuHa Spring 2
20 500-1108142 45 3921 0028 Cyxapb Block 2
21 500-1108144 45 3921 0030 Mpo6bka Plug 2
22 258003 459871 1067 WnnuHT Split-pin 2
23 7547-1108016 45 3611 6201 Haknapgka neganu Pedal lining 1
24 75481-1108025-10 45 3614 7047 KpoHwTenH neganun Bracket 1
25 258039 459871 1050 LWnnuHT 3,2x20 Split-pin 3,2x20 2
26 75481-1108156 45 3614 4966 Ocb Axle 1
27 220079 459432 1081 BuHT Screw 2
28 252133 45 9816 6044 LWain6a Washe 2
29 252003 459811 1204 LWai6a Washe 2
30 5336-1108058 45 3522 4937 Kpbiwwka Cover 1
31 5336-1108059 45 3522 4951 Mpoknaaka Gasket 1
32 7547-1108011 45 3611 6197 Mepans ¢ ynopom Pedal 1

2.2-32




Cucmema numaHusi dsuzamens
Fuel supply system

BELMAXR

7540A-3902090 KJC

PucyHok 2.2.17 — YcTaHoBKa Bo3ayLwHoro ¢unbTpa Ha camocBane BenA3-7540K (7540K-1100005-10)

Figure 2.2.17 — Mounting of air filters on the dump truck BELAZ-7540K

Ta6nuuya 2.2.17 -- NepeyeHb COOPOYHbLIX €AUHUL, U AeTanen
Table 2.2.17 — List of assembly units and parts

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaumeHoBaHue c60poYHbIX eAnHUL, AeTaneun Qty
Pos. No Designation OKP code Assembly units, parts 750K

1 540A-1018118 45 3616 3678 MNpoknagka Gasket 6
2 7548D-1109590 45 3614 7815 XomyT Clamp 2
3 252156 45 9816 6007 LWarn6a 101 Washer 101 4
4 250512 45 9553 1057 laiika M10-6H Nut M10-6H 4
5 7547-1109010-10 45 3611 4064 DunNbTp BO3AYLUHBIV Air filter 1
6 7548D-1109131 45 3614 7799 MNpoknagka Gasket 2
7 7548D-1109120 45 3614 7816 KpoHwTenH Bracket 2
8 201454 45 9346 1520 Bont M8x16 Bolt M8x16 2
9 252135 45 9816 6046 LWanba 8T Washer 8T 4
10 342515 45 9957 6002 LWan6a Washer 6
11 250510 45 9553 1055 [aiika M8-6H Nut M8-6H 2
12 201460 45 9346 1526 Bont M8x30 Bolt M8x30 2
13 149437 45 3921 2440 XomyT Clamp 3

2.2-33




EE NS Cucmema numaHusi deuzamensi BELNMXNX
Fuel supply system

7540A-3902090 K4C

lpodomkeHue mabnuuybi 2.2.17

Continuation of Table 2.2.17

Homep . Kon-Bo
no3uuMn O6Go3Ha4yeHue Kog OKI HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Oty
Pos. No Designation OKP code Assembly units, parts 520K
14 89866K 45 3921 2441 PykaB BO3AyLLUHbI Air hose 1
15 7540K-1109226-10 | 45 3616 9795 Tpy6onposog Pipeline 1
16 OC®-65 45 7310 0014 [aTynk 3aCOPEHHOCTH BO3AYLUHbIX Air filter clogging gauge 1
unbTpoB

17 100835 45 3921 2025 XomyTt @ 205 Clamp @205 1
18 3003378 45 3921 2504 PykaB BO3AyLUHbI NPSAMON Straight air hose 1
19 125742 45 3921 0082 XomyTt @180 Clamp @180 2
20 7540K-1109386 45 3616 9797 Tpy6a Pipe 1
21 3104337 45 3921 7427 PykaB Bo3ayLLHbIi 90° Straight air hose 90° 1
22 75406-1109320 45 3616 5325 KpoHLwuTeiH Bracket 1
23 201540 45 9346 1598 Bont M12x30 Bolt M12x30 3
24 252007 459811 1208 Waitba 12 Washer 12 5
25 252137 45 9816 6068 Wait6a 12 OT Washer 12 OT 3
26 250514 45 9553 1059 [anka M12-6H Nut M12-6H 3
27 75474-1109120 45 3611 2754 KpoHwwTeiH Bracket 1
28 252046 459811 1259 LWawnba 14 Washer 14 4
29 252138 45 9816 6069 Waiba 14 OT Washer 14 OT 4
30 201587 459346 1641 Bont M14x35 Bolt M14x35 4
31 75474-1109178 45 3611 2750 MnactuHa Plate 1

2.2-34




EEMNn3 Cucmema numaHusi deuzamens BELNMAX
Fuel supply system

7540A-3902090 KJC

N e
N
8
11
10
9
PucyHok 2.2.18 — ®unbTp Bo3ayLwHbIN (7547-1109010-10)
Figure 2.2.18 — Air filter
Ta6nuuya 2.2.18 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 2.2.18—List of assembly units and parts
Homep . Kon-Bo Ha
noanummn O6o3HavyeHue Koa OKI HaumeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Designation OKP code Assembly units, parts
Pos. No 7540K
7547-1109050 45 3611 2408 Kopnyc Bo3ayLiHoro dounbtpa Body of air filter 1
2 75125-1109297 45 3641 3641 Mpoknaaka Gasket 1
7548D-1109420 45 3614 7807 [OepxaTenb hunbTpytoero Holder of filtering element 1
anemMeHTa
4 B4305MK* 45 3922 1312 OnemeHT punbTpytowmii B4305MK | Filtering element B4305MK 1
(200.00.100) (200.00.100)
4 B4305MK-01* 45 3922 1313 OnemeHT hunbTpytoLLmniA Filtering element B4305MK-01 1
B4305MK-01 (200.00.200) (200.00.200)
5 342515 45 9957 6002 LWanba Washer 12
6 250510 45 9553 1055 [anka M8-6H Nut M8-6H 12
7 224682 459462 1137 BuHT M8x16 Screw M8x16 12
8 75125-1109916 45 3641 3637 Mpoknaaka ynnoTHUTENbHas Sealing gasket 2
9 252017 459811 1210 LWai6a A16 Washer A16 1
10 250560 45 9553 1063 laika M16-6H Nut M16-6H 1
11 AF 899M* 45 3921 3118 3nemeHT hunbTpyoLWuiA Filtering element 1
11 AF 880* 45 3921 3119 3nemeHT hunbTpyoLWuiA Filtering element 1
12 342582 45 9957 6131 LWanba Washer 1
13 7516-1109670* 45 3644 3705 [OepxaTtenb Holder 1

* B3aMmMo3ameHsieMble AeTanw.
* interchangeable parts

2.2-35



7540A-3902090 K4C

Cucmema numaHusi dsuzamerns

Fuel supply system

BELMAXR

12 13 14

PucyHok 2.2.19 — TonnuBHbIe Tpy6onpoBoabl (7540K-1100006-10)

Figure 2.2.19 — Fuel pipelines

Ta6nuuya 2.2.19 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.2.19 - List of assembly units and parts

Kon-Bo Ha
n';:r:lf" O6Go3HaueHne Kop OKN HanmeHoBaHue c60pPOYHBIX eAMHUL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540K
1 540A-1018132 45 3616 0040 Bont 3axumHon Bolt 2
2 540-2917144 45 3613 1418 Mpoknapaka Gasket 4
3 7421-1104590 45 3632 1447 Tonnueonposopg Fuel pipeline 1
4 754831-1104120 45 3611 4274 Tpy6ka nogsoga Tonnuea Pipe of fuel supply 1
5 75131-3408235 45 3644 5167 Xomyt Clamp 3
6 344770 459981 6795 Hunnens Nipple 1
7 AS 10026 SS 45 3921 0088 LnaHr TonnunBHbIN Fuel hose 1
8 7540K-1104121 45 3616 9458 Tpybka nogsoaa Tonnuea Pipe of fuel supply 1
9 7540K-1104520 45 3616 9467 Tpybka Pipe 1
10 344757 459981 6763 Hunnenb Nipple 1
11 344771 459981 6798 Hunnenb Nipple 1
12 201420 45 9346 1506 BonTt M6x20 Bolt M6x20 8
13 252134 45 9816 6045 LWawnba 6T Washer 6T 8
14 252004 459811 1205 Waii6a 6 Washer 6 8
15 379169 45 3414 3607 Knamvep Cleat 4
16 540A-1104519-01 45 3616 0970 Mpoknaaka Gasket 4
17 7540K-1104516 45 3616 9466 Tpybka Pipe 1
18 75483-1104550 45 3613 8585 Tonnveonposog Fuel pipeline 1
19 7540N-1101010 45 3616 8917 Bak TonnvBHbI Fuel tank 1
20 75404-1104420 45 3616 6564 TonnuBonpoBog oT 6aka k Hacocy Fuel pipeline from tank to pump 1
21 379659 45 9981 8690 YronbHuK Knee-piece 1

2.2-36




lpodomxkeHue mabnuuybi 2.2.19

Continuation of Table 2.2.19

Cucmema numaHusi dsuzamens

Fuel supply system

BELMAXR

7540A-3902090 KJC

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts ZoA0K

22 262541 459932 1301 Mpo6ka Plug 1
23 540-2917139 45 3613 1417 Bont Bolt 2
24 025-030-30-2-2 253111 3105 Konbuo Ring 4
25 75481-1133010 45 3614 7094 Hacoc py4Hon Hand pump 1
26 7523-1113052 45 3637 0036 KpoHwTenH Bracket 1
27 201493 45 9346 1555 Bont M10x16 Bolt M10x16 3
28 252136 45 9816 6067 LWan6a 10 OT Washer 10 OT 3
29 202172 45 9951 1448 Bont M8x55 Bolt M8x55 10
30 376128 45 9958 6223 LWarn6a 19 Washer 19 24
31 252018 459811 1211 Lain6a 18 Washer 18 20
32 252140 459816 6071 LWain6a 18 OT Washer 18 OT 10
33 250562 45 9951 4069 [aiika M18-6H Nut M18-6H 10
34 75553-1104294 45 3637 4199 MNepexoaHuk Adapter 1

2.2-37




7540A-3902090 K4C

31

Cucmema numaHusi dsuzamens
Fuel supply system

53

PucyHok 2.2.20 — Bak TonnuBHbIN 1 MacnAaHbIn (7540-1101010)
Figure 2.2.20 — Fuel and oil tanks

Ta6nwuuya 2.2.20 -- NepeyeHb C6O0POYHLIX €4UHUL, U AeTanewn
Table 2.2.20 - List of assembly units and parts

BELMAXR

Homep . Kon-Bo
noauuM O6o03HauyeHne Kog OKN HanmeHoBaHue c60pOYHbIX eanHuL, aeTanen oty
Pos. No Designation OKP code Assembly units, parts Zo0K

1 540A-1018132 45 3616 0040 BonT 3axnumHon Bolt 1
1 220077 45 9432 1079 BuHT Screw 5
2 252133 45 9816 6044 LWanba Washer 5
3 56.3827010 45 7311 1284 [aTuuk ypoBHS Tonnvea Fuel level gauge 1
4 200-3806026 45 3414 1511 Mpoknaaka Gasket 1
5 201457 45 9346 1523 Bont Bolt 12
6 252135 45 9816 6046 LWanba Washer 6
7 75483-1104470 45 3613 8751 Tpy6a BcacbiBaoLwas Suction pipe 1
8 540A-3519198 45 3616 3426 dukcartop Retainer 1
9 540A-3519202 45 3616 3427 Kpblwka Cover 1
10 [065-1002294 47 5341 5717 AnemMeHT hunbTpytoLLmniA Filtering element 1
11 540A-3519208 45 3616 3428 LWanba 8T Washer 8T 1
12 540A-3519192 45 3616 3421 Kopnyc Housing 1
13 540A-3519190-01 45 3616 5223 CanyH Breather 1
14 344975 459981 6411 Konbuo Ring 1
15 200-210-58-2-2 253111 3389 Konbuo Ring 1
16 7512-1101147 45 3641 0492 Kpbiwuka Cover 1
17 201495 45 9346 1557 Bont M10x20 Bolt M10x20 8
18 252136 45 9816 6067 LWan6a 10 OT Washer 10 OT 8
19 549A-1101264 45 3619 0005 Mpobka cnmMBHOro KpaHa Drain cock plug 1

2.2-38




EEMmE3
Fuel supply system

lpodomxkeHue mabnuuybi 2.2.20

Continuation of Table 2.2.20

Cucmema numaHusi dsuzamens

BELMAXR

7540A-3902090 KAjC

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaumeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts ZoA0K

20 75404-1101012 45 3616 6571 Kopnyc TonnueHoro 6aka ¢ Body of fuel tank with oil tank 1
MacnsiHbiM 6akom
21 540-1304118 45 3613 0549 Mpo6ka M76x3 Plug M76x3 1
22 540-1304090-01 45 3613 0548 Mpoknaaka Gasket 1
23 75481-8608137 45 3614 9113 Kopnyc dunbTpa Body of filter with grid 1
24 7540-8608214 45 3616 5226 Yka3aTenb ypoBHS Macna Oil level indicator 1
25 344790 45 9957 4121 lavika M27x1,5 Nut M27x1,5 1
26 7540-8608125-30 45 3616 8671 Kpblwka unbtpa Cover of filter 1
27 201538 45 9346 1596 Bont M12x25 Bolt M12x25 4
28 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 4
29 120-130-58-2-2 253111 3372 Konbuo Ring 1
30 540-8608252 45 3613 6555 MpyxuHa Spring 1
31 75473-8608440 45 3611 4584 Knanax Valve 1
32 75473-8608444 45 3611 6556 Kopnyc Body 1
33 26,988-60+150 46 9196 1661 Wapuk Ball 1
34 540-8608251 45 3613 3364 MpyxuHa Spring 1
35 540-8608276 45 3613 3370 Konbuo Ring 1
36 056-062-36-2-2 253111 3169 Konbuo Ring 1
37 631BM-1-CM 45 3921 7194 OnemMeHT hunbTpytoLLmniA Filtering element 1
38 344361 45 9981 6002 Mpo6ka M12x1,25 Plug M12x1,25 1
39 540-2917144 45 3613 1418 Mpoknaaka ynnoTHUTENbHas Sealing gasket 1
40 040-045-30-2-2 253111 3115 KonbLo Ring 1
41 75131-8608900 45 3644 3353 Mpobka marHuTHas Magnet plug 1
42 7540-8608014-10 45 3616 4593 Kopnyc macnsiHoro 6aka Body of oil tank 1
43 549-8608647 45 3619 6840 YnnotHutens Sealant 1
44 201456 45 9346 1522 Bont M8x20 Bolt M8x20 12
45 385-400-85-2-2 253111 3482 Konbuo Ring 1
46 7530-1101018 45 3624 1303 Kpbiwka Cover 1
47 030-035-30-2-2 253111 3108 KonbLo Ring 1
48 22,225-60+150 46 9196 0561 Wapuk Ball 1
49 7513-8608400 45 3641 4472 Hunnenb Nipple 1
50 7513-8608418 45 3641 4473 Mpoknaaka Gasket 1
51 7513-8608422 45 3641 4475 Kpbiwka Cover 1
52 75213-8608750 45 3627 5953 Llenouka Chain 1
53 75213-8608259 45 3627 5952 MnactuHa Plate 1

2.2-39




7540A-3902090 K4C

Cucmema numaHusi dsuzamens
Fuel supply system

BELMAXR

PucyHok 2.2.21 — Neganb npyBoAa ynpaBfieHUsA nogayen Tonnmea n ee yctaHoBka (7540K-1108002)
Figure 2.2.21 — Pedal of fuel feeding drive and its mounting

Tab6nuuya 2.2.21 -- NepeyeHb COOPOYHLIX €4UHUL, U AeTanewn
Table 2.2.21 —List of assembly units and parts

Homep . Kon-Bo
NO3MLMK O6Go3HayeHue Kog OKI HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Q-ty
Pos. No Designation OKP code Assembly units, parts ZEA0K

1 549b5-1108280 45 3619 0786 PykosiTka py4HOI nogaymn Tonnmea Handle of manual fuel supply 1

B cbope

2 374542 45 9958 4075 [aiika M12-6H Nut M12-6H 2
3 501-3507084 45 3414 1200 MpyxuHa Spring 1
4 540-1108284 45 3613 0260 LWanba Washer 2
5 540-1108279 25 7922 4362 LLlain6a acGectoBas OpUKLMOHHAS Asbestos friction washer 2
6 549b5-1108290 45 3619 0787 PykosiTka nogauu Tonnuea Fuel supply handle 1
7 540-1108286 45 3613 0261 KpoHwwTenH Bracket 1
8 540-8101050 11 0000 0385 LWapwk Ball 1
9 201458 45 9346 1524 BonTt M8x25 Bolt M8x22 2
10 252135 45 9816 6046 LWanba 8T Washer 8T 11
11 250510 45 9553 1055 [aiika M8-6H Nut M8-6H 4
12 75481-1108450 45 3614 4794 MexaHuam Tonkatowui B cbope Pushing unit

2.2-40




EEMNn3 Cucmema numaHusi deuzamens BELNMAX
Fuel supply system

7540A-3902090 KAJC

lpodomxkeHue mabnuuybi 2.2.21
Continuation of Table 2.2.21

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaumeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts 520K

13 75481-1108472 45 3614 4798 Tsara Tonkatens Pusher link 1
14 75481-1108452 45 3614 4795 Tpy6a TonkaTtens Pipe of pusher 1
15 500-1108138 45 3416 0251 HakoHeuHuk Tsirm B cbope Link end-tip, assy 2
16 500-1108148-A 45 3921 0032 Manev waposo Spherical finger 1
17 500-1108140 45 3921 0027 HakoHe4Huk End tip 1
18 500-1108146 45 3921 0031 MpyXunHa HaKoHeYHWKa End-tip spring 1
19 500-1108142 45 3921 0028 Cyxapb HaKOHeYHuKa TSrm Block of link end-tip 1
20 500-1108144 45 3921 0030 Mpobka HakoHeYHuKa TArm Plug of link end-tip 1
21 258003 45 9871 0004 LWnnuHT passoaHon 1.3x20 Split-pin 1
22 7540K-1108010 45 3616 9055 Mepanb Pedal 1
23 75474-1108025 45 3611 3306 KpoHwwTeiH Bracket 1
24 7540K-1108011 45 3616 9054 Mepans Pedal 1
25 250508 45 9553 1054 laiika M6-6H Nut M6-6H 2
26 252134 45 9816 6045 Wait6a 6T Washer 6T 2
27 220109 459432 1113 BuHT M6x25 Screw M6x25 2
28 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 7
29 75474-1108160 45 3611 3303 KpoHwwTeiH Bracket 1
30 45 9553 1623 [anka M8-6H Nut M8-6H 2

2.2-41



EEMNnDE3 Cucmema numaHusi deuzamernsi BELNAX
Fuel supply system

7540A-3902090 K4C

/ \ Y 35

Al

(/ Tzz |15
23 42

\ 21— 24 L 43
\ 20 | 50 34
\ 19 1 /[5
\ 18 6

| 17 ~ 35

23 24 27 40 41

-

_— i i 4 > o
5 [ T | B4
( =145 46 47 LEEL
/ 31 L% J
N /d 7 89101112 13 >

\4 _—

OO DWN
—

PucyHok 2.2.22 — YcTaHOBKa cucTeMbl oxnaxaeHus Tonnuea (7540K-1183006)
Figure 2.2.22 — Mounting of fuel cooling system

Ta6nuuya 2.2.22 — NepevyeHb COOPOYHLIX €AMHUL, U AeTanen
Table 2.2.22 - List of assembly units and parts

Homep . Kon-Bo
no3uuMn O6Go3HauyeHue Kog OKI HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Oty
Pos. No Designation OKP code Assembly units, parts 750K

1 7540K-1183222 45 3616 9463 Bosgyxonposog Air duct 1
2 020-025-30-2-2 253111 3101 Konbuo Ring 1
3 344293 45 9981 1662 LWTyuep Priming 1
4 376145 45 9958 6230 LWanba Washer 1
5 379277 459981 8425 MydTa koHycHas Tapered clutch 9
6 401120 45 9984 8200 [anka HakngHas M12-6H Captive nut M12-6H 9
7 344750 459981 6746 Hunnens Nipple 1
8 548A-1104696-01 45 3614 2269 Mpoknaaka Gasket 2
9 315412 45 3625 1966 Knsmmep Cleat 2
10 201415 45 9346 1501 BonTt M6x10 Bolt M6x10 2
11 252004 459811 1205 LWanba A6 Washer A6 9
12 252134 45 9816 6045 LWanba 6T Washer 6T 9
13 7540K-1183202 45 3616 9462 Bosgyxonposog Air duct 1
14 TORRO S16- 45 3921 7116 Xomyt NORMA TORRO Clamp NORMA TORRO 10
27/1271
15 540-3509276 45 3613 1846 LLnaHr coeaquHUTENbHBIN Connective hose 3
16 7540K-1183104 45 3616 9187 KpoHwTeiH Bracket 1
17 245-1405010A 45 6600 0035 Papunatop oxnaxgeHus Tonnvea Fuel cooling radiator 1
18 200317 45 9326 1062 Bont M10x45 Bolt M10x45 4
19 250512 45 9553 1057 [aiika M10-6H Nut M10-6H 8
20 252006 459811 1207 LWan6a A10 Washer A10 8
21 252156 45 9816 6007 LWawn6a 1011 Washer 1011 8
22 201456 45 9346 1522 Bont M8x20 Bolt M8x20 2
23 252005 45 9811 1206 Lanba A8 Washer A8 6

2.2-42



EEMNn3 Cucmema numaHusi deuzamens BELNMAX
Fuel supply system

7540A-3902090 KAJC

lpodomxkeHue mabnuuybi 2.2.22

Continuation of Table 2.2.22

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts 520K

24 252135 45 9816 6046 LWawnba 8T Washer 8T 6
25 7540K-1183408 45 3616 9188 LLnaHr coeaquHUTENbHBLIN Connective hose 1
26 201497 45 9346 1559 Bont M10x25 Bolt M10x25 4
27 201469 45 9346 1533 Bont M8x55 Bolt M8x55 4
28 252158 45 9816 6009 Waiiba 141 Washer 1411 4
29 201587 45 9346 1641 Bont M14x35 Bolt M14x35 4
30 540A-1104519-01 45 3616 0970 Mpoknaaka Gasket 5
31 379169 45 3414 3607 Knsmmep Cleat 9
32 7540K-1183402 45 3616 9186 TonnuBonposog Fuel pipeline 1
33 74211-1108391 45 3632 4182 LLnaHr coeaquHUTENbHBLIN Connective hose 1
34 74211-1108390 45 3632 4026 LLnaHr coeaquHUTENbHBLIN Connective hose 2
35 344503 45 9981 6408 YronbHuK Knee-piece 5
36 379536 45 9981 8589 TpoWiHuK Tee 1
37 7555E-1183050 45 3634 4001 Pacnpepnenutens Tonnuea Fuel distributor 1
38 7555E-1183104 45 3634 4000 KpoHLwuTeiH Bracket 1
39 754831-1310352 45 3611 2888 KpoHwwTeiH Bracket 1
40 K3M-18 45 7518 0026 KnanaH anekTpomarHuTHbIV Small-sized electromagnet valve 2
ManorabapuTHbIN
41 250510 45 9553 1055 laiika M8-6H Nut M8-6H 4
42 7540K-1183290 45 3616 9182 Tonnveonposof Fuel pipeline 1
43 7540K-1183300 45 3616 9184 TonnueBonposog Fuel pipeline 1
44 75553-1104295 45 3637 4200 MepexoaHuk Adapter 1
45 7540K-1183270 45 3616 9178 TonnueBonposog Fuel pipeline 1
46 344757 459981 6763 Hunnenb Nipple 3
47 7540K-1183260 45 3616 9176 Tonnveonposof Fuel pipeline 1
48 379652 45 9981 8687 YronbHuK Knee-piece 1
49 201420 45 9346 1506 Bont M6x20 Bolt M6x20 9
50 AS 8023-SS 45 3921 0089 PykaB TONNMBHbIA Fuel hose 1

2.2-43




EEMNnDE3 Cucmema numaHusi deuzamernsi BELNAX
Fuel supply system

7540A-3902090 K4C

PucyHok 2.2.23 — Pacnpeaenutens tonnuea (7555E-1183050)
Figure 2.2.23 — Fuel distributor

Tab6nuuya 2.2.23 -- NepeyeHb C6O0POYHLIX €AUHUL, U AeTanewn
Table 2.2.23 —List of assembly units and parts

Homep 06 . Kon-Bo
NO3MLMK O3Ha4yeHue Kog OKNM HanmeHoBaHue c60pOYHbIX eanHuL, aeTanen Q-ty
Pos. No Designation OKP code Assembly units, parts 540K

1 030-035-30-2-3 253111 4108 Konbuo Ring 8
2 75306-1183056 45 3624 9489 MopLueHb Piston 2
3 75306-1183052 45 3624 9487 Tonkatenb Pusher 1
4 250510 45 9553 1055 [anka M8-6H Nut M8-6H 8
5 252135 45 9816 6046 LWawn6a 8T Washer 8T 8
6 200275 45 9326 1032 BonTt M8x80 Bolt M8x80 8
7 7555E-1183054 45 3634 4005 Kpbiluka Cover 2
8 7555E-1183070 45 3634 4007 Kopnyc pacnpegenutens Body of distributor 1
9 75306-1183058 45 3624 9490 KpoHLTenH Bracket 2
10 7555E-1183060 45 3634 4009 Pacnpegenvtens ¢ natpy6kom Distributor with branch pipe 1
11 7555E-1183071 45 3634 4008 Kopnyc pacnpegenutens Body of distributor 1

2.2-44



= E X Cucmema ebinycka ompa6omaeswux 2a3oe BELRAX
Exhaust system

7540A-3902090 KJC

2.3 Cncrema Bbinycka oTpaboTaBLMX rasoB
2.3 Exhaust system

2.3-1



EE MM BELRAN

Cucmema 8binycka ompabomaswux 2a3oe
Exhaust system

7540A-3902090 K[jC

PucyHok 2.3.1 — YcTaHOBKa CMCTeMbI BbilyCKa OTpabGoTaBLUMX ra3oB
camocBana benA3-7540A (7540A-1200003)
Figure 2.3.1 — Mounting of the exhaust system on dump truck BELAZ-7540A

Ta6nuuya 2.3.1-- NepeyeHb COOPOYHbIX €AUHMUL U feTanen
Table 2.3.1-List of assembly units and parts

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 75402-1203150 45 3616 2975 pr6a“c YNNOTHSAOLLUM R_ight tube with sealing de- 1 -
YCTPOWCTBOM Npasasi vice
2 540-1203082 45 3613 0370 KonbLo ctonopHoe Locking ring 2 -
3 540-1203164 45 3613 0398 ®naney Flange 2 -
4 540-1203081 45 3613 0369 MpyxuHa Spring 2 -
5 75402-1203152 45 3616 2979 Tpyba npasast Right pipe 1 -
6 75402-1203151 45 3616 2976 pr6a“c YNNOTHSAOLLUM Left tube with sealing device 1 -
YCTPOWCTBOM feBasi
7 75402-1203153 45 3616 2980 Tpyba BxoaHas Inlet tube 1 -
8 201497 45 9346 1559 Bont M10x25 Bolt M10x25 8 -
9 252136 45 9816 6067 Wai6a 100T Washer 100T 20 -
10 201542 45 9346 1600 Bont M12x35 Bolt M12x35 24 -
11 252137 45 9816 6068 Wait6a 120T Washer 120T 16 -
12 250514 45 9553 1059 [anka M12 Nut M12 16 -
13 540A-1203114 45 3616 0112 Xomyt Clamp 4 -
14 75402-1203110 45 3616 2974 KpoHwTenH Bracket 1 -
15 7540A-1203050 45 3616 9418 Tpyba BbixnonHas Exhaust tube -
16 252007 459811 1208 Wai6a 12 Washer 12 16 -

2.3-2




= E A BELMAXR

Cucmema 8binycka ompabomasuwiux 2a3oe
Exhaust system

7540A-3902090 KJC

lpodomkeHue mabnuuybi 2.3.1
Continuation of Table 2.3.1

Kon-Bo Ha
n';g::ﬁu OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
17 75406-1203109 45 3616 5350 KpoHLuTenH Bracket 2 -
18 MS 45 3921 6880 MeTannopykas Metal hose 2 -
35100.P050311
19 250512 45 9553 1057 larika M10 Nut M10 12 -
20 7523-1203020 45 3637 0632 MNpoknagka Gasket 2 -
21 7540A-1203005 45 3616 9416 Tpyba npuemHas npasas Right intake tube 1 -
22 7540A-1203006 45 3616 9417 Tpyba npuemHas nesas Left intake tube 1 -
23 7540A-1203181 45 3616 6853 KpoHwwTeiH Bracket 1 -

PucyHok 2.3.2 — YcTaHOBKa cCUCTeMbI Bbilycka oTpaboTaBLUMX ra3oB
camocBana benA3-7540B (7540B-1200003-10)
Figure 2.3.2 — Mounting of the exhaust system on dump truck BELAZ-7540B

Ta6nuuya 2.3.2 -- NepeyeHb COOPOYHbIX €AUHMUL U fAeTanen
Table 2.3.2-List of assembly units and parts

Kon-Bo Ha
nﬂg::lfu O6Go3HavyeHune Kop OKI HanmeHoBaHMe c60pOYHLIX eanHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 75402-1203150 45 3616 2975 prﬁa C YNNOTHSAOLWMM yCT- Right tube with sealing de- - 1
poVicTBOM Mpasas vice
2 540-1203082 45 3613 0370 KonbLo ctonopHoe Locking ring - 2
3 540-1203164 45 3613 0398 ®dnaHel Flange - 2

2.3-3




E=EE M3 Cucmema ebinycka ompab6omaswux 2a3oe BELRAX
Exhaust system

7540A-3902090 KfJC

lpodomkeHue mabnuuybi 2.3.2

Continuation of Table 2.3.2

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
4 540-1203081 45 3613 0369 MpyxuHa Spring - 2
5 75402-1203152 45 3616 2979 Tpyba BxoaHas Inlet tube - 1
6 75402-1203151 45 3616 2976 Tpy6a ¢ ynnoTHSAOWMM Left tube with sealing device - 1
YCTPOICTBOM NeBas

7 75402-1203153 45 3616 2980 Tpyba BxogHas nesas Left inlet tube - 1
8 252136 45 9816 6067 Wai6a 100T Washer 100T - 28
9 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 8
10 201542 45 9346 1600 Bont M12x35 Bolt M12x35 - 24
11 252137 45 9816 6068 Wawnba 120T Washer 120T - 16
12 250514 45 9553 1059 [anka M12 Nut M12 - 16
13 540A-1203114 45 3616 0112 Xomyt Clamp -
14 7540A-1203050 45 3616 9418 Tpyba BbixnonHas npaeas Right exhaust tube - 2
15 7540A-1203181 45 3616 6853 KpoHLTenH Bracket -
16 252007 459811 1208 LWai6a 12 Washer 12 - 16
17 75406-1203109 45 3616 5350 KpoHLwTenH Bracket -
18 MS35100.P050311 | 45 3921 6880 MeTtannopykas Metal hose -
19 201501 45 9346 1563 Bont M10x35 Bolt M10x35 - 6
20 250512 45 9553 1057 [anka M10 Nut M10 - 18
21 7540B-1203005 45 3616 9871 Tpy6a npuemHas npasasi Right intake tube - 1
22 7540B-1203006 45 3616 9872 Tpy6a npuemHas nesas Left intake tube - 1
23 540A-1203021 45 3616 0109 Mpoknapka Gasket - 2
24 75402-1203110 45 3616 2974 KpoHwTenH Bracket - 1

2.3-4




Cucmema 8blnyCcKa ompa6omaewux easoe

Exhaust system

BELMAXR

7540A-3902090 KJC

PucyHok 2.3.3 — YcTaHOBKa cucTembl Bbinycka oTpaboTaBlumx ra3oB camocsana 6enA3-7540C (7540C-1200003)
Figure 2.3.3 — Mounting of the exhaust system on dump truck BELAZ-7540C

Ta6nuuya 2.3.3 - lNepeyeHb COOPOUHBLIX €AUHUL U AeTanen
Table 2.3.3-List of assembly units and parts

nﬂg::lfu 0O603Ha4eHue Kog OKIN HaunmeHoBaHue c60pOYHbLIX eanHuL, aeTanen Konv(l;?;'rao
Pos. No Designation OKP code Assembly units, parts 7540C
1 MS35100. 45 3921 6880 Metannopykas Tuna ASB Metal hose ASB 1
PO50311
2 7523-1203020 45 3637 0632 Mpoknaaka Gasket 1
3 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 10
4 250512 45 9553 1057 [anka M10 Nut M10 10
5 7540C-1203006 45 3616 9749 Tpyb6a npuemHas Intake pipe 1
6 201542 45 9346 1600 Bont M12x35 Bolt M12x35 12
7 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 12
8 250514 45 9553 1059 laiika M12 Nut M12 12
9 7548-1203114 45 3613 5543 XomyT Clamp 2
10 7540C-1203110 45 3616 9755 KpoHwwTeiH Bracket 1
11 7540C-1203051 45 3616 9747 Tpy6a BbixnonHas Exhaust pipe 1
12 7540-1203251 45 3616 1900 KpoHLwTenH nesbiv Left bracket 1
13 7540-1203250 45 3616 1899 KpoHLwTenH npasbiii Right bracket 1
14 252006 45 9811 1207 LWait6a 10 Washer 10 4
15 201501 45 9346 1563 Bont M10x35 Bolt M10x35 4
16 7548-1203151 45 3613 5545 Tpyba ¢ ynnoTHSIOLWMM YCTPONCTBOM Left tube with sealing device 1
nesasi
17 7548-1203620 45 3613 5565 Kopnyc wapHupa Hinge body 1
18 540-8402532 45 3613 3034 MpyxuHa Spring 4
19 7548-1203333 45 3614 5564 Konbuo Ring 1
20 252039 45 9811 1257 LWait6a 10 Washer 10 8
21 250868 45 9951 4031 larika M10 Nut M10 4
22 258039 45 9871 1050 WnnuHT 3.2x20 Split-pin 3,2x20 4
23 7548-1203153 45 3613 5547 Tpyb6a BxogHas nesas Left inlet pipe 1
24 75404-1203109 45 3616 6203 KpoHwwTeiH Bracket 1
25 252007 459811 1208 LWawnba 12 Washer 12 12

2.3-5




7540A-3902090 K[jC

Cucmema 8blnycKa ompa60maewux ea3oe

Exhaust system

10 26 11 12

BELRASN

PucyHok 2.3.4 — YcTaHOBKa CMCTEMbI BbiNycka oTpaboTaBLUMX ra3oB Ha camocBane benA3-7540D

(7540D-1200003-10)
Figure 2.3.4 — Mounting of the exhaust system on dump truck BELAZ-7540D

Ta6nuuya 2.3.4 -- NepeyeHb cOOPOYHbIX €AUHUL U AeTaneun
Table 2.3.4—Listof assembly units and parts

Kon-Bo Ha
nlg:(::f:w 0O603Ha4yeHne Ko OKN HanmmeHoBaHMe c60POYHbIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D

1 75402-1203150 45 3616 2975 Tpy6a ¢ ynnoTHSAOWMM Right tube with sealing device 1
YCTPOICTBOM MpaBast

2 540-1203082 45 3613 0370 Konbuo Ring 2

3 540-1203164 45 3613 0398 dnanxey Flange 2

4 540-1203081 45 3613 0369 MpyxuHa Spring 2

5 75402-1203152 45 3616 2979 Tpy6a BxogHas npaBasi Inlet tube 1

6 75402-1203151 45 3616 2976 Tpyba ¢ ynnoTHSIOLWMM Left tube with sealing device 1
yCTpoiicTBOM NeBas B cbope

7 75402-1203153 45 3613 2980 Tpyb6a BxogHas nesas Inlet tube 1

2.3-6




lpodomkeHue mabnuuybl 2.3.4
Continuation of Table 2.3.4

Cucmema 8blnyCcKa ompa60maewux easoe

Exhaust system

BELMAXR

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
201497 45 9346 1559 Bont M10x25 Bolt M10x25 8
252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 16
10 201542 45 9346 1600 Bont M12x35 Bolt M12x35 16
11 252137 45 9816 6068 Wait6a 12 OT Washer 12 OT 16
12 250514 45 9553 1059 laiika M12-6H Nut M12-6H 16
13 540A-1203114 45 3616 0112 Xomyt Clamp 4
14 7540D-1203050 45 3616 7546 Tpy6a BbixnonHasi npaeas Right exhaust tube 1
15 75406-1203109 45 3616 5350 KpoHLwuTeiH Bracket 2
16 7540A-1203181 45 3616 6853 KpoHLwuTeiH Bracket 1
17 540C-1203333 45 3613 0439 Konbuo Ring 4
18 540C-1203325 45 3613 0436 Kopnyc wapHupa Body of hinge 2
19 5403-1203324 45 3613 3890 LLlapHup Hinge 2
20 7540D-1203020- 45 3616 8209 Mpoknaaka Gasket 2
10
21 250512 45 9553 1057 larika M10-6H Nut M10-6H 8
22 262541 459932 1301 Mpo6bka Plug
23 7540D-1203005- 45 3616 8207 Tpy6a npuemHas npaBasi Right intake tube 1
10
24 Ig40D—1203006— 45 3616 8208 Tpyba npuemHas nesas Left intake tube 1
25 7540D-1203051 45 3616 7547 Tpy6a BbixnonHasi nesas Left exhaust tube 1
26 252007 459811 1208 Waitba 12 Washer 12 16
27 75402-1203110 45 3616 2974 KpoHLwTeiH Bracket 1

2.3-7




7540A-3902090 K[jC

Cucmema 8blnycKa ompa6omaewux ea3oe

Exhaust system

BELRASN

PucyHok 2.3.5 — YcTaHOBKa CMCTeMbI Bbilycka oTpaboTaBLuMX rasoB Ha camocBane benA3-7540K

Figure 2.3.5 — Mounting of the exhaust system on dump truck BelAZ-7540K

(7540K-1200003)

Ta6nwuuya 2.3.5-- NepeyeHb cOOPOYHbIX €AUHUL U AeTaneun
Table 2.3.5-List of assembly units and parts

Homep . Kon-Bo
noauumM O6o03HauyeHne Kog OKN HanmeHoBaHue c60pOYHbIX eanHuL, geTanen oty
Pos. No Designation OKP code Assembly units, parts Ze0K

1 201501 45 9346 1563 Bont M10x35 Bolt M10x35 4
2 252006 459811 1207 Wai6a A10 Washer A10 4
3 252136 459816 6067 Wait6a 10 OT Washer 10 OT 4
4 250512 45 9553 1057 larika M10-6H Nut M10-6H 4
5 7540-1203250 45 3616 1899 KpoHLwTenH npasbiii Right bracket 1
6 7540-1203251 45 3616 1900 KpoHLwTenH nesbiv Left bracket 1
7 250514 45 9553 1059 [anka M12-6H Nut M12-6H 12
8 252137 45 9816 6068 LWawnba 12 OT Washer 12 OT 12
9 201542 45 9346 1600 Bont M12x35 Bolt M12x35 12
10 7548-1203150 45 3613 5544 ;é’TysjﬁETyB”;v‘l’L':)’;g:;”M Right tube with sealing device 1
11 7548-1203620 45 3613 5565 Kopnyc wapHupa Body of hinge 1
12 258039 45 9871 1050 WnnuHT 3,220 Split-pin 3,2x20 4
13 252039 459811 1257 LWait6a 10 Washer 10 8
14 250868 459951 4031 larika M10-6H Nut M10-6H 4
15 540-8402532 45 3613 3034 MpyxuHa 3acTexku Clasp spring 4
16 7548-1203333 45 3613 5564 Konbuo Ring 1
17 7548-1203152 45 3613 5546 Tpy6a npaBas Right tube 1
18 7540K-1203050 45 3616 9136 Tpy6a BbixnonHas Exhaust pipe 1
19 7548-1203114 45 3613 5543 Xomyt Clamp 2
20 75404-1203109 45 3616 6203 KpoHwwTeiH Bracket 1
21 252007 459811 1208 Waiba A12 Washer A12 12
22 7555-1203109 45 3637 1911 KpoHLwTenH Bracket 1
23 262541 459932 1301 Mpobka K1/8” Plug K1/8” 1
24 MS35140.P050311 | 453921 7391 MeTannopykas Metal hose 1
25 7540K-1203014 45 3616 9142 MaTpy6ok Branch pipe 1

2.3-8




EEMNn3 Cucmenma oxnaxdeHusi deuzamernsi BELNMAX
Engine cooling system

7540A-3902090 KJC

2.4 Cncrtema oxnaxgeHusa osurartens
2.4 Engine cooling system

2.4-1



7540A-3902090 K4C

Cucmema oxnaxxdeHusi dsuzamersi

Engine cooling system

BELRASN

PucyHok 2.4.1 — YcTaHOBKa cucTeMbl oxnaxaeHus gsurarens (75406-1300010-10)
Figure 2.4.1 — Mounting of the engine cooling system

Ta6nwuuya 2.4.1--MNMepeyeHb cCOOPOYHbIX €AMHUL U AeTaneun
Table 2.4.1-Listof assembly units and parts

Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Kog OKN HaumeHoBaHMe c60pPOYHbIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 75406-1300008 45 3616 5391 Bnok pagnatopoB Radiators set 1 1
2 379053 45 9981 8294 YTONbHUK KOHEYHBIV End knee-piece 2 2
3 540A-1303100-01 45 3616 0144 Tpyba napooTBoasLas Steam outlet pipe 1 1
4 344581 45 9981 6604 TponHuk Tee 1 1
5 314802 459981 3468 MydTa Coupling 4 4
6 344810 45 9922 1406 [anka HakngHas M16-6H Captive nut M16-6H 4 4
7 549A-1303370-01 45 3619 0121 Xomyt Clamp 8 8
8 540A-1303010 45 3613 0498 LLnaHr coequHUTENbHBIN Connection hose 4 4
9 540-1303067 45 3613 0521 LLnaHr coequHUTENbHBIN Connection hose 2 2
10 TORRO S12- 45 3912 0120 Xomyt Clamp 8 8
22/971
11 75401-1303031 45 3616 0787 Tpy6a nesas Left pipe 1 1
12 75401-1303118 45 3616 3686 Tpyb6a coeguHuTenbHas Connection pipe 1 1
13 75401-1303110 45 3616 5146 Tpyba Pipe 1 1
14 75401-1303042 45 3616 3682 Tpy6a npapas Right pipe 1 1
15 540-3509276 45 3613 1846 LLnaHr coeauHUTENbHbIN Connection hose 2 2
16 75406-1303120-10 | 45 3616 5355 Tpyba Pipe 1 1
17 540-1310134 45 3613 0678 Pbivar Lever 1 1
18 540A-1303170 45 3616 0150 XomyT Clamp 1 1

2.4-2




lpodomkeHue mabnuuybi 2.4.1

Continuation of Table 2.4.1

Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
19 201458 45 9346 1524 Bont M8x25 Bolt M8x25 5 5
20 252135 45 9816 6046 Wait6a 8T Washer 8T 6 6
21 250510 45 9553 1055 [anka M8-6H Nut M8-6H 2 2
22 252005 459811 1206 LWan6a 8 Washer 8 1 1
23 7540A-1303191 45 3616 6798 KpoHwwTeiH Bracket 1 1
24 200317 45 9326 1062 Bont M10x45 Bolt M10x45 1 1
25 252006 459811 1207 LWawn6a 10 Washer 10 5 5
26 252136 45 9816 6067 Wait6a 100T Washer 100T 5 5
27 250512 45 9553 1057 larika M10-6H Nut M10-6H 1 1
28 201464 45 9346 1530 Bont M8x40 Bolt M8x40 1 1
29 75406-1303085-20 | 45 3616 6827 Tpy6a Pipe 1 1
30 540A-1303061-10* | 45 3616 0132 Tpy6a nogsoasias Supply pipe 1 1
30 540A-1303061 45 3616 0131 Tpy6a nogsoasuas Supply pipe 1 1
31 525-1303010-10 45 3611 0026 LLnaHr coeaquHUTENbHBLIN Connection hose 3 3
32 549A-1303360-01 45 3619 0109 Xomyt Clamp 6 6
33 540A-1303065 45 3616 0136 MaTtpy6ok oTBOAALLMIA Outlet branch-pipe 1 1
34 540A-1303083 45 3616 0142 Mpoknaaka Gasket 1 1
35 540A-1303082 45 3616 0141 MaTtpy6ok Branch-pipe 1 1
36 540-1303010 45 3613 0498 LLnaHr coeauHUTENbHbIN Connection hose 2 2
37 7523-1303370 45 3637 0931 Xomyt Clamp 2 2
38 530-1015818 45 3611 0003 LLnaHr coeaquHUTENbHBLIN Connection hose 1 1
39 75211-1303370 45 3627 1296 Xomyt Clamp 4 4
40 540A-1303156 45 3616 4495 LWnawHr Hose 1 1
41 379198 45 3625 1979 Knsmmep Cleat 2 2
42 548A-1104696-01 45 3614 2269 Mpoknaaka Gasket 2 2
43 201418 45 9346 1504 Bont M6x16 Bolt M6x16 2 2
44 252134 45 9816 6045 Waitba 6T Washer 6T 2 2
45 250508 45 9553 1054 [anka M6-6H Nut M6-6H 2 2
46 500A-1304010 45 3525 1688 Mpobka pagunatopa Plug of radiator 1 1
47 75405-3506880 45 3616 5234 YronbHuk Knee-piece 1 1
48 201499 45 9346 1561 Bont M10x30 Bolt M10x30 4 4
49 7540A-1311010-10 | 45 3616 8263 Bayok paclumpuTenbHbIi Overflow bottle 1 1
50 75406-1303128 45 3616 7917 KpoHLwTeiH Bracket 2 2
51 7521-8609135 45 3627 0119 Ckoba Cramp 1 1
*-c X0

* - with preheater

2.4-3




7540A-3902090 K4C

PucyHok 2.4.2 — BeHtunatopbl u ux npusog (75406-1300010-10)
Figure 2.4.2 — Fans and their drive

Engine cooling system

Ta6nuuya 2.4.2 -- NepeyeHb COOPOYUYHbIX €AUHMUL U AeTanen
Table 2.4.2—-Listof assembly units and parts

Cucmema oxnaxxdeHusi dsuzamersi

BELRASN

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 342452 45 9957 4290 lavika M30-6H Nut M30-6H 8 8
2 548A-1308607 45 3614 2474 MnactvHa Plate 4 4
3 250559 45 9553 1062 lavika M14-6H Nut M14-6H 4 4
4 252046 459811 1259 Wai6a 14 Washer 14 4 4
5 540-1302060 45 3613 0492 Mopywka nogBeckn Pad of radiator suspension 6 6
papwatopa
6 540A-1302035-10 45 3616 2482 Tsara kpennexus paguatopa Right link of radiator at- 1 1
npasasi tachment
6 75404-1302035 45 3616 6581 Tsara kpennexus paguatopa Link of radiator attachment 1
7 258055 459871 1069 WnnuHT 4x36 Split-pin 4x36 7
8 540A-1308012-10 45 3616 0568 KpbinbyaTtka BeHTUNATOpa Fan impeller
9 201587 459346 1641 Bont M14x35 Bolt M14x35 16 16
10 252138 45 9816 6069 Wanba 140T Washer 140T 16 16
11 250558 45 9553 1061 [anka M14-6H Nut M14-6H 8
12 540A-1308226 45 3616 2005 MNaney Finger 2
13 75406-1308030 45 3616 7368 MpvBog BEHTUINIATOPA CO LWKK- Right fan drive with pulley 1
BOM MpaBblii

2.4-4




lpodomkeHue mabnuuybl 2.4.2

Continuation of Table 2.4.2

Engine cooling system

Cucmema oxnaxdeHuss deuzamernsi

BELMAXR

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

14 540A-1308091 45 3616 2006 Tsara Link 1 1
15 258053 45 9871 1067 WnnuHT 4x25 Split-pin 4x25 4 4
16 252007 459811 1208 LWawnba 12 Washer 12 2 2
17 540-1308103 45 3613 0623 Llanba perynmpoBoyHas Adjusting washer 8 8
18 540-5001080 45 3613 4801 Mopywka Pad 2 2
19 252047 459811 1280 LWawnba 16 Washer 16 4 4
20 250871 45 9553 1614 laiika M16-6H Nut M16-6H 3 3
21 540C-1308060-11 45 3613 6729 KpoHLwTenH npaBoro Bracket of right fan 1 1

BEHTUNSTOpa
22 75404-1308111 45 3616 7341 Ponvik HaTsxxHO neBbin Left tension roller 1 1
23 75404-1308110 45 3616 7340 Ponuk HaTspkHOW npaBbii Right tension roller 1 1
24 530-1308102 45 3611 0037 LLan6a perynvposoyHas Adjusting washer 6 6
25 11-21x14-1450 256411 1236 PemeHb Belt 2 2
26 11-21x14-1735 256421 1413 PemeHb Belt 2 2
27 540A-1308092 45 3616 2007 Tsara Link 1 1
28 75406-1308031 45 3616 7369 MpuBog BEHTUNATOPA CO Left fan drive with pulley 1 1

LUKVBOM NEBbIN
29 250515 45 9553 1060 larika M12-6H Nut M12-6H 8 8
30 540C-1308062-10 45 3613 5278 KpoHLTenH nesoro Bracket of left fan

BEHTUNSTOpa
31 540-1709135 45 3613 0991 MnactuHa Plate 4 4
32 201538 45 9346 1596 Bont M12x25 Bolt M12x25 12 12
33 540-1302070 45 3613 0495 Mopywka noasecku Upper pad of radiator sus- 1 1

paguatopa BepxHsist pension
34 540-1302063 45 3613 0494 BTynka pacnopHas Spacing bushing 1 1

2.4-5




7540A-3902090 K4C

N

X

X
v
mewnruwwwny

Engine cooling system

Cucmema oxnaxxdeHusi dsuzamersi

PucyHok 2.4.3 — Bnok paguatopoB (75406-1300008)
Figure 2.4.3 — Radiators set

Ta6nuuya 2.4.3 -- NepeyeHb COOPOYUYHbIX €AUHMUL U AeTanen
Table 2.4.3-List of assembly units and parts

BELRASN

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 540A-1301010 45 3616 1128 Papwvatop BoasiHoW Liquid type radiator 1 1
2 344969 00 3449 6900 Konbuo Y-50x45-2 Ring Y-50x45-2 2 2
3 540-1303089 45 3613 0528 LLlan6a perynmpoBoyHas Adjusting washer 6 6
4 75401-1303080 45 3616 3689 MatpyGok Branch-pipe 2 2
5 540-1302023 45 3613 0485 Ckoba Cramp 1 1
6 201538 45 9346 1596 Bont M12x25 Bolt M12x25 8 8
7 252137 459816 6068 Waiba 12 OT Washer 12 OT 12 12
8 250514 45 9553 1059 laiika M12-6H Nut M12-6H 12 12
9 540-1013010 45 3613 0022 Papgunatop Radiator 1 1
10 200371 459326 1113 Bont M12x60 Bolt M12x60 4 4
11 548-1302038 45 3614 0175 Btynka Bushing 4 4
12 540-1714010-02 45 3613 1088 Papunatop oxnaxgeHus macna | Radiator of oil cooling 1 1
13 540-1302014-b 45 3613 3404 MnactuHa onopHas Support plate of radiator, 1 1
paguaTopa npasas RH
14 540-1302019-b 45 3613 3403 Onopa npomexyToyHas B Intermediate support 1 1
15 540A-1309010 45 3616 0171 Koxyx npaBoro BeHTuUnsiTopa Housing of right fan 1 1
16 540A-1309011 45 3616 0172 Koxyx neBoro BeHTUNsaTopa Housing of left fan 1 1

2.4-6




Cucmema oxnaxdeHusi deuzamensi BELNMAX

Engine cooling system

7540A-3902090 KJC

lpodomkeHue mabnuuybi 2.4.3
Continuation of Table 2.4.3

1]
SQla s | |m o
MMM3342111
o ™
T3 W
old m
£e 5
§5 2
KMW«MVA
NI ENE ] o
MQM3342111
~
=
=]
3 8
e}
g S
& 5
2 o
= T [ KT [ o
) G |00 R0 |%|2
s £ D|5|6|R|(S|L|E
g Slc|c|=2[s|=2|8
o =88 |= = a
X & E] Slo|E&|g|3
2 e Z|[Z|ZS|a|ad|a|d
I c
NU
a >
o Qo
© £
° 2
2 9
T <
© -
: :
-
I [oe) Q
o x 9]
s L o|®|wo|5
3 - =92 x| e 8
£ Qlo|o|s|E|0|z 0
c|o|=2|a8|=2 |2
g O [© [= 68
SIS |E|S|E|SS
S|ls|lcs|B|E|& =3
® o OB m
c|3|3|(w|3F|(vB|E
ne Nl |N|o|([O|N
Kd (W (SN [N [N~
I} OlN|o|;n|o|n |
O o A|ld|Oo|A|® |+ |0
g 0 mldloflo|~|o|s
o v Vld|(a | |w|SF |
M 0| |o|o|®n|(o|m|o
(e} olo|o|lo|a|lo|m
0w (w|w|w|w|w
SEEAEAE AR AR AL
g c
I o o
28 S
© C N
z o 3
P o|lo|w|o|wv|s |4
j] A (DM |0 | N[0 |
O A wo|ld|S 0|5
o olN| ||| |0
n|owl(b|lo(g|o|S
NN [N|R[o |0
al o
euN
s In|o|e|o|d|y|@
e85 v [d|=9|[H|N|N|N |
To f
| =

PucyHok 2.4.4 — Pagnatop BoasHou (wumpuHa 800 mm) (540A-1301010)
Figure 2.4.4 — Radiator (width 800 mm)

Ta6nuuya 2.4.4 -- NepeyeHb COOPOUYHBLIX €AUHMUL U fAeTanen

Table 2.4.4—List of assembly units and parts

Kon-Bo Ha
unsgenuve BenA3
Q-ty per BELAZ

7540A

7540B

45
75
51

20

45
75
51

20

HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen

Assembly units, parts

Bolt M8x45
Washer 8T

Nut M8-6H

Bolt M8x25

Bolt M8x80

Bolt M8x40
Upper tank

BonTt M8x45
LWawnba 8T

[arika M8-6H
Bont M8x25
Bont M8x80
Bont M8x40

Bauok BepxHuii

Kog OKIN
OKP code

45 9346 1531

45 9816 6046

45 9553 1055

45 9346 1524

45 9326 1032

45 9346 1530

45 3613 0464

O6o3HavyeHue

Designation

201466
252135

250510

201458
200275

201464

540-1301055-10

Homep
nosuuun
Pos. No

1
2
3
4
5
6
7

2.4-7



E=EE M3 Cucmema oxnaxdeHusi deuzamensi BELRAX
Engine cooling system
7540A-3902090 KZC
lpodomkeHue mabnuybi 2.4.4
Continuation of Table 2.4.4
Kon-Bo Ha
n';g::lf" 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOYHBIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
8 540-1301094 45 3613 0470 Mpoknapaka 6ayka Tank gasket 2 2
9 540-1301120 45 3613 0475 Haknagka Lining 4 4
10 540A-1301101 45 3616 1125 Croiika paguaTtopa nesasi Radiator stanchion, LH 1 1
11 540-1301101 45 3613 0472 Crolika paguaTtopa npasasi Radiator stanchion, RH 1 1
12 540-1301020 45 3613 0461 Bnok paguaTtopa Radiator unit 1 1
13 540-1301078-10 45 3613 0467 Bayok HyKHUI Lower tank 1 1
14 530-1013022 45 3611 0002 HabwuBka neHbkoBas Hemp packing 4 4
15 530-1302118-01 45 3611 2345 BonT cneunanbHbii Special bolt 4 4
PucyHok 2.4.5 — PagunaTtop (wmpuHa 200 mm) (540-1013010)
Figure 2.4.5 — Radiator (width 200 mm)
Tab6nuuya 2.4.5-- NepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.45-Listof assembly units and parts
Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Kog OKN HaumeHoBaHMe c60pPOYHbIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 540-1013098 45 3613 0032 Crorika Stancheon 2 2
2 530-1013022 45 3611 0002 HabwuBka neHbkoBas Hemp packing 2 2
3 540-1013078 45 3613 0029 Bayok MacnsHoro paauaropa Upper tank 1 1
BEPXHWIA
4 201464 45 9346 1530 BonTt M8x40 Bolt M8x40 36 36
5 252135 45 9816 6046 LWawn6a 8T Washer 8T 36 36

2.4-8




Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

lpodomkeHue mabnuuybl 2.4.5
Continuation of Table 2.4.5

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n';g::ﬁu OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
540-1013015 45 3613 0023 Brok macnsiHoro paguatopa Radiator block 1 1
540-1013094 45 3613 0031 Mpoknapka 6avka macnsaHoro Gasket of oil radiator tank 2 2
paguatopa
8 540-1013053 45 3613 0026 Bayok MacnsHoro pagnartopa Radiator lower tank 1 1
HUXHUIA

~16

PucyHok 2.4.6 — Pagunatop oxnaxaeHua macna (wupuHa 600 mm) (540-1714010-02)
Figure 2.4.6 — Qil cooler (width 600 mm)

Ta6nuuya 2.4.6 -- NepeyeHb C6OPOUHBbIX eQUMHULL U AeTanewn
Table 2.4.6—List of assembly units and parts

Kon-Bo Ha

nt:log::v?u 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
540-1301101-10 45 3611 4038 Crolika paguaTopa Radiator stanchion 4 4
540-1714055-30 45 3611 4037 Bayok macnsHoro paguaropa Upper radiator tank 1 1
BEPXHUN
201509 45 9346 1569 Bont M10x60 Bolt M10x60 28 28
252006 459811 1207 LWain6a A10 Washer A10 72 72
252135 45 9816 6046 LLain6a 8T Washer 8T 4 4

2.4-9




E=EE M3 Cucmema oxnaxdeHusi deuzamensi BELRAX
Engine cooling system

7540A-3902090 KZC

lpodomkeHue mabnuywi 2.4.6

Continuation of Table 2.4.6

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
6 250512 45 9553 1057 lavika M10-6H Nut M10-6H 36 36
7 201502 45 9346 1564 Bont M10x40 Bolt M10x40 20 20
8 540-1714101-10 45 3611 4036 Crovika paguaTopa Radiator stanchion 1
9 540-1714122-11 45 3611 4046 Haknagka paguatopa Lining 4
10 540-1714015-02 45 3611 4045 Bnok paguatopa Radiator set of the torque 1 1
rnapoTpaHcdopmaropa converter

11 540-1714094-20 45 3611 4189 Mpoknapaka 6ayka Tank gasket 2 2
12 540-1714078-30 45 3611 4041 Bayok pagmatopa Radiator tank 1 1
13 530-1302118 45 3611 0025 BonT cneuynanbHbIii Special bolt 8 8
14 201458 45 9346 1524 BonTt M8x25 Bolt M8x25 4 4
15 252005 459811 1206 Lanba A8 Washer A8 4 4

PucyHok 2.4.7 — NMpuBoAa BeHTUNsATOpa (75404-1308030, 75404-1308031)
Figure 2.4.7 — Fan drive

Tab6nuuya 2.4.7 -- NepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.4.7—-List of assembly units and parts

Kon-Bo Ha
nlg:(:rf:w O6o3HavyeHue Koa OKI HaumeHoBaHMe c60POUHBLIX eanHUL, AeTanen uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 75406-1308050 45 3616 7367 Ban BeHTUNATOpPa Fan shaft 1 1
2 343816 45 9823 0268 LLinoHka 6x11 Key 6x11 1 1
3 201418 45 9346 1504 Bont M6x16 Bolt M6x16 12 12
4 252134 45 9816 6045 LWai6a 6T Washer 6T 12 12
5 75404-1308035-01 | 45 3616 7356 Kpblwka Cover 1
6 75404-1308164 45 3616 7359 MNpoknagka Gasket 2

2.4-10




Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

BELMAXR

7540A-3902090 KAjC

lpodomkeHue mabnuubi 2.4.7
Continuation of Table 2.4.7

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

2,2-50x70-3 25 3131 3464 ManxeTa Cup 2,2-50x70-3 1 1

307 46 1213 4189 MogwmnnHuk Bearing 1 1
525-1701034 45 3611 0059 KonbLo 3amkoBoe Locking ring 2 2

10 75404-1308055 45 3616 7361 BTynka pacnopHas Spacing bushing 1 1
11 426071 46 2140 0003 MoawmnnHuk Bearing 1 1
12 75404-1308051 45 3616 7287 KonbLo ctonopHoe Locking ring 1 1
13 75406-1308032 45 3616 8584 Kopnyc npuBoga BeHTunatopa | Body of fan drive 1 1
14 2,3.45.16xp 45 9167 5006 MacneHka Greaser 1 1
15 75404-1308042 45 3616 7364 Kpbiwka Cover 1 1
16 2,2-30x50-3 253131 1428 MaHxeTa Cup 2,2-30x50-3 1 1
17 258055 45 9871 1069 WnnnHT 4x36 Split-pin 4x36 1 1
18 540-1308024-13* 45 3613 6541 LLikvB BegoMbIvi NpaBbli Right driven pulley 1 1
18 540-1308024-30* 45 3613 3101 LLikvB BegoMbIvi NpaBbli Right driven pulley 1 1
18 540-1308025-13 45 3613 6540 LLikvB BegoOMbI NneBbIN Left driven pulley 1 1
19 376128 45 9958 6223 LWawnba 18 Washer 18 1 1
20 374802 45 9958 4157 lavika M18-6H Nut M18-6H 1 1
22 75404-1308033 45 3616 7362 Kpbllka ¢ MaHxeTown Cover with cup 1 1
23 75404-1308040 45 3616 7363 Kpblllka ¢ MaHxeTown Cover with cup 1 1

* - nepemMeHHble AaHHble OANA UCNONMHEeHNA
* - alternate data for execution

2.4-11



7540A-3902090 K4C

PucyHok 2.4.8 — Ponuk HaTtsxkHom (75404-1308110, 75404-1308111)
Figure 2.4.8 — Tension roller

Ta6nuuya 2.4.8 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.4.8-Listof assembly units and parts

Cucmema oxnaxxdeHusi dsuzamersi
Engine cooling system

BELRASN

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Kog OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 75404-1308140 45 3616 7345 Pblyar npaBoro HaTsKHOro Lever of right tension roller 1 1
ponvika
1 75404-1308141 45 3616 7357 Pbiyar neBoro HaTs)HOro Lever of left tension roller 1 1
ponvka
2 75404-1308035 45 3616 7356 Kpbiwka Cover 2 2
3 201418 45 9346 1504 Bont M6x16 Bolt M6x16 12 12
4 252134 45 9816 6045 LWawnba 6T Washer 6T 12 12
5 2,2-50x70-3 25 3131 3464 MaHxeTta Cup 2,2-50x70-3 2 2
6 75404-1308164 45 3616 7359 Mpoknaaka Gasket 2 2
7 75404-1308112 45 3616 7354 Ponuk HaTspkHOWM Tension roller 2 2
8 75404-1308033 45 3616 7362 Kpblwka ¢ MaHxeTon Cover c cup 2 2
9 4260711 46 2140 0003 MogwmnnHuk Bearing 2 2
10 540-1308150-b 45 3613 3475 MpocTaBo4HOE KONbLO Inner distance ring 2 2
BHYTpEHHee
11 525-1701034 45 3611 0059 KonbLo 3amkoBoe Locking ring 2 2
12 307 46 1213 4189 MogwmnnHuk Bearing 2 2
13 342705 45 3611 0704 MnacTuHa cTonopHas Locking plate 2 2
14 201495 45 9346 1557 Bont M10x20 Bolt M10x20 4 4

2.4-12




= E A BELMAXR

Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

7540A-3902090 KJC

lpodomkeHue mabnuuybi 2.4.8
Continuation of Table 2.4.8

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
15 548A-1308118 45 3614 1529 LWan6a Washer 2 2
16 75404-1308165 45 3616 7041 MNpoknagka Gasket 2 2
17 75404-1308160 45 3616 7366 Kpbiwwka Cover 2 2
18 252135 45 9816 6046 Lain6a 8T Washer 8T 12 12
19 201457 45 9346 1523 Bont M8x22 Bolt M8x22 12 12
20 2.3.90.L 6xp 459167 5013 MacneHnka Greaser 2 2

d
PucyHok 2.4.9 — YcTaHOBKa xanto3u paguaTopa (75406-1300015)
Figure 2.4.9 — Mounting of radiator shutters
Ta6nuuya 2.4.9 -- NepeyeHb COOPOYHBLIX €AUHUL U fAeTanen
Table 2.4.9-List of assembly units and parts
Kon-Bo Ha
n';g:::u O6Go3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 201424 45 9346 1510 BonTt M6x30 Bolt M6x30 1 1
2 252134 45 9816 6045 LWanba 6T Washer 6T 1 1
3 75211-6603724 45 3627 1229 Ckoba Cramp 1 1
4 540A-3506989 45 3616 1498 Bknagbiw Insert 1 1
5 344197 459981 6392 TpoWHuK Tee 3 3
6 75406-1310400 45 3616 6257 Bosgyxonposopg Air duct 1 1
7 549b-1104212 45 3619 6377 LLnaHr coeguHUTENbHbIN Connecting of hose 1 1
8 75406-1310402-10 45 3617 8016 Bospgyxonposoa Air duct 1 1
9 NORMA TORROS 45 3912 0120 XomyT Clamp 2 2
12-22/971

2.4-13




EEMmEc3 Cucmema oxnaxdeHusi deuzamensi BELRAEXN
Engine cooling system

7540A-3902090 KZC

lpodomkeHue mabnuuybi 2.4.9

Continuation of Table 2.4.9

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
10 75406-1310374 45 3616 6262 Bosgyxonposoa Pipe 2 2
11 75406-1310370 45 3616 6261 Bosgyxonposoa Pipe 1 1
12 549b6-1310300 45 3619 1194 MHeBMoONepeknoyaTens Pneumatic switch 2 2
Xano3au
13 379053 45 9981 8294 YronbHUK Knee-piece 3
14 75406-1310171 45 3616 5365 Tsara ynpaBneHus >xanosu Link of radiator shutters 1 1
paguatopa control

15 75406-1310394 45 3616 6266 Tpyb6a Pipe 1 1
16 344529 45 9981 6474 YronbHuk K1/8” Knee-piece K1/8” 5 5
17 252136 45 9816 6067 LWai6a 10 Washer 10 8 8
18 340174 459951 1417 Bont M10x1,25 Bolt M10x1,25 8 8
19 525-1108029-10 45 3611 0013 Bunka taru Fork of link 2 2
20 260035 45 9862 1036 MNaney 8x28 Finger 8x28 2 2
21 252038 459811 1256 Lan6a 8 Washer 8 16 16
22 258039 459871 1050 LWnnuHT 3,2x20 Split-pin 3,2x20 4 4
23 75406-1310110 45 3616 5356 >Kanto3n pagnatopa Radiator shutters 1 1
24 75406-1310170 45 3616 5364 Tara Link 1 1
25 201543 459346 1601 Bont M12x8 Bolt M12x8 4 4
26 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 4 4
27 250514 45 9553 1059 laika M12-6H Nut M12-6H 4 4
28 75406-1310380 45 3616 6264 Bosgyxonposog Air duct 1 1
29 314612 45 9981 3364 Hunnenb Nipple 1 1
30 75406-1310384 45 3616 6265 Bosgyxonposog Air duct 1 1
31 344810 45 9922 1406 laiika M16-6H Nut M16-6H 16 16
32 314802 459981 3468 Mydra Coupling 16 16
33 008-011-19-2-3 25 3111 6646 Konbuo Ring 16 16
34 75406-1310376 45 3616 6263 Bosgyxonposoa Air duct
35 5320-3721500 45 3537 1890 KnanaH ¢ anektpomarHutom Valve with electromagnet
36 548A-1104696-01 45 3614 2269 Mpoknapaka Gasket 3
37 201457 45 9346 1523 Bont M8x22 Bolt M8x22 10 10
38 252135 45 9816 6046 LWawn6a 8T Washer 8T 10 10
39 344611 45 3611 0716 Knsmmep Cleat 3 3

2.4-14




Engine cooling system

Cucmema oxnaxdeHuss deuzamernsi

PucyHok 2.4.10 — XKanto3u pagunaTtopa (75406-1310110)
Figure 2.4.10 — Shutters of radiator

Ta6nuuya 2.4.10 -- NepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2.4.10—List of assembly units and parts

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n':gMM:lfu O6o3HavyeHune Kop OKIN HanmeHoBaHMe c60pOYHLIX eanMHUL, aeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 75406-1310115 45 3616 5357 YronbHUK Xan3un paguatopa Upper knee-piece of radia- 1 1
BEPXHWA tor shutters
2 75481-1310212 45 3614 4853 Tsara ynpaBneHus xanosu Link of shutters control 1 1
540-1310250 45 3613 0695 Tsara npuBoga nnacTuH Right link of shutters plates 1 1
Xanosu npasasi drive
4 540-1310251 45 3613 0696 Tsara npuBoga nnacTuH Left link of shutters plates 1 1
Xanosu nesasi drive
5 540-1310152 45 3613 0685 MnacTuHa npuBoaa xan3aun Plate of radiator shutters 7 7
paguaTopa drive
6 540-1310125 45 3613 0676 Crovika xanto3u paguatopa Stancheon of radiator shut- 3 3
ters
258038 45 9871 1049 WnnuHT 3,2x16 Split-pin 3,2x16 18 18
252004 45 9811 1205 Wai6a 6 Washer 6 43 43
540-1310150 45 3613 0684 MnactuHa xanto3un paguatopa | Plate of radiator shutters 22 22
10 75406-1310135 45 3616 5362 YTONbHUK Xano3n HWKHUI Lower knee-piece of shut- 1 1
ters
11 252005 45 9811 1206 LWai6a 8 Washer 8 4 4
12 75406-1310210 45 3616 5368 Tsara ynpaBneHus >xantosu Link of shutters control 1 1
13 201454 45 9346 1520 Bont M8x16 Bolt M8x16 12 12
14 252135 45 9816 6046 LWawnba 8T Washer 8T 12 12

2.4-15




E=EE M3 Cucmema oxnaxdeHusi deuzamensi BELRAX
Engine cooling system
7540A-3902090 K4C
1
PucyHok 2.4.11 —INMHeBmonepekntoyaTtens (54965-1310300)
Figure 2.4.11 — Pneumatic switch
Ta6nuuya 2.4.11 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.11 - List of assembly units and parts
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 025-030-30-2-6 253111 3101 Konbuo Ring 4 4
2 531-1803108 45 3612 1422 Kopnyc nepekntoyatens Body of the switch 2 2
3 530-1803135 45 3611 0070 MopLieHb Piston 2 2
4 530-1803125 45 3611 0069 KonbLo ctonopHoe Locking ring 2 2
5 535A-1803134 45 3417 5519 KonbLio nopLuHs Piston ring 4 4
6 020-025-30-2-6 25 3111 5404 Konbuo Ring 2 2
7 549A-1310304 45 3619 1195 LLITok nepekntoyaTens Rod of switch 2 2
8 080-086-36-2-3 253111 4192 Konbuo Ring 2 2
9 531-1803139 45 3612 1423 Kpbiluka Cover of the pneumatic 2 2
nHeBMoNepeknyaTens switch

10 530-1503185 45 3611 0046 MnactuHa cTonopHas Locking plate 6
11 201538 45 9346 1596 Bont M12x25 Bolt M12x25 6

2.4-16




Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

BELMAXR

7540A-3902090 KJC

PucyHok 2.4.12 — YcTaHOBKa cUCTEeMbI OXJaXaeHus aBuratens Ha camocBane benA3-7540C
(7540C-1300010-20)
Figure 2.4.12 — Mounting of the engine cooling system

Ta6nuuya 2.4.12 -- NepevyeHb COOPOYHLIX €AUHUL, U AeTanen
Table 2.4.12 —List of assembly units and parts

Kon-Bo Ha
n':gMM:lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
1 252135 45 9816 6046 LLain6a 8T Washer 8T 36
2 201458 45 9346 1524 Bont M8x25 Bolt M8x25 28
3 7540C-1303080 45 3616 9760 Matpy6ok Branch-pipe 1
4 75482-1303370 45 3614 3744 XomyT Clamp 10
5 7548-1303067 45 3613 5582 LLnaHr coeguHUTENbHbIN Connection hose 5
6 549-8609640 45 3619 7154 XomyT Clamp 4
7 540A-8609265 45 3616 3028 Pykas Hose 2
8 7540C-1303084 45 3616 9716 Matpy6ok Branch-pipe 1
9 7528-3502548 45 3637 9442 Konnak Cap 2
10 7540C-1303049- 45 3616 9984 Tpy6a Pipe 1
10

2.4-17




E=EE M3 Cucmema oxnaxdeHusi deuzamensi BELRAX
Engine cooling system

7540A-3902090 KZC

lpodomkeHue mabnuuybi 2.4.12

Continuation of Table 2.4.12

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe C60pPOYHbIX eanHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540C
11 7540C-1303280 45 3616 9756 MaTtpy6ok Branch-pipe 1
12 262545 459932 1305 MpoGka K3/4” Plug K3/4” 1
13 7540C-1303042 45 3616 9771 TpyGa Pipe 1
14 7540C-1303221 45 3616 0480 Mpoknapaka Gasket 1
15 379053 45 9981 8294 YronbHuk K1/4” Knee-piece K1/4” 4
16 7540C-1303030 45 3616 9766 MatpyGok Branch-pipe 1
17 7540C-1303051 45 3616 0384 Mpoknaaka Gasket 1
18 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 11
19 250517 45 9553 1058 laiika M10 Nut M10 2
20 7540C-1303200 45 3616 9767 MaTtpy6ok Branch-pipe 1
21 7540C-1303052 45 3616 0392 Mpoknapaka Gasket 1
22 340173 459951 1573 Bont M10x30 Bolt M10x30 5
23 201418 45 9346 1504 BonTt M6x30 Bolt M6x30 2
24 252004 459811 1205 LWanba 6 Washer 6 4
25 315406 45 3414 3493 Knsmmep Cleat 3
26 7540K-1303198 45 3616 9524 KpoHLuTenH Bracket 2
27 250508 45 9553 1054 laiika M6 Nut M6 2
28 344525 45 9981 6464 YronbHuk K3/8” Knee-piece K3/8” 1
29 7540C-1303119 45 3616 9822 Tpy6a Pipe 1
30 540-1303067 45 3613 0521 LUnaHr coeaquHUTENbHBIN Connection hose 3
31 7540C-1303124 45 3617 7815 Tpy6a Pipe 1
32 500A-1304010 45 3525 1688 Mpobka pagunatopa Plug of radiator 1
33 754831-1311010 45 3611 3056 Bayok paclumpuTenbHbIi Overflow bottle 1
34 201497 45 9346 1559 Bont M10x25 Bolt M10x25 4
35 252006 459811 1207 LWaii6a 10 Washer 10 4
36 250512 45 9553 1057 laiika M10 Nut M10 4
37 75406-1109320 45 3616 5325 KpoHLuTenH Bracket 1
38 201542 45 9346 1600 Bont M12x35 Bolt M12x35 1
39 252137 45 9816 6068 LWan6a 12 OT Washer 12 OT 1
40 252007 459811 1208 LWawnba 12 Washer 12 1
41 250514 45 9553 1059 [anka M12 Nut M12 1
42 7540C-1303122 45 3617 7813 Tpy6a Pipe 1
43 314802 45 9981 3468 MydTa Coupling 6
44 344810 45 9922 1406 [anka HakngHas Captive nut 6
45 530-1015818 45 3611 0003 LLnaHr coeauHUTENbHbLIN Connection hose 2
46 75211-1303370 45 3627 1296 Xomyt Clamp 4
47 201587 45 9346 1641 BonTt M14x35 Bolt M14x35 2
48 252046 459811 1259 LWawnba 14 Washer 14 2
49 252138 45 9816 6069 LWain6a 14 OT Washer 14 OT 2
50 7540C-1303123 45 3617 7814 Tpy6a Pipe 1
51 NORMA TORRO 45 3912 0120 XomyT Clamp 6
S12-22/971

52 315409 45 3414 3498 Knsmmep Cleat 1
53 7540C-1303091 45 36169981 Tpy6a Pipe 1
54 7540C-1303153 45 3617 7816 Tpy6a Pipe 1
55 7540C-1303118 45 3616 9821 Tpy6a Pipe 1
56 344621 45 3611 0721 Knsimvep Cleat 1
57 7555-1303089 45 3637 1944 Mpoknapaka Gasket 1
58 7540C-1303065 45 3616 9715 MaTtpyGok Branch-pipe 1
59 7540C-1303060 45 3616 9713 Tpy6a Pipe 1
60 065-070-30-2-2 25 3111 3126 Konbuo Locking ring 2

2.4-18




lpodomxkeHue mabnuuybi 2.4.12

Continuation of Table 2.4.12

Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540C

61 7555-1303080 45 3637 1942 MaTtpy6ok Branch-pipe 1

62 262543 459932 1303 Mpo6ka K3/8” Plug K3/8” 1

63 75450-1303156 45 3635 0937 LLnaHr coeaquHUTENbHBLIN Connection hose 1

64 7548-1305020 45 3613 5617 KpaH Cock 2

65 7540K-1303240 45 3616 9685 Tpy6a Pipe 2

66 549A-1303052 45 3619 1064 Mpoknaaka Gasket 2

2.4-19




7540A-3902090 K4C

1312 20

Cucmema oxnaxxdeHusi dsuzamersi
Engine cooling system

BELRASN

PucyHok 2.4.13 — YcTaHOBKa 6511oka paguaTopoB 1 KoXyxa Ha camocBane BenA3-7540C (7540C-1300010-20)
Figure 2.4.13 — Mounting of set of radiators and housing onto dump truck BELAZ-7540C

Ta6nuuya 2.4.13 -- NepeyeHb COOPOYHLIX €AUHUL, U AeTanewn
Table 2.4.13 —List of assembly units and parts

Kon-Bo Ha
n'::rfﬁw 0O603Ha4yeHne Ko OKN HanmmeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
1 7540K-1300008 45 3616 8966 Bnok pagnatopos Radiator unit 1
2 250561 45 9553 1064 [avika M16x6H Nut M16 4
3 252047 459811 1260 LWai6a 16 Washer 16 4
4 5496-1302060 45 3619 0254 Moaywka Pad 4
5 549b6-1001285 45 3619 0235 AmopTusatop Shock absorber 4
6 342476 45 9957 1054 [avika M39-6H Nut M39 2
7 342477 45 9957 4057 [avika M39x6H Nut M39 2
8 540A-1302036-10 45 3616 2483 Tsara Link 1
9 7540C-1302035 45 3616 0482 Tara Link 1
10 258053 45 9871 1067 LWnnuHT 4x25 Split-pin 4x25 2
11 7540C-1309010 45 3616 9746 Koxyx Housing 1
12 252135 45 9816 6046 LWai6a 8T Washer 8T 36
13 342515 45 9957 6002 LWait6a 8 Washer 8 14
14 201454 45 9346 1520 Bont M8x16 Bolt M8x16 8

2.4-20




lpodomxkeHue mabnuuybi 2.4.13

Continuation of Table 2.4.13

Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540C

15 549b6-1309150 45 3619 6505 Tara Link 4

16 250510 45 9553 1055 [avika M8-6H Nut M8 8

17 252136 45 9816 6067 LWai6a 10 OT Washer 10 OT 11

18 7555-1309072 45 3637 1986 YnnotHuteno Sealant 2

19 7540C-1309200 45 3616 9773 Xomyt Clamp 4

20 201458 45 9346 1524 Bont M8x25 Bolt M8x25 28

2.4-21




EEMNMNE3 Cucmema oxnaxdeHusi deuzamensi BELRAZX
Engine cooling system
7540A-3902090 K4C
PucyHok 2.4.14 — Bnok paguatopoB (7540K-1300008)
Figure 2.4.14 — Radiators set
Ta6nuuya 2.4.14 -- NepeyeHb COOPOYHLIX €4UHUL, U AeTanewn
Table 2.4.14 — List of assembly units and parts
Kon-Bo Ha
n';:r:lfu O6o3HavyeHue Koa OKI HaumeHoBaHMe c60pPOUHBLIX eanHUL, AeTanen uspenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540C

1 7540K-1301010 45 3616 8957 PaavaTop Radiator 1

2 7540K-1301012 45 3616 8958 PaavaTop Radiator 1

3 340328 45 9957 1090 Bont M12x103 Bolt M12x103 4

4 252157 45 9816 6008 Wainba 12 N Washer 12 J1 4

5 250514 45 9553 1059 [avika M12-6H Nut M12 4

6 252138 45 9816 6069 LWainba 14 Washer 14 8

7 340378 45 9957 1095 Bont M14x42 Bolt M14x42 8

8 754831-1302120 45 3611 2715 KpoHLLTEitH Bracket 1

9 75211-1302120 45 3627 4207 KpoHLLTEitH Bracket 1

2.4-22




Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

PucyHok 2.4.15 — PaguaTtop (7540K-1301010, 1301012)
Figure 2.4.15 — Radiator

Tab6nuuya 2.4.15 -- NepevyeHb COOPOYHLIX eAUHUL, U AeTanen
Table 2.4.15—List of assembly units and parts

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n':gMM:lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
1 200317 45 9326 1062 Bont M10x45 Bolt M10x45 84
2 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 132
3 250512 45 9553 1057 [avika M10-6H Nut M10 104
4 754831-1301219 45 3611 2908 Ckoba Cramp 4
5 184831—1301060— 45 3611 3392 Bayok pagunatopa Radiator tank 2
6 200320 45 9326 1064 Bont M10x55 Bolt M10x55 48
7 7540K-1301100 45 3616 8960 Crolika paguaTopa Stancheon radiator 2
8 7521-1013094 45 3627 0035 Mpoknapaka Link 8
9 75211-1301134 45 3627 4878 Mnaxka Strip 8
10 7512-1301140 45 3641 0972 Yronok Angle bar 8
11 7540K-1301098 45 3616 8959 Croiika paguaTopa Stancheon radiator 1
11 7540K-1301101 45 3616 8961 Crovika paguaTopa Stancheon radiator 1

2.4-23




EEMNMNE3 Cucmema oxnaxdeHusi deuzamensi BELRAZX
Engine cooling system

7540A-3902090 K4C

lpodomkeHue mabnuubi 2.4.15
Continuation of Table 2.4.15

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHUe C60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
12 75211-1013020-01 | 453627 5114 OcTtoB paguartopa Radiator framework 2
13 252004 459811 1205 LLlain6a 6 Washer 6 24
14 201418 45 9346 1504 Bont M6x16 Bolt M6x16 24
15 75191-1013080 45 3633 0572 Bayok pagmaTtopa HXHWUN Lower tank 2
16 250508 45 9553 1054 [avika M6-6H Nut M6 24
17 252134 45 9816 6045 LWai6a 6T Washer 6T 24

18 17 16

PucyHok 2.4.16 — Cuctema oxnaxaeHusi HaaayBo4YHoro Bosayxa (7540C-1323002)
Figure 2.4.16 — Air-cooling system

Ta6nuuya 2.4.16 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.16 — List of assembly units and parts

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe C60POYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540C

1 250514 45 9553 1059 [avika M12-6H Nut M12 7

2 252137 45 9816 6068 LWait6a 12 OT Washer 12 OT 7

3 201542 45 9346 1600 Bont M12x35 Bolt M12x35 7

4 7540C-1323064 45 3616 9727 MNonka Shelf 3

2.4-24



lpodomxkeHue mabnuuybi 2.4.16

Continuation of Table 2.4.16

Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HanmeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
5 252007 459811 1208 LWain6a 12 Washer 12 2
6 201458 45 9346 1524 Bont M8x25 Bolt M8x25 1
7 252135 45 9816 6046 Lain6a 8T Washer 8T 1
8 252005 459811 1206 LLain6a 8 Washer 8 1
9 7540C-1323056 45 3616 9741 KpoHwwTeiH Bracket 1
10 845-500 45 3921 8423 Xomyt Flex-Gear HD Clamp Flex-Gear HD 10
11 A 088.00.000 45 3921 7379 OxnaguTenb HagayBOYHOrO Cooler of boosted air 1
BO3ayxa
12 7540C-1323060 45 3616 9724 KpoHwwTeiH Bracket 1
13 7540C-1323030 45 3616 9737 Tpy6a Pipe 1
14 262541 459932 1301 Mpo6ka K1/8” Plug K1/8” 2
15 7540C-1323020 45 3616 9739 Tpyba Pipe 1
16 340247 45 9327 1075 Bont M10x110 Bolt M10x110 4
17 252136 45 9816 6067 LWai6a 10 OT Washer 10 OT 4
18 342522 45 9957 6007 LWain6a 10 Washer 10 8
19 7540C-1323028 45 3616 9722 KpoHwwTeiH Bracket 1
20 8435.1115040-01 45 3921 7380 PykaB ¢ konbuamu FLX 7759-0001 Hose FLX 7759-0001 5
21 7540C-1323040 45 3616 9738 Tpy6a Pipe 1

2.4-25




7540A-3902090 K4C

Engine cooling system

678 9 10 1"

Cucmema oxnaxxdeHusi dsuzamersi

BELRASN

PucyHok 2.4.17 — Bnok paguaTtopoB Ha camocBane BenA3-7540D (7540D-1300008)

Figure 2.4.17 — Set of radiators of dump truck BELAZ-7540D

Ta6nuuya 2.4.17 -- NepeyeHb COOPOYHLIX €4UHUL U AeTanewn
Table 2.4.17 — List of assembly units and parts

Kon-Bo Ha
n';:r:lf" O6Go3HaueHne Kop OKM HanmeHoBaHue c60pOYHBIX eAHNL, AeTanen n3penue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D

1 540A-1301010 45 3616 1128 PapunaTop BoasiHOM Water radiator 1
2 75401-1303080 45 3616 3689 MatpyGok Branch-pipe 2
3 540-1303089 45 3613 0528 Llan6a perynmpoBoyHas Adjusting washer 3
4 344969 00 3449 6900 Konbuo Y-50x45-2 Ring Y-50x45-2 4
5 548A-1303082-01 45 3614 4269 MaTtpy6ok Branch-pipe 1
6 201538 45 9346 1596 Bont M12x25 Bolt M12x25 4
7 201540 45 9346 1598 Bont M12x30 Bolt M12x30 4
8 252137 459816 6068 Waitba 120T Washer 120T 8
9 250514 45 9553 1059 [anka Nut 8
10 540-1302023 45 3613 0485 Ckoba Cramp 1
11 7540D-1301010 45 3614 0006 PapunaTop BoasiHoM Water radiator 1
12 540-1302014-b 45 3613 3404 MnactuHa onopHas Retaining plate 1
13 7540D-1302082 45 3616 7579 MnactuHa Plate 4
14 540-1302019-b 45 3613 3403 Onopa npomexyToyHas Intervening support 1
15 252135 45 9816 6046 Wait6a 8T Washe r8T 42
16 250510 45 9553 1055 e Nut 32
17 548A-1302012 45 3614 0172 MnactuHa onopHas paguartopa Retaining plate

18 540A-1309011 45 3616 0172 Koxyx neBoro BeHTUNsaTopa Housing of left fan

19 252007 459811 1208 LWawnba 18 Washer 18 34
20 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 10
21 201456 45 9346 1522 Bont M8x20 Bolt M8x20 24

2.4-26




Cucmema oxnaxdeHusi deuzamensi BELNMAX

Engine cooling system

7540A-3902090 KJC

ASTTLITLLIILLLLLLLLLLLL LSRR AR R R R G B
A S E NSRS S SN RN ST @

XX L1111 1LLLL1LLRRLLLLLTLL RN R LR R RN
(U4 e rsiiniiinineniininnnatnnannnny()
’te ARRRRR LS50

O §@

PucyHok 2.4.18 — Pagunatop BoasiHow (wumpuHa 800 mm) (540A -1301010, 7540D -1301010)

Figure 2.4.18 — Water radiator (width 800 mm)

Ta6nuuya 2.4.18 -- NepevyeHb COOPOYHLIX €AUHUL, U AeTanen

Table 2.4.18—List of assembly units and parts

Kon-Bo Ha
unsgenuve benA3
Q-ty per BELAZ

7540D

90
150
102

40

AeTaneun

HanmeHoBaHue c60poOUHbIX eanHUL,

Assembly units, parts

Bolt M8x45
Washer 8T

6H

Nut M8-

Bolt M8x25

Bolt M8x80

Bolt M8x40
Upper tank
Gasket
Lining

Stanchion

Stanchion

Radiator block

Radiator lower tank

Hemp filler

Special bolt

BonTt M8x45
LWanba 8T

[avika M8-6H
Bont M8x25
Bont M8x80
BonTt M8x40

Bayok BepxHui

Mpoknapaka

Haknapka

Crolika nesas

Croiika npasasi

Bnok paguatopa

Bauok pagmnatopa HWKHUIA

HabwuBka neHbkoBas

BonT cneuynanbHbii

Kog OKIN
OKP code

45 9346 1531

45 9816 6046

45 9553 1055

45 9346 1524

45 9326 1032

45 9346 1530

45 3613 0464
45 3613 0470

45 3613 0475

45 3616 1125

45 3613 0472

45 3613 0461

45 3613 0467

45 3611 0002

45 3611 2345

O6Go3HavyeHune

Designation

201466
252135

250510

201458
200275

201464

10

540-1301055

540-

1301094

540-1301120

540A-1301101
540-1301101

540-1301020
540-1301078

10

530-1013022

530-1302118-01

Homep
nosuuun
Pos. No

1
2
3
4
5
6
7
8
9

10

11

12

13

14

15

2.4-27



7540A-3902090 K4C

Cucmema oxnaxxdeHusi dsuzamersi
Engine cooling system

BELRASN

PucyHok 2.4.19 — Tpy6onpoBoabl cucTeMbl OXJNaXAeHus aBuraTtens Ha camocBane benA3-7540D
(7540D-1300010)
Figure 2.4.19 — Pipelines of cooling system on dump truck BELAZ-7540D

Ta6nuuya 2.4.19 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.19 —List of assembly units and parts

Kon-Bo Ha
n';:r:lf" OGo3HaueHne Kop OKN HanmeHoBaHue c60pPOYHBIX eAMHNL, AeTanen n3penue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 308764 459882 1000 XomyT Clamp 10
2 540A-1303100-01 45 3616 0144 Tpyba Pipe 2
3 7540-1303166-20 45 3616 2102 Tpyba Pipe 1
4 344174 459981 6329 TpowHuK Tee 2
5 379053 45 9981 8294 YronbHuk Knee-piece 6
6 540-1303067 45 3613 0521 LLnaHr coeauHUTENbHbLIN Hose 5
7 540A-1303010 45 3616 4419 LLnaHr coeauHUTENbHbLIN Hose 6
8 549A-1303370-01 453619 0121 XomyT Clamp 12
9 7540D-1303031 45 3616 7575 Tpyb6a Pipe 1
10 314612 45 9981 3364 Hunnenb Nipple 2
11 7540D-1303152 45 3616 7616 Tpyba Pipe 2
12 7540D-1303042 45 3616 7580 Tpyba Pipe 1
13 7540D-1303153 45 3616 7617 Tpyba Pipe 1
14 7540D-1303310 45 3616 7697 MaTtpy6ok Branch-pipe 2
15 22010383* - MNpoknagka Gasket 2
16 344376 459981 6014 Mpo6ka M14x1,5 Plug M14x1,5 4
17 540-1712534 45 3613 1086 MNpoknagka Gasket 4
18 7540D-1303118 45 3616 7615 Tpyba Pipe 2
19 201499 45 9346 1561 Bont M10x30 Bolt M10x30 4
20 344611 45 3611 0716 Knsmmep Cleat 4
21 252136 45 9816 6067 Wait6a 10 OT Washer 10 OT 6

2.4-28




lpodomxkeHue mabnuuybi 2.4.19

Continuation of Table 2.4.19

Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
22 250512 - [aiika M10-6H Nut M10-6H 6
23 252006 459811 1207 LWanba 10 Washer 10 4
24 548A-1104696-01 45 3614 2269 Mpoknaaka Gasket 4
25 7548D-1311010 45 3614 7636 Bayok paclumpuTenbHbIi Expansion tank 1
26 500A-1304010 45 3525 1688 Mpobka Plug 1
27 75406-1109320 45 3616 5325 KpoHwwTeiH Bracket 1
28 7540-1303167 45 3616 2269 Tpyba Pipe 1
29 252135 45 9816 6046 LWanba 18 T Washer 18 T 9
30 201458 45 9346 1524 Bont M8x25 Bolt M8x25 8
31 75211-1303370 45 3627 1296 XomyT Clamp 4
32 7540D-1303065 45 3616 7560 MaTtpy6ok Branch-pipe 1
33 540A-1303083 45 3616 0142 Mpoknaaka Gasket 2
34 548A-1303084 45 3614 1249 MatpyGok Branch-pipe 2
35 7540D-1303060 45 3616 7559 Tpyba Pipe 1
36 7548-1305020 45 3613 5617 KpaH Cock 1
37 7540D-1300008 45 3616 7584 Brok paguaTtopos B cbope Set of radiators 1
38 7540D-1303196 45 3616 7645 KpoHwTeiH Bracket 1
39 201538 45 9346 1596 Bont M12x25 Bolt M12x25 2
40 252007 459811 1208 LWanba 12 Washer 12 2
41 252137 45 9816 6068 LWainba 12 OT Washer 12 OT 3
42 250514 45 9553 1059 [anka M12-6H Nut M12-6H 1
43 540A-1303170 45 3616 0150 Xomyt Clamp 2
44 7540D-1303218 45 3616 7586 Tpyba Pipe 1
45 7540D-1303058 45 3616 7562 Tpyba Pipe 1
46 540-1015878 45 3613 0051 MaTtpy6ok Branch-pipe 1
47 7540D-1303210 45 3616 7561 Tpyba Pipe 1
48 201495 45 9346 1557 Bont M10x20 Bolt M10x20 2
49 7540D-1303174- 45 3616 9955 Yronok Angle bar 1
20
50 7540D-1303020 45 3616 7585 Tpyba Pipe 1
51 549A-1303360-01 45 3619 0109 XomyT Clamp 28
52 525-1303010-10 45 3611 0026 LLnaHr coeauHUTENbHbIN Connective hose 8
53 530-1015818 45 3611 0003 LLnaHr coeaquHUTENbHBLIN Connective hose 2
54 201540 45 9346 1598 Bont M12x30 Bolt M12x30 1
55 201587 45 9346 1641 Bont M14x35 Bolt M14x35 2
56 252138 45 9816 6069 LWawnba 14 OT Washer 14 OT 18
57 252046 459811 1259 LWanba 14 Washer 14 2
58 00480* - Bont M10x40 Bolt M10x40 1
59 7540D-1303128 45 3616 7699 KpoHwTeiH Bracket 1
60 7540D-1303085 45 3616 7574 Tpyba Pipe 1
61 250510 45 9553 1055 [anka M8-6H Nut M8-6H 1
62 252005 45 9811 1206 Lanba 8 Washer 8 1
63 201456 45 9346 1522 BonTt M8x20 Bolt M8x20 1
64 344621 45 3611 0721 Knsammep Cleat 1
65 314802 45 9981 3468 MydTa Coupling 12
66 344810 45 9922 1406 [avika HakugHas M16x1,5-6H Nut M16x1,5-6H 12

*_ noctaensieTcs ¢ Asuratenem (supplied with the engine)

2.4-29




7540A-3902090 K4C

Engine cooling system

Cucmema oxnaxxdeHusi dsuzamersi

BELRASN

PucyHok 2.4.20 — BeHTunatopsbl n ux npuBopa Ha camocsane benA3-7540D (7540D-1300010)
Figure 2.4.20 — Fans and their drive truck BELAZ-7540D

Ta6nuuya 2.4.20 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.20 - List of assembly units and parts

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe C60pPOUHbBIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
1 342452 45 9957 4290 [avika Nut 8
2 548A-1308607 45 3614 2474 MnacTuHa Plate 4
3 250559 45 9553 1062 [avika Nut 4
4 252046 459811 1259 LWawnba 14 Washer 14 4
5 540-1302060 45 3613 0492 Mopywka noaBecky paguaTtopa Pad 6
6 540A-1302036-10 45 3616 2483 Tsara kpennexus paguatopa Link 1
7 258053 45 9871 1067 LWnnuHT 4x25 Split-pin 4x25 4
8 540A-1308012-10 45 3616 0568 KpblnbyaTka BeHTUNATOPa Impeller 2
9 201587 45 9346 1641 Bont M14x35 Bolt M14x35 16
10 252138 45 9816 6069 LWanba 14 Washer 14 16
11 250558 45 9553 1061 [aiika M14-6H Nut M14-6H 8
12 258055 45 9871 1069 LWnnuHT 4x36 Split-pin 4x36 7
13 540A-1308226 45 3616 2005 Maney Pin 2
14 548A-1308030 45 3614 2377 MpuBoA BEHTUNATOPA CO LUKMBOM Right fan drive 1
npasbIn

15 540A-1308091 45 3616 2006 Tsara Link 1
16 252007 459811 1208 LWawnba 12 Washer 12 1
17 540-5001080 45 3613 4801 Mopywka Pad

2.4-30




lpodomxkeHue mabnuuybi 2.4.20

Continuation of Table 2.4.20

Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
18 252047 45 9811 1260 LWait6a 16 Washer 16 4
19 250871 45 9553 1614 larika M16x1,5-6H Nut M16x1,5-6H 3
20 540C-1308062-10 45 3613 5278 KpoHLTenH neBoro BeHTUnNATopa Bracket of left fan 1
21 540-1308103 45 3613 0623 LLlanba perynmpoBoyHas Adjusting washer 8
22 540C-1308060-11 45 3613 6729 KpoHLITenH npaBoro BeHTUnsitopa Bracket of right fan 1
23 530-1308102 45 3611 0037 LLanba perynmpoBoyHas Adjusting washer 6
24 540-1308110-01 45 3613 0624 Ponuk HaTspKHOW NneBbIn Left belt idler 1
25 540-1308111-01 45 3613 0625 Ponvik HaTsxxHOW NpaBbii Right belt idler 1
26 695-1308020 256411 1236 Pemetb 11-21x14-1450 Belt 11-21x14-1450 2
27 204-1308020 11 0000 0038 Pemetb 11-21x14-1735 Belt 11-21x14-1735 2
28 540A-1308092 45 3616 2007 Tara Link 1
29 548A-1308031 45 3614 2378 anB?A BEHTUNSITOPA CO LLUKUBOM Left fan drive 1
neBbIf

30 250515 45 9553 1060 larika M12x1,25-6H Nut M12x1,25-6H 8
31 540-1709135 45 3613 0991 LWai6a ctonopHas Washer

32 201538 45 9346 1596 Bont M12x25 Bolt M12x25 12
33 540-1302070 45 3613 0495 Mopywka noaBecky paguaTtopa Upper pad of radiator suspension 1

BEPXHSIs

34 540-1302063 45 3613 0494 BTtynka pacnopHas Spacer bushing 1
35 75404-1302035 45 3616 6581 Tsdra kpennenus paguatopa Link 1

2.4-31




7540A-3902090 K4C

Engine cooling system

Cucmema oxnaxxdeHusi dsuzamersi

BELRASN

8
PucyHok 2.4.21 — Npusoa BeHTUnaTopa (548A-1308030, 548A-1308031)
Figure 2.4.21 — Fan drive
Ta6nuuya 2.4.21 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.21 —List of assembly units and parts
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D

1 548-1308050 45 3614 0215 Ban BeHTUNATOpa Fan shaft 2

2 343816 45 9823 0268 LnoHka Key 2

3 201418 45 9346 1504 Bont Bolt 12

4 252134 45 9816 6045 LWanba Washer 12

5 540-1308055 45 3613 3474 BTynka pacnopHas Spacer bushing 2

6 258753 45 9841 0387 WnAvHT Split-pin 2

7 258055 45 9871 1069 WnAvHT Split-pin 2

8 374802 459958 4157 lanka Nut 2

9 376128 45 9958 6223 LWai6a Washer 2

10 540-1308024-20 45 3613 0012 LLIkvB BegOMBIV NpaBbIn Right driven pulley 1

- 540-1308025-13 45 3613 6540 LLIkvB BegOMBIi NeBbIN Left driven pulley 1

11 540-1308027-01 45 3613 0588 [anka Nut 2

12 540-1308032-10 45 3613 3477 Kopnyc npuBoaa BeHTUnATOpa Body of fan drive 2

13 525-1701034 45 3611 0059 KonbLo 3amkoBoe Locking ring 2

14 180707AC17 46 1983 7309 MoawmnnHuk Bearing 4

15 540-1308035-10 45 3613 3478 Kpblluka Cover 2

2.4-32




Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

PucyHok 2.4.22 — Ponuk HatsbkHom (540 -1308110-01, 540 -1308111-01)
Figure 2.4.22 — Belt idler

Ta6nuuya 2.4.22 -- NepevyeHb C6OPOYHLIX €AUHUL, U AeTanen
Table 2.4.22—List of assembly units and parts

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n':gMM:lfu O6o3HavyeHune Kop OKIN HanmeHoBaHMe c60pOYHLIX eanHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 540-1308140-10 45 3613 4480 Pblyar neBoro HaTs)KHOro ponvka Lever of left belt idler 1
- 540-1308141-10 45 3613 4479 Pblyar npaBoro HaTsXkKHOro ponvka Lever of right belt idler 1
2 7548-1308112-01 45 3613 6542 Ponvik HaTsxxHOW Belt idler 2
3 180707AC17 46 1983 7309 MoawunnHmk Bearing 4
4 342705 45 3611 0704 MnacTnHa cTonopHas Locking plate 2
5 201495 45 9346 1557 Bont Bolt 4
6 540-1308162 45 3613 0635 Kpbiwwka Cover 2
7 252135 45 9816 6046 LWanba Washer 12
8 201457 45 9346 1523 Bont Bolt 12
9 548A-1308118 45 3614 1529 LWanba Washer 2
10 540-1308150-b 45 3613 3475 Konbuo Ring 2

2.4-33




7540A-3902090 K4C

4

=<

Cucmema oxnaxxdeHusi dsuzamersi
Engine cooling system

BELRASN

28 29 25

PucyHok 2.4.23 — XKano3u pagMaTtopoB U Ux npuBoA Ha camocBane benA3-7540D (7540D -1300015)

Figure 2.4.23 — Mounting of radiators shutters and their drive truck BELAZ-7540D

Tab6nuuya 2.4.23 -- NepeyeHb COOPOUHLIX €4UHUL, U AeTanewn
Table 2.4.23 —List of assembly units and parts

Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Kog OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 201424 45 9346 1510 Bont M6x30 Bolt M6x30 1
2 252134 45 9816 6045 LWanba 6T Washer 6T 1
3 75211-6603724 45 3627 1229 Ckoba Cramp 1
4 540A-3506989 45 3616 1498 Bknagbiww Insert 1
5 344197 45 9981 6392 TpoviHWK Tee 1
6 008-011-19-2-2 353111 3016 Konbuo Ring 8
7 314802 45 9981 3468 MydbTa Coupling 8
8 344810 45 9922 1406 [anka HakuagHasa M16x1,5 Nut M16x1,5 8
9 75406-1310400 45 3616 6257 Tpyba Pipe 1
10 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 4
11 340174 459951 1417 Bont M10x16 Bolt M10x16 4
12 5320-3721500 45 3537 1890 KnanaH ¢ anektpomMarHutom Valve with solenoid 2
13 344529 459981 6474 YronbHUK Knee-piece 3
14 75406-1310394 45 3616 6266 Tpyba Pipe 1
15 75406-1310370 45 3616 6261 Tpyba Pipe 1
16 75406-1310374 45 3616 6262 Tpyba Pipe 1

2.4-34




lpodomxkeHue mabnuuybi 2.4.23

Continuation of Table 2.4.23

Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

BELMAXR

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
17 549B6-1310300 45 3619 1194 MHeBMoNepekntoyaTens Pneumatic switch 1
18 250514 45 9553 1059 lavika M12-6H Nut M12-6H 2
19 252137 45 9816 6068 Waiba 12 OT Washer 12 OT 4
20 201542 45 9346 1600 Bont M12x35 Bolt M12x35 2
21 379053 459981 8294 YronbHuk Knee-piece 2
22 75406-1310171 45 3616 5365 Tsara ynpaBneHus xanosu Link of radiator shutters control 1
paguatopa
23 525-1108029-10 45 3611 0013 Bunka Taru Fork 1
24 260035 45 9862 1036 Manev 8x28 Pin 1
25 252038 45 9811 1256 LWanba 8 Washer 14
26 258039 45 9871 1050 WnnwuHT 3,2x20 Split-pin 2
27 7540D-1310110 45 3616 7572 YXanto3n pagnaTopa B c6ope Radiator shutters 1
28 201457 45 9346 1523 Bont M18x22 Bolt M18x22 10
29 252135 45 9816 6046 Wai6a 8T Washer 8T 10
30 75406-1310402 45 3616 6258 Tpy6a Pipe 1
31 549b6-1104212 45 3619 6377 LWnawHr Hose 1
32 308764 45 9882 1000 Xomyt Clamp 2

2.4-35




EEMNMNE3 Cucmema oxnaxdeHusi deuzamensi BELRAZX
Engine cooling system

7540A-3902090 K4C

PucyHok 2.4.24 — XKanto3u pagnaTtopoB Ha camocBane benA3-7540D (7540D -1310110)
Figure 2.4.24 — Shutters of radiators of dump truck BELAZ-7540D

Ta6nuuya 2.4.24 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.24 —List of assembly units and parts

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60pPOYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 7540D-1310115 45 3616 7573 YronbHVK ano3u paguatopa Upper knee-piece of radiator shut- 1
BEPXHUWA ters
2 75481-1310212 45 3614 4853 Tsara ynpaBneHus xanosu Link of shutters control
252005 459811 1206 LWanb6a 8 Washer
4 540-1310152 45 3613 0685 MnacTvHa npuBoaa xan3aun Plate of radiator shutters drive
paguatopa
5 540-1310125 45 3613 0676 Crovika xanto3u paguatopa Stancheon of radiator shutters 3
6 258038 459871 1049 WnAvHT Split-pin 16
7 252004 459811 1205 LWainba 6 Washer 6 43
8 540-1310150 45 3613 0684 MnactuHa xan3un paguatopa Plate of radiator shutters 22
9 7540D-1310135 45 3616 7564 YronbHYK Xanto3n HWKHUIA Lower knee-piece 1
10 7540D-1310250 45 3616 7563 Tara npuBoga NNacTUH Xanosu Link of radiator shutters control 1
npasas
11 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 12
12 252135 45 9816 6046 LWanba 8T Washer 8T 12

2.4-36



PucyHok 2.4.25 — NMHeBMonepekntoyaTenb (5496 -1310300)

Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

Figure 2.4.25 — Pneumatic switch

Tab6nuuya 2.4.25 -- NepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2.4.25-List of assembly units and parts

BELMAXR

7540A-3902090 KJC

Kon-Bo Ha
n';:::b?u OGo3HavyeHune Kop OKI HanmeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D

1 025-030-30-2-2 253111 3105 Konbuo Ring 2

2 531-1803108 45 3612 1422 Kopnyc nepekntoyatens Switch body 1

3 530-1803135 45 3611 0070 MopLieHb Piston 1

4 530-1803125 45 3611 0069 KonbLo ctonopHoe Locking ring 1

5 535A-1803134 45 3417 5519 Konbuo Ring 2

6 020-025-30-2-2 253111 3101 Konbuo Ring 1

7 549A-1310304 45 3619 1195 LTok Rod 1

8 080-086-36-2-2 253111 3192 Konbuo Ring 1

9 531-1803139 45 3612 1423 Kpbiwwka Cover 1

10 530-1503185 45 3611 0046 LWanba ctonopHas Locking washer 3

11 201538 45 9346 1596 Bont Bolt 3

2.4-37




7540A-3902090 K4C

Cucmema oxnaxxdeHusi dsuzamersi

Engine cooling system

57 19 58

BELRASN

PucyHok 2.4.26 — YctaHOBKa cucteMbl oxnaxaeHus asuratens (7540K-1300010-20)
Figure 2.4.26 — Mounting of the engine cooling system

Tab6nuuya 2.4.26 -- NepeyeHb C6O0POYHLIX €4UHUL U AeTanewn
Table 2.4.26 — List of assembly units and parts

Homep . Kon-Bo
noauumM O6o03HauyeHne Kog OKN HanmeHoBaHue c60pOYHbLIX eanHuL, aeTanen oty
Pos. No Designation OKP code Assembly units, parts Zo0K

1 75482-1303370 45 3614 3744 Xomyt Clamp 10
2 7548-1303067 45 3613 5582 LLnaHr coeauHUTENbHbLIN Connective hose 5
3 7540K-1303084 45 3616 8978 MaTtpy6ok Branch pipe 1
4 7555B-3502548 45 36377505 Konnak Cap 1
5 262541 459932 1301 Mpo6ka K1/8” Plug K1/8” 3
6 75211-1303370 45 3627 1296 Xomyt Clamp 6
7 7540K-1303185 45 3616 9480 LLnaHr coeaquHUTENbHBLIN Connective hose 1
8 7548A-2105545 45 3614 7743 Xomyt Clamp 2
9 75473-1303280 45 3613 8336 MaTpy6ok Branch pipe 1
10 7540K-1303280 45 3616 9423 MaTtpy6ok Branch pipe 1
11 7540K-1303118 45 3616 9143 Tpyba Pipe 2
12 540-1303067 45 3613 0521 LLnaHr coeauHUTENbHbIN Connective hose 3
13 344174 459981 6329 TponHuk Tee 1

2.4-38




lpodomxkeHue mabnuuybi 2.4.26
Continuation of Table 2.4.26

Cucmema oxnaxdeHuss deuzamernsi

Engine cooling system

BELMAXR

7540A-3902090 KAJC

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts ZoA0K

16 43828-E 45 3921 6365 XOMYT cucTeMbl OXnaxaeHust Clamps of cooling system 4
17 7540K-1303042 45 3616 8971 Tpy6a Pipe 1
18 754831-1303170 45 3611 3025 Xomyt Clamp 1
19 252135 45 9816 6046 LWanba 8T Washer 8T 38
20 201497 45 9346 1559 Bont M8x25 Bolt M8x25 8
21 262543 45 9932 1303 Mpo6ka K3/8” Plug K3/8” 1
22 75450-1303156 45 3635 0937 LLnaHr coeauHUTENbHbIN Connective hose 1
23 7548-1305020 45 3613 5617 KpaH Cock 2
24 7540K-1303240* 45 3616 9685 Tpyba Pipe 2
25 549A-1303052 45 3619 1064 Mpoknaaka Gasket 2
26 7540K-1303455 45 3616 9481 LLnaHr coeaquHUTENbHBLIN Connective hose 1
27 201424 45 9346 1510 Bont M6x30 Bolt M6x30 2
28 344662 45 3611 0726 Ckoba Buckle 2
29 540A-3506989 45 3616 1498 Bknagbiw Insert 4
30 7540K-1303198 45 3616 9524 KpoHwTeiH Bracket 2
31 250508 45 9553 1054 [anka M6-6H Nut M6-6H 2
32 7540K-1303119-10 | 453617 7840 Tpyba Pipe 1
33 252136 45 9816 6067 LWain6a 10 OT Washer 10 OT 17
34 7540K-1015090 45 36169584 KpoHwwTeiH Bracket 1
35 201502 45 9346 1564 Bont M10x38 Bolt M10x38 1
36 7521-8609135 45 3627 0119 Ckoba Buckle 1
37 TORRO S12- 45 3912 0120 XomyT Clamp 6
22/971
38 7540K-1303124-10 | 453617 7842 Tpyb6a Pipe 1
39 379053 459981 8294 YronbHuK Knee-piece 2
40 344529 459981 6474 YronbHuK Knee-piece 1
41 7540K-1303119 45 3616 9144 Tpyba Pipe 1
42 7540K-1303124 45 3617 7841 Tpyba Pipe 1
43 314802 45 9981 3468 MydTa Coupling 6
44 344810 45 9922 1406 [anka HakuaHas M16-6H Captive nut M16-6H 6
45 7540K-1303060-10 | 45 3616 9678 Tpyba Pipe 1
46 262545 459932 1305 Mpo6ka K3/4” Plug K3/4” 1
47 4080544 45 3922 1522 PykaB cuctembl oxnaxaeHus Hose of cooling system 1
48 gi:lOK—1303240— 45 3617 8358 MaTtpy6ok Branch pipe 2
49 530-1015818 45 3611 0003 LLnaHr coeaquHUTENbHBLIN Connective hose 1
50 7540K-1303059-10 | 45 3616 9799 Tpyba Pipe 1
51 754831-3111010 45 3611 3056 Bayok paclumpuTenbHbIi Overflow bottle 1
52 500A-1304010 45 3525 1688 Mpo6ka paguatopa Plug of radiator 1
53 262542 45 9932 1302 Mpo6ka K1/4” Plug K1/4” 1
54 7540K-1303128 45 3616 9449 KpoHwTeiH Bracket 1
55 252006 459811 1207 Lan6a A10 Washer A10 10
56 340008 45 9957 1027 Bont Bolt 4
57 250510 45 9553 1055 [anka M8-6H Nut M8-6H 10
58 342515 45 9957 6002 Lanba 8 Washer 8 26
59 250512 45 9553 1057 [aiika M10-6H Nut M10-6H 10

2.4-39




7540A-3902090 K4C

Cucmema oxnaxxdeHusi dsuzamersi
Engine cooling system

PucyHok 2.4.27 — YctaHoBKa 6510ka paguaTopoB u Koxyxa (7540K-1300010-20)
Figure 2.4.27 — Mounting of radiators set and shroud

Tab6nwuuya 2.4.27 -- NepeyeHb C6OPOYHLIX €AUHUL, U AeTanewn
Table 2.4.27 — List of assembly units and parts

BELRASN

Homep . Kon-Bo
noauumM O6o03HauyeHne Kog OKN HanmeHoBaHue c60pOYHbLIX eanHuL, geTanen oty
Pos. No Designation OKP code Assembly units, parts Zo0K

1 7540K-1300008 45 3616 8966 Bnok pagnatopos Radiators set 1
2 549B6-1302060 45 3619 0254 Mopywka noaseckn pagunatopa Pad of radiator suspension 4
3 252047 459811 1260 LWanba 16 Washer 16 4
4 250561 45 9553 1064 [aiika M16-6H Nut M16-6H 4
5 540A-1302036-10 45 3616 2483 Tara kpennenus paguartopa Link fastening radiator 1
6 258053 45 9871 1067 LWnnuHT 4x25 Split-pin 4x25 2
7 342515 45 9957 6002 Lain6a 8 Washer 8 18
8 252135 45 9816 6046 Lain6a 8T Washer 8T 30
9 201454 45 9346 1520 Bont M8x20 Bolt M8x20 12
10 549b6-1309150 45 3619 6505 Tara Link 4
11 250512 45 9553 1057 lavika M10-6H Nut M10-6H 14
12 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 14

2.4-40




lpodomxkeHue mabnuuybi 2.4.27
Continuation of Table 2.4.27

Engine cooling system

Cucmema oxnaxdeHuss deuzamernsi

BELMAXR

7540A-3902090 KAJC

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaummeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts ZoA0K

13 7540K-1309010 45 3616 8982 Koxyx Shroud 1
14 75553-1309072 45 3637 6132 YnnotHutenb Sealant 1
15 250514 45 9553 1059 laiika M12-6H Nut M12-6H 12
16 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 6
17 75553-1309068 45 3637 6131 Tsara Link 1
18 252007 459811 1208 LWanba 12 Washer 12 8
19 7540K-1309090 45 3616 9411 KpoHwTeiH Bracket 1
20 7540K-1309035-10 | 45 3616 9686 Ob6euvalika 3agHsasa Rear shell 1
21 7540K-1309056 45 3616 9047 OcHoBaHue KpoHLTeHa npaBoe Base of right bracket 1
22 201542 45 9346 1600 Bont M12x35 Bolt M12x35 4
23 7540K-1309057 45 3616 9048 OcHOBaHve KpoHLUTeHa NeBoro Base of left bracket 1
24 201497 45 9346 1559 Bont M10x25 Bolt M10x25 8
25 252006 459811 1207 LWanba 10 Washer 10 10
26 7540K-1309200 45 3616 9049 XomyT Clamp 4
27 250510 45 9553 1055 [aiika M8-6H Nut M8-6H 10
28 201458 45 9346 1524 BonTt M8x25 Bolt M8x25 20
29 549b6-1001285 45 3619 0235 AmopTusatop Shock absorber 4
30 342476 45 9957 4054 [anka M39-6H Nut M39-6H 2
31 342477 45 9957 4057 [anka M39-6H Nut M39-6H 2
32 540A-1302035 45 3616 2483 Tara kpenneHus paguartopa Link fastening radiator 1

2.4-41




E=EE M3 Cucmema oxnaxdeHusi deuzamensi BELRAX
Engine cooling system
7540A-3902090 K4C
PucyHok 2.4.28 — Bnok paguatopoB (7540K-1300008)
Figure 2.4.28 — Radiators set
Ta6nuuya 2.4.28 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.4.28 —List of assembly units and parts
Homep Kon-Bo
nouuMn O6Go3HayeHue Kog OKIM HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen ot
Designation OKP code Assembly units, parts i
Pos. No 7540K
1 7540K-1301010 45 3616 8957 Pagunatop Radiator 1
2 7540K-1301012 45 3616 8958 Pagunatop Radiator 1
3 340328 45 9957 1090 Bont M12x103 Bolt M12x103 4
4 252157 45 9816 6008 LWait6a 12 N Washer 12 1l 4
5 250514 45 9553 1059 [anka M12-6H Nut M12-6H 4
6 252138 45 9816 6069 LWanba 14 Washer 14 8
7 340378 45 9957 1095 BonTt M14x42 Bolt M14x42 8
8 75481-1302120 45 3611 2715 KpoHLTenH Bracket 1
9 75211-1302120 45 3627 4207 KpoHLTeitH Bracket 1

2.4-42




Cucmema oxnaxdeHuss deuzamernsi
Engine cooling system

_
N
o

PucyHok 2.4.29 — PaguaTtop (7540K-1301010, 7540K-1301012)
Figure 2.4.29 — Radiator

Ta6nuuya 2.4.29 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 2.4.29—List of assembly units and parts

BELMAXR

7540A-3902090 KJC

Homep . Kon-Bo
noanummn O6o3HauyeHue Kog OKIN HaumeHoBaHue c60poYHbIX eAnHUL, AeTanen Qty
Pos. No Designation OKP code Assembly units, parts TEA0K

1 200317 45 9326 1062 Bont M10x45 Bolt M10x45 42
2 252136 45 9816 6067 LWain6a 10 OT Washer 10 OT 66
3 250512 45 9553 1057 [anka M10-6H Nut M10-6H 52
4 754831-1301219 45 3611 2908 Ckoba Buckle 2
5 754831-1301060- 45 3611 3392 Bayok pagnaTtopa BepxHuii Upper radiator tank 1
10
6 200320 45 9326 1064 Bont M10x55 Bolt M10x55 24
7 7540K-1301100 45 3616 8960 Crolika paguaTopa Stanchion of radiatora 1
8 7521-1013094 45 3627 0035 Mpoknapaka Gasket 4
9 75211-1301134 45 3627 4878 Mnaxka Strap 4
10 7512-1301140 45 3641 0972 Yronok Angle bar 4
11 7540K-1301101 45 3616 8961 Croiika paguaTtopa Stanchion of radiatora 1
11 7540K-1301098 45 3616 8959 Croiika paguaTopa Stanchion of radiatora 1
12 75211-1013020-01 | 453627 5114 OcTtoB paguartopa Radiator frame 1
13 252004 459811 1205 LWanba A6 Washer A6 12
14 201418 45 9346 1504 BonTt M6x16 Bolt M6x16 12
15 75191-1013080 45 3633 0572 Bayok pagmaTtopa HUXHWUI Lower tank of radiator 1
16 250508 45 9553 1054 [anka M6-6H Nut M6-6H 12
17 252134 45 9816 6045 LWanba 6T Washer 6T 12

2.4-43




7540A-3902090 K4C

Cucmema oxnaxxdeHusi dsuzamersi
Engine cooling system

BELRASN

PucyHok 2.4.30 — Cuctema oxnaxaeHus HagayBo4vHoro Bo3dayxa (7540K-1323002)
Figure 2.4.30 — Cooling system of boosted air

Ta6nuuya 2.4.30 -- NepeyeHb COOPOYHLIX €AUHUL, U AeTanen
Table 2.4.30-List of assembly units and parts

Homep 06 . Kon-Bo
NO3MLMK O3Ha4yeHue Kog OKN HanmeHoBaHue c60pOYHbIX eanHuL, aeTanen Q-ty
Pos. No Designation OKP code Assembly units, parts —Ea0K

1 250514 45 9553 1059 [aiika M12-6H Nut M12-6H 9
2 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 9
3 201542 45 9346 1600 Bont M12x35 Bolt M12x35 9
4 201458 45 9346 1524 Bont M8x25 Bolt M8x25 1
5 252135 45 9816 6046 LWan6a 8T Washer 8T 1
6 252005 45 9811 1206 Lan6a A8 Washer A8 1
7 A087.00.000 A 45 3921 7389 OxnaguTens HagayBOYHOTO Cooler of boosted air 1
BO3Ayxa
8 3926704 45 3921 2867 XOMyT cucTembl MPOBOAOB Clamp of wiring system 8
9 7540K-1323056 45 3616 9005 KpoHwwTeiiH Bracket 1
10 540A-1203114 45 3616 0112 XomyT Clamp 4
11 252007 459811 1208 LWanba A12 Washer A12 2
12 7540K-1323040 45 3616 8928 Tpyba Pipe 1
13 3071049 45 3921 6363 PykaB cuctemsl OHB Hose 5
14 7540K-1323020-11 | 45 3617 7803 Tpyba Pipe 1
15 7540K-1323060 45 3616 9004 KpoHwTeiH Bracket 1
16 201499 45 9346 1561 Bont M10x30 Bolt M10x30 4
17 252136 45 9816 6067 LWain6a 10 OT Washer 10 OT 12
18 7540K-1323080-10 | 45 3616 9401 MatpyGok Branch pipe 1
19 7540K-1323038 45 3616 8954 Mpoknaaka Gasket 1
20 7540K-1323030 45 3616 8927 Tpyba Pipe 1
21 7540K-1323200-10 | 45 3616 9399 KpoHwTeiH Bracket 1
22 342522 45 9957 6007 LWanba Washer 8
23 201495 45 9346 1557 Bont M10x20 Bolt M10x20 4
24 340247 45 9327 1075 Bont M10x110 Bolt M10x110 2
25 262541 459932 1301 Mpo6ka k 1/8" Plug k 1/8" 2

2.4-44




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

2.5 TngpomexaHuyeckas nepepada
2.5 Hydromechanical gear

2.5-1



7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.1 — YcTtaHOBKa ruapomMexaHuyeckomn nepegaym (5+2) camocBana
BenA3-7540A (7540-1700003)
Figure 2.5.1 — Mounting of hydromechanical gear (5+2) on dump truck BELAZ-7540A

Ta6nuuya 2.5.1-- NepeyeHb COOPOYHBbIX €AUHMUL U AeTanen
Table 2.5.1-List of assembly units and parts

Kon-Bo Ha
n';g::lf" 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7540-1700004-01 45 3616 4766 Mepepaya Hydromechanical gear 1 -
rnapomexaHuyeckas
2 7548-1715272 45 3613 5238 KpoHwwTeiH Bracket 2 --
3 7548-1715276 45 3613 5308 MNpoknagka Gasket 2 -
4 7548-1712690-01 45 3613 7738 Koxyx 3aluTHbIN Protective shroud 1 --
5 7548-1712696 45 3613 7138 OKpaH aneKkTpomMarH1ToB Screen of electromagnets 1 --
6 540-1715032 45 3613 1101 Mpoknaaka perynmpoBoyHas Adjusting gasket 4 -
7 340407 459957 1274 Bont M14x1,5 Bolt M14x1,5 8 --
8 252139 45 9816 6070 LWawn6a 16 OT Washer 16 OT 16 --
9 202119 45 9346 1688 Bont M16x40 Bolt M16x40 16 --
10 540-1715030 45 3613 1100 KpoHLwTenH kopobku Inner bracket of box 2 --
BHYTPEHHWIA
11 7548-1001428 45 3613 5439 Mpoknapaka perynvpoBoYHas Adjusting gasket 28 --
12 7548-1001420 45 3613 5436 AMOPTU3ATOP HKHWI Lower shock absorber --
13 343532 45 9957 8005 WtndTt 18x40 Dowel 18x40 --
14 252046 459811 1259 LWawnba 14 Washer 14 --
15 252016 459811 1209 LWanba A14 Washer A14 24 -
16 258040 459871 1051 WnnuHT 3,2x25 Split-pin 3.2x25 -
17 374625 45 9958 4104 [aiika M14x1,5 Nut M14x1.5 -

2.5-2




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.2 — F'mapomMexaHuM4yeckas nepepaya. Cornacyrowas nepegava
1 ruapoTpaHcdopmaTop ¢ kopobkon nepeaay (7540-1700004-10)
Figure 2.5.2 — Hydromechanical gear. Matching gear and torque-converter with gearbox.

Ta6nuuya 2.5.2 -- NMepeyeHb COOPOUHbIX €AUMHULL U AeTanewn
Table 25.2-List of assembly units and parts

Kon-Bo Ha
n';:::b?u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 250514 45 9553 1059 [anka M12 Nut M12 18 -
2 252137 45 9816 6068 Wait6a 120T Washer120T 19 -
3 341076 45 9957 3044 Wnunbka M12x160 Pin M12x160 4 -
4 7555-1704010-11 45 3637 9732 Hacoc macnsiHbIi nepegHuin Front oil pump 1 -
5 050-055-30-2-6 25 3111 5408 Konbuo Ring 1 -
6 040-045-30-2-6 25 3111 5407 Konbuo Ring 4 -
7 549A-4202179 45 3619 2949 Konbuo ctonopHoe Locking ring 1 -
8 7548-1731071-20 45 3613 7520 Brtynka wnuvuesas Slotted bushing 3 -
9 056-062-36-2-6 25 3111 5409 Konbuo Ring 1 -
10 7548-1704134 45 3613 4909 BTynka ueHTpupyiowas Bushing 1 -
11 080-090-58-2-6 253111 5410 Konbuo Ring 2 -
12 530-3406018 45 3611 0187 Mpoknapaka Hacoca Gasket of pump 2 -
13 7548-1731019 45 3613 6497 Mpoknaaka kapTepa HUXKHSSA Lower gasket of casing 1 -
14 7540-1731002 45 3616 2180 Mepenaya cornacytowias Matching gear 1 -
15 7548-1712652 45 3613 5097 MNepexoaHuk Adapter 1 --

2.5-3




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear

7540A-3902090 KLC

lpodomkeHue mabnuuybi 2.5.2

Continuation of Table 2.5.2

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
16 262531 459932 1201 Mpo6ka K1/8” Plug K1/8” 1 -
17 7548-1712654 45 3613 5098 Tpyba cmasku Pipe of lubrication 1 -
18 344810 45 9922 1406 [anka HaknaHas M16-6H Captive nut M16-6H 4 -
19 314802 45 9981 3468 MydbTa Coupling 4 -
20 379053 45 9981 8294 YronbHuK Knee-piece 1 --
21 201511 45 9346 1571 Bont M10x70 Bolt M10x70 4 --
22 252136 45 9816 6067 LWawba 10 Washer10 14 --
23 548A-1104696-01 45 3614 2269 Mpoknapka Gasket 2 -
24 344611 45 3611 0716 Knammep Cleat 2 -
25 7548-1731018-10 45 3613 6498 Mpoknaaka kapTepa BepXxHsis Upper gasket of casing 1 -
26 038-044-36-2-6 25 3111 6629 Konbuo Ring 1 -
27 7548-1704620-10 45 3613 7248 Tpy6a HarHeTaTenbHas Pressure pipe 1 --
28 7548-1704634 45 3613 4994 dnanxey Flange 1 --
29 034-040-36-2-6 25 3111 5406 Konbuo Ring 8 --
30 540A-3519190-01 45 3616 5223 CanyH Breather 1 --
31 540A-3519202-10 45 3616 5225 Kpbilwka canyHa Cover of breather 1 -
32 [065-1002294 47 5341 5717 OnemMeHT hunbTpytoLmniA Filtering element 1 --
33 540A-3519192 45 3616 3421 Kopnyc canyHa Body of breather 1 -
34 262532 459932 1202 Mpo6ka K1/4” Plug K1/4” 2 -
35 7540-1700006-10 45 3616 4761 I'vopoTpaHcdopmaTop ¢ Torque-converter with gear- 1 --
Kopobko nepegay box

2.5-4




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

24

7540A-3902090 KJC

21

22

23

§/21

22
23
22
— 2325
™~ 26
29
PucyHok 2.5.3 — N'mapomexaHn4yeckas nepegayva. PunbTp TOHKOW OYUCTKU
1 TpybonpoBoabl TopMo3a-3ameanutens. (7540-1700004-01)
Figure 2.5.3 — Hydromechanical gear. Fine filter and pipelines of brake-retarder
Ta6nuuya 2.5.3 -- NepeyeHb C60POUHBbIX eAUHULL U AeTanewn
Table 253-List of assembly units and parts
Kon-Bo Ha
n':gMM:lfu 0O6o3HavyeHne Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 080-090-58-2-6 253111 5410 Konbuo Ring 2 -
2 7548-1704544 45 3613 4986 Wnunbka punbtpa Stud 1 -
3 7548-1704547-10 45 3613 6856 YnnotHutenb Sealant 2 -
4 DIFA 5201 45 3922 1880 SnemeHT unbTpyoLWKn Filtering element 1 -
CMEHHbI
5 525-1001039 45 3611 0001 LWanba Washer 1 -
6 540-8607028 45 3613 3502 MpyxuHa Spring 1 -
7 7548-1704510 45 3613 4979 Kopnyc dunbTpa B cbope Body of filter 1 -
8 540-1712194 45 3613 1050 KonbLo ctonopHoe Locking ring 1 -
9 7548-1704520-01 45 3613 9333 Koxxyx cpunbTpa ToHKOM Housing of fine filter 1 -
O4UCTKMN
10 540-2917342 45 3613 1448 Mpoknaaka Gasket 1 -
11 6411-1704480 45 3631 0061 [anka Nut 1 -
12 040-045-30-2-6 25 3111 5407 Konbuo Ring 4 --
13 252136 45 9816 6067 LWan6a 10 OT Washer10 OT 14 -
14 201497 45 9346 1559 Bont M10x25 Bolt M10x25 2 -
15 7548-3572240 45 3613 5149 TpybonpoBoa oTBOAALMIA Outlet pipeline 1 -
16 7548-1712620 45 3613 5092 Tpy6onposoza Pipeline 1 -
17 034-040-36-2-6 25 3111 5406 Konbuo Ring 8 -
18 201538 45 9346 1596 Bont M12x25 Bolt M12x25 1 -
19 252137 45 9816 6068 LWawnba 12 OT Washer12 OT 19 -

2.5-5




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear

7540A-3902090 K4jC

lpodomkeHue mabnuywi 2.5.3

Continuation of Table 2.5.3

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
20 7548-1704466 45 3613 4978 Mpwxum Hold-down 1 -
21 314612 459981 3364 Hunnenb Nipple 3 -
22 314802 45 9981 3468 Mydbra Coupling 4 -
23 344810 45 9922 1406 [anka HakugHas Captive nut 4 -
24 7548-3573272 45 3613 5168 Tpy6ka ynpaBneHus Pipe of totrque converter 1 --
rmgpoTpaHchopmMaTopoM control
25 7548-3573280 45 3613 8765 Tpybka ynpaBneHus Pipe of sustain valve control 1 -
NoAMOPHbLIM KnanaHom

26 7548-3573282 45 3613 5169 Tpy6ka B cbope Pipe 1 -
27 020-025-30-2-3 253111 4101 Konbuo Ring 1 -
28 540-1701774 45 3613 4733 Mpobka cneuuanbHas Special plug 1 -
29 262541 459932 1301 Mpo6ka K1/8” Plug K1/8” 2 -

Ta6nuuya 2.5.4 -- NMepeyeHb COOPOYHbIX €AUHUL U AeTaneun
Table 2.54—Listof assembly units and parts

PucyHok 2.5.4 — Hacoc macnsiHbI nepegHui (7555-1704010-11)
Figure 2.5.4 — Front oil pump

Kon-Bo Ha
n';:r:lfu O6o3HavyeHue Koa OKI HaumeHoBaHUe c60POUHBLIX eanHUL, AeTanen uspnenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 340247 45 9327 1075 Bont M10x110 Bolt M10x110 6 --
2 252136 45 9816 6067 LWan6a 100T Washer 100T 6 -
3 250512 45 9553 1057 [avika M10 Nut M10 6 -
4 7555-1704024-10 45 3637 2019 Kpblwka Cover 1 --
5 114-120-36-2-6 253111 5421 Konbuo Ring 2 --

2.5-6




Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

lpodomkeHue mabnuuybl 2.5.4

Continuation of Table 2.5.4

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
6 050-055-30-2-6 25 3111 5408 Konbuo Ring 3 -
7 040-045-30-2-6 25 3111 5407 Konbuo Ring 1 -
8 7555-1704022-10 45 3637 2018 Kpbiwka Cover 1 -
9 540C-1308038 45 9836 0242 KonbLo cTonopHoe Locking ring 1 -
10 343572 45 9957 8100 WtndTt 12x90 Dowel 12x90 2 -
11 540-1712194 45 3613 1050 KonbLo ctonopHoe Locking ring 4 -
12 70-32605KM 46 2140 0017 MoawmnnHuk Bearing 4 --
13 7555-1704028 45 3637 2020 MnactuHa Plate 2 -
14 165-170-36-2-6 253111 5413 Konbuo Ring 4 -
15 7555-1704014-10 45 3637 2017 Kopnyc Hacoca Body of pump 2 -
16 7548-1704042 45 3613 4917 MnacTvHa npomexyToyHast Intermediate plate 1 -
17 7548-1704030 45 3613 4914 LLlecTepHss MacnsiHOro Hacoca Pinion of oil pump 4 -
18 7548-1704034-01 45 3613 7518 Banuk Begywnit macnsiHoro Driving shaft 1 --
Hacoca
19 7548-1704036 45 3613 4916 Banuk Begombliii Driven shaft 1 -
20 343800 45 9823 0264 LLinoHka 5x9 Key 5x9 -

2.5-7




EE MM BELRAN

ludpomexaHuyeckasi nepedaya
Hydromechanical gear

7540A-3902090 K4jC

16 14 17

PucyHok 2.5.5 — T'mapoTpaHcdopmaTop ¢ Kopobkon nepegad (7540-1700006-10)
Figure 2.5.5 — Torque-converter with gearbox

Ta6nuuya 2.5.5-- NepeyeHb COOPOYHBLIX €AUHMUL U AeTanen
Table 2.55-Listof assembly units and parts

Kon-Bo Ha
n';:::lfu O6o03HauyeHue Kog OKNM HaumeHoBaHue c60pOYHbIX eAuHUL, AeTaneun nsnenve benA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1701002-11 45 3613 7243 Kopo6ka nepepay Gearbox 1 --
2 014-018-25-2-6 253111 5411 Konbuo Ring 1 --
3 7548-1712528 45 3613 4894 Kpbliwwka Cover 1 --
4 029-035-36-2-6 25 3111 5405 Konbuo Ring 2 --
5 050-055-30-2-6 253111 5408 Konbuo Ring 1 -
6 201495 45 9346 1557 Bont M10x20 Bolt M10x20 8 -
7 252136 45 9816 6067 LWan6a 10 OT Washer 10 OT 8 -
8 7548-1709392 45 3613 5215 Kpblwka nroka Cover of hatch 1 --
9 7548-1709045 45 3613 6401 Mpoknapaka kapTepa nesas Left gasket of casing 1 --

2.5-8




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomkeHue mabnuuybl 2.5.5

Continuation of Table 2.5.5

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u O6o3HavyeHue Koa OKI HanmeHoBaHue c60pOYHbIX eanHuL, geTanen nzpgenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

10 7548-1709394 45 3613 5216 Mpoknagka KpbILLKKX MoKa Gasket hatch cover 1 -
11 7548-1709046 45 3613 6399 Mpoknapaka kapTepa npasBas Right gasket of casing 1 -
12 7548-1709020-20 45 3613 7485 KapTep Casing of torque-converter 1 -

ruapoTpaHccopmartopa ¢ with pumps drive

NpVBOAOM HacoCOB
13 7548-1709047 45 3613 6400 Mpoknaaka kapTepa HUXKHSA Lower gasket of casing 1 -
14 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 30 -
15 340472 459957 1121 Bont M12x120 Bolt M12x120 13 -
16 252045 459811 1258 LWawnba 12 Washer12 3 -
17 201540 45 9346 1598 Bont M12x30 Bolt M12x30 12 -
18 250514 45 9553 1059 laiika M12-6H Nut M12-6H 10 -
19 165-170-36-2-6 253111 5413 Konbuo Ring 1 -
20 7548-1709027-10 45 3613 7838 Kpbiwka kapTepa Cover of casing 1 -
21 548A-1709096 45 3614 1760 MnacTnHa cTonopHas Locking plate 18 -
22 340247 45 9327 1075 Bont M10x110 Bolt M10x110 36 -
23 342763 45 9957 6029 LLlan6a ctonopHas Locking washer 9 -
24 262522 45 9939 1107 Mpo6ka K1 1/4” Plug K1 1/4” 1 --
25 250512 45 9553 1057 laiika M10-6H Nut M10-6H 36 -
26 7548-1709030 45 3613 5193 Koneco Hacoca Wheel of pump 1 -
27 483-477-6 253111 5472 KonbuLo Ring 1 -
28 7548-1709230 45 3613 6921 KonbLo pacnopHoe Spacer ring 1 -
29 7548-1709202 45 3613 5211 Crynuua peaktopa Hub of reactor 1 -
30 548A-1709132 45 3614 1763 [aiika cTynuupl peakTopa Nut of reactor hub 1 -
31 548A-1709178 45 3614 2402 LWai6a nnasatowas Floating washer 2 -
32 7540-1709210 45 3616 2154 Koneco BTOporo peakropa Wheel of second reactor 1 -
33 548A-1709127 45 3614 2409 CTepxeHb NPY>XUHbI Stem of spring 24 -
34 548A-1709125 45 3614 2408 MpyxvHa My Tbl cBOGOAHOTO _Spring of free motion coupl- 24 -

xopa ing
35 548A-1709126 45 3614 2407 TonkaTenb Pusher 24 -
36 12,5x226 IV 46 9200 0003 Pornuk Roller 24 --
37 548A-1709110 45 3614 2404 Koneco peaktopa Wheel of reactor 1 -
38 548-2405029 45 3614 0376 KonbLo ctonopHoe Locking ring 1 -
39 7548-1709080 45 3613 5199 Koneco Typ6uHbl Wheel of impeller 1 -
40 7548-1711462 45 3613 7143 KonbLo onopHoe Support ring 1 -
41 531-4202360-10 45 3612 1756 [INCK ynopHsbIii Thrust disk 1 -
42 7548-1709312 45 3613 5213 Crynuua cpurkumoHa Hub of friction clutch lock-up 1 -

6roKMpPOBKY
43 7548-1711484 45 3613 6969 [uck Begomblii Driven disk 4 --
44 7548-1711482 45 3613 6370 [vck Begywmn Driving disk 4 -
45 7548-1709074 45 3613 5209 Koxxyx rugpoTtpaHcopmatopa | Housing of torque-converter 1 -
46 295-305-58-2-6 253111 5414 Konbuo Ring 1 -
a7 7548-1709314 45 3613 5218 MopLueHb puKLMOHa Piston of friction clutch lock- 1 -

6roKMpoBKY up
48 7548-1709168 45 3613 5208 MnacTnHa cTonopHas Locking plate 9 -
49 340281 459957 1071 Bont M12x38 Bolt M12x38 18 -
50 7548-1709324-01 45 3611 2304 KonbLo ynnoTHuTensHoe Sealing ring 1 -
51 540-1701326-01 45 3611 2673 KonbLo ynnoTHuTensHoe Sealing ring 1 -
52 7548-1709186 45 3613 5207 CTepxeHb HanpaBnsAoLLNiA Stem 2 -
53 7548-1709184 45 3613 5290 BapabaH Drum 1 -
54 7548-1709178 45 3613 5723 BapabaH ppukumoHa Drum of lock-up friction 1 -

6rOKMPOBKY clutch
55 070-075-30-2-6 253111 5412 Konbuo Ring 2 -
56 432501 45 9957 4102 [anka M56 Nut M56 -

2.5-9




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.6 — Kaptep ruapoTtpaHccopmaTopa ¢ npuBoAoM HacocoB (7548-1709020-20)
Figure 2.5.6 — Casing of torque-converter with pumps drive

Tab6nuuya 2.5.6 -- NepeyeHb cOOPOYHbIX €AUHUL U AeTaneun
Table 2.5.6—List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHWe C60POUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 341069 45 9957 3032 Wnunbka M12x41 Pin M12x41 7
2 7548-1767082 45 3613 5126 Btynka Bushing 2
3 080-090-58-2-6 25 3111 5410 Konbuo Ring 2
4 1.2-50x70-3 25 3131 3108 ManxeTta Cup 2
5 549-3401539 45 9836 0036 KonbLo ctonopHoe Locking ring 3
6 210 A 46 1213 2706 MogwmnnHuk Bearing 6
7 7548-1767038 45 3613 5110 KonbLo pacnopHoe Spacer ring 3
8 7548-1709021-10 45 3613 7252 Kaptep Casing of the torque- 1
ruapoTpaHcchopmatopa converter

2.5-10




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomkeHue mabnuuybl 2.5.6

Continuation of Table 2.5.6

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
9 040-045-30-2-6 25 3111 5407 Konbuo Ring M42x2 2 -
10 344373 45 9981 6034 Mpo6bka M42x2 Plug 2 -
11 6411-2907459 45 3631 0422 KonbLo onopHoe Ring 3 -
12 7548-1767061 45 3613 5116 Koxyx 3alnTHbIN NeBbIn Housing 1 -
13 7548-1767053 45 3613 7481 LLlecTepHs npMBOAa HacoCoB Pinion 2 -
rMapoCUCTEMBI
14 7548-1767068 45 3613 5122 YnnotHutens Sealant 1 -
15 7548-1767065 45 3613 5120 Kpbllka koxyxa nesas Cover 1 -
16 252134 45 9816 6045 LWawnba 6T Washer 6T 3 -
17 201418 45 9346 1504 BonTt M6x16 Bolt M6x16 7 -
18 7548-1767076 45 3613 5124 MnactuHa cTonopHas Plate 2 -
19 7548-1767056-10 45 3613 7482 LLlecTtepHsa npuBoga HacocoB Pinion 1 -
rMapocucTeMbl
20 030-035-30-2-6 253111 5432 KonbuLo Ring 1 -
21 344300 45 9981 1002 Mpo6ka M33x1,5 Plug M33x1,5 --
22 7548-1701698 459951 1770 Bont M20x38 Bolt M20x38 2 -

2.5-11




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear
7540A-3902090 K4C
PucyHok 2.5.7 — Kaptep rugpoTtpaHccopmaTopa (7548-1709021-10)
Figure 2.5.7 — Casing of torque-converter
Ta6nuuya 2.5.7 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.5.7—List of assembly units and parts
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 75408
1 7548-1709023-10 45 3613 7254 Kaptep Lower casing 1 --
rMApOTpchd)opmaTopa
HVDKHUI
2 252137 45 9816 6068 LWawnba 12 OT Washer 120T 10 --
3 201542 45 9346 1600 Bont M12x35 Bolt M12x35 10 -
4 7548-1709022 45 3613 5188 Kaptep Upper casing 1 --
rmnpOTpchd)opmaTopa
BEPXHUIA
5 343555 45 9957 8011 WtndTt 12x30 Dowel 12x30 --
6 7548-1709044 45 3613 5190 MNpoknagka Gasket -

2.5-12




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.8 — Koneco Hacoca (7548-1709030)
Figure 2.5.8 — Wheel of pump

Ta6nuuya 2.5.8 -- NepeyeHb cC60POUHbIX eAUHULL U AeTanewn
Table 25.8-List of assembly units and parts

Kon-Bo Ha
nt:log::lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
340211 45 9957 1038 Bont M10x58 Bolt M10x58 16 -
2 7548-1709038 45 3613 5196 MnactuHa cTonopHas Locking plate 8 -
7548-1767034 45 3613 5108 LLlecTepHs1 npMBOAa HacoOCOB Driving pinion of pumps 1 -
BeayLlas drive
7548-1709032* 45 3613 5194 Koneco Hacoca Wheel of pump 1 -
11767241 46 1574 6619 MoawmnnHuk Bearing 1 --
7548-1709034-10 45 3613 6986 Kpbllwka nogLwmnHmnka Cover of bearing 1 -

*- B 3an4acTu NOCTaBNAeTCs KOMMMEKTHO ¢ Aetanbto 7548-1709074.
*- to spare parts kit is supplied with part 7548-1709074.

2.5-13



EEMNMNE3 ludpomexaHuyeckas nepedaya
Hydromechanical gear

7540A-3902090 K4jC

2

PucyHok 2.5.9 — Koneco Typ6uHbI (7548-1709080)
Figure 2.5.9 — Wheel of impeller

Ta6nuuya 2.5.9 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.5.9-List of assembly units and parts

BELRASN

Kon-Bo Ha
n';g:::M O6Go3HaueHne Kop OK HanmeHoBaHue c60POYHBIX eAMHUL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

1 7548-1709086-01 45 3613 6708 CTynuua ynopHasi peaktopa Thrust hub of reactor 1

2 6-11611 46 4914 4371 MoawmnnHuk Bearing 1

3 340276 45 9957 1057 Bont M12x30 Bolt M12x30 12

4 540-1709135 45 3613 0991 LWan6a ctonopHas Locking washer 6

5 548A-1709082 45 3614 2418 Koneco Typ6uHbl Wheel of impeller 1

6 7548-1709084 45 3613 5200 Crtynuua koneca TypOuHbl Hub 1

2.5-14




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KAJC

PucyHok 2.5.10 — Koneco nepBoro (BToporo) peaktopa (548A-1709110, 7540-1709210)
Figure 2.5.10 — Wheel of first (second) reactor

Ta6nuuya 2.5.10 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 25.10 - List of assembly units and parts

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HaumeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn nsnenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 340014 45 99571003 Bont M6x40 Bolt M6x40 12
2 548A-1709136 45 3614 2410 MnactuHa cTonopHas Locking plate 6
3 548A-1709129 45 3614 2401 KonbLo ynopHoe nesoe Left thrust ring 1
4 548A-1709117 45 3614 2406 O6ovima MydTbl Yoke 1
5 548A-1709113 45 3614 2405 Koneco nepBoro peakropa Wheel of first reactor 1
5 7540-1709213 45 3616 2171 Koneco BTOporo peaktopa Wheel of second reactor 1
6 548A-1709128 45 3614 2403 KonbLo ynopHoe npasoe Right thrust ring 1

2.5-15



7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

Ta6nuuya 2.5.11 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 25.11 - List of assembly units and parts

PucyHok 2.5.11 — Kopo6ka nepeaay. Kaptepbl (7548-1701002-11)
Figure 2.5.11 — Gearbox. Casings

BELRASN

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe C60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 75408
1 7548-1701490 45 3613 4852 Kpbllka WwecTepeH npueoaa Cover of pinions of reverse 1 --
peBepcuUBHOro Bana shaft drive
2 7548-1701492 45 3613 4853 Kpblwka wecrtepeH npusoaa Cover 1 --
3 7548-3802066 45 3613 8968 BTynka Beaomow wectepHu Bushing 1 -
4 340022 459957 1011 Bont M12x45 Bolt M12x45 26 -
5 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 88 -
6 7548-1701496 45 3613 6405 Mpoknaaka Kpbllwku wecTtepeH | Upper gasket of pinions 1 -
npvBoOAa peBEpPCUBHOIo Bana cover of reverse shaft drive
BEpXHSAs
7 7555-1701582 45 3637 1817 LLlecTepHsi npuBoada pesep- Driving pinion of reverse 1 --
CVIBHOrO Barna BeayLuas shaft drive
8 252007 459811 1208 LWanba A12 Washer A12 23 -
9 7548-1701320* 45 3613 5687 KapTep ruapomexaHuyeckom Casing of hydromechanical 1 --
nepefauv gear
10 342773 45 3611 0728 MnacTuHa cTonopHas Locking plate 16 -
11 201540 45 9346 1598 Bont M12x30 Bolt M12x30 -
12 7548-1709150-11 45 3613 7964 Crynuua Hub of torque-converter -
rugpoTpaHcdopmaTopa
13 341135 45 9957 3049 LWnunbka M12x330 Pin M12x330 5 -
14 7548-1701317 45 3613 6402 Mpoknapaka kapTepa kopobku Gasket of gearbox casing -
nepefay HWKHAS
15 7548-1701318 45 3613 6403 Mpoknapaka kapTepa kopobku Gasket of gearbox casing 1 --
nepenay npaeas (right)
16 7548-1701319 45 3613 6404 Mpoknapaka kapTepa kopobku Gasket of gearbox casing 1 -
nepepady nesast (left)

2.5-16




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

lpodomxkeHue mabnuybi 2.5.11

Continuation of Table 2.5.11

7540A-3902090 KJC

Kon-Bo Ha
n';g::ﬁu OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
17 7548-1701310* 45 3613 5686 KapTep kopobku nepegay Casing of gearbox 1 -
18 7548-1701497 45 3613 6406 Mpoknaaka Kpbllwky WwecTepeH | Lower gasket of pinions 1 -
npuBoAa pEBEPCUBHOIO Bana cover of reverse shaft drive
HUKHSAS
19 012-016-25-2-6 253111 5416 Konbuo Ring 4 -
20 200379 459326 1121 Bont M12x100 Bolt M12x100 5 -

*-- B 3anN4acTV MOCTaBMATCA KOMMNIEKTHO.
*-- to spare parts kit is supplied packed

PucyHok 2.5.12 — Kopo6ka nepegay. YctaHoBKa nepBu4yHoro Bana (7548-1701002-11)
Figure 2.5.12 — Gearbox. Mounting of main shaft

Ta6nuuya 2.5.12 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 25.12 - List of assembly units and parts

Kon-Bo Ha
n';g::ﬁu OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eAnHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1701330-40 45 3611 3403 Ban nepBuyHbIv Main shaft 1 -
2 75551-1701208 45 3637 7034 KonbLo pacnopHoe Spacer ring 1 -
3 50316K5 46 1274 5472 MogwmnnHuk Bearing 1 --
4 7548-1701375 45 3613 4827 KonbLo pacnopHoe Spacer ring 1 -
5 549-2405442 45 9836 0275 KonbLo ctonopHoe Locking ring 1 -
6 7548-1711400 45 3613 6433 DprKUMOH NepBON Nepeaayn Friction clutch of first step 1 -

2.5-17



EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear

7540A-3902090 K4jC

lpodomkeHue mabnuuybi 2.5.12
Continuation of Table 2.5.12

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

7 540-1701216 45 3613 0781 Btynka nogsoaa cmasku Bushing of lubricant supply 5 -

8 6-116J1 46 4914 4371 MogwmnnHuk Bearing 20 -

9 7548-1701510-20 45 3613 6593 LLlecTepHs1 nepBoi Nnepegayn Driving pinion of first step 2 --

BeayLias

10 540-1701204 45 3613 0775 KonbLo ctonopHoe Locking ring 7 -

11 7548-1767078 45 3613 5125 KonbLo pacnopHoe Spacer ring 9 -

12 7548-1701212 45 3613 6588 Brynka Bushing 3 -

13 7548-1711500 45 3613 6432 DpurKUMOH BTOpOW Nepenayv Friction clutch of second 3 --
step

14 7548-1701520-10 45 3613 6594 LLlecTepHsi BTOpoO nepefayn Driving pinion of second 1 -
BeayLas step

15 12316KM 46 2214 1632 MoawmnnHuk Bearing 4 -

16 7548-1701398 45 3613 5692 Ckoba kpenneHus Cramp of bearing attach- 8 --
noALMMHUKa ment

2.5-18



ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.13 — Kopo6ka nepeaay. YcTaHOBKa peBepCUBHOIO M Auana3soHHoro BanoB (7548-1701002-11)
Figure 2.5.13 — Gearbox. Mounting of reverse and range shafts

Ta6nuuya 2.5.13 -- NepevyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 2513 —List of assembly units and parts

Kon-Bo Ha
n';gMM:lfu 0O6o3HavyeHne Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 258088 459871 1107 LUnnuHT 6,3x80 Split-pin 6,3x80 4 --
2 375110 45 9958 4362 [aka M56x2-6H Nut M56x2-6H 4 -
3 7548-1701378 45 3613 4830 Waii6a Washer 3 -
4 12316KM 46 2214 1632 MogwmnnHuk Bearing 4 --
5 7548-1701374 45 3613 4826 Brynka Bushing 1 -
6 7548-1711700-01 45 3611 5405 DPUKLMOH NOBbILLAKOLLETO Friction clutch of rasing 1 -
AvanasoHa range
540-1701216 45 3613 0781 BTtynka nogsoada cMasku Bushing of lubricant supply 5 -
6-116J1 46 4914 4371 MogwmnnHuk Bearing 20 --
7555-1701560 45 3637 3330 LLlecTepHsi noBbIwatoLLero Pinion of rasing range 1 -
AvanasoHa BeayLias
10 7548-1767078 45 3613 5125 KonbLo pacnopHoe Spacer ring 9 -
11 540-1701204 45 3613 0775 Konbuo ctonopHoe Locking ring 7 -
12 7548-1701212 45 3613 6588 Brynka Bushing 3 -
13 7548-1711600-01 45 3611 4076 DPUKLMOH NOHMXKAOLWETO Friction clutch of lowering 1 -
AvanasoHa range

2.5-19




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear
7540A-3902090 K4jC
lpodomkeHue mabnuuybi 2.5.13
Continuation of Table 2.5.13
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
14 7548-1701426 45 3613 4844 BTtynka nogsoaa cMasku Bushing of lubricant supply 1 -
15 7548-1701550 45 3613 4870 LLlecTepHsi noHWxatoLLero Pinion of lowering range 1 -
fvanasoHa Beayluas
16 7548-1701400-01 45 3613 5693 Ban ananasoHHbIn Range shaft 1 -
17 53614H 46 2230 0015 MogwmnnHuk Bearing 2 -
18 548-2405029 45 3614 0376 KonbLo ctonopHoe Locking ring 2 -
19 7555-1701588 45 3637 1818 LLlecTepHsi npuBoaa Pinion of reverse shaft drive 1 -
peBEPCUBHOTO Bana Befomas
20 201495 45 9346 1557 Bont M10x20 Bolt M10x20 43 -
21 342773 45 3611 0728 MnacTnHa cTonopHas Locking plate 16 -
22 540-1709096-10 45 3613 0981 Ckoba 3amkoBasi Locking cramp -
23 7548-1701398 45 3613 5692 Ckoba kpenneHust Cramp of bearing fastening -
noAaLMnHuKa
24 7548-1701450-10 45 3613 4847 Ban peBepcuBHbIn Reverse shaft 1 --
25 7548-1701474-10 45 3613 6591 BTtynka ynopHasi Thrust bushing -
26 7548-1711500 45 3613 6432 DpurKUMOH BTOpOW nNepeaayn Friction clutch of second 3 -
step
27 7548-1701213 45 3613 6587 BTtynka nogsoaa cMasku Bushing of lubricant supply -
28 7548-1701510-20 45 3613 6593 LLlecTepHsi nepBoli nepeaayn Driving pinion of first step 2 -
BeayLas
29 7555-1701530 45 3637 3377 LLlecTepHsl TpeTben nepegayn Driving pinion of third step 1 --
BeayLas

2.5-20




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.14 — Kopo6ka nepeaay. YctaHOBKa BbixogHoro Bana (7548-1701002-11)
Figure 2.5.14 — Gearbox. Mounting of output shaft

Tab6nuuya 2.5.14 -- NepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 25.14 — List of assembly units and parts

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HaumeHoBaHMe C60pPOYHbIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B

1 340378 45 9957 1095 BonTt M14x42 Bolt M14x42 4 -
2 540-1701078 45 3613 0754 MnactuHa cTonopHas Locking plate 2 -
3 531-1701076 45 3612 1566 LWanba Washer 1 -
4 6-11611 46 4914 4371 MoawmnnHuk Bearing 20 -
5 7548-1767078 45 3613 5125 KonbLo pacnopHoe Spacer ring 9 -
6 540-1701204 45 3613 0775 Konbuo ctonopHoe Locking ring 7 -
7 7548-1767036 45 3613 5109 Bnok-wecTepHs Block-pinion 1 -
8 7548-1701548 45 3613 5709 Konbuo ynopHoe Thrust ring 1 -
9 201495 45 9346 1557 Bont M10x20 Bolt M10x20 43 -
10 342765 45 3611 0707 MnactuHa ctonopHas Locking plate 8 -
11 50416 46 1274 5495 MoawmnnHuk Bearing 1 --
12 540-1701066 45 3613 0751 KonbLo ycTaHOBOYHOE Mounting ring of bearing 1 -

noALIMnHUKa
13 7548-1701556-10 45 3613 6620 LLlecTepHs1 NOHWXatoLLEero Pinion of lowering range 1 -

Avana3oHa Begomasi
14 75481-1701505 45 3614 8724 BTynka gucraHuvoHHas Distance bushing 2 -
15 7548-1701502-50 45 3611 3371 Ban BbixogHom Output shaft 1 --
16 7555-1701568 45 3637 1816 LLlecTepHsi noBbIwatoLLero Pinion of raising range 1 -

fAvanasoHa Begomasi

2.5-21




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 KLC
lpodomkeHue mabnuuybi 2.5.14
Continuation of Table 2.5.14
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
17 7548-1701506-10 45 3613 4856 BTynka gvucraHumoHHas Distance bushing 1 --
18 7555-1701538 45 3637 1815 LLlecTepHst TpeTbel nepeaayn Driven pinion of third step 1 -
Beomast
19 12316KM 46 2214 1632 MogwunnHuk Bearing -
20 7548-3841032 45 3613 5178 LLlecTepHsi Beaywas npusoaa Driving pinion of drive --
cnugomeTpa
21 7548-1701544 45 3613 4868 OTtpaxaTenb Deflector 1 --
22 1,2-105x138-3 253131 5514 MamxeTta Cup 1 -
23 540-2402052 45 3613 1252 CanbHUK KpbILWKX KapTepa Glapd of cover of bearings 1 -
NOALLMMHUKOB casing
24 540M-1701172 45 3616 1368 dnaHeu KpenneHns kapgaHa Flange 1 --
25 050-055-30-2-6 25 3111 5408 KonbLo Ring 2 -
26 096-102-36-2-6 25 3111 5420 KonbLo Ring 1 -
27 540-1701076-40 45 3613 4750 Waiiba Washer 1 -
28 258088 459871 1107 LWnnuHT 6,3x80 Split-pin 6,3x80 4 -
29 375110 45 9958 4362 lavika M56-6H Nut M56-6H 4 -
30 7548-3841034 45 3613 6009 LLlecTepHsi Begomasi npusoaa Driven pinion of spidometer 1 --
cnugomeTpa drive
31 540-3802044 45 3613 4675 Banuk npusoga cnugomeTpa Shaft of spidometer drive 1 --
32 7548-3841036 45 3613 5997 LWecTepHs Pinion 1 -
33 1,2-10x25-3 253131 5519 ManxeTta Cup 2 -
34 029-035-36-2-6 25 3111 5405 Konbuo Ring 2 -
35 na 8089-1 45 7311 1278 [aTuuk nmMnynbcos Sensor 1 --
36 7548-3802066 45 3613 8968 BTynka Begomow wectepHu Bushing 1 --
37 7548-3841052 45 3613 6011 Btynka Bushing 1 -
38 7548-3841050 45 3613 6010 Btynka Bushing 1 -
39 252005 459811 1206 LWai6a A8 Washer A8 13 -
40 252135 45 9816 6046 Wai6a 8T Washer 8T 9 -
41 201454 45 9346 1520 Bont M8x16 Bolt M8x16 -

2.5-22




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

PucyHok 2.5.15 — Kopo6ka nepegay. YctaHoBKa MacnosabopHuka
¥ nonHonoTo4Horo unbTpa (7548-1701002-11)
Figure 2.5.15 — Gearbox. Mounting of oilintake and full-flow filter

Ta6nuuya 2.5.15 -- NepeyeHb COOPOYHbLIX €AUHUL, U AeTanen
Table 25.15 - List of assembly units and parts

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u O6Go3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 252045 459811 1258 LWai6a 12 Washer 12 2 -
2 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 88 -
3 201538 45 9346 1596 Bont M12x25 Bolt M12x25 8 -
4 040-045-30-2-6 25 3111 5407 Konbuo Ring 13 -
5 7548-1704342-10 | 45 3613 7783 MatpyGok Branch-pipe 2 -
6 252134 45 9816 6045 LWawnba 6T Washer 6T 2 -
7 224622 45 9462 1106 BuHT M6x10 Screw M6x10 2 -
8 7548-1704466 45 3613 4978 Mpwxum Hold-down 6 -
9 7548-1704310-10 45 3613 7778 Kopnyc macnosabopHuka Body of oil intake 1 -
10 120-126-36-2-6 253111 5422 Konbuo Ring 2 -
11 7548-1704360-10 45 3613 7784 3nemeHT hunbTpyLWUiA Filtering element 1 -
12 540-8402532 45 3613 3034 MpyxuHa Spring 2 -
13 115-125-58-2-6 253111 5423 KonbuLo Ring 2 -
14 7548-1704388-01 45 3613 8294 Kpbiwka Cover 2 -
15 7548-1704450 45 3613 7800 OnemMeHT hunbTpytoLLmniA Filtering element of 1 -
NOMHOMOTOYHOro hUNbTPa full-flow filter
16 114-120-36-2-6 253111 5421 Konbuo Ring 1 -
17 7548-1704410-10 45 3613 7797 Kopnyc Body of full-flow filter 1 -
NOMHOMNOTOYHOrOUNbLTPa

2.5-23




7540A-3902090 K4jC

PucyHok 2.5.16 — Kopo6ka nepegay. YcTaHOBKa KpbIwweK AWana3oHHOro,
pPeBEepPCUBHOIo BasioB M 6pbI3roBMKOB LiecTepeH (7548-1701002-11)
Figure 2.5.16 — Gearbox. Mounting of range and reverse shafts covers and splash guards of pinions

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

Ta6nuuya 2.5.16 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 25.16 — List of assembly units and parts

BELRASN

L —13
— 21
L —11
—12

13
L —14
12

13

— 22

~ 23

Kon-Bo Ha
n';:r:lf" O6Go3HaueHne Kop OKN HanmeHoBaHue c60pOYHBIX eAMHUL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 200317 45 9326 1062 Bont M10x45 Bolt M10x45 4
2 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 25
3 7548-1712558 45 3613 5745 Mpoknaaka Gasket 1
4 7548-1712556-01 45 3613 7936 Kpbliwka nioka Cover of hatch 1
5 014-018-25-2-6 253111 5411 Konbuo Ring 5
6 7548-1712528 45 3613 4894 Kpblwka Cover 1
7 7548-1712535 45 3613 4898 BTtynka pacnopHas Spacing bushing 2
8 7548-1712546-10 45 3613 5744 Pblyar gatumka Lever of sensor 2
9 7548-1712530 45 3613 4895 [atuuk Typ6UHHOro Koneca Sensor of impeller wheel 2
10 7548-1712542-10 45 3613 5382 Pbiyar kpoHwwTenHa Lever of bracket 2
11 7548-1712550 45 3613 4906 KpoHwwTeiH Bracket 2
12 252135 45 9816 6046 LWawn6a 8T Washer 8T 9
13 201456 45 9346 1522 Bont M8x20 Bolt M8x20 12

2.5-24




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomxkeHue mabnuybi 2.5.16

Continuation of Table 2.5.16

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
14 252005 45 9811 1206 LWait6a A8 Washer A8 13 -
15 258025 45 9871 1034 WnnuHT 2,5x20 Split-pin 2,5x20 2 -
16 540-1703133 45 3613 0867 Maney Tarn Finger of link 2 -
17 540-1712131 45 3613 1027 MpyxwuHa ukcaTtopa Spring of latch 2 -
18 342765 45 3611 0707 MnactuHa cTonopHas Locking plate 8 -
19 201495 45 9346 1557 Bont M10x20 Bolt M10x20 43 -
20 7548-1701670 45 3613 5717 BpbI3roBuk LWecTepeH Splash guard of pinions 1 -
21 342705 45 3611 0704 MnacTnHa cTonopHas Locking plate 3 -
22 7548-1701396 45 3613 4835 Mnakxka Strap 2 -
23 7548-1712538 45 3613 4900 MutaTens Feeder 1 -
24 7548-1701480 45 3613 7244 Kpblwka nroka Cover of hatch 1 -
25 262532 459932 1202 Mpobka K1/4” Plug K1/4” 1 -
26 7548-1701486 45 3613 7246 OrpaHnyutens Stopper 1 -
27 7,938-100 46 9100 0024 LWapwk Ball 1 -
28 7548-1701482 45 3613 7245 Kpbliwka noka Cover of hatch 1 -
29 7548-1701326 45 3613 5688 Mpoknagka KpbILLKKM Ntoka Gasket of hatch cover 1 -
30 314802 45 9981 3468 MydTa Coupling 2 -
31 344810 45 9922 1406 [anka HakngHas M16-6H Captive nut M16-6H 2 --
32 7548-1712642 45 3613 5096 Tpybka cmasku Pipe of lubrication 1 -
33 7548-1701380-01 45 3613 7960 Kpbllwka gnanasoHHoOro Bana Cover of range shaft 1 -
34 7548-1712662 45 3613 5099 Tpy6ka Pipe 1 -
35 7548-1701430-11 45 3613 7963 Kpbllwka peBepcuBHOro Bana Cover of reverse shaft 1 -
36 019-023-25-2-6 253111 5417 Konbuo Ring 7 -
37 379225 45 9958 4408 laiika M14-6H Nut M14-6H 2 -
38 379275 45 9981 8487 MydTa Coupling 2 -
39 344442 459981 1472 YronbHuK Knee-piece 2 -
40 340022 45 9957 1010 Bont M12x45 Bolt M12x45 26 -
41 342773 45 3611 0728 MnactuHa cTonopHas Locking plate 16 -
42 7548-1701548 45 3613 5709 KonbLo ynopHoe Thrust ring 1 -
43 7548-1701650 45 3613 5714 BpbI3roBuK LWecTepHu Splash guard of pinion 1 -
44 7548-1701668 45 3613 4884 YnnotHutenb Sealant 1 -
45 7548-1767090 45 3613 5127 Bpbi3roBuk Splash guard 1 -
46 7548-1767069 45 3613 5791 YnnotHuTtens Sealant 1 -
a7 7548-1712536 45 3613 5743 dukcaTop gaTymka Latch of the turbine wheel 1 -
TypBuHHOro Koneca sensor

2.5-25




7540A-3902090 K4jC

Hydromechanical gear

ludpomexaHuyeckasi nepedaya

BELRASN

P

10 1 12 16
PucyHok 2.5.17 — KapTep kopo6ku nepeaay (7548-1701310)
Figure 2.5.17 — Casing of gearbox
Ta6nuuya 2.5.17 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 25.17 — List of assembly units and parts
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe C60pPOYHBIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 7548-1701315 45 3613 4807 CrakaH Barrel 2 -
2 040-045-30-2-6 25 3111 5407 Konbuo Ring 1 -
3 344373 45 99816034 Mpobka M42x2 Plug M42x2 1 --
4 7548-1701316 45 3613 6479 CrakaH Barrel 2 --
5 221725 459412 1203 Bunt M10x35 Screw M10x35 3 --
6 7548-1701488 45 3613 4850 LWanba ueHTpupytoLas Centering washer 1 --
7 535A-1503280* 45 3417 0719 Pbim-6onT Ring-bolt M20 2 --
8 7548-1701312 45 3613 6388 KapTep kopobku nepegay Casing of gearbox 1 --
9 7548-1701698* 459951 1770 Bont M20x38 Bolt M20x38 2 -
10 540-1701756 45 3613 4728 OkpaH ykasaTens ypoBHsi Screen of oil level indicator 1 -
macna
11 540-1701754 45 3613 4727 CmoTpoBoe cTekno ykasatensa | Glass of oil level indicator 1 -
YPOBHSI Macna
12 034-040-36-2-6 25 3111 5406 Konbuo Ring 1 --
13 540-1701772 45 3613 4731 KonbLo npmxumHoe Clamping ring 1 --
14 540-1701762 45 3613 4729 Kpbiwwka Cover 1 --
15 540-1701766 45 3613 4730 [MPYXUM KPbILLKK Hold-down of cover 1 --
16 540-1701768 45 3613 4732 MNanew Finger 1 -

* -- B3auMO3aMeHseMble JeTanu

* -- interchangeable parts

2.5-26




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

1\1

PucyHok 2.5.18 — KapTtep ruapomexaHuyeckoun nepepauu (7548-1701320)
Figure 2.5.18 — Casing of hydromechanical gear

14

Ta6nuuya 2.5.18 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 25.18 — List of assembly units and parts

7540A-3902090 KJC

Kon-Bo Ha
nﬂg::lfu OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201495 45 9346 1557 Bont M10x20 Bolt M10x20 3
2 344611 45 3611 0716 Knammep Cleat 2
3 262534 459932 1204 Mpo6ka K1/2” Plug K1/2” 2
4 262531 459932 1201 Mpo6ka K1/8” Plug K1/8” 3
5 341069 45 9957 3032 Wnunbka M12x41 Pin M12x41 17
6 340370 45 9957 1092 Bont M14x30 Bolt M14x30 2
7 258252 45 9871 1337 LWnnuHT-npoBonoka 1,2x150 Split-pin 1,2x150 1
8 7548-1701322 45 3613 5825 KapTep ruapomexaHuyeckom Casing of hydromechanical 1
nepegauv gear

2.5-27




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 KLC
lpodomkeHue mabnuuybi 2.5.18
Continuation of Table 2.5.18
Kon-Bo Ha
n';g:::M 0O603HavyeHne Ko OKN HaumeHoBaHMe C60POYHBIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
9 343555 459957 8011 Wrundt 12x30 Dowel 12x30 5 -
10 252039 459811 1257 LWait6a 10 Washer 10 1 -
11 342765 45 3611 0707 MnactuHa cronopHas Locking plate 1 --
12 343532 45 9957 8005 LWt 18x40 Dowel 18x40 1 --
13 540-1731052 45 3613 1123 LLlan6a ynopHast Thrust washer 1 --
14 7548-1712672 45 3613 5100 Tpy6ka cnvBHas Drain pipe 1 --
15 344811 45 9922 1409 [anka HakugHas Captive nut M22-6H 1 -
16 379276 459981 8421 MydTa Coupling 1 -
17 7548-1712674 45 3613 5101 YronbHVK CIIVBHOM Drain knee-piece 1 -
18 024-030-36-2-6 253111 5431 KonbLuo Ring 3 -
19 7548-1712688 45 3613 5102 Kpbliwka Cover 1 -
20 201538 45 9346 1596 Bont M12x25 Bolt M12x25 2 --
21 252137 45 9816 6068 Wait6a 12 OT Washer 12 OT 2 -
22 549-3401539 45 9836 0036 KonbLo ctonopHoe Locking ring 2 --
23 210A 46 1213 2706 MoawmnnHuk Bearing 2 -
24 7548-1767038 45 3613 5110 KonbLo pacnopHoe Spacer ring 1 -
25 6411-2907459 45 3631 0422 KonbLo onopHoe Support ring 1 -
26 7548-1767032 45 3613 5107 LLlecTepHsi npuBoAa HacocoB Intermediate pinion of 1 -
NPOMEXyTOYHas pumps drive
27 020-025-30-2-6 25 3111 5404 Konbuo Ring 1 --
28 7548-1767074 45 3613 5123 Ocb Axle 1 -
29 262542 459932 1302 Mpobka K1/4” Plug K1/4” 2 -
30 344300 459981 1002 Mpo6ka M33x1.5 Plug M33x1.5 3 -
31 040-045-30-2-6 25 3111 5407 KonbLo Ring 1 -
32 344373 45 9981 6034 Mpobka M42x2 Plug M42x2 1 --
33 7548-1712366-10 45 3613 5824 Onopa NpyXuHbl aBapuAHOro Support of emergency valve 1 --
Knanaxa spring
34 7548-1712432 45 3613 5054 MpyxuHa MexaHu3ma _Spring of control mechan- 1 -
ynpasrieHus ism
35 17,462-60 46 9116 9461 LWapuk Ball 1 -
36 7548-1712362-10 45 3613 5823 Cepnno Seat -
37 030-035-30-2-6 253111 5432 KonbLo Ring -

2.5-28




Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

PucyHok 2.5.19 — Kopo6ka nepega4. YctaHOBKa 30JI0THUKOBOM KOPOGKMU
M MeXaHu3Ma ynpaBrieHUus rugpomMexaHu4yeckomn nepenaden (7548-1701002-11)
Figure 2.5.19 — Gearbox. Mounting of spool-valve box and hydromechanical gear control mechanism

Ta6nuuya 2.5.19 -- NepeyeHb COOPOYHbLIX €AUHUL, U AeTanen
Table 25.19 — List of assembly units and parts

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 7540B
340321 45 9957 1084 Bont M12x90 Bolt M12x90 18 -
252137 45 9816 6068 LWanba 12 OT Washer 12 OT 88 -
7548-1712410-20 45 3613 6843 MexaHuam ynpaenexus Hydromechanical gear con- 1 -
rmapomMexaHnyeckom trol mechanism
nepegaven
4 7548-1712458-20 45 36136842 Mpoknapgka kopnyca Gasket of control mechan- 1 -
MexaHu3ma ynpasneHus ism body
008-012-25-2-6 253111 5415 Konbuo Ring 4 -
7548-3573010 45 3613 5152 MexaHu3m npusoga Mechanism of drive of hy- 1 -
ynpaBneHus ruapasnm4yeckum draulic brake control
TOPMO30M
7 206590 45 9336 1603 Bont 3 M12x80 Bolt 3 M12x80 6 -
8 340328 45 9957 1090 Bont M12x103 Bolt M12x103 2 -
9 7548-1712380 45 3613 5070 KnanaH koppekTupyoLmni Correction valve 1 -
10 7548-1712396 45 3613 3077 Mpoknaaka Gasket 1 -
11 7548-1712210-10 45 3613 6768 Kopo6ka 30omnoTHuKoBas Spool-valve box 1 -
12 7548-1712342-10 45 3613 6766 Mpoknaaka 3010THMKOB Spool valve box 1 -

2.5-29




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 K4C
17 18 19 20
23

PucyHok 2.5.20 — Kopo6ka nepegay. MexaHu3m ynpaBrieHUsi ruapaBnm4yeckKumM TOpMO30M

Figure 2.5.20 — Mechanism of hydraulic brake control and sustain valve

M NOANOPHbIN KnanaH (7548-1701002-11)

Ta6nwuuya 2.5.20 -- NepeyeHb C6OPOYHLIX €4UHUL U AeTanewn
Table 2.5.20 - List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7547-3572190 45 3613 5144 Tpy6onpoBoa noasoasLmMi Supply pipeline 1 --
2 040-045-30-2-6 25 3111 5407 Konbuo Ring 1 --
3 7548-3573210 45 3613 5155 MexaHuam ynpaBneHus Mechanism of hydraulic 1 --
rmapaBnMyeckum TOpMO30M brake control
4 050-055-30-2-6 25 3111 5408 Konbuo Ring 2 -
5 250514 45 9553 1059 [anka M12-6H Nut M12-6H 37 --
6 252137 45 9816 6068 LWawnba 120T Washer 120T 88 --
7 045-050-30-2-6 253111 5418 Konbuo Ring 3 --
8 7548-3573326 45 3613 5175 Cepgno Seat 1 --
9 549-3401539 45 9836 0036 KonbLo ctonopHoe Ring ctonopHoe 1 --
10 7548-3573322-01 45 3613 7374 KnanaH nognopHbIn Valve 1 -
11 7548-3573334 45 3613 5176 MpyxnHa nognopHoro Spring 1 -
KrnanaHa
12 7548-3573316 45 3613 5172 Mnb3a Sleeve 1 -
13 7548-3573336 45 3613 5177 MpyxuHa Spring --
14 029-035-36-2-6 25 3111 5405 Konbuo Ring -
15 252005 45 9811 1206 Lanba A8 Washer A8 13 -
16 7548-3573316 45 3613 5172 MnyHxep Plunger --
17 201501 45 9346 1563 Bont M10x35 Bolt M10x35 2 --
18 252039 459811 1257 LWawnba 10 Washer 10 2 --

2.5-30




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

lpodomxkeHue mabnuybi 2.5.20
Continuation of Table 2.5.20

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
19 252136 45 9816 6067 LWan6a 100T Washer 100T 5 -
20 7548-3572208 45 3613 5148 Btynka Bushing 2 -
21 379053 459981 8294 YronbHuk Knee-piece 1 -
22 055-060-30-2-6 253111 3119 Konbuo Ring 1 -
23 7548-3573310 45 3613 5170 Kopnyc nognopHoro knanaHa Body of sustaining valve 1 -
24 7548-3573312 45 3613 5171 Kopnyc knanaHa Body valve 1 -
25 262522 459939 1107 Mpo6bka K1 1/4” Plug K1 1/4” 1 -
26 340022 459957 1011 Bont M12x45 Bolt M12x45 26 -
PucyHok 2.5.21 — Ban nepBuYHbIN (7548-1701330-40)
Figure 2.5.21 — Main shaft
Tab6nuuya 2.5.21 -- NepevyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 25.21—List of assembly units and parts
Kon-Bo Ha
nﬂg::lfu O6Go3HavyeHune Kop OKI HaumeHoBaHMe c60pOYHbLIX eanHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 7523-1701108 45 3637 1393 KonbLo ynnoTHUTENbHOE Sealing ring 2 -
2 7523-1701035 45 3637 1392 KonbLo ynnoTHuTensHoe Sealing ring 10 -
3 7548-1701332-60 45 3611 3480 Ban nepBuyHbIv Main shaft 1 -
4 377570 45 9958 8098 Wtndpt 10x25 Dowel 10x25 1 -
5 7548-1701340-10 45 3613 6853 Pacnpegenutens nepBu4Horo Distributor of main shaft 1 -
Bana
6 020-025-30-2-6 25 3111 5404 Konbuo Ring 5 --

2.5-31




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.22 — PeBepcuBHbIY (Anana3oHHbIM) Ban (7548-1701450-10, 7548-1701400-01)
Figure 2.5.22 — Reverse (range) shaft

Ta6nwuuya 2.5.22 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 25.22 - List of assembly units and parts

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOUHbBIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

1 7548-1701402-20 45 3613 7167 Ban ananasoHHbIn Range shaft 1 -

1 7548-1701452-11 45 3611 5754 Ban peBepcuBHbIf Reverse shaft 1 --

2 7548-1701408 45 3613 4840 dukcaTop Latch 2 -

3 7548-1701456-10 45 3613 6597 Btynka Bushing 2 --

4 7548-1701417 45 9836 0929 Konbuo 16 40 Ring 16 40 4 --

5 034-040-36-2-6 25 3111 5406 Konbuo Ring 2 --

6 7548-1701410-20 45 3613 7169 Pacnpegenutens Distributor of range shaft 1 --
[Avana3oHHoro Bana

6 7548-1701460 45 3613 6589 Pacnpegenutens Distributor of reverse shaft 1 -
peBepCUBHOTO Bana

7 020-025-30-2-6 25 3111 5404 Konbuo Ring 4 -

2.5-32




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.23 — Kpbiwka anana3oHHoro Bana (7548-1701380-01)
Figure 2.5.23 — Cover of range shaft

Tab6nuuya 2.5.23 -- [lepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 25.23 - List of assembly units and parts

Kon-Bo Ha
n';:::lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHMe c60pPOUHBLIX eanHUL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7523-1701108 45 3637 1393 KonbLo ynnoTHUTENbHOE Sealing ring 6 -
2 548-3501116 45 9836 6432 KonbLo ctonopHoe Locking ring 2 -
3 7548-1701384-10 45 3613 7962 Pacnpegenutens Distributor 1 --
4 262532 459932 1202 Mpo6bka K1/4” Plug K1/4” 4 -
5 314612 45 9981 3364 Hunnens Nipple 1 -
6 7548-1701382 45 3613 5691 Kpbilwka AvanasoHHoro Bana Cover of range shaft 1 -
7 7548-1701387-10 45 3613 7177 dukcatop pacnpeaenutens Latch of distributor 1 -

2.5-33




7540A-3902090 K4jC

PucyHok 2.5.24 — Kpbiwka peBepcuBHoro Bana (7548-1701430-11)
Figure 2.5.24 — Cover of reverse shaft

ludpomexaHuyeckasi nepedaya
Hydromechanical gear

Ta6nuuya 2.5.24 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.5.24 —List of assembly units and parts

BELRASN

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 379053 45 9981 8294 YronbHUK Knee-piece 1 -
2 262532 459932 1202 Mpobka K1/4” Plug K1/4” 3 -
3 7548-1701384-10 45 3613 7962 Pacnpegenutens Distributor 1 -
4 548-3501116 45 9836 6432 Konbuo Ring 2 --
5 7523-1701108 45 3637 1393 KonbLo ynnoTHUTENbHOE Sealing ring 6 --
6 562531 459932 1201 Mpo6ka K1/8” Plug K1/8” 2 --
7 7548-1701387-10 45 3613 7177 dukcatop pacnpeaenutens Latch of distributor 1 --
8 7548-1701432-10 45 3613 4846 Kpbiwka peBepcuBHOro Bana Cover reverse shaft 1 --

2.5-34




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.25 — Ctynuua rugpoTtpaHchopmaTtopa (7548-1709150-11)
Figure 2.5.25 — Hub of torque-converter

Ta6nuuya 2.5.25 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 25.25-List of assembly units and parts

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HaumeHoBaHMe C60pPOUHbIX eanHUL, AeTanemn nsnenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
262532 459932 1202 Mpo6ka K1/4” Plug K1/4” 10
7548-1709152-20 45 3613 7958 Crynuua Hub of torque-converter 1
rugpoTpaHcdopmaTopa
7548-1709160 45 3613 5206 dukcartop Latch 1
7523-1709040 45 3637 1394 KonbLo ynnoTHuTensHoe Sealing ring 2

2.5-35



7540A-3902090 K4jC

Hydromechanical gear

ludpomexaHuyeckasi nepedaya

BELRASN

PucyHok 2.5.26 — ®puKLMOH NOBbIWaloLWero (MoHWxaroLwero) gnanasoHa, (7548-1711700-01, 7548-1711600-01)
Figure 2.5.26 — Friction clutch of raising (lowering) range

Ta6nuuya 2.5.26 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.5.26 —List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B

1 7548-1711462 45 3613 7143 KonbLo onopHoe Support ring 2 -
2 7548-1711492 45 3613 6371 [wnck ynopHbIi Thrust disk 2 --
3 7548-1711482 45 3613 6370 [vck BegyLumn Driving disk 12 -
4 7548-1711484 45 3613 6969 [uck Begomblit Driven disk 14 -
5 7548-1711454 45 3613 5014 KonbLo onopHoe Support ring --
6 7548-1711452 45 3613 5013 Onopa npyxuH Support of springs 2 -
7 540-1701332 45 3613 0802 MpyXuHa NOpLUHSA OTXXUMHas Spring of piston 12 -
8 7548-1711420 45 3613 5725 MoplweHb pukunoHa B c6ope | Piston of friction clutch 2 --
9 7548-1711474-01 45 3611 2303 KonbLo ynnoTHuTensHoe Sealing ring 2 -
10 7548-1711472-01 45 3611 2302 KonbLo ynnoTHUTENbHOE Sealing ring 2 --
11 540-1701326-01 45 3611 2673 KonbLo ynnoTHUTENbHOE Sealing ring 2 --
12 7548-1711710-01 45 3611 5404 BapabaH ppukumoHa Drum of raising range fric- 1 --

MoBbLILLAKLLEro AnanasoHa tion clutch
12 7548-1711610-01 45 3611 4077 BapabaH pukumoHa Drum of lowering range fric- 1 --

MOHWXaloLLEero AnanasoHa tion clutch

2.5-36




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.27 — Bapa6aH ¢hpukLuMoHa NnoBbIWaloLero (MoOHWXarwLero) AuanasoHa
(7548-1711710-01, 7548-1711610-01)
Figure 2.5.27 — Drum of raising (lowering) range friction clutch

Tab6nuuya 2.5.27 -- NepevyeHb COOPOYHLIX eAUHUL, U AeTanen
Table 2527 —List of assembly units and parts

Kon-Bo Ha
n';gMM:lfu O6o3HavyeHune Kop OKIN HanmeHoBaHMe c60pOYHLIX eanMHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1711416-10 45 3613 5000 BeHew 6apabaHa dpukumoHa Rim of friction clutch drum 2 -
2 7548-1711419 45 3613 5384 KonbLo onopHoe Support ring 2 -
3 7548-1711612-10 45 3613 5024 BapabaH pukumoHa Drum of friction clutch 2 -
4 7548-1711414 45 3613 5386 KonbLo onopHoe Support ring 2 -
5 7548-1701518-20 45 3611 3378 LLlecTepHsi nepBoii Nnepegayn Driven pinion of first step 1 -
Beomasi
5 7548-1701528-10 45 3611 3377 LLlecTepHs1 BTOpoOW nepepayn Driven pinion of second step 1 -
Befomas
6 252138 45 9816 6069 Wan6a140T Washer 140T 40 --
7 340347 45 9957 1100 Bont M14x30 Bolt M14x30 40 --

2.5-37




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.28 — ®pukLmoH nepsom (TpeTben) nepeaaum (7548-1711400)
Figure 2.5.28 — Friction clutch of first (third) step

Ta6nuuya 2.5.28 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.5.28 —List of assembly units and parts

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HanmeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 7548-1711462 45 3613 7143 KonbLo onopHoe Support ring 1 -
2 7548-1711492 45 3613 6371 [INCK ynopHsbIii Thrust disk 1 --
3 7548-1711482 45 3613 6370 [vck Begywmn Driving disk 6 --
4 7548-1711484 45 3613 6969 [uck Begomblit Driven disk 7 -
5 7548-1711454 45 3613 5014 KonbLo onopHoe Support ring 1 --
6 7548-1711452 45 3613 5013 Onopa npyxuH Support of springs 1 --
7 540-1701332 45 3613 0802 MpyXrHa NopLUHSA OTXXUMHast Spring of piston 6 --
8 7548-1711420 45 3613 5725 MopweHb pukumnoHa B c6ope | Piston of friction clutch 1 --
9 7548-1711474-01 45 3611 2303 KonbLo ynnoTHuTensHoe Sealing ring 1 -
10 7548-1711472-01 45 3611 2302 KonbLo ynnoTHuTensHoe Sealing ring 1 -
11 540-1701326-01 45 3611 2673 KonbLo ynnoTHuTensHoe Sealing ring 1 -
12 7548-1711410 45 3613 5724 BapabaH hpukumoHa nepsoi Drum of first step friction 1 --
nepegauu clutch

2.5-38




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.29 —LllecTepHs nepBoi (TpeTben) nepenaun (7548-1701510-20)
Figure 2.5.29 — Pinion of first (third) step

Tab6nuuya 2.5.29 -- NepeyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 25.29 — List of assembly units and parts

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HaumeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
7548-1711416-10 45 3613 5000 BeHeu 6apabaHa dpukumoHa Rim of friction clutch drum 1 -
7548-1711419 45 3613 5384 KonbLo onopHoe Support ring 1 -
7548-1711412 45 3613 6492 BapabaH hpukumoHa nepsoi Drum of first step friction 1 -
nepegauu clutch
4 7548-1711414 45 3613 5386 KonbLo onopHoe Support ring 1 -
5 7548-1712520 45 3613 4890 Koxyx gatymka koneca Housing of wheel sensor 1 -
6 7548-1712526 45 3613 4893 MnactuHa cTonopHas Locking plate 5 -
7 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 10 -

2.5-39



7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.30 — ®puKuMoOH BTOpoM nepepaum (7548-1711500)
Figure 2.5.30 — Friction clutch of second step

Ta6nwuuya 2.5.30 -- NepeyeHb C6OPOYHLIX €4UHUL U AeTanewn
Table 2.530-List of assembly units and parts

Kon-Bo Ha
n';:r:lfu O6o3HaueHne Kon OKI HanmeHoBaHMe CGOPOYHBLIX eANHUL, AeTanei nspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1711462 45 3613 7143 KonbLo onopHoe Support ring 1 --
2 7548-1711492 45 3613 6371 [nck ynopHbIi Thrust disk 1 --
3 7548-1711482 45 3613 6370 [wvck BegyLumn Driving disk 6 -
4 7548-1711484 45 3613 6969 Ouck Begomblit Driven disk 7 --
5 7548-1711454 45 3613 5014 KonbLo onopHoe Support ring 1 -
6 7548-1711452 45 3613 5013 Onopa npyxuH Support of springs 1 -
7 540-1701332 45 3613 0802 MpyXunHa NopLUHSA OTXXUMHas Spring of piston 6 -
8 7548-1711420 45 3613 5725 MopLieHb Piston 1 --
9 7548-1711474-01 45 3611 2303 KonbLo ynnoTHWUTENbHOE Sealing ring 1 --
10 7548-1711472-01 45 3611 2302 KonbLo ynnoTHUTENbHOE Sealing ring 1 --
11 540-1701326-01 45 3611 2673 KonbLo ynnoTHWUTENbHOE Sealing ring 1 --
12 7548-1711510 45 3613 5735 BapabaH cpukuMoHa BTOpoi Drum of second step friction 1 -
nepepauu clutch

2.5-40




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

PucyHok 2.5.31 — NopeHb dppukumoHa (7548-1711420)
Figure 2.5.31 — Piston of friction clutch

Ta6nuuya 2.5.31 -- NepeyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 25.31-List of assembly units and parts

7540A-3902090 KAJC

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HaumeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201418 45 9346 1504 BonTt M6x16 Bolt M6x16 2 -
2 252134 45 9816 6045 LWawnba 6T Washer 6T 2 -
3 7548-1711422 45 3613 5003 MopLieHb Piston 1 -
4 7548-1711441-01 45 3611 2305 KonbLo ynnoTHUTENbHOE Sealing ring 1 -
5 7548-1711426 45 3613 5006 MpyXrHa HaXWMHOro aucka Spring of pressure disk 6 -
6 7548-1711428 45 3613 5007 KonbLo onopHoe Support ring 1 -
7 377608 45 9958 8133 Wrundt 12x40 Dowel 12x40 2 -
8 7548-1711424 45 3613 5726 [nck HaxumHow B c6ope Pressure disk 1 -
9 7548-1711425 45 3613 6372 [Ounck HaXxxnumHowm Pressure disk 1 -
10 377625 45 9958 8140 WtndTt 12x22 Dowel 12x22 2 -
11 7548-1711438 45 3613 5010 KpblLLka knanaHa BKIOYEHUS Cover of valve 1 -
pUKLMOHa
12 7548-1711432 45 3613 5008 lnb3a knanaHa BKMIOYEHNs Sleeve of valve 1 -
pUKLMOHa
13 7548-1711436 45 3613 5009 MpyxwuHa knanaHa BknoYyeHnst | Spring of valve 1 -
puKUMOHa
14 7548-1711434 45 3613 5727 30M0THKK KnanaHa Spool-valve of friction clutch 1 -
BKIIOYEHUS1 PPUKLIMOHA
15 7548-1711439 45 3613 5011 Kpbiwka Cover 1 -

2.5-41




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear

7540A-3902090 K4jC

PucyHok 2.5.32 — Bapa6aH ¢ppukunoHa BTopoi nepepaum (7548-1711510)
Figure 2.5.32 — Drum of second step friction clutch

Ta6nuuya 2.5.32 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.532—List of assembly units and parts

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Kog OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanein usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1711416-10 45 3613 5000 BeHel 6apabaHa hpuKLMoHa Rim of friction clutch drum 1 --
2 7548-1711419 45 3613 5384 KonbLo onopHoe Support ring 1 -
3 7548-1711512 45 3613 6480 BapabaH ¢puKLMoHa BTOpoOi Drum of second step friction 1 --
nepegauu clutch
4 7548-1711414 45 3613 5386 KonbLo onopHoe Support ring 1 --

2.5-42



ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.33 — MexaHu3am ynpaBneHusi ruapomMmexaHuiyeckomn nepepayen (7548-1712410-20)
Figure 2.5.33 — Mechanism of hydromechanical gear control

Ta6nuuya 2.5.33 -- NepeyeHb COOPOYHBLIX €AUHUL, U AeTanen
Table 25.33—List of assembly units and parts

Kon-Bo Ha
nﬂg::lfu O6o3HavyeHune Kop OKI HanmeHoBaHMe c60pOYHLIX eanHUL, aeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

' 7540A 75408
- 7548-1712500 45 3613 6765 MexaHuam pa3brnokMpoBku Mechanism of torque con- 1 -
rnapoTpaHcdopmatopa verter unlock
1 7548-1712516 45 3611 5827 Kpbiwwka Cover 4 -
2 027-032-30-2-6 25 3111 5425 Konbuo Ring 6 -
3 7548-1712506 45 3613 6757 30M0THKK MexaHu3ma Converter unlock mechan- 2 -
pa36roKMpOBKU ism spool
rnapoTpaHcdopmaropa
4 7548-1712504 45 3613 6760 Munb3a mexaHunsma Converter unlock mechan- 2 -
pa36roKMpoBKU ism barrel
rnapoTpaHcdopmaropa
5 540-1701424 45 3613 4616 MpyXuHa HapyxHas Spring 2 -
6 262541 459932 1301 Mpo6ka K 1/8” Plug K 1/8” 11 -
7 7548-1712508 45 3613 6754 Kpbiwwka Cover 2 -
8 201511 45 9346 1571 Bont M10x70 Bolt M10x70 4 -
9 252136 45 9816 6067 LWaw6a 10 OT Washer 10 OT 4 -
10 7548-1712502 45 3613 6764 Kopnyc mexaHuama Body of the mechanism of 1 -
pa36rioKMpoBKU torque converter unlock
rnapoTpaHcdopmaropa
11 252135 45 9816 6046 Wai6a 8T Washer 8T 17 -
12 201456 45 9346 1522 Bont M8x20 Bolt M8x20 17 -
13 7548-1712512-10 45 3613 6845 Mpoknapaka Gasket 1 -
14 020-025-30-2-6 25 3111 5404 Konbuo Ring 5 -
15 220080 45 9432 1082 BuHT B.M5x16 Screw B.M5x16 20 -
16 252133 45 9816 6044 LWawnba 5T Washer 5T 20 -
17 531-1705048-11 45 3612 2251 SnekTpomarHuT Electromagnet 5 -

2.5-43




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 K4jC
lpodomkeHue mabnuuybi 2.5.33
Continuation of Table 2.5.33
Kon-Bo Ha
n';g:::M OGo3HaueHne Kop OKI HaumeHoBaHWe c60pOYHBIX eAMHNUL, AeTanei nspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 7540B
18 531-1705207-20 45 3612 1561 TonkaTenb nunoTa Pusher 5 -
19 050-055-30-2-6 25 3111 5408 KonbLo Ring 5 -
20 7548-1712442 45 3613 5085 'vnb3a nunota Sleeve of pilot 5 --
21 7548-1712444 45 3613 5086 30noTHKK NunoTa Spool-valve of pilot 5 --
22 531-1712612 45 3612 0255 LWanba Washer 5 --
23 540-1712131- 45 3613 1027 MpyxwnHa ukcaTopa Spring 5 --
24 7548-1712446 45 3613 5087 Kpblwwka kopnyca nunota Cover of pilot body 5 --
25 7548-1712412-20 45 3613 6844 Kopnyc mexaHusma Body of control mechanism 1 -
ynpasneHus
26 7548-1712426 45 3613 5082 vnb3a ananasoHHbIX Sleeve of friction clutches 1 -
DPUKLMOHOB
27 7548-1712428 45 3613 5083 30M0THUK ANanasoHHbIX Spool-valve 1 --
DPUKLMOHOB
28 7548-1712432 45 3613 5054 MpyxnHa mexaHuama Spring 5 -
ynpasneHus
29 029-035-36-2-6 25 3111 5405 Konbuo Ring 5 --
30 7548-1712434 45 3613 5741 Kpbiwka kopnyca Cover --
31 7548-1712436 45 3613 5084 MnacTnHa kopnyca Plate --
MeXxaHu3Ma ynpasneHus
32 7548-1712422 45 3613 5080 'vnb3a mexaHuama Sleeve 4 --
ynpasrieHus
33 7548-1712424 45 3613 5081 30M0THVK MexaHu3ma Spool-valve 4 -
ynpasrieHus
34 252005 459811 1206 Lanba A8 Washer A8 3 --

2.5-44




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.34 — QnektpomarHut (531-1705048-11)
Figure 2.5.34 — Electromagnet

Tab6nuuya 2.5.34 -- NepevyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 2534 —List of assembly units and parts

Kon-Bo Ha
nﬂg::lfu O6o3HavyeHune Kop OKI HanmeHoBaHMe c60pOYHLIX eanHUL, aeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 15. 3747* 45 7374 8237 OnekTpomarHuT Electromagnet 1 -
1 OM 1.1 02* 45 3921 6873 OnekTpomaruut Electromagnet 1 -
2 531-1705206 45 3612 2252 Bryrnka Bushing 1 -
3 045 053-46-2-3 253111 4263 Konbuo Ring 1 -
4 7548-1705076 45 3613 5091 dnaHeu anekTpomarHuTa Flange 1 --
5 221602 459412 1106 BuHT B.M6X10 Screw B.M6x10 4 -
* -- B3aMMo3aMeHsieMble AeTanu * -- interchangeable parts

2.5-45



7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

Ta6nwuya 2.5.35 -- NepeyeHb C6OPOYHLIX €4UHUL, U AeTanewn
Table 2.535-List of assembly units and parts

BELRASN

PucyHok 2.5.35 — MexaHuam npusofa ynpasrneHus ruapaBnmyeckum Topmosom (7548-3573010)
Figure 2.5.35 — Mechanism of drive of hydraulic brake control

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HanmeHoBaHMe c60pOYHLIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B

1 201456 45 9346 1522 BonTt M8x20 Bolt M8x20 2 --
2 252135 45 9816 6046 LWai6a 8T Washer 8T 2 -
3 252038 45 9811 0256 LWai6a 8 Washer 8 2 -
4 7548-3573012 45 3613 5153 Kopnyc mexaHusma npusoaa Body 1 -

ynpaBneHus r’apaBnuyeckim

TOPMO30M
5 7548-3573016 45 3613 5154 Barnyuwka Plug 1 -
6 029-035-36-2-6 25 3111 5405 Konbuo Ring 1 --
7 540-1712131 45 3613 1027 MpyxwnHa pukcaTopa Spring 1 --
8 531-1712612 45 3612 0255 Llanba Washer 1 --
9 7548-1712442 45 3613 5085 'vnb3a nunota Sleeve 1 --
10 7548-1712444 45 3613 5086 30Mn0THYK NunoTa Spool-valve 1 -
11 050-055-30-2-6 25 3111 5408 Konbuo Ring 1 -
12 7548-1705076 45 3613 5091 ®dnaHeu anekTpomarHuTa Flange 1 -
13 252133 45 9816 6044 Wai6a 5T Washer 4 -
14 220080 45 9432 1082 BuHT B.M5x16 Screw B.M5x16 4 --
15 531-1705207-20 45 3612 1561 Tonkatenb Pusher 1 --

2.5-46




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

lpodomxkeHue mabnuybi 2.5.35

Continuation of Table 2.5.35

Kon-Bo Ha
n';g::ﬁu OGo3HavyeHune Kop OKI HaumeHoBaHMe C60pPOUHbIX eanHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
- 531-1705048-11 45 3612 2251 AnekTpomarHuT B cbope Electromagnet 1 -
16 15.3747* 45 7374 8237 OnekTpomaruut Electromagnet 1 -
16 oM 1.1 02* 45 3921 6873 SnekTpomarHuT Electromagnet 1 -
17 221602 459412 1106 BuHT M6x10 Screw M6x10 4 -
18 045-053-46-2-3 253111 4263 KonbuLo Ring 1 -
19 531-1705206 45 3612 2252 Btynka Bushing 1 -

* -- B3aMMO3aMeHsieMble AeTanu

* -- interchangeable parts

2.5-47




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.36 — MexaHu3m ynpaBneHus ruapaBnuyeckum TopMo3om (7548-3573210)
Figure 2.5.36 — Control mechanism of hydraulic brake

Ta6nuuya 2.5.36 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTarnen
Table 2.5.36—List of assembly units and parts

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HanmeHoBaHMe c60pOYHLIX eanMHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B

1 7548-3573246 45 3613 5163 Cepano knanaHa Seat of valve 1 --
2 7548-3573248 45 3613 5164 Konbuo ctonopHoe Locking ring 1 -
3 7548-3573240-01 45 3613 7371 KnanaH Valve 1 -
4 7548-3573244 45 3613 5162 Tonkatenb Pusher 1 -
5 7548-3573241 45 3613 7372 lonoeka knanaxa Head of valve 1 -
6 7548-3573243 45 3613 7373 Onopa npyXwuHbl Support of spring 1 --
7 7548-1704172 45 3613 4935 MpyxvHa knanaHa 3agHero Spring 1 --

Hacoca
8 065-070-30-2-6 25 3111 5430 Konbuo Ring 3 -
9 7548-3573250 45 3613 7835 KpblLlka BepXHsAs Upper cover --
10 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 11 --
11 201499 45 9346 1561 Bont M10x30 Bolt M10x30 --
12 7548-3573220 45 3613 5156 Kopnyc mexaHusma ynpasne- Body of control mechanism --

HUS! TAPaBNUYECKUM TOPMO-

30M
13 7548-3573222 45 3613 5157 Kopnyc mexaHusma ynpasne- Body of control mechanism 1 -

HUS! TAPaBNNYECKUM TOPMO-

30M
14 030-035-30-2-6 253111 5432 Konbuo Ring 1 -

2.5-48




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomxeHue mabnuuybi 2.5.36

Continuation of Table 2.5.35

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HaumeHoBaHUe C60pPOYHbIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
15 344300 459981 1002 Mpobka M33x1.5 Plug M33x1.5 1 -
16 045-050-30-2-6 253111 5418 Konbuo Ring 1 --
17 7548-3573258-01 45 3611 2119 MydTa yrnosas Angle coupling 1 -
18 201511 45 9346 1571 Bont M10x70 Bolt M10x70 4 -
19 7548-3573234 45 3613 5159 30n0THKK Spool-valve 1 -
20 7548-3573232 45 3613 5158 vnb3a Sleeve 1 -
21 7548-3573253 45 3613 5166 KpblLLka HUXHSISA Lower cover 1 -

o

6
o
PucyHok 2.5.37 — KnanaH koppektupyrowmm (7548-1712380)
Figure 2.5.37 — Correction valve
Ta6nuuya 2.5.37 -- NepeyeHb COOPOYHbLIX €AUHUL, U AeTanen
Table 25.37 — List of assembly units and parts
Kon-Bo Ha
n';:::lfu OGo3HaveHne Koa OKM HanmeHoBaHue c60pOYHBIX eAnHNL, AeTanein uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 7548-1712382-01 45 3614 9475 Kopnyc knanaHa Body of valve 1 -
2 262541 459932 1301 Mpo6ka K1/8” Plug K1/8” 1 -
3 7548-1712394 45 3613 5076 MnactuHa Plate 2 -
4 252135 45 9816 6046 LWawnba 8T Washer 8T 2 -
5 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 2 -
6 016-020-25-2-6 253111 5435 Konbuo Ring 2 --
7 7548-1712393 45 3613 5075 Kpblwka manas Cover 1 -
8 7548-1712384 45 3613 5072 vnb3a knanaHa Sleeve 1 -
9 7548-1712386 45 3613 5073 30M0THYK knanaHa Spool valve 1 -
10 549B-3514050 45 3619 6139 MpyxuHa Spring 1 -
11 252002 459811 1203 LWanba A4 Washer A4 1 -
12 7548-1712392 45 3613 5074 Kpbliwka 6onbLuas Cover 1 -

2.5-49




EE MM BELRAN

ludpomexaHuyeckasi nepedaya
Hydromechanical gear

7540A-3902090 K4jC

2%
5
e
=

X
52
5
4t

%
o
&S

:
eteies
LS

PucyHok 2.5.38 — BnemeHT chunbTpyrowmin macnosabopHuka (7548-1704360-10)
Figure 2.5.38 — Filtering element of oil intake

Ta6nuuya 2.5.38 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.5.38—List of assembly units and parts

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHbIX eAnHUL, AeTanein usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1704378-10 45 3613 7787 Kapkac c ceTkoi Frame with grid 1 -
2 540-1704145 45 3613 0902 KonbLo ctonopHoe Locking ring 1 -
3 540-1704147-10 45 3613 0903 LLlan6a npomexyTouHas Intermediate washer 45 -
4 7555-1716110 45 3637 6477 PunbTpOINEMEHT Filtering element 46 -
5 540-1704139 45 3613 0897 Lan6a 3awuTHas Protective washer 1 -
6 7548-1704370-10 45 3613 7785 CTrepxeHb Stem 1 --
7 7548-1704374 45 3613 4963 Pyuka Handle 1 --

2.5-50




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.39 — dnemeHT chunbTpyroWmMn nonHonoTo4yHoro unbTpa (7548-1704450)
Figure 2.5.39 — Filtering element of full-flow filter

Ta6nuuya 2.5.39 -- NepeyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 25.39—List of assembly units and parts

Kon-Bo Ha
n';gMM:lfu O6o3HavyeHne Kop OKIN HanmeHoBaHMe c60pOYHLIX eanMHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 540-1704145 45 3613 0902 KonbLo cTonopHoe Locking ring 1 -
2 540-1704139 45 3613 0897 Lan6a 3awuTHas Protective washer 2 --
3 7548-1704370-10 45 3613 7785 CTepxeHb Stem 1 -
4 7548-1704374 45 3613 4963 Pyuka Handle 1 -
5 7555-1716110 45 3637 6477 PunbTpOINEMEHT Filtering element 46 -
6 540-1704147-10 45 3613 0903 LLlan6a npomexyTouHas Intermediate washer 45 -

2.5-51



7540A-3902090 K4jC

Hydromechanical gear

ludpomexaHuyeckasi nepedaya

PucyHok 2.5.40 — 3onoTHuKoBas kopobka (7548-1712210-10)
Figure 2.5.40 — Spool-valve box

Ta6nwuya 2.5.40 -- NepeyeHb COOPOYHLIX €4UHUL, U AeTanewn
Table 2.540-List of assembly units and parts

BELRASN

Kon-Bo Ha
nﬂg::v?w 0O603Ha4YeHne Kog OKN HaumeHoBaHMe c60POYHbIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

' 7540A 75408
1 7548-1712332 45 3613 5060 Kpbiwka Cover 7 --
2 029-035-36-2-6 25 3111 5405 Konbuo Ring 9 -
3 7548-1712322 45 3613 5057 Cepno aBapuiHoro knanaxa Plug K3/8” 1 --
4 17,462-60+100 46 9116 9461 LWapuk Ball 1 -
5 7548-1712324 45 3613 5058 MpyxvHa aBapuitHoro Spring 1 -
Knanaxa
6 252005 459811 1206 LWaii6a A8 Washer A8 8 -
7 7548-1712326 45 3613 5059 Kpblwka aBapMnHOro knanaHa Cover 1 --
8 7548-1712256-10 45 3613 7097 BTynka ynopras Bushing 1 -
9 7548-1712254 45 3613 5040 30M0THMK Spool-valve 1 -
10 7548-1712242 45 3613 5035 I'vnb3a perynsitopa gaenenus | Sleeve of torque-converter 1 --
rmgpoTpaHcdopmaTtopa pressure regulator
11 7548-1712244-10 45 3613 6758 30Mn0THYK perynsiTopa Spool 1 -
faBneHus
ruapoTpaHcchopmaTopa
12 7548-1712246 45 3613 5037 MpyxuHa perynsTtopa Spring 1 -
faBneHns
rnapoTpaHcdopmaTopa
13 7548-1712248 45 3613 5038 Onopa npyxuH Spring support 1 --
14 7548-1712258 45 3613 5041 Kpblwwka perynstopa Cover 1 --
faBneHns
rnapoTpaHcdopmaTopa

2.5-52




Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

lpodomxkeHue mabnuybi 2.5.40

Continuation of Table 2.5.40

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u O6Go3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

15 034-040-36-2-6 25 3111 5406 Konbuo Ring 1 -
16 020-025-30-2-6 25 3111 5404 Konbuo Ring 3 -
17 7548-1712336 45 3613 5063 BWHT perynupoBoyHbIv Adjusting screw 3 -
18 250512 45 9553 1057 [anka M10 Nut M10 3 -
19 342426 45 9957 4042 [anka M24-6H Nut M24-6H 3 -
20 7548-1712212-10 45 3613 6769 Kopnyc 3onoTHukoB Casing of spool-valves 1 -
21 262531 459932 1201 Mpo6ka K 1/8” Plug K 1/8” 2 -
22 341585 45 9957 2061 BuHT M12x21 Screw M12x21 1 -
23 540-2917144 45 3613 1418 Mpoknaaka ynnoTHUTENbHas Sealing gasket 1 -
24 7548-1712222-10 45 3613 6565 'vnb3a perynsTopa rnaBHoro Sleeve of main pressure 1 -

naBneHus regulator
25 7548-1712224 45 3613 5030 30M0THYK perynsiTopa Spool 1 -

rMaBHOTO AaBrieHNs
26 7548-1712228 45 3613 5032 TonkaTenb 30N0THMKA Pusher 1 -
27 7548-1712226-10 45 3613 6564 'vnb3a Tonkatens Sleeve of pusher 1 -
28 7548-1712230 45 3613 7157 Onopa NpyXwuH ¢ Lapukom Suuport, assy 1 -
29 12,7-60+100 46 9116 7961 LWapuk Ball 1 -
30 7548-1712234 45 3613 7158 Onopa npyxuH Support of springs 2 -
31 540-1701424 45 3613 4616 MpyxvHa HapyxHas Outer spring 1 -
32 540-1712159-10 45 3613 1036 MpyXvHa peayKLUMOHHOro Spring 1 -

Knanaxa
33 7548-1712238 45 3613 5034 Kpblwka perynatopa rnasHoro | Cover 1 -

faBneHns
34 7548-1712335-10 45 3613 6762 MnactuHa kopnyca 3agHss Rear plate of casing 1 -
35 201456 45 9346 1522 Bont M8x20 Bolt M8x20 14 -
36 252135 45 9816 6046 LWawnba 8T Washer 8T 14 -
37 7548-1712334 45 3613 5061 MnacTnHa kopnyca nepeaHss Front plate of casing 1 -
38 7,938-60 46 9116 5561 LWapuk Ball 1 -
39 7548-1712474 45 3613 5069 Cepnno obpaTHoro knanaHa Seat of emergency valve 1 -
40 262541 459932 1301 Mpo6ka K1/8” Plug K1/8” 5 -
41 262545 45 9932 1305 Mpo6bka K3/4” Plug K3/4” 1 -
42 7548-1712286-10 45 3613 6755 'vnb3a nnyHxepa Sleeve of plunger 1 -
43 7548-1712264-20 45 3613 7088 30M0THKK KnanaHa Spool 1 -

6roKMpoBKY

ruapoTpaHcchopmaTopa
44 7548-1712262-20 45 3613 7089 wnb3a knanaHa 6noKMpPoBKM Sleeve of lock-up valve 1 -
45 7548-1712272 45 3613 5046 MpyxuHa knanaHa Spring 1 -

6roKMpoBKY

ruapoTpaHcchopmaTopa
46 7548-1712274 45 3613 5047 Onopa Support 1 -
47 7548-1712268-10 45 3613 5739 Kpblwwka knanaHa 61okMpoBku Cover of torque converter 1 -

rmgpoTpaHcdopmaTtopa lock-up valve

2.5-53




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.41 — KapTep, nepBUYHbIA U NPOMEXYTOUHbIN Banbl cornacyrouwen nepegayu (7540-1731002)
Figure 2.5.41 — Casing, main and intermediate shafts of matching gear

Ta6nuuya 2.5.41 -- NepeyeHb COOPOYHLIX €AUHUL U AeTanewn
Table 2.541—List of assembly units and parts

Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201495 45 9346 1557 Bont M10x20 Bolt M10x20 18 --
2 252136 45 9816 6067 Wai6a 10 OT Washer 10 OT 40 -
3 7806-1709392 45 3729 2177 Kpblwka Cover 1 --
4 530-3406018 45 3611 0187 MNpoknagka Gasket 1 -
5 7548-1731015-10 45 3613 6985 KapTep cornacytoLue Casing of matching gear 1 -
nepegauv
6 201497 45 9346 1559 Bont M10x25 Bolt M10x25 18 -
7 7548-1731318 45 3613 5732 MnactvHa Plate 2 -
8 7548-1731021 45 3613 573001 [Npoknaaka KpbILWKWY kKapTepa Gasket 1 --
9 7548-1731020 45 3613 5729 Kpblwka kapTepa Cover of casing 1 --
10 341069 45 9957 3032 Wnunbka M12x41 Pin M12x41 7 --
11 201499 45 9346 1561 Bont M10x30 Bolt M10x30 18 --
12 7548-1731060-10 45 3613 5364 Kpbiwka Cover 2 --
13 7548-1731048 45 3613 536106 Mpoknaaka Gasket 6 --
14 548A-1731054-10 45 3614 4050 CrakaH Barrel 4 -
15 6-7312 A 46 2410 0917 MogwmnnHuk Bearing 3 -
16 7548-1731075 45 3613 5234 LLlecTepHsi npomexyTo4Has Intermediate pinion 1 -
17 343855 45 9951 7546 LLinoHka Key 1 -
18 7548-1731136-10 45 3613 6676 MnactuHa npwkuMHas Clamping plate 2 --

2.5-54




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomxkeHue mabnuuybi 2.5.41

Continuation of Table 2.5.41

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
19 342765-29 45 3611 0707 MnacTnHa cTonopHas Locking plate 14 -
20 7548-1731056 45 3613 5366 Mpoknaaka perynmpoBoyHas Adjusting gasket 6 -
21 548A-1731056 45 3614 1612 Mpoknaaka perynMpoBoYHas Adjusting gasket 9 -
22 548A-1731057 45 3614 1613 Mpoknaaka perynvpoBoYHas Adjusting gasket 6 -
23 548A-1731058 45 3614 1614 Mpoknaaka perynvpoBoYHas Adjusting gasket 4 -
24 548A-1731059 45 3614 1615 Mpoknaaka perynvpoBoYHas Adjusting gasket 3 -
25 7548-1731041 45 3613 534407 Kpbllwka nepBrMyHOro Bana Cover of main drive shaft 1 -
26 7548-1731043-01 45 3613 7208 Kpeblwka Cover 1 -
27 540-1731045 45 3613 1117 CanbHuk Gland 1 -
28 7548-1731049-10 45 3613 6983 CTakaH noAawunHuka Barrel of bearing 1 -
29 540A-1731036-10 45 3616 4183 KonbLo pacnopHoe Spacer ring 3 -
30 7612 A 46 2410 0015 MoawmnnHuk Bearing 1 --
31 7548-1731034 45 3613 523302 LLlecTepHs BegyLwias Driving pinion 1 -
32 7548-1731030-20 45 3613 670300 Ban nepBuyHbIf Driving shaft 1 -
33 7548-1731069-21 45 3613 7363 Ban npomexyTouHbIi Intermediate shaft 1 -
34 343522 45 9951 8141 Wrndt 8x16 Dowel 8x16 10 -
35 7548-1731050-01 45 3613 7194 dnaHeu Flange 1 -
36 342439 45 9957 4274 laiika M42-6H Nut M42-6H 1 -
37 258086 45 9871 1105 WnnuHT 6 Split-pin 6 1 -

2.5-55




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

14 15 16 17

BELRASN

PucyHok 2.5.42 — -Ban BTOopuYHbIN cornacyrouen nepegayum (7540-1731002)
Figure 2.5.42 — Driven shaft

Ta6nuuya 2.5.42 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.542—List of assembly units and parts

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanein usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1731060-10 45 3613 5364 Kpbiluka Cover 2 -
2 7548-1731048 45 3613 536106 MNpoknagka Gasket 6 -
3 548A-1731054-10 45 3614 4050 CrakaH Barrel 4 -
4 7540-1731100-30 45 3616 395501 Ban BTOpUYHbIN Driven shaft 1 --
5 342439 45 9957 4274 [anka M42-6H Nut M42-6H 1 --
6 6-7312 A 46 2410 0917 MoawmnnHuk Bearing 1 -
7 7548-1731037 45 3613 5288 KonbLo pacnopHoe Spacer ring 1 --
8 7548-1731034 45 3613 5233 LLlecTepHs Pinion 1 --
9 7612 A 46 2410 0015 MogwmnnHuk Bearing 1 -
10 7548-1731118-10 45 3613 6678 CTakaH noawunHuka Barrel of bearing 1 --
11 7548-1731102-20 45 3613 6706 Ban BTOpUYHbIN Driven shaft 1 --
12 201499 45 9346 1561 Bont M10x30 Bolt M10x30 18 -
13 252136 45 9816 6067 LWan6a10 OT Washer 10 OT 40 --
14 7548-1731056 45 3613 5366 Mpoknapaka perynvpoBoYHas Gasket 6 --
15 548A-1731056 45 3614 1612 Mpoknaaka perynvpoBoYHas Gasket 9 --
16 548A-1731057 45 3614 1613 Mpoknaaka perynvpoBoYHas Gasket 6 --
17 548A-1731058 45 3614 1614 Mpoknaaka perynMpoBoYHas Gasket 4 --
18 548A-1731059 45 3614 1615 Mpoknaaka perynMpoBoYHas Gasket 3 --
19 343522 459951 8141 LWTndpT 8x16 Dowel 10 -
20 258086 459871 1105 LWnnuHT 6,3x63 Split-pin 6 1 -
21 342765-29 45 3611 0707 MnacTnHa cTonopHas Locking plate 14 -
22 201495 45 9346 1557 Bont M10x20 Bolt M10x20 18 --

2.5-56




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

)

PucyHok 2.5.43 — N'mapaBnuyeckumn Topmo3s (7548-1701002-11)
Figure 2.5.43 — Hidraulic brake

Tab6nuuya 2.5.43 -- NlepevyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 2543 —List of assembly units and parts

Kon-Bo Ha
nﬂg::lfu O6o3HavyeHune Kop OKIN HanmeHoBaHMe c60pOYHLIX eanHUL, aeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-3572018 45 3613 5136 Mpoknapaka kopnyca Gasket 1 -
- 7548-3572010 45 3613 5130 Kopnyc ruapasnuyeckoro Body 1 -
TOpMO3a
2 7548-3572012 45 3613 5131 Kopnyc ruapaBnuyeckoro Housing 1 -
TOopMO3a
341011 45 9957 3009 Wnunbka M12x85 Pin M12x85 4 -
341072 45 9957 3036 Wnunbka M12x55 Pin M12x55 16 -
7548-3572026 45 3613 5134 BTtynka kopnyca Bushing 1 -
rMapaBriMyeckoro
6 9,525-60 46 9116 6661 LWapuk Ball 1 -
7 7548-3572028 45 3613 5135 MnacTnHa cTonopHas Locking plate 1 -
8 201454 45 9346 1520 Bont M8x16 Bolt M8x16 2 -
9 7548-3572158 45 3613 5143 Mpoknaaka KpbILWKn Gasket 1 -
10 7548-3572152-01 45 3613 8873 KpblLka ruapaBnnyeckoro Cover 1 -
TopMoO3a
11 252007 459811 1208 Waiba A12 Washer A12 23 -
12 252137 45 9816 6068 LWawnba 12 OT Washer 12 OT 88 -
13 250514 45 9553 1059 [anka M12-6H Nut M12-6H 37 -
14 340268 45 9957 1055 Bont M12x24 Bolt M12x24 12 -
15 7548-3572128-01 45 3613 9563 MnactuHa cTonopHas Locking plate 6 -
16 7548-3572114-10 45 3613 7231 CTtynuua KpbinbyYaTkn Hub of the hydraulic brake 1 -
rMapaBnMyeckoro TopMo3a impeller

2.5-57




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear

7540A-3902090 K4jC

lpodomkeHue mabnuubi 2.5.43
Continuation of Table 2.5.43

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

17 7523-3572120 45 3637 1395 KonbLo ynnoTHUTENbHOE Ring 1 -

18 540-3572126 45 3613 1920 Pacnopka Spacer 10 -

-- 7548-3572110-01 45 3613 7235 Kpbinbuatka rugpasnuyeckoro | Hydraulic brake impeller 1 --
TOopMO3a

19 7548-3572112 45 3613 5139 Kpbinbyatka rugpaenuueckoro | Hydraulic brake impeller 1 -
TOpMO3a

20 340022 459957 1011 Bont M12x45 Bolt M12x45 26 -

21 342763 45 9957 6029 LWanba ctonopHas Locking washer 10 --

22 340332 459957 1097 Bont M12x140 Bolt Bont M12x140 7 -

B

PucyHok 2.5.44 — YcTtaHOBKa Tpy6onpoBoAoB u wnaHroB (7540A-1700015)
Figure 2.5.44 — Mounting of pipelines and hoses

Ta6nwuuya 2.5.44 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2.5.44 —List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOUHbIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7547-1719350 45 3611 5425 Pykas Hose 3 -
2 344298 459981 1678 Wryuep Connection pipe 2 --
3 045-050-30-2-3 25 3111 4117 Konbuo Ring 2 --
4 7540A-1719050 45 3616 7966 Tpy6onpoBoa noasoasLLmMi Supply pipeline 1 --
5 7540-1719020-10 45 3616 8603 Tpy6onpoBoa OTBOAALLMIA Outlet pipeline 1 --
6 75402-1719196 45 3616 3167 Ckoba Cramp 2 -
7 201509 45 9346 1569 Bont M10x60 Bolt M10x60 3 -
8 252136 45 9816 6067 LWan6a 10 OT Washer 10 OT 3 -
9 548[1-1719198 45 3614 3073 Ckoba Cramp 1 -
10 7547-1719360 45 3611 5427 PykaB Hose 1 --
11 7548-1719080 45 3613 5728 Tpyba Pipe 1 --

2.5-58



ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

G

7

7540A-3902090 KJC

PucyHok 2.5.45 — YcTaHoBKa ruppomexaHuyeckon nepegaym (3+1)camocBana 6enA3-7540B (75406-1700003)
Figure 2.5.45 — Mounting of hydromechanical gear (3+1) on dump truck BELAZ-7540B

Ta6nuuya 2.5.45 -- NepeyeHb COOPOYHBLIX €AUHUL, U AeTanen
Table 25.45—List of assembly units and parts

Kon-Bo Ha
nggx:lfu O6Go3HavyeHune Kop OKI HaumeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 340407 45 9957 1274 Bont M14x120 Bolt M14x120 8
2 7548-1001428 45 3613 5439 Mpoknaaka perynvpoBoYHas Adjusting gasket 28
3 7548-1001420 45 3613 5436 AMOPTU3ATOP HWKHWI Lower shock absorber 8
4 343532 45 9957 8005 LWtndTt 18x40 Dowel 18x40 8
5 252046 459811 1259 LWanba 14 Washer 14 8
6 252016 459811 1209 Waiba Al4 Washer A14 24
7 374625 45 9958 4104 laiika M14 Nut M14 8
8 258040 459871 1051 WnnuHT 3,2x25 Split-pin 3,2x25 8
9 75406-1700004 45 3616 5385 Mepepaya Hydromechanical gear 1
ruapomexaHudeckas

2.5-59




EE MM BELRAN

ludpomexaHuyeckasi nepedaya
Hydromechanical gear

7540A-3902090 K4jC

7

//////‘/////////

PucyHok 2.5.46 — KapTtepbl (75405-1701002)
Figure 2.5.46 — Casings

Ta6nuuya 2.5.46 -- NepeyeHb COOPOYHLIX €4UHUL, U AeTanewn
Table 2.5.46 —List of assembly units and parts

Kon-Bo Ha
n';:r:lfu O6o3HayeHue Koa OKN HaumeHoBaHMe c60POUHBLIX eanHUL, AeTanen uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 540A-3519190-01 45 3616 5223 CanyH B cbope Breather - 1
2 540A-3519202-10 45 3616 5225 Kpblwwka canyHa Cover of breather - 1
3 [165-1002294 47 5341 5717 3nemeHT hunbTpyoLWuiA Filtering element - 1
4 540A-3519192 45 3616 3421 Kopnyc canyHa Body of breather - 1
5 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 8
6 252136 459816 6067 Wait6a 10 OT Washer 10 OT - 8
7 540-1709031 45 3613 0951 Kpblwka nroka Cover of torque-converter - 1
rmgpoTpaHcdopmaTtopa hatch
8 540-1709032 45 3613 0952 [Npoknagka KpbILLKW ftoka Gasket - 1
rnapoTpaHcdopmatopa
9 540-1701586 45 3613 0825 YkasaTenb ypoBHS Macna Oil level indicator - 1
10 020-025-30-2-6 25 3111 5404 Konbuo Ring - 2
11 540-1715030 45 3613 1100 KpoHLwTenH kopobku Bracket - 4
BHYTPEHHWIA
12 540-1715032 45 3613 1101 Mpoknaaka Gasket - 12

2.5-60




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

lpodomxkeHue mabnuuybi 2.5.46

Continuation of Table 2.5.46

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

13 202119 45 9346 1688 Bont Bolt - 16
14 252139 45 9816 6070 Wait6a 16 OT Washer 16 OT - 16
15 262522 459939 1107 Mpo6bka K1/4” Plug K1/4” - 1
16 540-1712372-11 45 3611 3727 Tpy6ka cmasku kKopobku Pipe of box lubrication - 1
17 314612 45 9981 3364 Hunnenb Nipple - 1
18 344810 45 9922 1406 [anka HaknaHas M16-6H Captive nut M16-6H -- 2
19 314802 45 9981 3468 MydTa Coupling - 2
20 344529 459981 6474 YronbHuK Knee-piece - 1
21 262532 45 9932 1202 Mpobka K 1/4” Plug K 1/4” - 9
22 262533 45 9932 1203 Mpobka K 3/8” Plug K 3/8” - 9
23 343555 45 9957 8011 Wrundt 12x30 Dowel 12x30 - 5
24 341145 45 9957 3046 Wnunbka M14x38 Pin M14x38 - 29
25 252138 45 9816 6069 LWainba 14 OT Washer 14 OT - 16
26 250558 45 9553 1061 [anka M14-6H Nut M14-6H - 16
27 038-044-36-2-6 253111 6629 Konbuo Ring - 1
28 262535 45 9932 1205 Mpo6ka K3/4” Plug K3/4” - 1
29 548A-1709020-10 45 3614 4408 KapTep Casing of torque-converter - 1

ruapoTpaHccopmartopa B

cbope
30 548A-1709021-10 45 3614 4405 KapTep Casing of torque-converter - 1

ruapoTpaHchopmaTopa
31 540-1701026 45 3613 0737 Mpoknapaka kapTepa kopobku Gasket - 1
32 540-1701012-30 45 3613 0735 KapTep kopobku Casing of gearbox - 1
33 201493 45 9346 1555 Bont M10x16 Bolt M10x16 - 2
34 540-1701550 45 3613 0819 BpbI3roBuK LIEeCTepHU NepBoi Splash guard of the first - 1

nepegavv step pinion
35 540-1701304-10 45 3613 6829 BTtynka pacnopHas Spacing bushing -
36 540-1701288-10 45 3613 6828 LLlecTepHs napasutHas B Stray pinion - 1

cbope
37 12308 JIM 46 2140 0034 MoawmnnHuk Bearing - 2
38 540-1701290-10 45 3613 6827 LLlecTepHsa napasutHas Stray pinion - 1
39 6411-2907459 45 3631 0422 KonbLo onopHoe Support ring - 1
40 540-1701376 45 3613 6831 KonbLo pacnopHoe Spacer ring - 1
41 540-1701300-30 45 3613 0793 Ocb napasvTHON LecTepHU Axle of stray pinion - 1
42 045-050-30-2-6 253111 5418 Konbuo Ring - 1

2.5-61




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.47 — Kopo6ka nepegay. Ban nepBu4HbIi (75405-1701002)
Figure 2.5.47 — Gearbox Main shaft

Ta6nwuuya 2.5.47 -- NepevyeHb COOPOUHLIX €AUHUL, U AeTanen
Table 25.47 —List of assembly units and parts

9 3 2!

10 11 12

Kon-Bo Ha
n';:r:lf" 0603HavyeHne Kon OKN HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 548A-1701028-11 45 3614 4569 Ban nepBuyHbIl B cbope Main shaft - 1
2 530-1503163 45 3611 0045 KonbLo ctonopHoe Locking ring - 2
3 540-1701040 45 3613 0743 3arnywka Plug - 2
4 548A-1701042-10 45 3614 4182 LLiTok 3arnyLuku Rod of plug - 1
5 7523-1701035 45 3637 1392 KonbLo ynnoTHUTENbHOE Sealing ring - 8
6 548A-1701030-20 45 3614 4574 Ban nepBuyHbIv Main shaft - 1
7 020-025-30-2-3 253111 4101 Konbuo Ring - 6
8 540-1701050 45 3613 0745 Pacnpegenutens nepBu4HoOro Distributor of main shaft - 1
Bana
9 540-1701062-0 45 3613 3524 LLiTok 3arnyLuku Rod of plug - 1
10 342579 45 9957 6024 LWanba Washer - 1
11 375110 45 9958 4362 [aiika Nut - 1
12 258088 459871 1107 WnnuHT 6,3x80 Split-pin 6,3x80 - 1
13 75551-1701208 45 3637 7034 KonbLo pacnopHoe Spacer ring - 1
14 50416 46 1274 5495 MoawmnnHuk Bearing -- 1
15 540-1701066 45 3613 0751 KonbLo ycTaHOBOYHOE Mounting ring - 1
NOALIMMHUKA
16 540-1701208-10 45 3613 6840 KonbLo pacnopHoe Spacer ring - 4
17 540-1701204 45 3613 0775 KonbLo ctonopHoe Locking ring - 4
18 6-11611 46 4914 4371 MoawmnnHuk Bearing -- 4
19 540-1701211 45 3613 0778 Btynka Bushing - 1

2.5-62




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

lpodonmxkeHue mabnuuybi 2.5.47
Continuation of Table 2.5.47

Kon-Bo Ha
n';g::fu OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
20 540-1701201 45 3613 4677 LLlecTepHsi nepBov nepeaayn Driving pinion of first step - 1
BeayLas B cbope
21 540-1701202 45 3613 0774 LLlecTepHs1 nepBoW Nnepegayn Driving pinion of first step - 1
BeayLwas
22 540-1701370 45 3613 0815 Crynuua Hub - 2
23 75485-1701213 45 3613 8012 BTynka nogBoga cmasku Bushing of lubricant supply - 1
24 75485-1701310 45 3613 8009 DprKUMOH NepBON Nepeaayn Friction clutch of first step - 1
25 540-1701210 45 3613 0777 Btynka Bushing - 1
26 75485-1701216 45 3613 8013 BTtynka nogsogda cMasku Bushing of lubricant supply - 1
27 540-1701230 45 3613 4678 LLlecTepHsi BTOpoO nepegayn Driving pinion of second - 1
BeayLas B cbope step
28 540-1701232 45 3613 0784 LLlecTepHs1 BTOpoOW nepeaayn Driving pinion of second - 1
BeayLwas step
29 7548-1711500 45 3613 6432 DpurKUMOH BTOpOW nepeaayv Friction clutch of second - 1
step
30 540-1701282 45 3613 0787 LLlecTepHsi 3agHero xoaa Drivjng pinion of reverse - 1
BeayLas motion
31 12316 KM 46 2214 1632 MoawmnnHuk Bearing -- 1
32 540-3572126 45 3613 1920 Pacnopka Spacer - 9

17 18 19 20 21 22 23

PucyHok 2.5.48 — Kopo6ka nepepay. Ban BTopuuHbIin (75405-1701002)
Figure 2.5.48 — Gearbox. Driven shaft

8 9 10 11 12 13

27 28

2.5-63

200,
19 29 23 19 20 30

323334 23 19 35




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 KLC
Ta6nuuya 2.5.48 -- [lepevdeHb c60pOYHbIX eOUHUY U Aemanel
Table 25.48 - List of assembly units and parts
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 2
2 342765 45 3611 0707 MnacTuHa cTonopHas Locking plate - 2
3 540-1701130 45 3613 0766 Mnaxka cTonopHas Locking strap - 1
4 540-1701124-01 45 3613 7233 Pacnpegenutens BTOpUYHOro Distributor of the secondary - 1
Bana B cbope shaft
5 262532 459932 1202 Mpobka K1/4" Plug K1/4" - 2
6 540-1701126-10 45 3613 7239 Pacnpegenutens BTOPUYHOrO Distributor of the secondary - 1
Bana shaft
7 7523-1701108 45 3637 1393 Konbuo Ring - 7
8 540-1701102-80 45 3613 6715 Ban BTOpUYHbIN Driven shaft - 1
9 050-055-30-2-6 25 3111 5408 Konbuo Ring - 1
10 540-1701076-40 45 3613 4750 LWanba Washer - 1
11 096-102-36-2-6 25 3111 5420 Konbuo Ring - 1
12 375110 45 9958 4362 [anka M56-6H Nut M56-6H - 1
13 258088 459871 1107 LUnnuHT 6,3x80 Split-pin 6,3x80 -- 1
14 540-1709062 45 3613 0964 MnactuHa cTonopHas Locking plate - 1
6onbluas
15 540-1701145 45 3613 0767 Ckoba KpenneHus Hapy>XHOW Cramp fastening bearing - 1
060MbI NoALIWNHUKA upper race
16 201540 45 9346 1598 Bont M12x30 Bolt M12x30 - 2
17 75485-1701310 45 3613 8009 DpurKUMOH NepBoK Nepenayn Friction clutch of first step - 1
18 75485-1701213 45 3613 8012 BTtynka nogsoaa cMasku Bushing of lubricant supply - 1
19 6-11611 46 1223 0517 MoawmnnHuk Bearing - 5
20 540-1701208-10 45 3613 6840 KonbLo pacnopHoe Spacer ring - 4
21 12316 KM 46 2214 1632 MoawmnnHuk Bearing -- 1
22 540-1701287 45 3613 0789 Btynka Bushing - 1
23 540-1701204 45 3613 0775 KonbLo ctonopHoe Locking ring - 4
24 540-1701284 45 3613 4679 LLlecTepHsi 3agHero xoaa Driven pinion of reverse mo- - 1
Begomasi B cbope tion
25 540-1701370 45 3613 0815 Crynuua Hub - 2
26 540-1701286 45 3613 0788 LLlecTepHsi 3agHero xoaa Driven pinion of reverse mo- - 1
Beagomast tion
27 75485-1701450 45 3613 8010 DprKUMOH NepBON Nepeaayn Friction clutch of first step - 1
28 75485-1701216 45 3613 8013 BTynka nogBoga cmasku Bushing of lubricant supply - 1
29 540-1701210 45 3613 0777 Btynka Bushing - 1
30 540-1701230 45 3613 4678 LLlecTepHsi BTOpoO nepefayn Driving pinion of second - 1
BeayLas B cbope step
31 540-1701232 45 3613 0784 LLlecTepHs1 BTOpOW nepeaayn Driving pinion of second - 1
BeayLias step
32 50416 46 1274 5495 MogwmnnHuk Bearing -- 1
33 540-1701066 45 3613 0751 KonbLio ycTaHoBOYHOE Mounting ring of bearing - 1
NOALIMMHUKA
34 540-3802033-20 45 3613 4578 LlecTepHs Beaywas Speedometer driving pinion - 1
cnugomeTtpa
35 540M-1701172 45 3616 1368 dnaHeu KpenneHus kapgaHa Flange of cardan fastening - 1

2.5-64




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.49 — ®pukumoH nepsom ( TpeTben ) nepepaum (7548-1701310, 75485-1701450)
Figure 2.5.49 — Friction clutch of first (third) step

Ta6nuuya 2.5.49 -- NepeyeHb COOPOYHbLIX €AUHUL, U AeTanen
Table 25.49 —List of assembly units and parts

Kon-Bo Ha
n';g:::u OGo3HavyeHue Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 7548-1711462 45 3613 7143 KonbLo onopHoe Support ring - 3
2 7548-1711492 45 3613 6371 [INCK ynopHsbIii Thrust disk - 3
3 7548-1711482 45 3613 6370 [Owvck BegyLumn Driving disk -- 18
4 7548-1711484* 45 3613 6969 [uck Begomblii Driven disk -- 21
4 7548-1711484-01* 45 3613 7876 [uck Begomblit Driven disk -- 21
5 7548-1711454 45 3613 5014 KonbLo onopHoe Support ring - 3
6 7548-1711452 45 3613 5013 Onopa npyxuH Support of springs - 3
7 540-1701332 45 3613 0802 MpyXunHa NOpLUHSA OTXXUMHAs Spring of piston - 18
8 7548-1711420 45 3613 5725 MopweHb pukumnoHa B c6ope | Piston of friction clutch - 3
9 7548-1711474-01 45 3611 2303 KonbLo ynnoTHuTensHoe Sealing ring - 3
10 7548-1711472-01 45 3611 2302 KonbLo ynnoTHUTENbHOE Sealing ring - 3
11 540-1701326-01 45 3611 2673 KonbLo ynnoTHUTENbHOE Sealing ring - 3
12 75485-1701220** 45 3613 8005 LLlecTepHs1 nepBoW Nnepegayn Pinion of first step - 1
12 75485-1701250%** 45 3613 8007 LLlecTepHs1 BTOpoOW nepegayn Pinion of second step - 2

* -- B3auMO3aMeHsieMble geTanm

** .- nnsa opukumoHa 75485-1701450
*** . Ana ppukumnoHa 75485-1701310

* -- interchangeable parts
** __ for friction clutch 75485-1701450
**x _ for friction clutch 75485-1701310

2.5-65




EE MM BELRAN

ludpomexaHuyeckasi nepedaya
Hydromechanical gear

7540A-3902090 K4jC

PucyHok 2.5.50 — LLlecTepHs nepBoi (BTopon) nepepaumn (75485-1701220, 75485-1701250)
Figure 2.5.50 — Pinion of first (second) step

Ta6nwuuya 2.5.50 -- NepevyeHb C6O0POYHLIX €4UHUL U AeTanewn
Table 2.550-List of assembly units and parts

Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHbIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1711416-10 45 3613 5000 BeHew 6apabaHa dpukumoHa Rim of friction clutch drum - 3
2 7548-1711419 45 3613 5384 KonbLo onopHoe Support ring - 3
3 75485-1701313 45 3613 8011 Crynuua cpurkumoHa Hub of friction clutch - 3
4 7548-1711414 45 3613 5386 KonbLo onopHoe Support ring - 3
5 75485-1701222 45 3613 8006 LLlecTepHsi nepBoii Nnepegayn Driven pinion of first step - 1
Befomasi
5 75485-1701252 45 3613 8008 LLlecTepHs1 BTOpoOW nepegayn Driven pinion of second step - 2
Beagomast
6 342763 45 9957 6029 LLan6a ctonopHas Locking washer - 18
7 75485-1701343-10 | 45 3613 8986 Mpwxunm pe3bboBow Thread hold-down - 18

2.5-66




= E A BELMAXR

ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.51 — ®pukumoH BTOpOoM nepenayun (7548-1711500)

Figure 2.5.51 — Friction clutch of second step

Tab6nuuya 2.5.51 -- NepeyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2551 —List of assembly units and parts

Kon-Bo Ha
nﬂg::lfu O6o3HaueHune Koa OKN HaumeHoBaHMe c60pOYHbLIX eAMHUL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-1711462 45 3613 7143 KonbLo onopHoe Support ring - 1
2 7548-1711492 45 3613 6371 [INCK ynopHsbIii Thrust disk - 1
3 7548-1711482 45 3613 6370 [vck Begywmn Driving disk - 6
4 7548-1711484 45 3613 6969 Ouck Begomblit Driven disk - 7
5 7548-1711454 45 3613 5014 KonbLo onopHoe Support ring - 1
6 7548-1711452 45 3613 5013 Onopa npyxuH Support of springs - 1
7 540-1701332 45 3613 0802 MpyXrHa NOpLUHSA OTXXUMHas Spring of piston - 6
8 7548-1711420 45 3613 5725 MopuieHb B cbope Piston - 1
9 7548-1711474-01 45 3611 2303 KonbLo ynnoTHUTENbHOE Sealing ring - 1
10 7548-1711472-01 45 3611 2302 KonbLo ynnoTHuTensHoe Sealing ring - 1
11 540-1701326-01 45 3611 2673 KonbLo ynnoTHuTensHoe Sealing ring - 1
12 7548-1711510 45 3613 5735 BapabaH ¢pukLMoHa BTOpoOi Drum of second step friction - 1
nepepaun B cbope clutch

2.5-67




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

PucyHok 2.5.52 — NopuweHb ¢ppukumoHa (7548-1711420)
Figure 2.5.52 — Piston of friction clutch

Ta6nuuya 2.5.52 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2552 -List of assembly units and parts

BELRASN

Kon-Bo Ha
nﬂg::vil)w 0603HavyeHne Kon OKN HaumeHoBaHMe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201418 45 9346 1504 Bont M6x16 Bolt M6x16 - 2
2 252134 45 9816 6045 LWanba 6T Washer 6T - 2
3 7548-1711422 45 3613 5003 MopLueHb Piston - 1
4 7548-1711441-01 45 3611 2305 KonbLo ynnoTHUTENbHOE Sealing ring - 1
5 7548-1711426 45 3613 5006 MpyXrHa HaXX1MHOro Aucka Spring of pressure disk - 6
6 7548-1711428 45 3613 5007 KonbLo onopHoe Support ring - 1
7 377608 45 9958 8133 LWtndTt 12x40 Dowel 12x40 - 2
8 7548-1711424 45 3613 5726 [nck HaxumHow B c6ope Pressure disk - 1
9 7548-1711425 45 3613 6372 Luck HaxxnmHowm Pressure disk - 1
10 377625 45 9958 8140 Wrndpt Dowel - 2
11 7548-1711438 45 3613 5010 KpblLlka knanaHa BKIOYeHUs! Cover of the friction clutch - 1
dpUKLMOHa engaging valve
12 7548-1711432 45 3613 5008 Mnb3a knanaHa BKIOYeHNs Sleeve of the friction clutch - 1
dpuKLMOHa engaging valve
13 7548-1711436 45 3613 5009 MpyxuHa knanaHa BkntoveHust | Spring of the friction clutch -- 1
dpUKLMOHa engaging valve
14 7548-1711434 45 3613 5727 30M0THKK knanaHa Spool-valve of friction clutch - 1
BKIIOYEHUS1 PPUKLIMOHA
15 7548-1711439 45 3613 5011 Kpbiwuka Cover - 1

2.5-68




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

PucyHok 2.5.53 — BapabaH chpukunoHa BTopoM nepepaum (7548-1711510)
Figure 2.5.53 — Drum of second step friction clutch

Ta6nuuya 2.5.53 -- NepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2553 —List of assembly units and parts

Kon-Bo Ha
n';gMM:lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
7548-1711416-10 45 3613 5000 BeHew 6apabaHa dpukumoHa Rim of friction clutch drum - 1
2 7548-1711419 45 3613 5384 KonbLo onopHoe Support ring - 1
7548-1711512 45 3613 6480 BapabaH hpukumoHa BTopon Drum of second step friction - 1
nepegauu clutch
4 7548-1711414 45 3613 5386 KonbLio onopHoe Support ring - 1

2.5-69



7540A-3902090 K4jC

Hydromechanical gear

ludpomexaHuyeckasi nepedaya

19 24

48 16 17 21
T

23

BELRASN

PucyHok 2.5.54 — M'mapoTtpaHcdopmaTtop (75405-1700006)

Ta6nuuya 2.5.54 -- NepevyeHb COOPOUHLIX €AMHUL, U AeTanen
Table 2554 —List of assembly units and parts

Figure 2.5.54 — Torque-converter

Kon-Bo Ha
nﬂg::vil,w 0603HavyeHne Ko OKN HaumeHoBaHMe C60POYHBIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 548A-1709130-10 45 3614 4434 dnaHew NpyvBOAa HAaCOCHOTO Flange of pump wheel drive 1
Koneca
2 105-115-58-2-6 25 3111 5424 Konbuo Ring 1
3 540-2405029 45 3613 1291 KonbLo ctonopHoe Locking ring 1
548A-1709120-20 45 3614 4435 Koxyx rugpoTtpaHcdopmatopa | Housing of torque-converter 1
B cbope
5 7548-1709168 45 3613 5208 MnactuHa cTonopHas Locking plate 9
6 340268 45 9957 1055 Bont M12x24 Bolt M12x24 24
7 548A-1709074- 45 3614 3994 Koxyx rugpoTtpaHccopmaTopa | Housing of torque-converter 1
10**
8 540-1709078-50 45 3613 7010 dnanxey Flange 1
9 548A-1709080 45 3614 1755 Koneco Typ6uHbl B cbope Wheel of impeller 1
10 540-1709135 45 3613 0991 LWanba Washer 12
11 548A-1709087-01 45 3614 2419 Crynuua koneca Typ6uHbl Hub of impeller wheel 1

2.5-70




lpodomkeHue mabnuuybl 2.5.54

Continuation of Table 2.5.54

Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HaueHune Kopn OKI HanmeHoBaHMe c60pOYHbIX €AMHUL, AeTanen n3penve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
12 548A-1709082 45 3614 2418 Koneco Typ6uHbI Wheel of impeller - 1
13 6-46115 11 46 1523 1605 MogwmnnHuk Bearing - 1
14 548A-1709139 45 3614 2413 Crtynuua ynopHasi peaktopa Thrust hub of reactor - 1
15 548A-1709110 45 3614 2404 Koneco nepBoro peakrtopa B Wheel of first reactor - 1
cbope
16 340014 45 9957 1003 Bont M6x40 Bolt M6x40 - 24
17 548A-1709136 45 3614 2410 MnacTnHa ctonopHas Locking plate - 12
18 548A-1709129 45 3614 2401 KonbLo ynopHoe nesoe Left thrust ring -
19 548A-1709117 45 3614 2406 O6ovima MydTbl cBOGOAHOTO Yoke of coupling - 2
xoaa
20 548A-1709113 45 3614 2405 Koneco nepBoro peakropa Wheel of first reactor - 1
21 548A-1709128 45 3614 2403 KonbLo ynopHoe npasoe Right thrust ring - 2
22 548A-1709178 45 3614 2402 Lan6a nnasatoLias Floating washer -- 2
23 7540-1709210 45 3616 2154 Koneco BTOporo peaktopa B Wheel of second reactor - 1
cbope
24 7540-1709213 45 3616 2171 Koneco BTOporo peaktopa Wheel of second reactor - 1
25 548A-1709132 45 3614 1763 [aika cTynuubl peaktopa Nut of reactor hub - 1
26 548A-1709118 45 3614 2420 Crynuua mydTbl cBO60AHOTO Hub of coupling - 1
xoaa
27 548A-1709230 45 3614 4395 KonbLo pacnopHoe Spacer ring - 1
28 548A-1709034-10 45 3614 3993 Koneco Hacoca Wheel of torque-converter - 1
ruapoTpaHccopmartopa B pump
cbope
29 548A-1709058 45 3614 2431 Kpbiwka nogwmnHmka Bearing cover -- 1
30 1176724 N 46 1574 6619 MogwmnnHuk Bearing -- 1
31 7548-1709032* 45 3613 5194 Koneco Hacoca Wheel of pump - 1
32 7548-1709038 45 3613 5196 MnacTnHa cTonopHas Locking plate - 8
33 200317 45 9326 1062 Bont M10x45 Bolt M10x45 - 16
34 548A-1709059 45 3614 2432 Crynuua Koneca Hacoca Hub of the pump impeller - 1
35 340247 45 9327 1075 Bont M10x110 Bolt M10x110 - 36
36 250512 45 9553 1057 laiika M10-6H Nut M10-6H - 36
37 548A-1709096 45 3614 1760 MnactuHa cTonopHas Locking plate - 18
38 344945 253111 5472 KonbLo 483-477-6 Ring 483-477-6 - 1
39 201596 45 9346 6648 Bont M14x65 Bolt M14x65 - 7
40 540-1709054 45 3613 0959 LLlan6a ctonopHas Locking washer - 7
41 548A-1709050-11 45 3614 4570 Crynuua Hub of torque-converter - 1
ruapoTpaHcdopmartopa B
cbope
42 262532 45 9932 1202 MpoGka K1/4" Plug K1/4" - 11
43 548A-1709093 45 3614 2426 3arnywka Plug - 11
44 548A-1709052-20 45 3614 4573 Crynuua Hub of torque-converter - 1
ruapoTpaHcdhopmaTopa
45 260305 45 9821 1006 3arnyweka chepudeckas D16 Cork D16 - 2
46 7523-1709040 45 3637 1394 KonbLo ynnoTHuTENbHOE Sealing ring - 1
47 540-1709053 45 3613 0958 Mpoknagka cTynuubl Gasket -- 1
ruapoTpaHcchopmaTopa
48 12,5x226 IV 46 9217 1380 Ponuk Roller - 24
49 548A-1709126 45 3614 2407 Tonkatenb Pusher - 24
50 548A-1709125 45 3614 2408 MpyxvHa mydTbl cBOGOAHOTO Spring of coupling - 24
xoaa
51 548A-1709127 45 3614 2409 CTepXeHb NPYXWHbI Stem of spring - 24

*-- AeTanu nocTaBfsaOTCHA KOMMMEKTHO

*-- parts supplied packed

2.5-71




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.55 — YcTaHOBKa MacnonpveMHUKa, Hacoca rmapoTpaHCMUCCUN,
30110THUKOBOW KOPOGKU, kopnyca NUnoToB U nogaoHa (75406-1700004)

Figure 2.5.55 — Mounting of oilintake, hydraulic transmission pump,

spool-valve box, body of pilots and oil pan

Ta6nuuya 2.5.55 -- NepevyeHb COOPOUHLIX eAMHUL, U AeTanen
Table 25.55-List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201540 45 9346 1598 Bont M12x30 Bolt M12x30 - 9
2 252137 45 9816 6068 LWawnba 120T Washer - 37
3 548A-1712600-01 45 3614 4440 Kopnyc nunotos Body of pilots - 1
4 531-1712616-10 45 3612 1321 Mpoknapaka kopnyca Gasket of body - 1
5 034-040-36-2-6 25 3111 5406 Konbuo Ring - 4
6 206590 45 9336 1603 Bont 3M12x80 Bolt 3M12x80 - 14
7 258255 45 9871 0340 LnnuHT-npoBonoka 1,2x225 Split-pin 1.2x225 - 5
8 540-1712010-32 45 3613 3499 Hacoc rugpoTtpaHcmuccun B Hydraulic transmission -
cbope pump
9 540-1712246-10 45 3613 1056 LWTyuep cnvBHoM Drain connection pipe - 1
10 540-1704100-10 45 3613 0876 MacnonpremHuK MacnsiHbIX Oil intake of oil pumps - 1
HacocoB B c6ope
11 206587 45 9336 1600 Bont 3M12x65 Bolt 3M12x65 -- 3
12 258258 45 9871 1343 LWnnuHT-npoBonoka 1,2x300 Split-pin 1.2x300 - 1
13 531-1712188-11 45 3612 1510 Mpoknaaka 30110THUKOBOW Gasket of spool-valve box - 1
KOPOGKM
14 531-1712110-02 45 3612 1263 Kgpo6ka 3010THUKOBast B Spool-valve box - 1
c6ope

2.5-72




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomxkeHue mabnuybi 2.5.55

Continuation of Table 2.5.55

7540A-3902090 KAJC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
15 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 2
16 252136 45 9816 6067 LWai6a 10 OT Washer 10 OT - 2
17 252006 459811 1207 LWain6a A10 Washer A10 -- 2
18 040-048-46-2-6 253111 5433 KonbLo Ring - 1
19 342765 45 3611 0707 MnactuHa cTonopHas Locking plate - 4
20 250512 45 9553 1057 [avika M10-6H Nut M10-6H -- 4
21 75406-1701584 45 3613 6648 Mpoknaaka nogaoHa Gasket of oil pan -- 1
22 75406-1701640 45 3616 6649 MopaoH MacnsHbIn Oil pan -- 1
23 201542 45 9346 1600 Bont M12x35 Bolt M12x35 - 29
24 020-025-30-2-3 253111 4101 Konbuo Ring - 1
25 344365 459981 6007 Mpobka M24x2-6g Plug M24x2-6g - 2

2.5-73




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 K4jC
PucyHok 2.5.56 — MacnonpuemHuk (540-1704100-10)
Figure 2.5.56 — Oilintake
Ta6nwuuya 2.5.56 -- NepeyeHb C6O0POYHLIX €AUHUL, U AeTanewn
Table 2556 —List of assembly units and parts
Kon-Bo Ha
nlg:(:rf:w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 540-1704103-10 45 3613 0879 Kopnyc Body - 1
2 540-1704108 45 3613 0881 Mpuvxum Hold-down - 6
3 540-1704138 45 3613 0896 DunbTp MacnonpvemMHuka B Filter of oilintake - 1
cbope
4 540-1704145 45 3613 0902 KonbLo ctonopHoe Locking ring - 1
5 540-1704139 45 3613 0897 LWanba Washer - 2
6 7555-1716110 45 3637 6477 DunbTPO3aNEMEHT Filtering element - 46
7 540-1704147-10 45 3613 0903 LWanba Washer - 45
8 540-1704140 45 3613 0898 CTepxeHb ¢ (hMKCaTopoMm B Stem with latch - 1
cbope

9 540-1704151 45 3613 0904 LWtndTt 6x25 Dowel 6x25 - 1
10 540-1704158 45 3613 0907 MpyxuHa Spring - 1
11 540-1704141 45 3613 0899 CTepxeHb Stem -- 1
12 540-8402532 45 3613 3034 MpyxnHa 3acTexkn Spring -- 1
13 540-1704156 45 3613 0906 dukcatop Latch - 1
14 540-1704118-01 45 3613 0886 YnnotHuTens Sealant -- 1
15 540-1704110-10 45 3613 0882 CeTka unbTpytowas Filtering grid - 1

2.5-74




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

PucyHok 2.5.57 — Hacoc rupgpoTtpaHcmuccum (540-1712010-32)
Figure 2.5.57 — Hydraulic transmission pump

Ta6nuuya 2.5.57 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 25.57 —List of assembly units and parts

7540A-3902090 KJC

Kon-Bo Ha
n';g::ﬁu OGo3HavyeHune Kop OKI HanmeHoBaHue c60pPOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 250515 45 9553 1060 larika M12-6H Nut M12-6H - 1
2 540-1712167-10 45 3613 4672 BWHT perynvpoBoYHblii Adjusting screw - 1
3 540-1712164-10 45 3613 4780 Kpbllwka knanaHa Cover - 1
4 252005 45 9811 1206 LWanba A8 Washer A8 - 1
5 540-1712071-10 45 3613 4779 BTynka knanaHa noanuTtku Bushing of the torque con- - 1
rmgpoTpaHcdopmaTtopa verter feeding valve
6 7548-3573334 45 3613 5176 MpyxvHa nognopHoro Spring - 1
Knanaxa
7 540-1712210 45 3613 1054 30M0THWK C rMnb3oin Spool-valve with sleeve - 1
(komnnekT Ans 3anyacTen) (spare parts kit)
540-1712177 45 3613 1045 30M0THYK knanaHa Spool-valve - 1
540-1712019 45 3613 1008 'vnb3a 30M0THKKa perynsaTo- Sleeve of the torque conver- - 1
pa AaBrneHus rmapoTpaHc- ter pressure regulator
cdopmaTopa
10 540-1712190 45 3613 1049 KpblLka runb3bl Sleeve cover - 1
11 540-1712194 45 3613 1050 KonbLo cTonopHoe Locking ring - 3
12 2505 AEM* 46 2140 0079 MoawmnnHuk Bearing -- 4
12 2505 AEY* 46 2140 0075 MoawmnnHuk Bearing -- 4

2.5-75




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear
7540A-3902090 KLC
lpodonmkeHue mabnuubi 2.5.57
Continuation of Table 2.5.57
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
13 540-1712029-10** 45 3613 1011 LLlecTepHsi BTOpoWA cekuumn I?inion of second pump sec- - 4
Hacoca tion
13 540-1712029-11** 45 3613 0008 LLlecTepHs1 BTOpOW cekuum Einion of second pump sec- - 4
Hacoca tion
14 540-1712040-20 45 3613 1013 Banuk Begomblii Driven shaft -- 1
15 540-1712233-10 45 3613 3497 LLlecTepHs1 Begomasi npuBoaa Driving pinion of the pump - 1
Hacoca drive
16 540-1712016-50 45 3613 1007 Kopnyc BTOpOI Cekumm Body of the pump second - 1
Hacoca case
17 540-1712027 45 3613 1010 Mpoknapaka Topuesoro Gasket of the pinion face - 2
YNNOTHEHUS LLIeCTEPHN seal
18 540-1712046 45 3613 1016 Mpoknaaka perynvpoBoYHas Adjusting gasket - 10
19 540-1712042 45 3613 1014 MnactuHa npomexyToyHas Intermediate plate - 1
20 343816 45 9823 0268 LLinoHka 6 Key 6 - 3
21 540-1712044 45 3613 1015 Mpoknaaka perynmpoBoyHas Adjusting gasket - 7
22 540-1712021-40 45 3613 1009 Kopnyc nepBoti cekuum Body of the pump first case - 1
Hacoca
23 258258 459871 1343 LWnnuHT 1,2x300 Split-pin,2x300 -- 2
24 340020 45 9957 1007 Bont 3M10x95 Bolt 3M10x95 -- 4
25 540-1712050 45 3613 1017 LLUTMdT yCcTaHOBOYHBIN Mounting dowel - 2
26 340216 459957 1039 Bont 3M10x90 Bolt 3M10x90 - 2
27 540-1712038-30 45 3613 3498 Banvik BegyLwmnia Driving shaft - 1
28 343800 45 9823 0264 LnoHka 5x9 Key 5x9 - 1
29 341003 45 9957 3002 Wnunbka M10x25 Pin M10x25 - 4
30 262534 459932 1204 Mpo6bka K1/2" Plug K1/2" - 1
31 252017 459811 1210 Lan6a A16 Washer A16 - 1
32 311602 459954 4113 [anka M16-6H Nut M16-6H - 1
33 258040 459871 1051 WnnuHT 3,2x25 Split-pin3,2x25 - 1

* -- B3auMoO3aMeHsieMble geTanum
* *.. B3aMMO3aMeHsieMble AeTanu

* -- interchangeable parts
** _- interchangeable parts

2.5-76



Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

7540A-3902090 KJC

18
6
5
PucyHok 2.5.58 — 3onoTtHukoBasi kopobka (531-1712110-02)
Figure 2.5.58 — Spool-valve box
Tab6nuua 2.5.58 -- NepeyeHb cO0POYHLIX €ANHULL U AeTanen
Table 2558 —List of assembly units and parts
Kon-Bo Ha
nﬂg::lfu O6o3HavyeHune Kop OKI HanmeHoBaHMe c60pOYHLIX eanMHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
250515 45 9553 1060 laika M12-6H Nut M12-6H - 1
531-1712167-10 45 3612 1558 BWHT perynvpoBoYHblii Adjusting screw - 1
540-1712161-01 45 3613 1037 Kpbiluka pegyKLMOHHOMO Cover of the reduction valve - 1
Knanaxa
342515 45 9957 6002 LWanba Washer - 4
540-1712156-11 45 3613 1035 BTynka peayKuMOHHOro Bushing of the reduction - 1
Knanaxa valve
6 540-1712159-10 45 3613 1036 MpyxvHa peayKLMOHHOro Spring of the reduction - 1
KnanaHa valve
7 540-1712168 45 3613 1041 Tapenka ynopHas npyuHbl B Thrust plate of the spring - 1
cbope
540-1712169 45 3613 1042 Tapenka ynopHas npyXuHbl Thrust plate of the spring - 1
12,7-60 46 9116 7961 LWapwk Ball -
10 540-1712152-10 45 3613 1034 TonkaTenb 30M0THUKA Pusher - 1
peAyKLUMOHHOrO KnanaHa
11 540-1712147-10 45 3613 1032 'vnb3a Tonkatens Sleeve of pusher - 1
12 531-1712114-02 45 3612 1264 Kopnyc 30noTHukoB Spool set casing - 1
13 531-1712123 45 3612 0228 Ynop Thrust - 2
14 540-1712208 45 3613 1053 30M0THVK U rvnb3a (KOMMNekT Spool-valve and sleeve - 1
Ons 3anyacrten) (spare parts kit)
15 540-1712141-10 45 3613 1029 'vnb3a 3onoTHKKa Sleeve of the reduction - 1
penyKLMOHHOro knanaHa valve spool-valve

2.5-77




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear
7540A-3902090 KLC
lpodomkeHue mabnuuybi 2.5.58
Continuation of Table 2.5.58
Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOYHbBIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 7540B
16 540-1712143 45 3613 1030 30M0THVK peayKLMOHHOro Spool-valve of reduction - 1
KnanaHa valve
17 7540B-1712332 45 3616 9398 Kpbiwwka Cover - 1
18 027-032-30-2-3 25 3111 4106 Konbuo Ring - 5
19 17,462-60 46 9116 9461 LWapwk Ball - 1
20 540-1712356 45 3613 1057 MpyxuHa knanaHa Valve spring - 3
21 7548-1712516 45 3611 5827 Kpblluka Cover - 4
22 531-1712081 45 3612 0225 'vnb3a 3onoTHKKa Sleeve of the step switch- - 4
nepekntoYeHnst nepeaad over spool-valve
23 531-1712080 45 3612 0224 30M0THVK NepekItoYeHnst Spool-valve of steps chan- - 4
nepegay geover
24 531-1712204 45 3612 1573 30MOTHWK M rMnb3a (KOMMNMIekT Spool-valve and sleeve - 4
Ans 3anyacrten) (spare parts kit)
25 531-1712146 45 3612 0231 KpblLka koprnyca 30110THUKOB Cover - 1
26 531-1712240 45 3612 0238 Mpoknaaka KpbILWKn Gasket - 1
27 531-1712238 45 3612 0237 KpblLka koprnyca 30110THUKOB Upper cover of the spool- - 1
BEPXHAA valves casing
28 531-1712139 45 3612 0230 Kpbiluka Kopnyca 30M0THUKOB Smaller cover of the spool- - 1
Manas valves casing
29 252135 45 9816 6046 Wai6a 8T Washer 8T - 15
30 201454 45 9346 1520 Bont M8x16 Bolt M8x16 - 15

2.5-78




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

PucyHok 2.5.59 — Kopnyc nunotoB (548A-1712600-01)
Figure 2.5.59 — Casing of pilots

Ta6nuuya 2.5.59 -- NepeyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2559 —List of assembly units and parts

7540A-3902090 KJC

Kon-Bo Ha
n';gMM:lfu O6Go3HaueHune Koa OKN HaumeHoBaHMe c60pOYHbLIX eAMHUL, AeTanen uspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 531-1705048-11 45 3612 2251 OnekTpomarHuT B cbope Electromagnet - 4
2 531-1705207-20 45 3612 1561 Tonkatenb Pusher - 4
3 050-055-30-2-3 253111 4118 Konbuo Ring - 4
4 020-025-30-2-3 25-3111 4101 Konbuo Ring - 4
5 531-1712220-10 45 3612 1562 Munot Pilot - 4
6 531-1712217 45 3612 0234 Mwnb3a nunota Sleeve of pilot - 4
7 531-1712612 45 3612 0255 LWanba Washer - 4
8 540-1712131 45 3613 1027 MpyxuHa ukcaTopa Spring - 4
9 7,144-40 46 9115 5241 LWapwk Ball - 6
10 262542 459932 1302 Mpobka 1/4" Plug 1/4" - 2
11 252134 45 9816 6045 LWai6a 6T Washer 6T - 8
12 201418 45 9346 1504 Bont M6x16 Bolt M6x16 - 8
13 531-1712605-10 45 3612 1322 Kpbilwka kopnyca Cover of pilot body - 1
14 531-1712604-30 45 3612 1802 Kopnyc nunoTos Pilot body - 1
15 221602 459412 1106 BuHT B.M6X10 Screw B.M6x10 - 16
16 531-1705206 45 3612 2252 Btynka Bushing - 4
17 7548-1705076 45 3613 5091 dnaHew anekTpomarHmTa Flange - 4
18 045-053-46-2-3 253111 4263 Konbuo Ring - 4

2.5-79




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear
7540A-3902090 K4C
lpodonmkeHue mabnuuybi 2.5.59
Continuation of Table 2.5.59
Kon-Bo Ha
n';g::lf" 0O603HavyeHne Kon OKN HaumeHoBaHUe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 7540B
19 15.3747* 45 7374 8237 OnekTpomarHut Electromagnet - 1
19 3OM1.1 02* 45 3921 6873 OnekTpomaruut Electromagnet - 1
20 252133 45 9816 6044 LWan6a 5T Washer 5T -- 16
21 220079 45 9432 1081 BuHT B.M5x14 Screw B.M5x14 -- 16

* -- interchangeable parts

* -- B3aumo3ameHsiemMble getanu

PucyHok 2.5.60 — Nepeaaya cornacyrowas. Peaykrop, nepBUYHbIN U NPOMEXYTOUYHbIN Banbl (7522-1731002)
Figure 2.5.60 — Matching gear. Reducer, driving and intermediate shafts

Ta6nwuuya 2.5.60 -- NepevyeHb C6OPOYHLIX €4UHUL, U AeTanen
Table 2.5.60 - List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0603HavyeHne Kon OKN HaumeHoBaHUe c60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
-- 7522-1731002 45 3637 0412 Mepepnaya cornacytowas Matching gear - 1
B cbope
1 340370 45 9957 1092 Bont M14x30 Bolt M14x30 - 2
2 258252 459871 0337 LnnuHT-npoBonoka 1,2x150 Split-pin 1,2x150 -
3 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 26

2.5-80




Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

lpodomxkeHue mabnuybi 2.5.60

Continuation of Table 2.5.60

7540A-3902090 KAjC

Kon-Bo Ha
n':g::ﬁu OGo3HaueHune Kopn OKI HaumeHoBaHMe c60pOYHbIX eAMHUL, AeTanen n3penve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
4 252136 45 9816 6067 LWai6a 10 OT Washer 10 OT - 18
5 343522 45 9951 8141 LWtndpT 8x16 Dowel 8x16 - 2
6 540-1731052 45 3613 1123 LLlan6a ynopHas Thrust washer - 1
7 7548-1731050-01 45 3613 7194 dnanxeuy Flange - 1
8 548-1731041-20 45 3614 3057 KpblLlwka nepBrMyHOro Bana Cover of main drive shaft - 1
B cbope
9 548-1731043-11 45 3614 4503 Kpbilwka BegyLiero Bana Cover of driving shaft -
10 540-1731045 453613 1117 CarnbHUK KpbILLKX NePBUYHOMO Gland - 1
Bana
11 540-1731048 45 3613 1121 MNpoknagka Gasket -- 2
12 53612H 46 2230 0011 MogwmnnHuk Bearing -- 1
13 548-1731049-30 45 3614 4042 CrakaH Barrel - 1
14 548-1731036-10 45 3614 0279 KonbLo pacnopHoe Spacer ring - 1
15 540A-1731036-10 45 3616 4183 KonbLo pacnopHoe Spacer ring - 5
16 540A-1731104-10 45 3616 0581 LLlecTepHsi BTOpMYHOro Bana Pinion of the secondary - 1
shaft
17 42412]TM 46 2214 5007 MogwmnnHuk Bearing -- 3
18 540-1731030-20 45 3613 5256 Ban nepBuyHbIv Main drive shaft - 1
19 75405-1731060 45 3616 5256 Kpbllka nogLwmnHmnka Cover of bearing - 2
20 7548-1731069-21 45 3613 7363 Ban npoMexyTouHbIN Intermediate shaft - 1
21 540-1731075 45 3613 1126 LLlecTepHsi NPOMEXKyTOYHOro Pinion of intermediate shaft - 1
Bana
22 343855 45 9951 7546 LLinoHka 2-12x8x32 Key 2-12x8x32 - 1
23 540-1731018 45 3613 1107 Mpoknapaka kapTepa Gasket of casing - 1
24 7522-1731015 45 3637 0416 KapTep cornacyiowien Casing of matching gear - 1
nepegain
25 540-1731020 45 3613 1108 KpbliLwka nioka Cover of hatch - 1
26 540-1731021 45 3613 1109 Mpoknagka KpbILLKKM Joka Gasket of hatch cover - 1
27 252039 459811 1257 Waiiba Washer - 8
28 379053 45 9981 8294 YronbHuK Knee-piece - 1
29 540-1712378 45 3613 7193 Tpybka cMasku noBbILLAOLLEN Eipe of raising step lubrica- - 1
nepegavv tion
30 3444540 459981 6501 TpoWHuK Tee - 1
31 250558 45 9553 1061 laiika Nut - 17
32 252138 45 9816 6069 Wai6a 14 OT Washer 14 OT - 17
33 341145 45 9957 3046 Wnunbka M14x38 Pin M14x38 - 4

2.5-81




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.61 — Cornacyolias nepegava. Ban BTopuyHbIn u Banbl npuBoaa HacocoB (7522-1731002)
Figure 2.5.61 — Matching gear. Driven shaft and shafts of pumps drive

Ta6nwuuya 2.5.61 -- NepeyeHb C6OPOYHLIX €4UHUL, U AeTanewn
Table 25.61-List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOYHbIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 12
2 252136 45 9816 6067 Wait6a 10 OT Washer 10 OT - 6
3 540-1731052 45 3613 1123 LLlan6a ynopHast Thrust washer - 1
4 42412NM 46 2214 5007 MoawmnnHuk Bearing -- 1
5 548A-1731115-10 45 3614 4603 LLlecTepHsi npuBoaa Hacoca Driving pinion of pump drive - 1
BeayLas
6 540A-1731104- 45 3616 0581 LLlecTepHst Begomoro Bana Pinion of driven shaft -- 1
1110
7 50316 K5 46 1274 5472 MogwunnHuk Bearing -- 1
8 75211-1318024 45 3627 0939 KonbLo ycTaHOBOYHOE Mounting ring - 1
9 7522-1731118 45 3637 0411 CrakaH Barrel - 1
10 343522 459951 8141 WtndT 8x16 Dowel 8x16 - 2
11 7522-1731101 45 3637 0410 Ban BTOpUYHbI C BTYNKOW B Secondary shaft with bush- - 1
cbope ing
12 540-1731106 45 3613 3509 Brynka Bushing - 1
13 7522-1731102 45 3637 0409 Ban BTOpUYHbIN Driven shaft - 1
14 75405-1731060 45 3616 5256 Kpbllka nogLwmnHmnka Cover of bearing - 1
15 540-1731048 453613 1121 Mpoknaaka Gasket -- 1
16 340370 45 9957 1092 Bont M14x30 Bolt M14x30 -- 2
17 258252 459871 0337 LnnuHT-npoBonoka 1,2x150 Split-pin 1,2x150 - 1
18 540-1731140 45 3613 1134 KonbLo pacnopHoe Spacer ring -- 2

2.5-82




Hydromechanical gear

ludpomexaHu4yeckasi nepedayqa

BELMAXR

lpodomxkeHue mabnuybi 2.5.61

Continuation of Table 2.5.61

7540A-3902090 KJC

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60pOYHbIX eanHUL, AeTanemn nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
19 208A 46 1213 2470 MogwmnnHuk Bearing -- 4
20 540-1731124-10 45 3613 1133 LLlectepHsi npvBoaa Hacoca Driven pinion of pump drive - 2
Befomasi
21 540-1731122-20 45 3613 7515 Ban npuBoaa Hacoca Shaft of pump drive - 2
22 343855 45 9951 7546 LnoHka 2-12x8x32 Key 2-12x8x32 - 2
23 252039 459811 1257 LWai6a 10 Washer 10 - 2
24 342765 45 3611 0707 MnacTnHa ctonopHas Locking plate - 6
25 540-1701146 45 3613 0768 Ckoba KkpenneHus Hapy»XHOW Cramp fastening the bearing - 2
06oViMbl NoALLIUMHMKA outer race

Tab6nuuya 2.5.62 -- NepevyeHb COOPOYUHLIX €AUHUL, U AeTanen
Table 25.62—List of assembly units and parts

PucyHok 2.5.62 — CoeanHuTenbHbLIN Ban u Ban gyo6nupyrowero npuBoaa Hacoca (7522-1731002)
Figure 2.5.62 — Connective shaft and shaft of reserve pump drive

Kon-Bo Ha
n':gMM:lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 540-1731250-01 45 3613 7517 Ban coeanHuTenbHbIn Connective shaft -- 1
2 540-1731146 45 9836 0031 KonbLo ctonopHoe Locking ring - 2
3 208A* 46 1213 2470 MoawmnnHuk Bearing -- 2
4 540-1731205-10 45 3613 1146 LLlecTepHsi npvBoga Hacoca Driving pinion of pump drive - 1
BeayLas
5 540-1731200-40 45 3513 7516 Ban gy6nupytowiero npusoaa Shaft of reserve pump drive - 1
Hacoca
525-1701034 45 3611 0059 KonbLo 3amkoBoe Locking ring - 2
343855 45 9951 7546 LUnoHka 2-12x8x32 Key 2-12x8x32 - 1

2.5-83




7540A-3902090 K4jC

11 12

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

25

|
26 27 28 29 30

PucyHok 2.5.63 — Topmos—3amegnurtens (75405-1701002)
Figure 2.5.63 — Brake-retarder

Ta6nuuya 2.5.63 -- NepeyeHb C6O0POYUHLIX €4UHUL U AeTanewn
Table 2.5.63 - List of assembly units and parts

BELRASN

Kon-Bo Ha
n';:r:lfu O6o3HaueHne Kon OKIN HanmeHoBaHMe CGOPOYHBLIX eAMHNL, AeTanei nspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7548-3802066 45 3613 8968 BTynka Begomow wectepHu Bushing of driven pinion 1
2 540-3802034-10 45 3613 2180 LLlecTepHst Begomas Driven pinion 1
3 540-3802068 45 3613 2186 LWanba Washer 1
4 nma 8089-1 457311 1278 [aTtunk nmnynbcos Impulses sensor 1
5 1.2.10x25-3 25 3131 5519 MaHxeTta Cup 1
6 548A-3802035 45 3614 2671 LWTyuep npusoaa Connecting pipe 1
7 201454 45 9346 1520 Bont M8x16 Bolt M8x16 3
8 252135 45 9816 6046 LWai6a Washer 3
9 252005 459811 1206 LWanba A8 Washer 3
10 340162 45 9957 1028 Bont M10x18 Bolt M10x18 1
11 252136 45 9816 6067 Wait6a 10 OT Washer 10 OT 1
12 029-035-36-2-6 25 3111 5405 Konbuo Ring 1
13 540-3572123-10 45 3613 1917 Mpoknaaka kopnyca Gasket of body 1
14 250514 45 9553 1059 laika M12-6H Nut M12-6H 30
15 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 30

2.5-84




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

lpodomxkeHue mabnuybi 2.5.63

Continuation of Table 2.5.63

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
16 341069 45 9957 3032 Wnunbka M12x41 Pin M12x41 - 28
17 201542 45 9346 1600 Bont M12x35 Bolt M12x35 - 10
18 342763 45 9957 6029 LWan6a Washer - 10
19 540-3572010-30 45 3613 4734 Kopnyc Topmo3sa- 3ameanutens Body of brake-retarder - 1
20 540-3572118-20 45 3613 4753 Brynka Bushing - 1
21 540-3572016-20 45 3613 4735 Kopnyc Topmo3sa- 3ameanutens Body of brake-retarder - 1
22 038-044-36-2-6 253111 6629 Konbuo Ring - 4
23 9,525-60 46 9116 6661 LWapwuk Ball - 1
24 540-3572025 45 3613 4736 3arnywka Plug - 1
25 7548-3572110-01 45 3613 7235 KpbinbyaTka ruapaBnmyeckoro Impeller of hydraulic brake - 1
Topmo3a B cbope
26 7523-3572120 45 3637 1395 KonbLo ynnoTHuTensHoe Sealing ring - 1
27 7548-3572114-10 45 3613 7231 CTynuua KpbinbyaTku Hub of impeller -
28 7548-3572112 45 3613 5139 KpbinbyaTka ruapaBnmyeckoro Impeller of hydraulic brake - 1
TOopMO3a
29 7548-3572128-01 45 3613 9563 MnactuHa ctonopHas Locking plate - 6
30 340269 45 9957 1056 Bont M12x30 Bolt M12x30 - 12
31 343555 45 9957 8011 Wrndpt Dowel - 1
32 341072 45 9957 3036 Wnunbka M12x55 Pin M12x55 - 2
33 262545 45 9932 1305 Mpobka K3/4” Plug K3/4” - 1
34 1.2-105x138-3 25 3131 5514 MaHxeTta Cup - 1
35 540-2402052 45 3613 1252 CanbHWK KpbILWKN KapTepa Gland of the casing cover - 1
36 540-3572021-21 45 3613 7761 Kpbiwka Topmosa Brake cover - 1
37 540-3572124-10 45 3613 1918 Mpoknagka Gasket - 1

2.5-85




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya

Hydromechanical gear

BELRASN

PucyHok 2.5.64 — MexaHuam ynpasneHus Topmosom—3ameanutenem (540-3572028-01)

Ta6nuuya 2.5.64 -- NepevyeHb C6O0POYHLIX €4UHUL U AeTanewn
Table 2.564—List of assembly units and parts

Figure 2.5.64 — Mechanism of brake-retarder control

Kon-Bo Ha
nlg:(:rf:w O6o3HavyeHue Koa OKN HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B

1 540-3572028-01 45 3613 1900 MexaHu3m ynpaBneHus Top- Mechanism of brake- - 1

MO30M-3amMeanuTenem retarder control

B cbope
2 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT - 5
3 200328 45 9326 1072 Bont M10x95 Bolt M10x95 - 5
4 379053 45 9981 8294 YronbHuK Knee-piece - 1
5 200275 45 9326 1032 Bont M8x80 Bolt M8x80 - 4
6 252135 45 9816 6046 Wai6a 8 OT Washer 8 OT - 8
7 540-3573046 45 3613 1934 Kpbiwka kopnyca Cover - 1
8 540-3573058-10 45 3613 5294 Mpoknaaka Gasket - 2
9 344972 00 3449 7200 Konbuo Y-60x55-3 Ring Y-60x55-3 -- 2
10 540-3573052-10 45 3613 1935 MopLieHb Piston - 1
11 540-3572034 45 3613 1903 Mvnb3a Sleeve - 1
12 540-3572037-10 45 3613 1904 30M0THVK ynpaBneHus Spool valve - 1
13 540-3573042-10 45 3613 1933 Kopnyc Body of pneumatic switch - 1

nHeBMonepekroyaTens

2.5-86




EEMmE3 FudpomexaHuyeckasi nepedaya BELNMXNX
Hydromechanical gear

7540A-3902090 KJC

lpodomkeHue mabnuuybl 2.5.64
Continuation of Table 2.5.64

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HaumeHoBaHUe C60pPOYHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
' 7540A 75408
14 540-3572045 45 3613 1906 Konbuo ctonopHoe Locking ring - 1
15 540-1701332 45 3613 0802 MpyXunHa NOpLUHSA OTXXUMHas Spring of piston - 1
16 344969 00 3449 6900 Konbuo Y-50x15-3 Ring Y-50x15-3 - 1
17 540-3572030-20 45 3613 1902 Kopnyc mexaHusma Body - 1
ynpaeneHus
18 201458 45 9346 1524 BonTt M8x25 Bolt M8x25 - 4
19 540-3572038-01 45 3613 1905 CrakaH Barrel -
1 2}
5 1
4 Z 3
6 15
9 12 *
7 16 11 .
//E 17 1%
8 Q
9 \\@ Q
10—
13
$ 18 (\ 18 22 14
19
19 24 20 \
19 S
XA r
25 | \ /
= QQ
> 15 17
0 21
19
0
@ 4 19 23 8
26 9
22
9 29
24 28
27

PucyHok 2.5.65 — YcTaHOBKa Tpy60NpoOBOAOB U LWIAHIOB rMapoMexaHuveckon nepegaum (75406-1700015)
Figure 2.5.65 — Mounting of pipelines and hoses of hydromechanical gear

Ta6nuuya 2.5.65 -- NepevyeHb cOOPOYUHLIX eAUHUL, U AeTanen
Table 25.65-List of assembly units and parts

Kon-Bo Ha
n';:::lfu OGo3HavyeHune Kop OKI HaumeHoBaHMe C60pPOYHbBIX eanHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 540-3572081-10 45 3613 6992 Kopnyc co ctepxHem B cbope Body with stem - 1
2 540-3572085 45 3613 6994 CTrepxeHb Stem - 1
3 540-3572082-10 45 3613 4593 Kopnyc Body - 1
4 540-3572080-01 45 3613 6991 O6paTHbIV knanaH B cbope Check valve - 1
5 258012 459871 1016 WnanHT 2x12 Split-pin 2x12 - 2
6 540-3572086-10 45 3613 6995 Cepno obpaTtHoro knanaHa Seat of check valve - 1
7 540-3572088-01 45 3613 1911 MpyxwuHa obpaTtHoro knanaxa Spring of the check valve - 1
8 201509 45 9346 1569 Bont M10x60 Bolt M10x60 - 3
9 252136 45 9816 6067 Wait6a 10 OT Washer 10 OT - 17

2.5-87



EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear

7540A-3902090 K4jC

lpodomkeHue mabnuuybl 2.5.65

Continuation of Table 2.5.65

Kon-Bo Ha
n';g:::M 0O603HavyeHne Kon OKN HanmeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B

10 548A-1712495-10 45 3614 1053 Ckoba Cramp - 2
11 250512 45 9553 1057 laika M10-6H Nut M10-6H - 8
12 201497 45 9346 1559 Bont M10x25 Bolt M10x25 - 8
13 75406-1704455 45 3616 6478 KpoHwwTeiH Bracket - 2
14 540-1704300-01 45 3613 3676 PunbTp MacnsHbIn B cbope Oil filter - 1
15 344969 00 3449 6900 KonbLo Y-50x45-3 Ring Y-50x45-3 - 2
16 540-1712417 45 3613 4446 MatpyGok Branch-pipe - 1
17 6411-1712536 45 3631 0491 MNepexoaHuk Adapter -- 2
18 540-1712435-03 45 3613 7144 LLnaHr k pagnatopy Hose to the radiator - 2
19 540-3572130-03 45 3613 7147 LLnaHr k pagnatopy Hose to the radiator - 5
20 75406-1712410 45 3616 5388 TpybonpoBoa noaBOASALLMIA Supply pipeline - 1
21 540-1712416 45 3613 1067 MatpyGok Branch-pipe - 1
22 548A-1712498-10 45 3614 1054 Ckoba Cramp - 1
23 75405-1712405 45 3616 5140 Tpy6onpoBoa OTBOAALLMIA Outlet pipeline - 1
24 027-032-30-2-6 25 3111 5425 Konbuo Ring - 5
25 7540A-1712350 45 3616 5386 TpoWHMK Tee - 1
26 540-1712360-01 45 3613 1058 YronbHuK Knee-piece - 1
27 201495 45 9346 1557 Bont M10x20 Bolt M10x20 - 10
28 540-3572127 45 3613 1921 MaTtpy6ok Branch-pipe - 2
29 7522-1712360 45 3637 0375 YronbHuk Knee-piece -

2.5-88




ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.66 — ®unbTp MacnsAHbIM rugpoTpaHcmmuccum (540-1704300-01)
Figure 2.5.66 — Qil filter of hydraulic transmission

Ta6nuuya 2.5.66 -- NepeyeHb COOPOUYHBLIX €AUHUL, U AeTanen
Table 25.66 —List of assembly units and parts

Kon-Bo Ha
n';g:::u OGo3HavyeHune Kop OKI HanmeHoBaHue c60POYHbLIX eanHUL, AeTanemn nsnenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 540-1704360-01 45 3613 3677 Kopnyc ¢unbTtpa ¢ knanaHom Body of filter with valve - 1
B cbope
2 540-1704362-01 45 3613 3678 Kopnyc ¢unbTtpa B c6ope Body of filter - 1
3 22,225-60+150 46 9196 0561 LWapwuk Ball - 1
4 540-1712184 45 3613 1047 MpyxuHa knanaHa cmasku Spring of the grease valve - 1
5 252005 459811 1206 Lanba 8 Washer 8 - 6
6 540-1704395 45 3613 0938 LWanba ynnoTHuTenbHas Sealing washer - 2
7 540-1704392 45 3613 0937 Kopnyc nepenyckHoro Body of overflow valve - 1
Knanaxa
8 540-1704420-01 45 3613 4161 CeTka 3almTHas Protective grid of overflow - 1
nepernyckHOro knanaHa valve
9 344967 00 3449 6700 Konbuo M1-45x38-3 Ring M1-45x38-3 -- 4
10 DIFA 5303 45 3921 2169 SnemeHT hunbTpyoLWKA Filtering element - 2
CMEeHHbIN
11 344975 00 3449 7500 Konbuo Y-125x120-3 Ring ¥-125x120-3 -- 2
12 540-1704330-01 45 3613 0917 Kpbliwka cunbTpa B cbope Cover of filter - 2
13 258040 459871 1051 WnAvHT Split-pin - 2
14 540-1704400-10 45 3613 4159 Bont cTsbkHoOM Bolt - 2
15 540-1712534 45 3613 1086 LWanba Washer - 2
16 540-1704335-10 45 3613 4142 Kpblwka ounbtpa Cover of filter - 2
17 501-3507063 45 3414 1197 MpyxuHa Spring - 2
18 252016 459811 1209 LWanba A14 Washer Al4 - 2
19 014-018-25-2-3 25 3111 4062 Konbuo Ring - 2
20 540-1704410-10 45 3613 6224 Ynop npyxuHbl Thrust of spring - 2

2.5-89




7540A-3902090 K4jC

ludpomexaHuyeckasi nepedaya
Hydromechanical gear

BELRASN

PucyHok 2.5.67 — YcTaHOBKa Tpy60NpoOBOAOB U LWIAHIOB rMAPOMeXaHU4YeCcKon nepepayum
BenA3-7540C (7540C -1700015-10)
Figure 2.5.67 — Mounting of pipelines and hoses of hydromechanical gear BelAZ-7540C

Ta6nwuuya 2.5.67 -- NepevyeHb C6OPOYHLIX €4UHUL U AeTanewn
Table 2.5.67—List of assembly units and parts

Kon-Bo Ha
n';:::lfu O6o3HayeHue Koa OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
1 045-050-30-2-6 253111 5418 Konbuo Ring 2
2 344270 45 9981 6398 Wryuep Connection pipe 2
3 75473-1719090-20 | 45 3611 2590 Tpy6onposoza Pipeline 2
4 7547-1719350 45 3611 5425 PykaB Hose 2
5 75402-1719196 45 3616 3167 Ckoba Cramp 2
6 201509 45 9346 1569 Bont M10x60 Bolt M10x60 3
7 252136 459816 6067 Wait6a 10 OT Washer 10 OT 3
8 7540C-1719050- 45 3617 7808 Tpy6onpoBoa noasoasLmMin Supply pipeline 1
10
9 7540N-1719184 45 3616 9358 KpoHLwTenH Bracket 1
10 7547-1719354 45 3611 5426 PykaB Hose 1
11 754831-1719030 45 3611 4235 Tpybonposoa Pipeline 1
12 7548-1719080 45 3613 5728 Tpyba Pipe 1
13 7547-1719360 45 3611 5427 PykaB Hose 1
14 7540D-1719020 45 3616 7515 Tpy6onpoBoa OTBOAALLMIA Supply pipeline 1
15 548IM1-1719198 45 3614 3073 Ckoba Cramp 1
16 7540C-1719024 45 3617 7809 Tpybonposoa Pipeline 1

2.5-90




17 -
16

13

14\
®

ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

N\

L

S

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.68 — YcTaHOBKa Tennoo6meHHuka (7540C -1714005)
Figure 2.5.68 — Mounting of the heat exchanger

Tab6nuuya 2.5.68 -- NepeyeHb cOOPOYUHLIX eAUHUL, U AeTanen
Table 25.68 —List of assembly units and parts

Kon-Bo Ha
n';:::lfu O6o3HaueHune Kop OKI HanmeHoBaHMe CGOPOYHBLIX eANHUL, AeTanei nspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540C
1 7555-1714460-10 45 3634 2008 Xomyt Clamp 1
2 754831-1714160 45 3611 2806 TennoobmeHHWK B cbope Heat exchanger 1
3 75800-1714300-10 | 45 3635 0953 KpoHwwTeiH Bracket 1
4 250512 45 9553 1057 [anka M10 Nut M10 4
5 250514 45 9553 1059 laika M12 Nut M12 2
6 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 2
7 252007 459811 1208 LWai6a 12 Washer 12 4
8 201549 45 9346 1605 Bont M12x55 Bolt M12x55 2
9 7555-1714690 45 3637 2055 KpoHLITEnH onopHbI Bracket 1
10 540-1302070 45 3613 0495 Mopywka noaBecky paguaTtopa Upper pad of radiator suspension 2
BEPXHSIS
11 548A-1302020 45 3614 0174 Wai6a Washer 2
12 540-1302060 45 3613 0492 Mopywka noaBecky paguaTtopa Pad of radiator suspension 2
13 250871 45 9553 1614 [anka M16 Nut M16 2
14 252047 459811 1260 LWawnba 16 Washer 16 4
15 258055 45 9871 1069 LWnnuHT 4x36 Split-pin 4x36 2
16 201460 45 9346 1526 BonTt M8x30 Bolt M8x30 8
17 252135 45 9816 6046 Wai6a 8T Washer 8T 8

2.5-91




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 K4jC
12
PucyHok 2.5.69 — Tennoo6meHHUK (754831 -1714160)
Figure 2.5.69 — Heat exchanger
Tab6nwuuya 2.5.69 -- NepeyeHb C6O0POYHLIX €4UHUL, U AeTanewn
Table 2.5.69—List of assembly units and parts
Kon-Bo Ha
nlg:(:rf:w O6o3HavyeHue Koa OKI HaumeHoBaHMe c60pPOUHBLIX eanHUL, AeTanen uspenue BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540C
1 250512 45 9553 1057 [anka M10 Nut M10 20
2 252136 45 9816 6067 LWawba 10T Washer 10T 20
3 252006 459811 1207 LWanba 10 Washer 10 20
4 341028 00 3410 2800 Wnunbka 10x45 Stud 10x45 20
5 7555-1714676 45 3637 3345 Kpblwka Cover 2
6 7555-1714678 45 3637 3346 MNpoknagka Gasket 2
7 201454 45 9346 1520 BonTt M8x16 Bolt M8x16 8
8 7555-1714654-01 45 3637 4268 KpblLlka BEpXHAS Cover 1
9 7555-1714666 45 3637 3342 Mpoknaaka Gasket 2
10 7555-1714546 45 3637 4114 KonbLo ynopHoe Ring 2
11 150-160-46-2-3 253111 4313 Konbuo Ring 4
12 7555-1714200-10 45 3637 4264 JAnemeHT oxnaxaawoLwui Cooling element 2
13 7555-1714547 45 3637 4115 KonbLo ynopHoe Ring 2
14 7555-1714653-01 45 3637 4267 KpblLwka HWKHSAS Cover 1
15 7555-1714622-10 45 3637 4266 Kopnyc Housing 1

2.5-92




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

edme(G00Y,

7540A-3902090 KJC

PucyHok 2.5.70 — Tennoo6mMeHHUK BOAOMACIIAHbIN U ero ycTaHOBKa Ha camocBare

BenA3-7540D (7540D -1714005)

Figure 2.5.70 — Oil-water heat exchanger and its mounting truck BELAZ-7540D

Ta6nuuya 2.5.1-- MNepeyeHb C6OPOUHBbIX eAUHULL U AeTanewn
Table 251-Listof assembly units and parts

Kon-Bo Ha
n';gMM:lfu O6o3HavyeHue Koa OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn uspnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
7540D-1013160 45 3616 7680 TennoobMeHHUK BOOMaCHSHbIN Oil-water heat exchanger, assy 1
1 262542 45 9932 1302 Mpo6bka Plug 1
2 7548-1714026 45 3613 9349 Kpbiwwka Cover 1
3 543-1714029 45 3615 2124 MNpoknagka Gasket 2
4 547-1752114 45 3617 1955 BcraBska Insert 16

2.5-93




E=EE M3 FudpomexaHuveckasi nepedaya BELRAX
Hydromechanical gear

7540A-3902090 KLC

lpodomkeHue mabnuuybi 2.5.70

Continuation of Table 2.5.70

Kon-Bo Ha
n';g:::M O6Go3HavyeHune Ko OKN HaumeHoBaHMe C60POUHbIX eanHUL, AeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D
5 548A-1013180 45 3614 0391 OxnaxpgatoLmin anemeHT Cooling element 1
6 543-1714101 45 3615 2165 LLIHYp yNnOTHUTENbHBbI Sealing cord 1
7 548A-1013527 45 3614 2130 Mnaxka Plate 1
8 548A-1013652 45 3614 2440 Kopnyc BogomacnsiHoro Oil-water radiator body 1
paguaTopa 6onbLion B cbope
9 250512 45 9553 1057 laika M10-6H Nut M10-6H 26
10 252136 45 9316 6067 Wai6a 10 OT Washer 10 OT 22
11 252006 459811 1207 LWawn6a 10 Washer 10 24
12 200319 45 9326 1063 Bont M10x50,68 Bolt M10x50,68
13 540-1302060 45 3613 0492 Mopywka Pad
14 548A-1013465 45 3614 2276 XomyT KkpenneHus Clamp 1
TennoobMeHHuKa

15 045-053-46-2-2 253111 3263 Konbuo Ring 2
16 75485-1013392-10 453613 8755 | MatpyGok Branch-pipe 2
17 200864 45 9326 1208 Bont M16x60 Bolt M16x60 6
18 252139 45 9816 6070 Wai6a 16 OT Washer 16 OT 6
19 252047 459811 1260 LWai6a 16 Washer16 4
20 548A-1013446-10 45 3614 4164 KpoHLTeH ¢ npoknagkamm Bracket with layings 1
21 190-205-85-2-2 253111 3452 Konbuo Ring 1
22 548A-1013668 45 3614 2445 KonbLo pacnopHoe Distance ring 1
23 548A-1013666 45 3614 2444 Mpoknaaka Gasket 1
24 7540D-1013170 45 3616 7681 Konnektop Collector 1
25 201509 45 9346 1569 Bont M10x60,019 Bolt M10x60,019 8
26 KP2-1305010-I" 45 9167 7359 KpaH KP-2 Tap 2
27 7540-1013530-10 45 3616 2955 KpoHwTenH Bracket 1
28 250560 45 9553 1063 laika M16-6H Nut M16-6H 4
29 201501 45 9346 1563 Bont M10x35 Bolt M10x35 4
30 548A-1013670 45 3614 3501 Onopa TennoobmMeHHuKa Heat exchanger support 2
31 258055 45 9871 1069 LUnnuHT 4x36,019 Split-pin 4x36,019 2
32 250871 45 9553 1614 laika M16x1,5-6H Nut M16x1,5-6H 2
33 252017 459811 1210 LWawnba 16 Washer 16 2
34 205615 45 9356 1099 Bont 2Mx75 Bolt 2Mx75 2

2.5-94




ludpomexaHu4yeckasi nepedayqa
Hydromechanical gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.5.71 — YcTaHOBKa Tpy6ONpoBOAOB U LINIAHIOB rmapoMexaHM4yeckon nepeaaym
Ha camocBane benA3-7540D (7540D -1700015-20)

Ta6nuuya 2.5.71 -- NepeyeHb COOPOUYHbLIX €AUHUL, U AeTanen
Table 25.71 - List of assembly units and parts

Figure 2.5.71 — Mounting of pipelines and hoses of hydromechanical gear truck BELAZ-7540D

Kon-Bo Ha
n':g::::“ OGo3HaueHne Kop OKI HaumeHoBaHMe c60pOYHbIX eAMHUL, AeTanen nspenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540D

1 7548D-1714032 45 3614 7848 BcraBka Insert 2

2 045-050-30-2-6 253111 3117 Konbuo Ring 2

3 7547-1719350 45 3611 5425 Pykas Hose 2

4 7540D-1719050-20 45 3616 8666 Tpy6onposoa nogsoasLUMi Supply pipeline 1

5 7547-1719360 45 3611 5427 PykaB Hose 2

6 75473-1719090-20 45 3611 2590 Tpy6onposoa Pipeline 1

7 201511 45 9346 1571 Bont M10x70 Bolt M10x70 1

8 252136 45 9816 6067 Wait6a 10 OT Washer 10 OT 3

9 75402-1719196 45 3616 3167 Ckoba Cramp 2

10 201509 45 9346 1569 Bont M10x60 Bolt M10x60 2

11 548M-1719198 45 3614 3073 Ckoba Cramp 1

12 7540D-1719024-20 45 3616 8664 Tpybonposoa Pipeline 1

13 7540D-1719020 45 3616 7515 Tpy6onpoBoa OTBOAALLMIA Outlet pipeline 1

14 7548-1719080 45 3613 5728 Tpyba Pipe 1

2.5-95




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear

7540A-3902090 K4jC

IEI.K&’J@}QZ@?&@I%&M

\
\,
\

B h)

OF m—

g
[ R

11 12

PucyHok 2.5.72 — YcTaHOBKa Tpy60NpoOBOAOB U LWAHIOB rMapoMexaHu4eckon nepepaum (7540K-1700015)
Figure 2.5.72 — Mounting of pipelines and hoses of hydromechanical gear

Ta6nuuya 2.5.72 -- NepeyeHb COOPOYHLIX €4UHUL, U AeTanewn
Table 2572 —List of assembly units and parts

Homep 06 . Kon-Bo
NO3MLMK O3Ha4yeHue Kog OKN HaunmeHoBaHue c60pOYHbIX eanHuL, aeTanen Q-ty
Pos. No Designation OKP code Assembly units, parts 540K

1 045-050-30-2-6 253111 5418 Konbuo Ring 2
2 344270 459981 6398 Wryuep Connection pipe 2
3 75473-1719090-20 | 45 3611 2590 Tpy6onposoa Pipeline 1
4 7547-1719350 45 3611 5425 PykaB Hose 3
5 7540K-1719020 45 3616 9018 Tpy6onpoBoa OTBOAALLMIA Outlet pipeline 1
6 7540K-1719050 45 3616 9019 Tpy6onposoa noasoasALUmMi Supply pipeline 1
7 75402-1719196 45 3616 3167 Ckoba Cramp 2
8 201509 45 9346 1569 Bont M10x60 Bolt M10x60 3
9 252136 459816 6067 Wait6a 10 OT Washer 10 OT 3
10 548M-1719198 45 3614 3073 Ckoba Cramp 1
11 7547-1719360 45 3611 5427 PykaB Hose 1
12 7548-1719080 45 3613 5728 Tpyba Pipe 1

2.5-96



ludpomexaHu4yeckasi nepedayqa

Hydromechanical gear

BELMAXR

7540A-3902090 KJC

9
—10

11
— 12

PucyHok 2.5.73 — YcTaHOBKa TennoobmeHHuKa (7540K-1714005)
Figure 2.5.73 — Mounting of heat exchanger

Tab6nuuya 2.5.73 -- NepevyeHb COOPOYUHLIX eAUHUL, U AeTanen
Table 2573 —List of assembly units and parts

Homep 06 . Kon-Bo
NO3MLNN O3Ha4eHue Kog OKIN HanmeHoBaHue c60pOYHbLIX eanHuL, geTanemn Q-ty
Pos. No Designation OKP code Assembly units, parts 520K

1 7555-1714460-10 45 3634 2008 XomyT Clamp 1
2 7555-1303080 45 3637 1942 MaTtpy6ok Branch-pipe 2
3 065-070-30-2-3 253111 4126 KonbLo Ring 2
4 201460 45 9346 1526 Bont M8x30 Bolt M8x30 16
5 252135 45 9816 6046 Wait6a 8T Washer 8T 16
6 754831-1714160 45 3611 2806 TennoobMeHHUK BOOMAaCHSAHbIN Oil-water heat exchanger 1
7 75800-1714300-10 | 45 3635 0963 KpoHLuTeiiH Bracket 1
8 250512 45 9553 1057 larika M10-6H Nut M10-6H 4
9 250514 45 9553 1059 larika M12-6H Nut M12-6H 2
10 252137 45 9816 6068 Wai6a 12 OT Washer 12 OT 2
11 252007 459811 1208 Waiba A12 Washer A12 4
12 340022 45 9957 1011 Bont M12x45 Bolt M12x45 2
13 7555-1714690 45 3637 2055 KpoHLITEnH onopHbIv Retain bracket 1
14 540-1302070 45 3613 0495 Mopywka noaBecky paguaTtopa Upper pad of radiator suspension 2
BEPXHAS
15 548A-1302020 45 3614 0174 Waii6a Washer 2
16 540-1302060 45 3613 0492 Mopywka noaBecky paguaTtopa Pad of radiator suspension 2
17 250871 45 9553 1614 laiika M16-6H Nut M16-6H 2
18 252047 45 9811 1260 Waii6a 16 Washer 16 4
19 258055 45 9871 1069 LWnanHT 4x36 Split-pin 4x36 2

2.5-97




EEMNMNE3 ludpomexaHuyeckas nepedaya BELRAZX
Hydromechanical gear
7540A-3902090 K4jC
1
1
1
I
I
1
I
1
1
1
I
1
1
I
1
1
i
i
I 5
:
1
I
1
1
I
I
1
1
I
1
1
I
1
1
I
I
1
1
1
I
)
PucyHok 2.5.74 — Tennoo6MeHHUK (754831-1714160)
Figure 2.5.74 — Heat exchanger
Tab6bnwuuya 2.5.74 -- NepeyeHb COOPOYHLIX €AUHUL, U AeTanewn
Table 25.74 - List of assembly units and parts
Homep . Kon-Bo
no3uuMn O6Go3Ha4yeHue Kog OKI HaumeHoBaHue c60poYHbIX eAnHUL, AeTaneun Oty
Pos. No Designation OKP code Assembly units, parts 520K
1 250512 45 9553 1057 [aka M10-6H Nut M10-6H 20
2 252136 45 9816 6067 LWawn6a 10 OT Washer 10 OT 20
3 252006 459811 1207 LWai6a A10 Washer A10 20
4 341028 00 3410 2800 Wnuneka M10x45 Pin M10x45 20
5 7555-1714200-10 45 3637 4264 JOnemeHT oxnaxaawoLwui Cooling element 2
6 7555-1714622-10 45 3637 4266 Kopnyc TennoobmeHHuka Body of heat exchanger 1
7 150-160-46-2-6 25 3111 5462 Konbuo Ring 4
8 7555-1714654-01 45 3637 4268 KpblLlka BepXHsAs Upper cover 1
9 7555-1714666 45 3637 3342 Mpoknaaka Gasket 2
10 7555-1714546 45 3637 4114 KonbLo ynopHoe Thrust ring 2
11 7555-1714547 45 3637 4115 KonbLo ynopHoe Thrust ring 2
12 7555-1714653-01 45 3637 4267 KpblLwka HWKHSAS Lower cover 1

2.5-98




EEMmE3 KapdaHHasi nepedaya BELRAXN
Gimbal gear

7540A-3902090 KJC

2.6 KappaHHasa nepegava
2.6 Gimbal gear

2.6-1



7540A-3902090 K4jC

KapOdanHasi nepedaya
Gimbal gear

BELRASN

PucyHok 2.6.1 — YcTaHOBKa KapAaHHbIX BanoB Ha camocBane benA3-7540A (75402-2200000)
Figure 2.6.1 — Mounting of cardan shafts on dump truck BELAZ- 7540A

Ta6nuuya 2.6.1-- NMepeyeHb COOPOYHbIX €AMHUL U AeTaneun
Table 2.6.1-List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHMWe C60pPOUHbBIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 258255 45 9871 1340 LWnnuHT-npoBonka 1,2x225 Split-pin 1.2x225 12 -
2 530-2208064 45 3611 0085 Bont M14x35 Bolt M14x35 12 -
3 540A-2208013 45 3616 0220 LLlapHup ¢ pe3anHoBbIMU Hinge with rubber bushings 1 -
BTYyrKammu
4 250515 45 9553 1060 [aiika M12-6H Nut M12-6H 24 -
5 252137 45 9816 6068 Wait6a 120T Washer 120T 24 -
6 340281 459957 1071 Bont M12x38 Bolt M12x38 24 -
7 540-2208012-02 45 3613 1186 LLlapHup kapAaaHHbIn Cardan hinge 1 -
8 250690 45 9553 1362 [anka M14-6H Nut M14-6H 16 -
9 252138 45 9816 6069 LWanba 140T Washer 140T 16 -
10 340746 459957 1138 Bont M14x50 Bolt M14x50 8 -
11 7540-2201010-03 45 3616 6955 Ban kapAaHHbIi Cardan shaft -

2.6-2




KapdaHHasi nepedaya
Gimbal gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.6.2 — YcTaHOBKa KapAaHHbIX BanoB Ha camocBane benA3-7540B (540A-2200000)
Figure 2.6.2 — Mounting of cardan shafts on dump truck BELAZ- 7540B BenA3-7540B

Ta6nuuya 2.6.2 -- NepeyeHb COOPOYHBLIX €AUHUL U fAeTanen
Table 2.6.2—-Listof assembly units and parts

Kon-Bo Ha
nﬂg::lfu O6o3HavyeHune Kop OKI HanmeHoBaHMe c60pOYHbLIX eanuHUL, aeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
252138 45 9816 6069 LWai6a 140T Washer 140T - 28
530-2208064 45 3611 0085 Bont M14x35 Bolt M14x35 - 12
540A-2208013 45 3616 0220 LLlapHup ¢ pe3anHoBbIMU Hinge with rubber bushings - 1
BTYyrKamm
4 250515 45 9553 1060 [avika M12-6H Nut M12-6H - 24
5 252137 45 9816 6068 LWai6a 120T Washer 120T - 24
6 340281 459957 1071 Bont M12x38 Bolt M12x38 - 24
7 540-2208012-03 45 3613 9294 LLlapHup KapAaHHbIn Cardan hinge - 1
8 250690 45 9553 1362 [avika M14-6H Nut M14-6H - 16
9 340746 45 9957 1138 Bont M14x50 Bolt M14x50 - 8
10 7522-2201010-02 45 3637 6779 Ban kapaaHHbin Cardan shaft - 1

2.6-3




7540A-3902090 K4jC

PucyHok 2.6.3 — LLlapHup ¢ pesnHoBbIMU BTynkamm (540A-2208013)
Figure 2.6.3 — Hinge with rubber bushings

KapOdanHasi nepedaya

Gimbal gear

Ta6nuuya 2.6.3 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.6.3-Listof assembly units and parts

BELRASN

Kon-Bo Ha
nﬂg::v?w 0O603Ha4yeHne Ko OKN HaumeHoBaHMe c60POYHLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B

1 540A-2208059- 45 3616 0223 dnaHeLl CKONb3ALWNIA 3aaHUI Rear sliding flange 1 1
2 200-2201087-T 45 3414 0310 Ob6olima canbHuKa Gland holder 1 1
3 200-2201089 45 3414 0311 KonbLo canbHuka Ring of gland 1 1
4 500-2201088-B 45 3416 4125 KonbLo ynnoTHuTensHoe Sealing ring 1 1
5 540A-2208058-10 45 3616 3781 dnaHey (EKOJ'II:-SHLLI,MVI Front sliding flange 1 1

nepeaHui
6 540-2208117 45 3613 1201 Ob6oliMa ¢ pe3nHOBbLIMU Holder of rubber bushings 4 4

BTYNKammu
7 540-2208060-10 45 3616 0572 dnanxeu Flange 1 1
8 540A-2208062-04 45 3616 3635 dnanxeu Flange 1 1
9 540A-2208068-10 45 3616 0573 Manevy ueHTpUpytoLLMIA Centering finger 1 1
10 540-2208070 45 3613 3471 YnnoTHeHue 3alnTHoe Safety sealing 1 1
11 372662 45 9958 1762 Bont M16x102 Bolt M16 x102 8 8
12 342539 45 9957 6018 LWaii6a Washer 16 16
13 250871 45 9553 1614 laika M16-6H Nut M16-6H 8 8
14 258053 45 9871 1067 LWnnuHT 4x25 Split-pin 4x25 8 8
15 264020 45 9167 4008 Macnenka 1.3 LI6.xp Greaser 1.3 L6.xp 1

2.6-4




KapdaHHasi nepedaya
Gimbal gear

BELMAXR

7540A-3902090 KJC

PucyHok 2.6.4 — YcTaHOBKa KapAaHHbIX BanoB Ha camocBane benA3-7540D (7540D -2200000)
Figure 2.6.4 — Mounting of cardan shafts truck BELAZ-7540D

Ta6nuuya 2.6.4 -- NepeyeHb COOPOUHBbIX eAUHULL U AeTanewn
Table 2.6.4—-Listof assembly units and parts

Kon-Bo Ha
n';:::lfu 0O6o3HavyeHue Kon OKI HaumeHoBaHue c60pOYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540D
1 252137 45 9816 6068 LWai6a 12 OT Washer 12 OT 32
2 341352 459957 1124 BunT M12x55 Screw M12x55 8
3 341403 45 9957 2034 BuHT M12x36 Screw M12x36 12
4 7547-2208013 45 3611 6193 MydTa ynpyras Flexible coupling 1
5 7555E-2202010-10 | 45 3635 4647 Ban kapAaHHbIi Cardan shaft 1
6 250515 45 9553 1060 lavika M12-6H Nut M12-6H 12
7 340278 45 9957 1065 Bont M12x55 Bolt M12x55 12
8 250690 45 9553 1362 [avika M14-6H Nut M14-6H 16
9 252138 45 9816 6069 LWai6a 14 OT Washer 14 OT 16
10 340746 45 9957 1138 Bont M14x50 Bolt M14x50 8
11 7540-2201010-01 45 3616 4472 Ban kapaaHHbI 3agHero mocta Cardan shaft of rear axle 1

2.6-5




7540A-3902090 K4jC

KapOdanHasi nepedaya
Gimbal gear

BELRASN

PucyHok 2.6.5 — YcTaHOBKa KapAaHHbIX BanoB Ha camocBan BenA3-7540K (7540K -2200000)
Figure 2.6.5 — Mounting of cardan shafts truck BELAZ-7540K

Ta6nuuya 2.6.5-- NepeyeHb COOPOYHBbIX €AUHMUL U AeTanen
Table 2.6.5-List of assembly units and parts

Homep . Kon-Bo
no3uuMn O6Go3HauyeHue Kog OKI HanmeHoBaHue c60pOYHbIX eanHuL, geTtanen Oty
Pos. No Designation OKP code Assembly units, parts ZEA0K

1 252138 45 9816 6069 LWain6a 14 OT Washer 14 OT 24
2 340004 45 9957 1033 Bont Bolt

3 7547-2208013-02 45 3611 7243 MydTa ynpyras Flexible coupling

4 7555E-2202010-10 | 45 3635 4647 Ban kapAaHHbIi Cardan shaft 1
5 250515 45 9553 1060 [aiika M12-6H Nut M12-6H 12
6 252137 45 9816 6068 LWanba 12 OT Washer 12 OT 24
7 340278 45 9957 1065 Bont M12x55 Bolt M12x55 12
8 250690 45 9553 1362 laiika M14-6H Nut M14-6H 16
9 340746 459957 1138 Bont M14x50 Bolt M14x50 8
10 7540-2201010-03 45 3616 6955 Ban kapaaHHbin Cardan shaft 1
11 341403 45 9957 2034 BuHT M12x36 Screw M12x36 12

2.6-6




E=EMnAacx Bedyuwuii mocm BELIAXN
Driving axle

7540A-3902090 KJC

2.7 Begywmmn moct
2.7 Driving axle

2.7-1



7540A-3902090 K4jC

Bedywuii mocm
Driving axle

BELNEXR

PucyHok 2.7.1 — Beaywmin moct ¢ Topmo3zamu 1 ctynuuamm (7540A-2400012, 7540B-2400012)
Figure 2.7.1 — Driving axle with brakes and hubs

Ta6nuuya 2.7.1 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.7.1-Listof assembly units and parts

Kon-Bo Ha
nﬂg::ﬁw 0O603HavyeHne Kon OKN HaumeHoBaHMWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 340035 459957 1013 Bont M20x55 Bolt M20x55 18 20
2 252141 459816 6072 LWai6a 20 OT Washer 20 OT 20 20
3 262522 459939 1107 Mpo6ka K1 1/4” Plug K1 1/4” 3 3
4 201538 45 9346 1596 Bont M12x25 Bolt M12x25 12 12
5 252137 45 9816 6068 Wait6a 12 OT Washer 12 OT 12 12
6 540-2405063-10 45 3613 1300 Kpblwka Boguna Cover of carrier 2
7 540-2405068-20 45 3613 1302 Mpoknaaka KpbILKK Gasket of cover
8 7540A-2405018 45 3616 8651 Bopauno nnaHetapHoii nepe- Carrier of planetary gear
faym
9 540-2403069 45 3613 1281 Monyocb BeayLero mocTta ¢ Axle-shaft of the driving axle 2 2
LuecTepHen with pinion
10 540-2403070-10 45 3613 5245 Monyocb Axle-shaft 2
11 540-2405028 45 3613 1290 LectepHs Bepywas Driving pinion, assy 2
nnaHeTapHoii nepeayun
12 540-2405029 45 3613 1291 KonbLo ctonopHoe Locking ring 2 2
13 540-2405062-10 45 3613 9429 YnnotHutens Sealant 2 2
14 540-3104081 45 3613 1601 KoHTpravika Lock-nut 2 2
15 540-3104080 45 3613 1600 LWai6a Washer 2 2
16 540-3104079 45 3613 1599 LLlan6a 3amkoBas rawiku Locking washer 2 2
MOALIMMHUKOB
17 540-3104076 45 3613 1596 [aiika NOALIMMHMUKOB CTYNULbI Nut of bearings 2 2
3apHero koneca
18 7540-2405013-10 45 3616 4075 LLlecTepHs1 KOPOHHAs C KOXY- Crown pinion with housing 2 2
XOM
19 7540A-3104013 45 3616 8661 Crtynuua 3agHero koneca Hub of rear wheel 2
20 220-230-58-2-3 253111 4394 Konbuo Ring 2

2.7-2




lpodomkeHue mabnuuybi 2.7.1
Continuation of Table 2.7.1

Bedywjuii mocm
Driving axle

BELMAXR

7540A-3902090 KAjC

Kon-Bo Ha
n':g:::u OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
21 7522-3104090 45 3637 1071 KonbLo pacnopHoe cTynuubl Spacer ring 2 2
3apHero koneca
22 540-3501034 45 3613 1709 MpyxvHa konogok Spring of pads 4 4
23 540-3501110 45 3613 1721 Kynak pa3xumHoun Expansion cam 2 2
24 540-3501115 45 3613 1722 Ban pa3xumHoro kynaka Shaft of Expansion cam 2 2
25 252135 45 9816 6046 Wait6a 8T Washer 8T 14 14
26 201454 45 9346 1520 Bont M8x16 Bolt M8x16 14 14
27 540-3502150 45 3613 1728 [vck 3aWwnTHBI TOpMO3a Protective disk 4 4
28 2.3.45 Li6xp 45 9167 5006 MacneHka Greaser 2 2
29 525-3502140-10 45 3611 0202 LLlecTepHs1 perynupoBOYHOro Pinion of adjusting lever 2 2
pblyara
30 548-3501135 45 3614 0602 Pblyar perynmpoBoYHbIi Adjusting lever 2 2
31 525-1701324-20 45 3611 0061 LWanba Washer 2 2
32 525-1701323-20 45 3611 0060 [anka Nut 2 2
33 548-3501116 45 9836 6432 Konbuo ctonopHoe Locking ring 4 4
34 548A-2401050 45 3614 1438 CanyH kapTepa 3agHero Breather of casing 1 1
mocTa
35 040-045-30-2-3 253111 4115 Konbuo Ring 1 1
36 24.3519200-05 45 3922 1535 Kamepa Topmo3sHasi Tun 24/24 Brake chamber
24.3519200-05
37 252139 45 9816 6070 Waii6a 16 OT Washer 16 OT 40 40
38 202119 45 9346 1688 Bont M16x40 Bolt M16x40 8 8
39 540-3502016 45 3613 1725 KpoHLITEnH TOpMO3HOro Bracket of cylinder 2 2
umnuHapa
40 540M-3519366 45 3616 1350 Maney Finger
41 540-2402034 45 3613 1243 Mpoknapaka kapTepa rnaeHowm Gasket of casing 1 1
nepegaun
42 250561 45 9553 1064 lavika M16-6H Nut M16-6H 2 2
43 258053 45 9871 1067 WnannT Split-pin 3 3
44 252005 45 9811 1206 LWanba A8 Washer A8 2 2
45 540M-3519364 45 3616 1349 MnactuHa Plate 1 1
46 7540-2402010 45 3616 2215 Mepenaya rmaBHas co Main gear with parking 1 -
CTOSIHOYHbIM TOPMO30M brake
46 540-2402010-10 45 3613 4783 Mepepaya rnaeHas co Main gear with parking - 1
CTOSIHOYHbIM TOPMO30M brake
47 200864 45 9326 1208 Bont M16x60 Bolt M16x60 20 20
48 202123 45 9346 1690 Bont M16x50 Bolt M16x50 4 4
49 75131-8608900 45 3644 3353 Mpobka marHuTHas M42x2 Magnet plug M42x2 1 1
50 540-3519138 45 3613 1886 Bunka wroka Rod fork 2 2
51 344966 00 3449 6600 Konbuo Y-40x35-3 Ring Y-40x35-3 2 2
52 260137 45 9862 1132 Maney Finger 2 2
53 340430 45 9957 1102 Bont M16x35 Bolt M16x35 2 2
54 540-3519010-04 45 3613 6557 LinnuHap Topmo3Hom ¢ Brake cylinder with breather 2 2
canyHom
55 250560 45 9553 1063 laiika M16-6H Nut M16-6H 4 4
56 540-3502132-01 45 3613 1727 Ocb KONOAOK 3aHEro Shoe axle 2 2
TOopMO3a
57 540-3501090-10 45 3613 1713 Konogka Topmosa Brake shoe 4 4
58 540-3501037-01 45 3613 1710 MpyxuHa konofok manasi Smaller spring of pads 4 4
59 7540-2401010 45 3616 2214 KapTep 3agHero mocTa Casing of rear axle 1 -
59 540-2401010-20 45 3613 4705 KapTep mocta Casing of rear axle - 1
60 7540-2401013 45 3616 2219 KapTep 3agHero mocTta ¢ cyn- Casing of rear axle with ca- 1 -
nopTamu lipers
60 540-2401013 45 3613 1220 KapTep 3agHero mocTta ¢ cyn- Casing of rear axle with ca- - 1
noptamu lipers
61 343522 45 9951 8141 Wrundt 8x16 Dowel 8x16 1 1
62 343648 45 9957 8018 Wrundt 25x55 Dowel 25x55 6 6

2.7-3




7540A-3902090 K4jC

Bedywuii mocm
Driving axle

PucyHok 2.7.2 — NnaBHas nepeaaya (7540-2402010, 540-2402010-10)
Figure 2.7.2 — Main gear

Ta6nuuya 2.7.2 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.7.2-List of assembly units and parts

BELNEXR

Kon-Bo Ha
n':g::v‘:“ OGo3HavyeHune Kon OKIN HaumeHoBaHUe C60POYHbLIX eAnHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
1 370800 45 9958 1051 Bont M8x16 Bolt M8x16 4 4
2 258250 459871 1335 WnnanHT 1,2x100 Split-pin 1,2x100 2 2
3 7522-2403041 45 3637 1332 MnacTnHa ctonopHas Locking plate 2 2
4 250910 45 9556 1621 laiika M24-6H Nut M24-6H 5 5
5 258071 45 9871 1088 LWnnuHT 5x45 Split-pin 5x45 4 4
6 258069 45 9871 1086 LWnnuHT 5x36 Split-pin 5x36 1 1
7 7540-2402015 45 3616 2226 KapTep rmaBHoi nepenayn ¢ Casing of main gear with 1 1
KPbILLKaMV NOALIMMHNKOB bearings covers
8 540-2402019 45 3613 1237 Kpbllwka nogLwmnHmnka Cover of bearing 2 2
9 540-2402024 45 3613 1240 Cyxapb Block 4 4
10 341268 45 9957 3096 Wnunbka M24x130 Pin 4 4
11 258086 459871 1105 LUnnuHT 6,3x63 Split-pin 6,3x63 4 4
12 7540-2402018 45 3616 2237 Kaptep Casing 1 1
13 540-2402080-01 45 3613 7750 Mpoknaaka perynmpoBoyHas Adjusting gasket 2 2
14 540-2402081-01 45 3613 7751 Mpoknaaka perynmpoBoyHas Adjusting gasket 2 2

2.7-4




E=EMnAacx Bedyuwuii mocm BELIAXN

Driving axle
7540A-3902090 K4C
lpodomkeHue mabnuuybi 2.7.1
Continuation of Table 2.7.1
Kon-Bo Ha
n':g::ﬁu OGo3HavyeHune Kop OKI HanmeHoBaHWe c60POYHbLIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ
7540A 7540B
15 540-2402084-01 45 3613 7752 Mpoknagka perynupoBoyHasi Adjusting gasket 2 2
16 540-2402085-01 45 3613 7753 Mpoknagka ynnoTHUTENbHas Sealing gasket 2 2
17 7540-2402014 45 3616 2228 LLlectepHsi BegyLasi rmaBHOM Driving pinion 1 1
nepepaun B c6ope
18 372756 459347 1736 Bont M18x60 Bolt M18x60 8 8
19 252140 459816 6071 LWai6a 180T Washer 180T
20 540-2402026 45 3613 1241 BonT ynopHeblii Begomoi Thrust bolt of driven pinion 1 1
LIECTEPHU
21 375072 459958 4291 larika M30-6H Nut M30-6H 1 1
22 344962 00 3449 6200 KonbLo Y-32x0-2 Ring ¥Y-32x0-2 1 1
23 540-2402027 45 3613 6973 lonoska ynopHoro 6onTa Head of the thrust bolt 1 1
24 7540-2402020 45 3616 2239 LLlecTepHs (komMnnekT Ans Pinion (spare parts kit) 1 -
3an4acren)
24 540-2402020-10 45 3613 1238 LLlecTepHs (komMnnekT Ans Pinion (spare parts kit) - 1
3anyacten)
25 540-2403040 45 3613 1277 [aka noALLIMMHUKOB Nut 2 2
26 74212-2303010 45 3632 0329 OnddepeHunan B cbope Differential 1 1
27 7548-2402079 45 3613 6556 04 | Llanba npyxuHHas Spring washer 2 2
28 540-1731052 45 3613 1123 Lanba ynopHast Thrust washer 1 1
29 258252 459871 1337 WnnuHT 1,2x150 Split-pin 1,2x150 1 1
30 340370 45 9957 1092 Bont M14x30 Bolt M14x30 2 2
31 342393 45 9957 4065 larika M56-6H Nut M56 1 1
32 7540-2402047 45 3616 2231 Mpoknagka kapTepa Gasket 1 -
NOALUNMHNKOB
32 540-2402047-10 45 3613 4785 Mpoknagka kapTepa Gasket - 1
NoALINNHNKOB

2.7-5



EE ML Bedywuii mocm BELNEN
Driving axle

7540A-3902090 K4jC

PucyHok 2.7.3 — Beaywas wectepHsi rnaBHon nepeaaum (7540-2402014, 540-2402014-10)
Figure 2.7.3 — Driving pinion of main gear

Ta6nuuya 2.7.3 -- NepeyeHb COOPOYHbIX €AUHMUL U feTanen
Table 2.7.3—List of assembly units and parts

Kon-Bo Ha
nﬂg::vil,w 0O603HavyeHne Kon OKN HaumeHoBaHWe c60pPOUHbIX eanHUL, AeTanen usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7540-2402017 45 3616 2235 LLlecTepHs Beaywas Pinion 1 1
2 7540-2402044 45 9836 0282 Konbuo Ring 1 1
3 32418M 46 2224 3744 MogwunnHuk Bearing 1 1
4 540-2402037-10 45 3613 1244 BTynka pacnopHas Distance bushing 1 1
5 7618A 46 2414 2940 MoawmnnHuk Bearing 1 1
6 7540-2402021 45 3616 3973 KapTep nogwmnHukos Casing of bearings 1 1
7 540-2402029-10 45 3613 6749 BTynka pacnopHas Distance bushing 1 1
8 7318A1 46 2410 0915 MogwmnnHuk Bearing 1 1
9 540-2402075-10 45 3613 7029 MacnooTtpaxaTenb canbHuka Oil rejector 1 1

2.7-6



Bedywjuii mocm
Driving axle

BELMAXR

7540A-3902090 KJC

PucyHok 2.7.4 — OuddepeHumnan Beagyuiero mocta (74212-2303010)
Figure 2.7.4 — Differential of driving axle

Ta6nuuya 2.7.4 -- NepeyeHb COOPOUHbIX €AUHULL U AeTanewn
Table 2.7.4—List of assembly units and parts

Kon-Bo Ha
n';gMM:lfu O6o3HavyeHune Kop OKI HanmeHoBaHMe c60pOYHLIX eanMHUL, aeTanen nsnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
7522M 46 2414 2233 MoawmnnHuk Bearing 2 2
2 74212-2303013 45 3632 5010 Yawka audpcpepeHumnana Cup of the rear axle dif- 1 1
3apHero MocTa ¢ ferential with oil catcher
macrnoyrnosuTenem
3 7522-2403051-01 45 3637 1769 Waiiba Washer 2 2
4 74212-2403050 45 3632 5028 LWectepHs Pinion 2 2
5 546-2403060-10 45 3510 3457 KpectoBuHa Trunnion 1 1
6 74212-2303015 45 3632 5003 Yawka gudpdepeHumana c Differential cup with driven 1 1
BEJOMOW LuecTepHew pinion
7 6411-2302060 45 3631 0326 LLlectepHsi Begomasi rnaBHoM Driven pinion of main gear 1 1
nepegain
8 74212-2403019 45 3632 4996 Yawka gudpdeperHumnana Left differential cup 1 1
3agHero mocra nesas
9 342915 45 9957 5051 3aknenka 16x66 Rivet 16x66 16 16
10 540-2403044 45 3613 3558 MnactuHa cTonopHas Locking plate 6 6
11 340328 45 9957 1090 Bont M12x103 Bolt M12x103 12 12
12 546-2403055-b 45 3923 1277 Carennut guddepeHumnana Satellite 4 4
13 6908-2303058 45 3510 3456 Waiiba Washer 4 4
14 540-2403069 45 3613 1281 Monyocb BeayLero mocTta ¢ Axle-shaft of driving axle 2 2
LecTepHen B coope with pinion
15 540-2405029 45 3613 1291 KonbLo cTonopHoe Locking ring 4 4
16 540-2405028 45 3613 1290 LLlecTepHs Begywias Driving pinion of the plane- 2 2
nnaHeTapHoii nepeayn tary gear
17 540-2403070-10 45 3613 5245 Monyocb Axle-shaft 2 2

2.7-7




7540A-3902090 K4jC

Bedywuii mocm

Driving axle

BELNEXR

PucyHok 2.7.5 — Boguno ¢ catennutaMm U KOpoHHas wecTtepHs (7540A-2400012, 7540B-2400012)
Figure 2.7.5 — Carrier with satellites and crown pinion

Ta6nwuuya 2.7.5 -- NepeyeHb COOPOYHbIX €AUHMUL U AeTanen
Table 2.7.5-List of assembly units and parts

Kon-Bo Ha
n';:r:lf" 0O603HavyeHne Kon OKN HaumeHoBaHMe C60pPOUHbIX eanHUL, AeTanemn usnenve BenA3
Pos. No Designation OKP code Assembly units, parts Q-ty per BELAZ

7540A 7540B
1 7<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>